Tele :011-25686963 Headquarters

Fax :011-25686965 Dte General Border Roads

e-mail : bro-dire4inv@nic.in Seema Sadak Bhawan
taedinv@gmail.com Ring Road, Delhi Cantt

New Delhi-10

54271/CA/JCB/ O [/DGBR/E4 Inv-Ind ra\ Aug 2019

ADGBR (East)

BRO Complex

Guwahati (Assam), C/o 99 APO

ADGBR (North West)

Sector 48-C, Near Motor Mkt
Chandigarh, PIN 160-047

(All Projects)

Eastern Base Wksp (GREF) Eastern Store Division (GREF)
Cl/o 99 APO Clo 99 APO

Western Base Wksp (GREF) Western Store Division (GREF)
GREF Station Pathankot GREF Station Pathankot

PIN -145001 PIN -145001

CONTRACT AGREEMENT (MoU) WITH M/s JCB INDIA LTD
WITH REVISED PRICE LIST

1. Contact Agreement has been signed between BRO and M/s JCB India Ltd on
09" Aug 2019 for the period of TWO years. Supply Order(s) be placed after obtaining
NAC from Store Division and should be vetted by the respective Accounts Office. The
order needs to be placed based on the delegated financial power as per Annexure-ll of
Mod (BR) letter No. BRDB/04/696/2015/ D&P/D (BR-I) dated 11 Aug 2017.

2. Supply Order can be placed by DDO'’s at their discretion either directly M/s JCB
India Ltd or on their authorised dealers.

(a) For orders placed on JCB/Sellers (Authorized Dealers/Distributors), the rate
applicable will be MRP and less discount @ 7% on MRP and applicable GST will be
inclusive on discounted rates.

(b) Delivery period will be 60 days for Sellers/Auth Dealers and 90 days for
OEM i.e M/s JCB India Ltd.

3. No orders for spares available in Contract Agreement be placed on any local
dealer,except for the reasons mentioned at clause No. 11 of the Contract Agreement.

Contd.. P/02



-02-

4. The unit location and name of authorised dealers has already circulated with
previous CA mainly meant for mapping purpose only. DDOs can place Supply Order on
any of the authorised dealers of Contract Agreement.

o If any other Authorised Dealer (not Retailer) is available near to unit location, the
name of the firm/dealer may be intimated to this HQ for further taking up the case with firm
for inclusion of the same.

6. Part payment has been made permissible, however only four part payments
have been incorporated, which should be taken care off while releasing the payment. On
receipt of the correct consignment, bill(s) to be processed to account office within 15
days for releasing the payment. However, Accounts office can take a maximum 15 days
time for clearing the bills. Projects will monitor the timely payment on receipt of stores
in good condition.

A All Projects are requested to share the past consumption pattern / anticipatory
requirement with M/s JCB India Ltd or their Auth dealers under intimation to this HQ for
proper planning of inventory.

8. The Contract Agreement has been concurred by IFA(BR) vide their ID Note No
IF/W/S0/840/Vol-XXXXV/R-Pro-46/251 (17/07/19) dated 23 July 2019 and same has
been approved by CFA.

9. For any queries, Mr Alok Srivastava, DGM, Spare Parts, Mob No 9560699655,
e-mail alok.srivastava@jcb.com and Mr Tushar Kumar, Sr. Manager Mob No 9899114935
may be contacted.

10.  Contract Agreement, delivery location and a copy of Price list have already been
intimated to Project HQrs through email. Hence, all Project HQrs to advised to disseminate

all such information to concerned Field Workshops on priority.

(Sanjay Kumar Singh)
Brig
DDG (TA)
Encls : (As above) for Dir Gen Border Roads
Copy to :-
PCDA (BR)

Seema Sadak Bhawan
Ring Road New Delhi-10
For info alongwith copy of Contract Agreement
IFA (BR) and CD of Price list.
Seema Sadak Bhawan
Ring Road New Delhi-10

M/s JCB India Ltd - For info please.
JCB India Parts Center

Plot No74,Sector-25

Faridabad-121004 (Haryana)



Page 1 of 11

CONTRACT AGREEMENT WITH JCB INDIA LTD

This Agreement is made on this Dalﬁl\ day of MQ 2019 between DGBR having
its office at HQ DGBR, Seema Sadak Bhawan, Ring Road, Naraina, New Delhi 110 010
(hereinafter referred to as the Purchaser which expression shall unless repugnant to the context
or meaning thereof mean and include its Successor & assigns) of ONE PART and

JCB India Limited, a company registered under the Companies Act, 1956 and having its
Registered Office at B-1/I-1, 2™ Floor, Mohan Co-operative Industrial Estate, Mathura Road, New
Delhi -110044 and Plant at 23/7, Mathura Road, Ballabgarh-121004, Haryana (hereinafter
referred to as “JCB ” which expression shall unless repugnant to the context or meaning thereof
mean and include its successors and assigns) OF THE OTHER PART.

WHEREAS the JCB shall supply genuine machine parts of JCB equipment hereinafter
‘Equipment’ to the Purchaser through its authorised dealers. (hereinafter referred to as the
“Sellers”).

WHEREAS JCB while supplying spare to the Purchaser assured supply of spare parts regularly
even after the expiry of the Contract for supply of the said Equipment with the objective of
functioning the said Equipment efficiently and continuously.

WHEREAS the Sellers have been authorized by the JCB to cater to the needs of the purchaser
to procure requisite spare parts of all types for smooth and efficient functioning of the JCB
Equipment from their ware houses.

WHEREAS the Purchaser has agreed to purchase requisite spare parts for various make/model
of Equipment from JCB/ Sellers on the terms and conditions hereinafter set-forth.

NOW THIS AGREEMENT THEREFORE WITNESSETH AS FOLLOWS: -

(i) JCB shall establish, maintain and operate stores at Pathankot, Delhi, Guwahati and
other locations directly or through their authorised seliers, close to the project(s) site of the
purchaser for storage and delivery of the requisite spare parts of the Equipment held with
the purchaser.

(i)  JCB shall ensure that the seller remains responsible to store sufficient quantity of
spare parts to ensure timely delivery/supply of the spare parts to the purchaser to ensure
uninterrupted functioning of the JCB Equipment available with the Purchaser.

(i)  JCB & Seller in respect of the S.0 placed by purchaser on them respectively shall
deliver the spare parts from the above locations as and when required by the purchaser
from time to time on the terms and conditions contained herein during the tenure of this
agreement. JCB shall extend all its assistance and support to the purchaser for the
smooth functioning of the JCB Equipment.

= SF & \WEEN BRO & M/s JCB India Limited.

-
J
q
d



Page 2 of 11

VALIDITY OF THE AGREEMENT

The agreement shall remain in force for a period of TWO years from the date of
agreement and may be extended on mutual agreement between JCB and the Purchaser.

PURCHASER RIGHT

Purchaser reserves the right to short close the S.0. any time during the pendency of this
Contract Agreement after the expiry of delivery period and with the prior written consent of
JCB/Sellers within the delivery period, as the case may be.

RESPONSIBILITIES OF JCB / SELLER FOR GENUINENESS OF SPARES:-

(i) JCB/Seller shall be fully responsible for supply of genuine/ correct supply of parts
being ordered and shall replace the same free of cost if found not conforming to the supply
order as provided by the Purchaser. The Purchaser to provide the details of such non-
conforming parts to JCB/Seller within 30 days of receipt of stock/parts by the Purchaser.

(i) JCB shall furnish a certificate for warranty for the all spare parts on demand.
TRANSIT INSURANCE

The purchaser will not pay separately for transit insurance, packing & forwarding. JCB &
Seller, as the case may be, will be responsible till the entire stores/spares contracted for,
arrive in good condition at destination.

CHANGE OF PART NUMBER / INTERCHANGEABILITY OF PARTS

(a) Whenever JCB makes any modification of part numbers of spares, the Seller shall
immediately inform the same to the Purchaser. Further, before affecting any supply
against a pending order specifying old part numbers, the Seller will inform the same to the
Purchaser and get the order amended in accordance with modified part numbers. The
Seller shall also inform the Purchaser regarding change in the part numbers. In such
events, the seller will give a certificate to the effect that the spare parts with the
superseded part number are same as given in the order and will not affect the inter-
changeability of the same.

(b)  If against any item, for any other reason whatsoever, it becomes necessary to
supply parts bearing a part number other than specified in the supply order / written
demand, seller will be required to give following certificate to the Direct Demanding
Officers(DDOs)of the Purchaser ,/ projects before arranging supply of spare parts bearing
different part number. "The changed part numbers are an exact replacement of part’s
ordered and are suitable and shall fit in machine in the existing fittings for which they are
intended". If, however, there is any obvious typographical and clerical error in the part
number and / or description of any item, the supplier shall inform the correct part no. and
description of the item, as the case may be and accordingly change in price, if any to the
ordering authority who shall arrange to issue necessary amendment,

’ J‘/’/’_h“‘\_
o~ o N
\ W2
"\ JGB)

EN BRO & M/s JCB India Limited.  EE—

-~




Page 3 of 11

(c) If however, the substituted part number is not a mere replacement of spare parts
originally ordered and involves purchase of other item in addition, as would be the case
when a kit is offered instead of small item, forming part of a kit, the supply of the kit ,would
be subject to the following conditions:

(i) The seller shall inform the DDOs of the Purchaser , Projects whether the
supply of kit involves any change in the price and if so the revised price would be
stated for scrutiny and incorporation of the same in the supply order. If found
acceptable and the Seller will certify that the manufacture has definitely stopped
supply of spare parts but are supplying as a kit.

(i)  The seller shall furnish original part no and superseded part no on their
invoice. The seller shall also incorporate the new and superseded part no in their
next price list.

CONDITIONS AS TO QUALITY

(a) JCB/Seller hereby covenants that all the goods/stores/articles furnished to the
purchaser under this Contract shall be of genuine make, and brand as contracted and of
the highest grade, free from defects and faults and of the best materials, quality
manufacture and workmanship throughout and consistent with the established and
generally accepted standards for materials of the type ordered and are in full conformity
with the contract specification, drawings and samples, if any and shall, if operate, operate
freely.

(b) The Seller also warrants that the said goods/stores/articles would continue to
conform to the description and quality as aforesaid for a period of three months after their
arrival at ultimate destination i.e. to consignee, and this warranty shall survive
notwithstanding the fact that the goods/stores/articles may have been inspected, accepted
and payment thereof made by the purchaser.

(c) If during the aforesaid period the goods/stores/articles be discovered not to conform
to the description and quality aforesaid or have deteriorated, otherwise than by fair wear
and tear (mutual consent) then the purchaser will be entitled for free replacement of
defective part. If the Seller so desired, such goods may be taken over by him or his
authorized agents for disposal in such a manner as he may feel fit within a period of 3
months from the date of replacement. At the expiry of above period, no claim whatsoever,
shall lie against the purchaser in respect of the said goods /stores/articles which may be
disposed off by the purchaser in such a manner as he thinks fit.

MONTHLY STATEMENT

The respective seller will submit a monthly statement by the 10th of each month to
the office of the purchaser and the concerned DDOs of the Purchaser, Projects, a detailed
statement giving details of orders received till date under this Contract giving order
numbers and dates. Name of the DDOs of the DGBR, projects, value of the orders
received, delivery schedule, value of order executed and remarks, if any.

NRYEEN BRO & M/s JCB india Limited.



10

11

Page 4 of 11
IDENTIFICATION MARK

The part number should be clearly embossed/ engraved/punched/or otherwise
legibly indicated on item, cartoon or packing, MRP stickers pasted wherever possible, on
each and every item at a visible place except normal wear & tear parts.

PRICE CERTIFICATE

(i) The Seller will have to certify that the prices charged by them for the ordered items
are the lowest prices applicable for Government department, undertaking of Central/State
Government including GeM. The price list operative on the date of signing of the Contract
Agreement shall form an integral part of Contract Agreement.

(ii) This clause shall be applicable only in case, any S.O is placed by the Purchaser
directly on JCB and accepted by the JCB.

PRICE FALL CLAUSE

(i) The price charged for the spares supplied against the Agreement shall in no event
exceed the lowest price at which the Seller shall sell the spares or offer to sell the spares
of identical description to Government Department Undertaking of Central/State
Government including GeM as the case may be during the period till performance of all
supply order/written requests placed during the currency of this Contract Agreement
(MoU) is completed. If at any time during the said period the Seller reduces the sale price,
sells or offers to sell such spares including imported spares to any Government
Department, undertaking of Central/State Government including GeM as case may be at a
lower price than the prices chargeable under this Agreement, the Seller shall forthwith
notify such reduction to the purchaser and the prices payable under this Agreement for the
supplies and the sale shall stand correspondingly reduced. It will be the duty of seller to
keep the purchaser informed of such reductions.

(i) This clause shall be applicable only in case, any S.O is placed by the Purchaser
directly on JCB and accepted by the JCB.

SUPPLY ORDER

(i) The officers who are declared Direct Demanding Officer (DDQ) by this HQ are
authorised to place Supply Orders DDO will endorse copies of such orders to concerned
Accounts Office. JCB/Seller authorised representative will honour orders issued from
DDO as soon as they are received. Only DDO who are authorised to sign the SO should
issue the same.

(ii) DDO’s will issue two copies of Supply Orders to the JCB/Seller, one copy of which
will be forwarded to the concerned Accounts Office invariably along with the bill in support
of the supply.

(iii)  Supply Order against the Contract Agreement will be placed on or before the last
date of the currency of the Contract Agreement. Supply Orders received against last date
should be treated to be within the validity period of the Contract Agreement even though
the supplies cannot be arranged within the last date of Contract Agreement.

"N BRO & M/s JCB India Limited.




12

13

i: EEN BRO & M/s JCB India Limited.

Page 5 of 11

(iv) JCB/Seller will inform the purchaser about the confirmation of delivery or non-
delivery of stores within 15 days of issue of supply order. In case, the JCB/Seller fail to
inform, the purchaser will have the option to go to the local market for procurement of said
item.

(v)  Purchaser will ensure to e-mail the copy of supply order within 24 hours from the
issue of supply order.

(vi)  In case, the JCB/Seller confirms availability of stores the delivery will be carried out
as per terms & conditions of the Delivery Schedule given at para-12.

(vii) JCB/Sellers will have the liberty not to accept few of the items (obsolete / not
being purchased by any other customer) of the supply order within 15 days of
receipt of supply order duly justifying the reasons.

DELIVERY SCHEDULE

(a) 60 days from the date of receipt of supply orders placed on authorised dealers.

(b) 90 days from the date of receipt of supply orders placed directly on JCB being an
OEM.

However, JCB to put all out effort to materialise the supply well before the expiry of
delivery period to reduce the off road state of Equipments.

(c)  The delivery period will commence from the date of issue of the supply order.

(d) Date of delivery shall be the date of receipt of stores at consignee location.

() Mode of Transport —By Firm's own arrangement. The freight and insurance
charges are to be borne by the supplier on FOR basis.

(f) Packing, Forwarding & Transit insurance:- The purchaser will not pay
separately for insurance, packing & forwarding and the seller will be responsible till the
entire stores contracted for, arrive in good condition at destination.

(g) The consignee will be respective Field Workshop/Store Division and Base
workshops.

(h)  List of Sellers with complete details of address such as phone number, fax number,
e-mail ID and contact person on whom supply order is to be placed by DDOs are attached
along with agreement.

EXTENSION OF DELIVERY PERIOD

It shall be noted that in case where only portion of the stores ordered is offered for
inspection at the fag end of the delivery period and also in case where inspection is not
completed in respect of the portion of the stores offered for inspection during the delivery
period, the purchaser reserves the right to cancel the balance quantity not offered for
inspection within the delivery period fixed, without further reference to him. If stores are
offered for inspection during the fag end of the delivery period and same are not found
acceptable after carrying out the inspection, the purchaser is entitled to cancel the order. If
however, the stores offered for inspection are found acceptable, the purchaser may grant
an extension of the delivery, subject to the following conditions.




14

15

Page 6 of 11

(i) That the purchaser has the right to recover from JCB/Seller under the provisions of
clause liquidated damages for the stores which JCB/Seller has failed to deliver within the
delivery period fixed for delivery.

(i)  That price on account of any statutory increase in or fresh imposition of GST and
any other tax(s) or duty leviable in respect of the spares specified in contract, will be as
per actual.

(i)  That notwithstanding any stipulation in the Contract Agreement for increase in price
or any other ground no such increase which takes place after the date of delivery
stipulated in the Contract shall be admissible on such of the said stores as are delivered
after the date of delivery stipulated in the Contract.

(iv) JCB/Seller shall not dispatch the stores till such time as extension in terms of Para
(i) to (iii) above is granted by the purchaser and accepted by the JCB/Seller . If the stores
are dispatched by the JCB/Seller before obtaining an extension letter from the purchaser,
they would be doing so at their risk. In case the entire quantity has not been offered for
inspection within the delivery period stipulated in the Contract and the purchaser agrees to
grant extension in the period, the same would be subject to the conditions (i) to (iii ) as
mentioned in above sub Para’s.

PLACEMENT OF ORDERS
(i) Orders can be placed by DDO’s either directly on JCB Or on Sellers

(i)  Orders placed on JCB shall have delivery location at Tezpur or Pathankot only. For
other delivery locations orders are to be placed on Sellers.

(i) For orders above INR 0.5 Lac delivery charges will be borne by the Seller up to
consignee location and below this amount, collections have to be arranged by the
Purchaser from Sellers location. For very remote locations, Purchaser should collect the
stores from Sellers location. However Seller will deliver the stores free of cost up to Project
HQ locations/ all State Capitals. In case the seller is advised to supply stores to
Purchaser’s location (for order value less than INR 0.5 Lac), 5% freight charges will be
paid to the seller.

PRE INSPECTION OF STORES.

JCB/Seller should satisfy themselves that the stores are in accordance with the
terms of the agreement and fully confirming to the required specification by carrying out
thorough pre-inspection of each item before actually delivering the same to consignee for
final inspection. Such precautions on the part of the supplier would minimise the possibility
of any rejections in inspections and consequences thereof. The inspection will be carried
out by the BOO at consignee location.

SEEN BRO & M/s JCB India Limited.




16

17

18

19

¥ VEEN BRO & M/s JCB India Limited.

Page 7 of 11
PRICE PAYABLE

(i) For orders placed on JCB/Seller, the rate applicable will be MRP. JCB/Seller will be
offering discount of 7% on the MRP as mutually agreed by and between Purchaser &
seller and Purchaser & JCB respectively.

(i)  The price (MRP) of the spare parts mentioned in the price list are up to destination.
MRP is inclusive of GST. GST will be charged as legally leviable at the time of supply.

PRICE LIST

The price list shall be valid for not less than Six months from the date of
agreement after which same can be revised. Authenticated price list is to be submitted by
the seller duly certified and this authenticated price list will be a part of the agreement.

TERMS OF PAYMENT

(a)  JCB/Seller will submit the pre receipted bill in quadruplicate to the DDOQ’s who will
ensure the payments within 30 days of submission of bill through their respective accounts
offices. Bills can be submitted in 04 Parts for a single Supply Order and part
payment will be released accordingly.

(b) Payment will be made by e-mode (RTGS, NEFT, CBS/ECS) where ever e-
payment facility available. In case any levies are charged by the Bank, same will be borne
by JCB / Seller and will be deducted from the bill preferred by them. Only in those cases
where e-payment facility is not available with the bank, payment will be made through
cheque.

(c)  Project’s explanation for the payments delayed beyond laid down 30 days will be
intimated to HQ DGBR.

(d)  JCB will not limit the delivery of spares to the Buyers till the time overall credit
reaches the proportion of Rs 50 Lakh & Rs 1 Lac for Sellers.

e) JCB/ Seller reserves the right not to supply parts of other SO to specific DDO if the
payments are not made within 60 days of submission of bills.

LIQUIDATED DAMAGES

If JCB/ Seller fails in the performance of the Contract in respect of supply of stores
within the time fixed under this Contract Agreement or any other extension thereof,
JCB/Seller shall be liable to pay liquidated damages and not the penalty as under:-

(a) Delay in Delivery:- The LD shall be levied @ 0.5 % per week or part thereof for
the undelivered portion of the supply.

(b) Maximum Limit of LD:- The total sum of LD levied shall not exceed 10% of the
undelivered portion of the supply.




Page 8 of 11

(c) LD will not be applicable on taxes and duties. No LD will be levied if items are
deleted from the SO because of its non requirement at any point of time after placement of
SO. Under exceptional circumstances and on submission of proper justification LD can be
waived off for the delayed /undelivered supplies.

20 SUBMISSION OF BILLS

The duly stamped and pre-receipt bills in quadruplicate, as per terms of the
agreement must be submitted to the consignee /Paying Authority

21 PAYING AUTHORITY

The Paying authority will be indicated in the supply order placed by the DDOs of the
DGBR projects and will be the Account Officer of the concerned Task Force

22 NAMES OF DDOs OF DGBR

The following officers or their nominee will be Direct Demanding Officers (DDO) of
the DGBR to place Supply Order on the Firm.

i) DGBR

i) ADGBR

iii) Chief Engineer Projects

iv) Commandant EBW

V) Cdr Store Divisions

vi) Commander Task Force

vii)  OC Field Workshop

viii)  OC(l) Field Workshop platoon
ix) Commander WBW

23  WARRANTY

(i) The seller shall be fully responsible for the manufacturer's warranty in respect of
design, quality and workmanship of the parts, the correctness of the parts and their proper
fitment on the machines for which same are ordered.

(ii) This warranty shall be for a period of three months from the date of receipt The
seller shall replace such of those parts which may require replacement under the above
warranty free of cost to the purchaser/Ex-Seller's Depot.

24 PERFORMANCE-cum-WARRANTY GUARANTEE BOND

The Bidder will be required to furnish a Performance Guarantee by way of Bank
Guarantee for the Supply orders placed by DDOs against PR indents within 30 days from
the placement of order through a public sector bank or a private sector bank authorized to
conduct government business for a sum equal to 10% of the Contract value of the
confirmed order whenever placed by DDOs. Performance Bank Guarantee should be valid
up to 60 days beyond the date of warranty. \A [

"k .

N
N\
E\TWEEN BRO & M/s JCB India Limited.




U BEZWEEN BRC & M/s JCB India Limited. \

Page 9 of 11

25 AMENDMENT

Contract Agreement may be amended in writing by written and mutual consent of
both parties.

26. INDEMNITY

Each party hereby indemnifies and agrees to keep indemnified and hold harmless the
other, from and against all claims and all direct losses, liabilities, obligations, damages,
expenses and costs (including without limitation reasonable legal fees) brought against or
suffered by the other or any of its respective officers, directors, employees or agents, resulting
from, arising out of or relating to:

(i) A breach or non-performance by the indemnifying party of any of its
representations, warranties, covenants and/or assurances contained herein;

(i) A breach or non-performance by the indemnifying party of any law, rule, regulation,
notification or other statutory or legal provisions or requirements; (iii) Any wilful
misconduct by the indemnifying party or any of its officers, directors, employees or agents;

(i)  Aninfringement of proprietary information of third party.
27 TERMINATION

(i) Either party on fulfilment of either of the following conditions can terminate this
Contract Agreement before expiry of its term

(i) Either party to the Agreement may terminate this Agreement without assigning any
reasons by giving 90 days notice. Any claim or obligation arisen prior to such termination
under this agreement shall not be affected due to exercise of any right of termination and
shall be binding on the parties.

28 FORCE MAJEURE CONDITION

(i) Except as otherwise provided in this Agreement, neither party will be liable or
deemed to be in breach of this Agreement for failure or delay of performance caused by a
force majeure event either directly or indirectly (herein “Force Majeure Event”), provided
that the party whose performance is adversely affected by such Force Majeure Event
gives notice to the other party of the Force Majeure Event and exercises commercially
reasonable. diligence to overcome the same and resume performance as soon as
practicable.

(ii) For purposes of this Agreement, a Force Majeure Event means any event that is
beyond the reasonable control of the party required to perform and that hinders, limits,
prevents, or makes the performance by such party impracticable, including riot, war, ship ,
actions, and unavailability of raw materials, equipment, fuel, energy, components,
manpower or transportation), acts of terrorism, unavailability of transportation,
governmental laws, regulations, orders or decrees (including those relating to
environmental matters).

é’ HCBI)




29

i

Page 10 of 11

ARBITRATION

All disputes or differences arising out of or in connection with the Supply
Order shall be settled by bilateral discussions. Any dispute, disagreement or question
arising out of or relating to the Supply Order or relating to construction or performance,
which cannot be settled amicably, may be resolved through arbitration. The Arbitration is
as per Form DPM-7

Format of Arbitration Clause — Indigenous Private bidders

(i) All disputes or differences arising out of or in connection with the present Contract
including the one connected with the validity of the present Contract or any part thereof,
should be settled by bilateral discussions.

(i)  Any dispute, disagreement of question arising out of or relating to this Contract or
relating to construction or performance (except as to any matter the decision or
determination whereof is provided for by these conditions),which cannot be settled
amicably, shall within sixty (60) days or such longer period as may be mutually agreed
upon, from the date on which either party informs the other in writing by a notice that such
dispute, disagreement or question exists, will be referred to a sole Arbitrator.

(i)  Within sixty (60) days of the receipt of the said notice, an arbitrator shall be
nominated in writing by the authority agreed upon by the parties.

(iv)  The sole Arbitrator shall have its seat in New Delhi or such other place in India as
may be mutually agreed to between the parties.

(v)  The arbitration proceedings shall be conducted under the Indian Arbitration and
Conciliation Act, 1996 and the award of such Arbitration Tribunal shall be enforceable in
Indian Courts only.

(vi)  Each party shall bear its own cost of preparing and presenting its case. The cost of
arbitration including the fees and expenses shall be shared equally by the parties, unless
otherwise awarded by the sole arbitrator.

(vii) The parties shall continue to perform their respective obligations under this Contract
during the pendency of the arbitration proceedings except in so far as such obligations are
the subject matter of the said arbitration proceedings.

(Note - In the event of the parties deciding to refer the dispute/s for adjudication to an
Arbitral Tribunal then one arbitrator each will be appointed by each party and the case will
be referred to the Indian Council of Arbitration (ICADR) for nomination of the third
arbitrator. The fees of the arbitrator appointed by the parties shall be borne by each party
and the fees of the third arbitrator, if appointed, shall be equally shared by the buyer and
seller).

The Contract Agreement shall be deemed to have been made, executed and delivered in
two originals.

A

Al
}’:
£ EN BRO & M/s JCB India Limited.

t ]




v

Page 110f11

IN WITNESS WHEREOF BOTH THE PARTIES HAVE SET THEIR RESPECTIVE HANDS AND
SEALS THROUGH THEIR AUTHORIZED REPRESENTATIVES ON THE DATE AND YEAR
FIRST HEREIN ABOVE MENTIONED.

For and on behalf of For and on behalf of
BRO JCB India Ltd

Signature [ l 2 Signature \

Name Brig Sanjay Kumar Singh Name Mr. Vinay Garg

Designation DDG (TA) Designation AVP - Parts Gy ’/25 A
*,
3 = %

Place New Delhi Place New Delhi \‘ s

Witness: Witness: Nz Roas.>|

Signature Signature @Q .

Name Shri Shambhu Sharan, Name Mr. Alok Srivastava

SE (E&M)
Designation Director Inventory Designation DGM (Sales)




DELIVERY LOCATIONS

WESTERN SECTOR
Srl Projects Field Wksp Dealer Location Contact details
No. Location M/s JCB India Limited Consignee Unit
Contact Person Phone No e-mail ID Phone No e-mail ID
1 2 3 4 5 6 7 8 8 9
BEACON 1053 FD Fd Wksp Opp. Durganag Temple, National Mr. B.N. Kau! 0194-2500511, gecsgra7@gmail.com 0194 2300098
(Srinagar) Srinagar Highway, Srinagar, 2500577
Mob 9419005959
1 1054 Fd wksp GAUTAM ENGG. |Dhar Road, Udhampur, Jammu & Kashmir |Mr. K.K. Kotwal |[Mob : 9419162208 gec97udh@gmail.com 01992 242256
Phalata CO.
1070 Fd Wksp Opp. Durganag Temple, National Mr. B.N. Kaul 0194-2500511, gecsgra7@gmail.com 01932 213215
Lowermunda Highway, Srinagar, 2500577
Mob : 9419005959
CHETAK 1075 Fd Wksp Plot No. A2, Adarsh Colony, Medical Mr. Manish Tel. : 0151-2203960 | mayankjcbbkn@gmail.com, 02992 252275
5 |(Bikaner) 1071 Fd Wksp MAYANK College Road, Near Ambedkar Circle, Mathur Mob : 9799395503, kapoor.nvn@gmail.com 01552 263057
Hanumangarh EQUIPMENTS [Bikaner, Rajasthan 9829209761
DEEPAK 1059 Fd Wksp Thakur Bhawan, Near Sankat Mochan Mr Sunil Verma [Tel : 0177-2831105 krishnajcbsmi@yahoo.in 01902 251133
3 (Shimla) Manali KRISHNA Mandir, Mob : 9318555888,
1082 Fd Wksp AUTOMOBILES |Tara Devi, Shimla (Himachal Pradesh). 9318555000
Powari
HIMANK 1078 Fd Wksp GEC, Opposite Indian Petrol Pump, Mr. Tejinder (9419178191 gecleh97 @gmail.com 01982 260190
{Chuglamsar/ |Leh Leh Kargil National Highway, Kargil, J&K. Singh Bakshi 01982 260398
Leh
. ) 1056 Fd Wisp Q,c;ﬂ_u,ﬂu ENGG.
Sakti :
1051 Fd Wksp 01982 267146
Spituk
STF HIRAK 1081 Fd Wksp Shahid Chowk, Jakhani, Cantt. Road, Mr. Anand 8937001612 anandsamant64@gmail.com 05964 227317
5 (Tanakpur) Pithoragarh Continental jcb Pithoragarh Samant Mﬁroqmmmi@noa__._msﬁ__n_u.oo 05964 227716
KRISHNA Krishna Automobile c/o Walia complex, Mr Harish 01905 - 243359 Mob |harish lakhanpal@krishnaauto| 01902 256618
g [Rohtang AUTOMOBILES |Village : Dadour, Tehsil Sadar, Dist Mandi |Lakhan Pal : 9318588555 .co.in
tunnel (Manali)
SAMPARK 1057 FD Fd Wksp Sarore, Bari Brahmana, Jammu, Jammu  [Mr. H.L. Kaul 01923-220706, gec97@yahoo.com 01924 252272
{Kunjwani) Mawa kapura & Kashmir Mr. Rajiv Kaul 220678
7 GAUTAM ENGG. Mob: 9419181752
1052 FD Fd Wksp cO. 9419186608 01962 212530
Badhun
SHIVALIK 1058 Fd Wksp Continental jcb |30, Upper Kuanwala, Haridwar Road, Mr. Vikram Ghai |0135-2688852 vikramghai@continentalicb.co| 01378 261619
8 |(Rishikesh) Shivpuri Dehradun, Uttarakhand. Mob 8937001577 m, parts@continentalich.com
VIJAYAK 1060 Fd Wksp GAUTAM ENGG. |GEC, Opposite Indian Petrol Pump, Mr. Tejinder  [9419178191 gecleh97@gmail.com
9 [(Kargil) Kargil CO. Leh Kargil National Highway, Kargil, J&K. Singh Bakshi
WSD Pathankot SUMEET Saili Road, Near Nirankari Bhawan, Mr. Dinesh 0186-2250325, sempb2@yahoo.co.in 0186 2240710
10 EARTHMOVERS Pathankot-145001, Punjab. Aggarwal 2250518 0186 2241202
Mob: 9814053279
Pathankot SUMEET Saili Road, Near Nirankari Bhawan, Mr. Dinesh 0186-2250325, sempb2@yahoo.co.in 0186 2240720
WBW EARTHMOVERS Pathankot-145001, Punjab. Aggarwal 2250518 0186 2241720

Mob : 9814053279




DELIVERY LOCATIONS

EASTERNSECTOR
Srl Projects Field Wksp Distributor Location Contact details
No. Location M/s JCB India Limited Consignee Unit
Contact Person Phone No e-mail ID Phone No e-mail ID
1 2 3 4 5 6 7 8 8 9
1 |Arupank 1079 F/W , Joram |AVE maria Opp. Forest Park, Papunallah, Naharlagun, Mr. Nabam Tullon |0360-2001268, 2001269 avemaria.jcb@gmail.com 03788 224766
(Naharlagun) earthmovers Distt. Papumpare, Naharlagun-791110, Mr. Abhijit Mobile avemaria.service@gmail.com
1085 _.u.a Wksp Arunachal Pradesh Debnath 9436257173 avemaria.parts@gmail.com 03795 224051
Daporijo 9436639140 avemaria.sales@gmail.com
2 |Brahmank 1074 F/W Aalo |AVE maria Opp. Forest Park, Papunallah, Naharlagun, Mr. Nabam Tullon |0360-2001268, 2001269 avemaria.jcb@gmail.com 07132 222808
(Aalo) earthmovers Distt. Papumpare, Naharlagun-791110, Mr. Abhijit Mobile avemaria.service@gmail.com
1072 F/W Moying Arunachal Pradesh Debnath 9436257173 avemaria.parts@gmail.com 03783 223597
9436639140 avemaria.sales@gmail.com
3 |DANTAK 1055 F/ W Ugen earthmovers |1st Floor, Paldenchholing, Opp: City Corp Mr Ugen Tenzin 0097517604757 uembhutan@gmail.com 009755 252228
(Simkota) Phuentsholing Office, Pekhil Lam, Phuentsholing, Bhutan Mr Lobzang Dorji 0097517433477
4 |PUSHPAK 1083 Fd Wksp Podder & Podder |Chirukandi Road, Ramnagar, Silchar- Mr Dharmeswar |03842-268027, 268780 dharmeswar.deb@podderjcb.com 03842 225039
(Aizwal) Nagatila equipment & 788003, Distt. Cachar, Assam. Deb Mobile : 9435169011
project pvt. Ltd
1061 Fd Wksp TBL Enterprise  |TBL Bhawan, E-18, Khatla, Aizawl- Mr. Ralte 0389-2333255, 2322479, skdas.jcb@gmail.com 0389 2370486
Tingnuam 796001, Mizoram. Sangkhuma 2333804, 2333324 sk.das@rediffmail.com
Mr. S.K. Das Mobile : 9436140172 / rmst72@gmail.com
9436140172 / 9436141140 rsk0172@gmail.com
5 SEWAK 1063 Fd Wksp Chabou & co. 6th Mile Near Sovima Gate, NH29, Dimapur, Mr. J. Phizo 03826-224273 nagajcb.sales@gmail.com 0370 2800231
(Dimapur) Chakabama (nagaland jcb) Nagaland-797112. Mr. Asappe Echao [Mobile : nagajcb.spares@gmail.com
1064 Fd Wksp 8731993052, 9402697936 0385 2569337
K- Manbi
6 |SETUK 1077 Fd Wksp Podder & Podder |C/o. Nitai Chandra Saha, A.A. Road, Mr Azmul hoque |0381-2300051 azmul.hoque@podderjch.com 0381 2208403
(Lumleh/Shifong)  |Agarthala equipment & Kamarpukurpar, Agartala-799004, Tripura. Mobile ;
project pvt. Ltd 9436582813
7 |SWASTIK 1086 Fd Wksp BANSAL Methibari, Salbari Sub/Stn., Tenzing Mr. Sanjay Bansal |0353-6501259, 6502076 bansalautomotives@gmail.com 0359 2254486
(Burtuk/Gangtok)  [Kalimpong Earthmovers PvT. |Norgey Road, Salbari, Distt. Darjeeling- Mr. B.K. Jena Mobile : 9800893312/9800872790 / | bansaljcb@gmail.com
LD, 734009. Mr. Rana Ghosh (9733022567
1066 Fd Wksp 03592 237522
Phenegla east
8 |UDAYAK 1069 Fd Wksp, OJA Earthmovers  |Basistha Chariali, Guwahati Mr. Rajdeep Oja  |9435734683 & 9435734713 ojaearthmovers.service@gmail.com
{Doom Dooma) Y/Camp Mr. A, Kakoti
M. Pulakesh
UDAYAK 1080 Fd Wksp OJA Earthmovers  |Basistha Chariali, Guwahati Mr. Rajdeep Oja  |9435734683 & 9435734713 ojaearthmovers.service@gmail.com 0373 2913367
(Doom Dooma) Ganeshbari Mr. A. Kakoti
Mr. Pulakesh -
9 |VARTAK 1068 Fd Wksp OJA Earthmovers Mission Chariali, Near Orchid Restaurant, Mr. Rajdeep Oja 9435734683 & 9435734713 ojaearthmovers.tez@gmail.com 03782 273106
(Tezpur) Tenga Balipara Road, Tezpur, Pin-784001, Assam. |Mr. A. Kakoti
Mr. Pulakesh
1065 Fd Wksp
Sapper
1084 Fd Wksp <
Bomdir 0 ;
10 |[ESD (Tezpur) =,~ OJA Earthmovers  |Mission Chariali, Near Orchid Restaurant, Mr. Rajdeep Oja  |9435734683 & 9435734713 ojaearthmovers.tez@gmail.com owd%wmw
] 7 Oonn bf Balipara Road, Tezpur, Pin-784001, Assam. Mr. A. Kakoti owﬁ_ & .__.
11 _|EBW (Tezpur) 5] " - Pulakesh 03712 135457 | |©
1 1 03712 7557
] A \ ﬁ/
./”v by 7 // =
’ . b
¥ e~




Current GST Rates ( May Vary & Change)

L MRP Jan GST .as i Price after 7% discount
S/No |Parts No Description applicable in
2019 on MRP
percentage(%)
1 |819/00049 SHIM 1.4mm 66 18 62
2 1450/0001 GREASE NIPPLE 1/8" BSP 21 18 20
3 |1370/0303Z NUT 42 18 40
4 |320/04134 FILTER.ENGINE OIL.JCB 501 18 466
5 335/Y1458 RUBBERMOUNTING 3523 18 3277
6 1315/34192 BOLT 62 18 58
7 1340/0701Z NUT 3/4in UNF 62 18 58
8 320/A7088 FUEL FILTER ELEMENT 6 INCH 1220 18 1135
9 |823/00470 WASHER 49 18 46
10 |581/18063 FILTER TRANS OIL 679 18 632
11 |40/300893 FILTER ELEMENT 758 18 705
12 |320/07277 SNAP RING.LEAK OFF RAIL. 24 18 23
13 |25/221208 SEAL 327 18 305
14 |333/Y3360 WEAR PAD -LOWER ADJUSTER 186 18 173
15 |25/222661 WIPER SEAL 228 18 213
16 |821/00209 L SHAPED CIRCLIP CD2983 184 18 172
17 |333/Y3376 WEAR PAD -LOWER FIX-Black 292 18 272
18 |40/301610 BUSH 211 18 197
19 |400/N7762 Filter Kit 3DX (1000 Hrs) 6557 18 6099
20 (332/Y8134 BRAKE COUNTER PLATE 532 18 495
21 |(813/50027 GASKET -SUCTION STRA 84 12 79
22 (819/00100 SHIM 63 18 59
23 [320/A7161 LIFT PUMP DIESEL FUEL 1082 28 1007
24 (335/C1280 Air Filter set (Primary and Secondary) 2177 18 2025
25 [333/Y7423 FILTER KIT 3DX EXTRA 500 hrs 3028 18 2817
26 [320/A7170 DIE FUEL FILTER (ELEME-A-1B-07MB-179-08) 2880 18 2679
27 |[1370/0403z M12 Lock Nut 30 18 28
28 (40/303404 PLOUGH BOLT 82 18 77
29 (332/Y8135 BRAKE FRICTION PLATE 697 18 649
30 (40/300908 BYPASS SEAL 30 18 28
31 (331/20550 WEAR PAD 5MM GREEN 105 18 98
32 (823/00220 SHIM 51x76.1x1.4MM 53 18 50
33 [320/07034A |ORING 36 18 34
34 (32/920300 FILTER ELEMENT 125micron 546 18 508
35 [332/Y2561 VERBUS RIPP BOLT -M1 137 18 128
36 (40/304179 WHEEL NUT -3/4 16UNF 146 18 136
37 |[320/03533 SEAL VALVE STEM 63 18 59
38 |826/11635 Cap Screw -3/8 UNF x 23 18 22
39 [1315/3421z BOLT M10X110 53 18 50
40 |701/45501 Key Ignition Switch 196 18 183
41 |332/Y1444 ADJUSTER 373 18 347
42 140/303517 RUBBERMOUNTING 253 28 236
43 |335/Y1457 CUTTER KIT (without Fastners) 3085 18 2870
44 1438/00003 WHEEL STUD 153 18 143
45 140/300750 BUSH 334 18 311
46 |332/Y8133 FRICTION PLATE 234 18 218
47 140/300894 O-RING 35 18 33
48 140/302799 THRUST WASHER 242 18 226
49 1904/20172 TRIPEL.LIP.SEAL 385 18 359
50 (808/00253 BUSH 176 18 164
51 (1208/0023 SPRING STEEL BUSH 186 18 173
52 [581/05602 O RING 48 18 45
53 [808/00176 BUSH 563 18 524
54 (40/303396 SEAL -PIVOT PIN 102 18 95
55 [823/00471 SHIM 1.4mm 79 18 74
56 [320/03521 VALVE EXHAUST VARROC 389 28 362
57 |[332/Y3852 THROTTLE CABLE ASSY. 1061 18 987
58 |333/Y7353 Inner Cable 234 18 218




59 (320/03520 INLET VALVE VARROC 210 28 196
60 |320/03528 VALVE COTTER 69 18 65
61 |904/07100 SEAL 113 18 106
62 |[335/Y1459A |Tooth Kit_Loader Bucket FORGED 4120 18 3832
63 |335/Y2342 BALL STUD 39 28 37
64 (40/303392 LINER BEARING 208 18 194
65 [550/42065A D/F CUTTER KIT 3374 18 3138
66 |980/84768 WASHER 98 18 92
67 |[332/Y3163 Separator Fuel Water 579 18 539
68 |[332/Y8132 COUNTER PLATE 189 18 176
69 |[716/05706 FUSE-15 AMP. 60 18 56
70 (32/915802 ELEMENT AIR MAIN 1446 18 1345
71 |(334/Y8081 LINER BEARING 1102 18 1025
72 (980/84767 pin locking 219 18 204
73 [320/07504 SEAL FUEL INJECTOR 195 18 182
74 [331/20552 WEAR PAD 6 MM RED 209 18 195
75 [40/303620 LINER RING 532 18 495
76 |2400/0230 O-RING 1/8 90 IRHD 80 18 75
77 (2203/0054 CIRCLIP-EXTERNAL 43 18 40
78 |[333/P7952 TOOTH TIP 1453 18 1352
79 |[32/915801 ELEMENT AIR SAFETY 924 12 860
80 |40/303603 BUCKET TOOTH 563 18 524
81 |1315/3418Z BOLT M10 X 80 G8.8 48 18 45
82 |320/07047 O-RING-LEAK OFF RAIL 16 18 15
83 |500/00214 ELEMENT 124 18 116
84 140/303623 WIPER SEAL 135 18 126
85 |612/80099 HOSE -06 BSP HP 530mm A 403 18 375
86 |450/10206 GEAR PLANET 853 18 794
87 |646/04626 W.A. PIVOT PIN 907 18 844
88 |550/43792 PAINT YELLO SPRY 380 18 354
89 |320/08547 BELT -FRONT 8PK 1835 1035 18 963
90 |716/05705 FUSE 10A 32 18 30
91 |813/50026 BRAKE SEAL 428 18 399
92 |813/50012 BRAKE SEAL 501 18 466
93 |646/04389 BULB -12V 55W 106 18 99
94 11019/2062 PIVOT PIN -44.45mm NOM 822 18 765
95 |120/16903 CAB RUBBER MOUNTING 305 18 284
96 |819/00143 SPACER 1.4AMM 151 18 141
97 |332/Y0215 BEARING STRAP 173 18 161
98 1400/L8798 Stabiliser wear pad kit - Lower 816 18 759
99 |332/Y2554 VERBUS RIPP M12 X 30L 64 18 60
100 |40/303398 SEAL PIVOT PIN 141 18 132
101 |808/00210 SPHERICAL WASHER 157 18 147
102 |811/80001 PIVOT PIN 723 18 673
103 |581/05604 SEAL 17 18 16
104 |550/42691 INNER CABLE 53 18 50
105 |550/40575 L.O.P.FILTER (06 427 18 398
106 (335/Y2340 ABI DOOR GAS STRUT 500 28 465
107 (823/00237 SPACING WASHER 39 18 37
108 (02/910140A  |FILTER PQ24x10 362 18 337
109 |120/30002 COTTER PIN 141 18 132
110 |550/42710 G1R/B/T Grease Gun 973 18 905
111 |826/00927 BALL JOINT 426 18 397
112 |40/302800 THRUST BEARING 418 18 389
113 |550/42261 SEAL KIT (SLEW P12) 2200 18 2046
114 |02/910155A ELEMENT PQ24X10 262 18 244
115 |701/Y1372 IGNITION 830 18 772
116 |331/25996 RESILENT MOUNT LOWER 240 28 224
117 |331/34393 RESILIENT MOUNT upper 407 28 379
118 (828/00196 O-RING SEAL 82 18 77
119 |907/50200 CYLINDRICAL ROLLER B 2732 18 2541
120 (334/Y8793 FRONT TYRE KIT -9.00 x16 2wd 10812 28 10056
121 (921/00807 SHIM 0.5 33 18 31




122 |716/05707 FUSE-20 AMP #5 63 18 59
123 |1370/0402Z THIN PLAIN NUT 31 18 29
124 |907/05700 BEARING -OUTER HUB 636 18 592
125 |331/34392 RESILIENT MOUNT UPPER 407 28 379
126 |550/43485 STRAINER 161 18 150
127 |1450/1007 GREASE NIPPLE 1/8BSP 45 d 21 18 20
128 |32/925968 FILTER With out HEAD 2978 18 2770
129 |823/10270 THRUST WASHER KING POST 292 18 272
130 |40/303621 OIL SEAL 114 18 107
131 |819/00094 SHIM 48 18 45
132 (40/303394 LINER BEARING 668 18 622
133 (1315/3520Z BOLT M12 x 100 G8.8 62 18 58
134 |1420/0008Z PLAIN WASHER M10 20 18 19
135 |550/40927 BUSH (BUCKET) 299 18 279
136 (1315/35227 BOLT M12 x 120 G8.8 74 18 69
137 |550/40778 O RING KIT 518 18 482
138 |550/42700 BUCKET PIN BUSH KIT 6305 18 5864
139 |320/03077 BOLT.M10X57 41 18 39
140 |450/12703 RING DOWEL 80 18 75
141 |331/69285 FILLER CAP 352 18 328
142 |320/A8538 AUTOTENSIONER-IMPROVED DESIGN 2370 18 2205
143 |550/43833 TRANSMISSION OVER HAUL KIT 3DX 9467 18 8805
144 |1391/3522D SCREW CAP -M12 x 120 124 18 116
145 |123/04237 SEAL 75 18 70
146 |904/M6779 SEAL -CASSETTE 1474 18 1371
147 |331/20556 WEAR PAD 7MM(BLUE) 270 18 252
148 |25/974637A KIT 968 18 901
149 |907/04100A Bearing- Inner Hub 2718 18 2528
150 (40/302204 Relay 172 18 160
151 |821/00332 CIRCLIP 18 18 17
152 |40/302366 PIVOT PIN TRACK ROD LHS 404 18 376
153 |2203/0051 EXTERNAL CIRCLIP 38 MM 47 18 44
154 |1390/0408 SET SEREW 35 18 33
155 |40/303393 LINER BEARING 441 18 411
156 |332/Y5599 Spare Seal kit 1931 18 1796
157 |550/42394 Universal Joint (P12 & P92) 3832 18 3564
158 |500/00151 ELEMENT 144 18 134
159 |2103/1112 PIN SPLIT COTTER 3/16 x 1 3/4 20 18 19
160 (KBJ1691A ELEMENT SERVO FILTER 796 18 741
161 |333/Y7453 FILTER - LUBE 1250 18 1163
162 |334/Y2810 Air Filter Primary 2866 18 2666
163 (32/902200 SUCTION STRAINER 1207 28 1123
164 (123/06023 STAB HSG. CAP S/S 222 18 207
165 |331/18442 RESILENT MOUNT lower 316 28 294
166 |1371/0901Z NUT 72 18 67
167 |400/L8801 Stabiliser wear pad kit - UPPER 865 18 805
168 |646/04624 RETAINING RING 155 18 145
169 (334/Y8083 BEARING 1325 18 1233
170 (823/10347 SHIM 0.5mm 24 18 23
171 |550/42746 FILTERKIT P92 2771 18 2578
172 |1406/0015 BONDED WASHER 3/8 x 4 33 18 31
173 |834/10764 HOSE BAND 267 18 249
174 |808/00209 SIDE GEAR WASHER 209 18 195
175 |320/A7086 FUEL FILTER ASSY-30 MIC 6732 18 6261
176 |KNJO288A Filter PQ20X10 1218 18 1133
177 |332/C1256 SHIM - 32X50X1 1 C_SB 19 18 18
178 |1391/3105Z M5 - 8 X 20MM SOCKET HEAD CAP 20 18 19
179 |334/Y8082 LINER BEARING 1848 18 1719
180 (40/303601 SAFETY CLIP 34 28 32
181 (25/221934 SEAL SPOOL 285 18 266
182 |2203/0035 CIRCLIP-EXTERNAL 25 18 24
183 (334/Y8787 REAR TYRE KIT -16.9 x 28 JCB 28385 28 26399
184 |1370/0301Z NUT M10 STD PLA 20 18 19




185 |123/01426 RETAINING PIN 36 18 34
186 (904/50024 SEALING RING 285 18 266
187 |907/20043 BEARING 1616 18 1503
188 |716/05703 FUSE 5A 56 18 53
189 |40/302709 THROTTLE CABLE (P92) 944 18 878
190 (826/01712 BOLT 523 18 487
191 |826/01744 NUT STAKE -M30 x 2 305 18 284
192 (1340/0905 NUT 137 18 128
193 (20/925552 PUMP ASSEMBLY 9303 18 8652
194 |550/42070 D/F CUTTER KIT W/O NB 2959 18 2752
195 |320/07038 PUSH ROD.LP FUEL PUMP 67 28 63
196 |333/Y1377 GRILLE LOCK 209 18 195
197 |450/12403 SUN GEAR (SHOT PEENE 661 18 615
198 |811/90198 P-PIN 54.985/54.970X172 1745 18 1623
199 |40/302640 GASKET 144 18 134
200 (1450/0002 GREASE NIPPLE 31 18 29
201 (1315/3521Z BOLT M12*110 67 18 63
202 (334/Y2811 Air Filter Safety 1179 18 1097
203 (333/Y1184 KING PIN 1143 18 1063
204 (550/40983 BUSH R.E (SLEW 1375 18 1279
205 [123/03138 RE SILIENT MOUNT 718 18 668
206 (320/02691 INLET VALVE SEAT 153 18 143
207 (334/Y0832 LOWER DOOR TINTED GLASS-LH 1261 18 1173
208 (40/301710F PIVOT BOSS 1882 18 1751
209 |320/01722 PISTON COOLING JET 90 18 84
210 |990/45900 NUT&BOLT 107 18 100
211 (335/Y5639 WINDOW CATCH 684 18 637
212 |921/00805 SHIM 1.0 34 18 32
213 |32/925869 Element Fuel SED 2804 18 2608
214 |550/40934 GREASE GUN COUPLER 159 18 148
215 (1315/04072 SET SCREW M10X25 29 18 27
216 |32/925932 Filter Fuel 1045 18 972
217 |320/02756 EXHAUST VALVE SEAT 186 18 173
218 |[821/10218 CLAMPING RING 187 18 174
219 (1305/0410Z 1/2-20 X 1.1/2 HEX CAP SCREW 33 18 31
220 |828/10180 O RING 24 18 23
221 |25/221933 SEAL WIPER 100 18 93
222 |813/00456 SEAL 512 18 477
223 |904/06201 WEAR SLEEVE 63 18 59
224 |332/Y9325 WORKLIGHT 664 18 618
225 |828/10181 O RING 26 18 25
226 |826/01714 NUT 96 18 90
227 |2401/0507 O RING 22 18 21
228 |1345/0701 NUT 66 18 62
229 (445/03205 FRICTION PLATE 548 18 510
230 |40/303399 SEAL 143 18 133
231 |332/Y6915 ACH F&R (LH) 3906 18 3633
232 |1315/0510Z M12x40 Bolt 39 18 37
233 |333/Y1279 SPACER 24 18 23
234 (333/Y4959 KING PIN BUSH 695 18 647
235 (320/03119 OIL SEAL - FRONT 627 18 584
236 |333/Y6023 SEAL KIT 2034 18 1892
237 |1340/0203z  [3/8 NUT 23 18 22
238 |229/00810 TOOTH TIP 557 18 519
239 |120/30003 STUB AXLE 1706 18 1587
240 (813/50042 GASKET -GEAR LEVER 17 18 16
241 |320/08549 BELT 8PK 1866 MT610 1064 18 990
242 (332/Y3945 HEADLAMP 1195 18 1112
243 (1370/0603Z LOCKNUT M16 55 18 52
244 (826/00923 WHEEL STUD 174 18 162
245 (2201/0012 CLIP WORMDRIVE 46/70mm#J5220 180 18 168
246 (320/03523 WASHER.SPRING.ROCKER SHFT 124 18 116
247 (445/03023 PIVOT PIN 23 18 22




248 (1315/3526Z BOLT M12 x 160 G8.8 133 18 124
249 (335/E5836 WA BUCKET 400 MM (0.09) 17132 18 15933
250 (332/Y6631 HOSE -10 BSP HP 2520mm B 1640 18 1526
251 (828/10222 O RING 12 18 12
252 (333/Y6130 WATER SEPARATOR ASSY 729 28 678
253 (332/Y8994 Sealkit 2308 18 2147
254 |320/07340 AIR VENT CAN PLASTIC 146 18 136
255 (1340/0404z LOCKNUT 31 18 29
256 (445/10803 GEAR SHIFT BALL WASHER 51 18 48
257 (332/Y2234 HOSE -1/4 BSP x 525mm 488 18 454
258 (229/00811 LOCK PIN 196 18 183
259 (333/Y7006 CHECK STRAP 27 18 26
260 (445/10802 GEAR SHIFT BALL SEATING 96 18 90
261 (332/Y6630 HOSE -10 BSP HP 2790mm B 1793 18 1668
262 |BHV1034 SHIM PLATE 1.2MM 49 18 46
263 (1315/3524Z BOLT M12X140 92 18 86
264 |819/00040 SHIM 58 18 54
265 |40/303624 LEVER ASSY. 573 18 533
266 (332/Y6634 HOSE -10 BSP HP 2660mm B 1703 18 1584
267 |(332/Y6633 HOSE -10 BSP HP 2650mm B 1711 18 1592
268 (1315/3527Z BOLT M12X170 81 18 76
269 |KRJ3461 ELEMENT 792 18 737
270 (332/Y0160 GAITER -GEAR LEVER 141 18 132
271 (550/41639 PRIMARY ELMINT 686 18 638
272 |829/00548 BEARING 467 18 435
273 |550/41386 EXCHANGE FILTER 3181 18 2959
274 (03/305903 CLEVIS PIN 20 18 19
275 |2407/0210 SEAL O RING 427 18 398
276 (334/Y1439 PIN AND BUSH KIT 5238 18 4872
277 |(1305/32222 BOLT 3/8UNFX3 33 18 31
278 (921/00802 SHIM 0.7 26 18 25
279 (332/Y0161 GA GEAR LEVER TURRET 3674 18 3417
280 [904/20336 PISTON carriage clamp 1907 18 1774
281 |614/25000 HOSE -5/8 BSP x 1000mm 867 18 807
282 |811/50530 PIVOT PIN 717 18 667
283 |332/C1257 SHIM - 32X50X0 1 C_SB 36 18 34
284 |334/Y5075 Axle service kit 3297 18 3067
285 (550/43159 WASHER JS 75 (DIA 31) 177 18 165
286 (332/Y5253 BELT (XPA 1232) 319 18 297
287 (332/Y7124 Belt 1142 18 1063
288 |[320/02614 BOLT.M12 x 140.CYLD.HEAD 87 18 81
289 (819/00103 SHIM 62 18 58
290 (332/Y6638 HOSE -10 BSP HP 2390mm B 1643 18 1528
291 (445/12307 COUNTER PLATE -CLUTC 377 18 351
292 (819/00132 SPACER 328 18 306
293 (1315/0509Z M12X1.75 X 35 BS3692 HEX CAP 48 18 45
294 |550/41640 SAFETY ELMNT. 338 18 315
295 (333/Y1847 WA STABILISER -S/S 6537 18 6080
296 (320/03017 BUSH-SMALL END 540 18 503
297 (450/10205 ANNULUS RING 5240 18 4874
298 (333/Y6024 SEAL KIT 2237 18 2081
299 (333/Y4699 HOSE HP -5/8 BSPx525mm 637 18 593
300 (40/300749 PIVOT BOSS 746 18 694
301 (120/30001 KING PIN 879 18 818
302 (336/E9731 FILTER,FUEL 5 micron 1419 18 1320
303 (910/24802 LEVER ASSY. 1376 18 1280
304 (40/301633 PIVOT PIN 4626 18 4303
305 (320/04739 HOUSING.WATER THERMOSTAT 101 18 94
306 (332/Y6637 HOSE -10 BSP HP 2620mm B 1671 18 1555
307 |4200/3200B |YELLOW GLOSS (18 LTR)}+HARDNER(2LTR) 657 18 612
308 (40/303397 SEAL PIVOT PIN 166 18 155
309 |32/925335 Element Main Air Filter 5397 18 5020
310 |335/C7872 FILTER RETURN #VA-VE Plexus 7908 18 7355




311 (336/E9730 ONLY FILTER- FWS 1626 18 1513
312 |458/20061 TRUNION 3552 18 3304
313 |1420/0005Z M5 Plain washer 5 18 5
314 (332/P7213 RESILIENT MOUNT. 1143 18 1063
315 (332/Y3299 STRAINER FUEL 150 18 140
316 |320/07580 SEAL ROCKER COVER 959 18 892
317 |320/04618 THERMOSTAT 1435 18 1335
318 (550/40982 BUSH(SLEW CYL) 1158 18 1077
319 (813/10175 GASKET VALVE BLOCK 487 18 453
320 |612/80078 HOSE 3/8BSP 1760mm 888 18 826
321 (40/301747 MICRO RELAY 182 18 170
322 (458/20403 HUB SEAL COVER PLATE 314 18 293
323 |[155/10600 1"SEALASTIC NUT 649 18 604
324 (814/10177 SPRING EXTENSION 63 18 59
325 |332/Y8377 PIVOT PIN 49.96/49.8 1997 18 1858
326 (320/03313 THRUST WASHER.MAIN BEAR. 278 18 259
327 (2201/0005 CLIP WORMDRIVE 14/27mm 61 18 57
328 (332/Y3798 SPIN fOR LUBRICATING OlL(alt 550/43191) 248 18 231
329 [910/28400 STOP CABLE -ENGINE 189 18 176
330 (550/42835 SEAL KIT BKT RAM 40/303543 4442 18 4132
331 |696/01232 BUCKET TOOTH. 3246 18 3019
332 |907/08300 TAPER ROLLER BEARING 3936 18 3661
333 (332/Y6095 REAR COMBINATION LAM 522 18 486
334 |826/01067 NUT JS130 40 18 38
335 (332/Y6096 REAR COMBINATION LAM 522 18 486
336 (320/07339 PIPE.LP FUEL AIR VENT TO FIP 417 18 388
337 |40/303388 12v Changeover Relay 231 18 215
338 |550/43774 SEAL KIT LIFT CYL 40/303544 3278 18 3049
339 (332/Y2553 STATIC NUT -M30X2 274 18 255
340 |40/301503 FAN 921 18 857
341 |816/90676 90 DEG ELBOW 329 18 306
342 |333/Y6372 HOSE-06 BSP LP 830 MM C 563 18 524
343 (2201/0011 CLIP WORMDRIVE 40/64mm 180 18 168
344 |32/925336 ELEMENT 2174 18 2022
345 |[320/03310 BEARING-BIG-END-MAS20 189 18 176
346 (334/Y8791 Rear TYRE KIT -14 x 25 HD 40517 28 37681
347 |826/01066 BOLT JS130 119 18 111
348 (334/Y0834 LOWER DOOR TINTED GLASS-RH 1251 18 1164
349 |400/N7767 Cutter Kit J5205/210 6625 18 6162
350 (450/10213 REACTION PIN 83 18 78
351 [320/04186 OIL PUMP ABI 4169 28 3878
352 (332/Y6837 BRAKE MASTER CYLINDER 4939 18 4594
353 (320/02617 GASKET.CYLINDER HEAD 448 1754 28 1632
354 |828/00224 O-RING SEAL 16 18 15
355 (823/00241 SHIM 55 18 52
356 [826/01084 VIRBUS RIPP BOLT 39 18 37
357 |450/11000 DIFFERENTIAL GEAR SET 5998 18 5579
358 (1450/0003 GREASE NIPPLE 20 18 19
359 (333/Y2921 INNER LATCH ASSY LH 1364 18 1269
360 (550/43793 JCB TOUCHUP SPRAY PAINT BLACK 380 18 354
361 (333/Y5105 HOSE FUEL -PREFILTER TO FEEDPUMP 1874 18 1743
362 [1370/0301D STANDARD NUT M10 118 18 110
363 (332/Y3801 PREFILTER ELEMENT 63 18 59
364 (335/Y2341 ABI RR WINDOW GAS STRUT 620 28 577
365 (333/Y4500 MASTER CYLINDER -BOSCH 25.4/15.2 8882 28 8261
366 [1420/0014 WASHER 144 18 134
367 (320/07309 FUEL FILTER 3-LAYER 2 MICRON 3723 18 3463
368 |40/301908 HOSE-04 BSP HP 1300 B 698 18 650
369 |40/305228 BUSH 277 18 258
370 (40/302255 SUCTION HOSE HYDRAULIC 670 18 624
371 (2201/0013 Worm Drive clip-60 163 18 152
372 |813/10184 GASKET 35 18 33
373 (332/Y3802 FUEL FILTER ELEMENT 144 18 134




374 (1316/4019Z BOLT -HIGH STRENGTH 463 18 431
375 (2203/0067 CIRCLIP 54 18 51
376 |400/N6818 Pin Brush Kit 3DX 6030 18 5608
377 (1420/0009 PLAIN WASHER M12 14 18 14
378 |[123/02450 L/H DOOR LATCH 1737 18 1616
379 (320/03577 BRIDGE PIECE M/CING. 295 18 275
380 [629/80122 HOSE 1269 18 1181
381 |[335/A9164 FERRULE 13 18 13
382 |JHPOO44 WASHER 110 18 103
383 |1340/0903Z  [SELF LOCKING NUT 436 18 406
384 |1370/0203Z  [SELF LOCK STUD 20 18 19
385 [1315/4019Z BOLT 268 18 250
386 (334/Y1469 HYDRAULIC PUMP 33+21CC 37185 18 34583
387 |813/00414 SEAL 107 18 100
388 |828/00207 O-RING SEAL 17 18 16
389 [320/09468 Piston Ring Kit (Std) - 4.8 BS3 3776 18 3512
390 |(445/26110 LOCKING SCREW 174 18 162
391 (334/Y2444 Main Reliefe Valve (Assy 25/625100) 7480 18 6957
392 [333/Y2923 DOOR HANDLE LH 944 18 878
393 |[826/01144 7.9"LG STANDARD CABLE TIE .180 22 18 21
394 |320/00831 LOCTITE 518 930 18 865
395 (550/42701 KING PIN KIT 4255 18 3958
396 |1316/3818 BOLT M20X80 158 18 147
397 (40/302365 PIVOT PIN TRACK ROD RHS 604 18 562
398 [333/Y5412 Liquid Gasket (L5910-50ml) 759 18 706
399 |823/00589 WASHER 99 18 93
400 |320/08931 ASSY NON A/C IDLER 3297 18 3067
401 (331/38532 HANDLE 524 18 488
402 (320/03029 OIL SEAL REAR F/WHEEL HUB 1393 18 1296
403 (333/Y1376 FILLER BREATHER CAP 798 18 743
404 (40/301591 SPACER MACHINING 425 18 396
405 (333/Y3087 SCAVENGE HOSE 1235 18 1149
406 |BHV1030 SHIM;PLATE 44 18 41
407 [990/00090 ELEMENT FILTER 4807 18 4471
408 |1315/3420Z BOLT M10X100 49 18 46
409 (809/00115 LINER BEARING; ID65 1064 18 990
410 [917/10006 NEEDLE BEARING 933 18 868
411 (811/50372 PIVOT PIN 59.95/59.87x350 3141 18 2922
412 (811/20061 PIVOT PIN 755 18 703
413 |819/00101 SHIM 62 18 58
414 (1450/1001 GREASE NIPPLE 90 DEG. 22 18 21
415 [02/100284 OIL FILTER 497 18 463
416 |808/00296 LINER BEARING 828 18 771
417 (333/Y4580 STUB AXLE 1173 18 1091
418 |03/305077 WASHER 19 18 18
419 (123/04067 DOOR HANDLE EXTERNAL 633 18 589
420 |400/24643 LOODER END-PIN/BUSH KIT 3076 18 2861
421 |2401/0508 O-RING 17 18 16
422 (333/Y1797 CABLE ASSY.KIT 1375 18 1279
423 |814/00382 TORSION SPRING 56 18 53
424 (2201/0006 CLIPWORMDRIVE 44 18 41
425 (826/11708 CHECK STRAP 42 18 40
426 (320/04162 SEAL.OIL PICKUP.OIL PAN 62 18 58
427 |320/09211A  |Kit-piston standard turbo( 4.4) 4039 28 3757
428 |813/50041 SEAL RING 304 18 283
429 |320/09470 Big End Bearing Kit (Std) - 4.8 BS3 1127 18 1049
430 (32/926040 Plug air vent 166 18 155
431 (1420/0007 PLAIN WASHER M8 X 4 16 18 15
432 |JRV0594 BUSH 1864 18 1734
433 [811/50368 PIVOT PIN 634 18 590
434 |1315/0408Z SET SCREW M10 x 30 g8.8 22 18 21
435 [907/09000 TAPER ROLLER BEARING 3850 18 3581
436 |JHP0043 WASHER M16 62 18 58




437 |458/20541 WASHER 113 18 106
438 [904/50020 SEALING RING INSERT 133 18 124
439 (911/40104 WA BOTTOM PIN -k/post 2904 18 2701
440 (1406/0021 DOWTY WASHER 43 18 40
441 (550/42702 HUB BEARING KIT 3800 18 3534
442 (331/36009 FLEXIBLE COUPLING 1520 18 1414
443 (40/302723 SENDER WATER TEMP. 206 18 192
444 [126/00200 GA FLUID RESERVOIR + washer 415 18 386
445 (32/925359 STRAINER ASSY 2731 18 2540
446 |(335/Y2746 COVER PLATE -gasket 63 18 59
447 |1340/0403Z LOCKNUT 31 18 29
448 (823/00250 SPACER 44 18 41
449 |333/P7968 TOOTH ADAPTOR 2292 18 2132
450 (333/Y4439 rear view mirror 659 18 613
451 |JHP0O080 WASHER M8 30 18 28
452 (717/11060 FUSE 60 AMP 229 18 213
453 (334/Y0840 REAR WINDOW TINTED GLASS 3015 18 2804
454 (453/00303 BREATER-PLASTIC 90 18 84
455 |BHV1032 SHIM;PLATE 48 18 45
456 (32/901100 STRAINER 1121 28 1043
457 |40/301674 WA STABILISER FOOT 3852 18 3583
458 |1425/0008Z M10 SPLIT LOCK WASHER SPRING 11 18 11
459 |25/606812 O RING 112 18 105
460 |1305/0716Z BOLT 106 18 99
461 (332/F1130 GAITER exc.control 337 18 314
462 |40/303608 PIVOT PIN -KINGPOST 4442 18 4132
463 [332/G3451 JCB DECAL ARTWORK (825x257) 1002 18 932
464 (550/42382 BUSH STRG. RAM (P92) 1199 18 1116
465 |40/302148 HEAD LAMP (P43T) 1613 18 1501
466 |332/Y6228 rOSE -08 BSP HP 525MM A 706 18 657
467 |40/302607 LAMPW/BULB (NEO66) 581 18 541
468 |320/09473 Main Bearing Kit (Std) - 4.8 BS3 963 18 896
469 |336/F4093 Fuel water separator 2137 18 1988
470 |2407/0205 SEAL O RING 397 18 370
471 |320/07338 PIPE.LP FUEL FILTER TO AIR VENT 394 18 367
472 |823/00291 WASHER 22 18 21
473 |445/05501 TOP GEAR SHIFT LEVER 525 18 489
474 (816/20049 ADAPTOR 116 18 108
475 |320/08030 GEAR 32t pto HCR | 996 18 927
476 |40/301806 TOE PLATE 3484 18 3241
477 |826/01274 PRESILHA 13 18 13
478 |332/Y2165 HOSE 3/8 X 1740MM 933 18 868
479 1917/02000 BEARING 229 18 213
480 [320/A7053 LEAK OFF RAIL ASSY mBS3 1218 18 1133
481 (821/10159 GAITOR CLAMPIN 147 18 137
482 1904/20210 SEALING RING 330 18 307
483 [320/03524 Tappet valve 183 28 171
484 1332/P3040 Breather 432 1024 18 953
485 (1371/0703 LOCK NUT M20 198 18 185
486 |1318/0509Z SET SCREW -M12 X 35 36 18 34
487 |25/606504 KIT SEAL 326 18 304
488 (32/926045 Hand primer-Reverse flow 1274 18 1185
489 (320/07753 OIL FILLER CAP 48 18 45
490 (332/Y3804 MAIN ELEMENT (AIR CLEANER) 704 18 655
491 |320/09477 Bottom Gasket Kit - 4.8 BS3 4462 28 4150
492 (813/00415 PIVOT PIN SEAL; 75 DIA 169 18 158
493 |KHV0170 SHIM 1.2MM THICK 307 18 286
494 (334/Y0835 TINTED GLASS SIDE WINDOW-LH 2024 18 1883
495 (335/E5860 WA BUCKET 450 MM (0.12) 18668 18 17362
496 |40/302806 HOSE 1211 18 1127
497 (334/Y0829 1/6 TINTED GLASS LH 1323 18 1231
498 |1206/0038 SPRING STEEL BUSH 258 18 240
499 (320/04542 WATER PUMP ABI 4932 28 4587




500 |333/Y4067 GA TRACK ROD LINK 2802 28 2606
501 |814/10179 SPRING throttle over 418 18 389
502 |[823/10316 WASHER THRUST 53 18 50
503 (445/03005 COLLAPSIBLE SPACER 130 18 121
504 |828/00414 O-RING SEAL 36 18 34
505 (334/Y0836 TINTED GLASS SIDE WINDOW-RH 2024 18 1883
506 [400/N7770 Cutter Kit JS81 1959 18 1822
507 |[809/00140 LINER BEARING; ID75 1229 18 1143
508 (332/Y3805 SAFETY ELEMENT (AIR CLEANER) 631 18 587
509 |[320/09476 Top Gasket Kit - 4.8 BS3(Local) 5708 18 5309
510 (811/10091 PIVOT PIN 4089 18 3803
511 |[1406/0018 WASHER BONDED 36 18 34
512 |550/43320 TRACK NUT-JS140 44 18 41
513 |332/P2700 HORN 12V 356 18 332
514 |716/30255 SOLENOID ESOS 3280 28 3051
515 (1370/0302Z THIN NUT M10 20 18 19
516 (334/Y0830 1/6 TINTED GLASS RH 1323 18 1231
517 (1420/0006Z PLAIN WASHER M6 9 18 9
518 [907/50100 BEARING ROLLER 1576 18 1466
519 |123/07482 BOSS M73 416 18 387
520 [332/Y2166 HOSE -3/8 X 1410MM 1273 18 1184
521 (332/Y7525 HOSE CLAMP 60 18 56
522 |04/600786 TORQUE CONVERTOR - W 29706 18 27627
523 |331/28223 ROLLER BEARING 203 18 189
524 |JHPO037 NIPPLE:GREASE 22 28 21
525 (1315/3523Z BOLT M12x130 61 18 57
526 [917/50600 BEARING 918 18 854
527 (40/300869 TOE PLATE 3575 18 3325
528 [1316/9519D [BOLT M18 X 90 100 18 93
529 (826/11353 BOLT 1 UNF X 8 LONG 486 18 452
530 |921/00804 SHIM 0.9 29 18 27
531 [320/09299A Kit-piston ring st- 4.4 990 28 921
532 (332/Y8673 DECAL DIPPER 3DX 433 18 403
533 |450/10208 THRUST PAD 77 18 72
534 |320/04040 O RING OIL COOLER 145 18 135
535 |123/05403 GAS STRUT 340/110 - DOOR 930 28 865
536 (914/M4448 DRIVE SHAFT 4657 18 4332
537 |990/45900A Hardware Set Loader Bucket tooth 1300 18 1209
538 |[335/D8924 RBC filter element #Hydac LF240 3996 18 3717
539 [320/04113 GASKET-OIL COOLER 734 18 683
540 |[33AG/AA176 |HOSE 1/2 BSP HP 1760A 1477 18 1374
541 (1321/0509Z SET SCREW -M12 x 35 30 18 28
542 (332/Y8480 HOSE 1114 18 1037
543 (445/05302 WORM DRIVE CLIP 56 18 53
544 (459/70271 GEAR SHIFT LEVER -BTM 533 18 496
545 (40/302729 RESILIENT MOUNT 246 18 229
546 (1420/0011Z FLAT WASHER -16MM DIN 125A 14 18 14
547 (331/67297 RUBBER PLUG 229 18 213
548 (2201/0015 CLIP WORMDRIVE 78/102mm 170 18 159
549 (20/925472 HYDRAULIC PUMP P92 37185 18 34583
550 [332/Y9035 Seal Kit 191 18 178
551 |[320/06564 NUT.M8x1.25 FLANGED.FIP 26 18 25
552 (2208/00110 SPANNSCHEIBE DIN 6796-10-FST 35 18 33
553 [911/27400 W.A. PIVOT PIN 2057 18 1914
554 |921/00803 SHIM 0.8 31 18 29
555 [320/03114 CONNECTING ROD M/CNG Alt no.320/03379 5030 28 4678
556 (550/42659 Starter ring 1075 18 1000
557 (334/Y0831 UPPER DOOR TINTED GLASS LH 2118 18 1970
558 (335/Y2366 FUEL LEVEL SENDER -LAP 1973 18 1835
559 (333/Y1373 FUEL TANK CAP 300 18 279
560 (1315/0409Z M10-1.5 X 35MM HEX CAP SCREW 28 18 27
561 (1370/0103Z M6 X 1.0 NONE PHILIDAS MK 8 P 11 18 11
562 |550/42383 SEAL KIT STRG. RAM(P92) 2024 18 1883




563 |[821/00494 EXTERNAL CIRCLIP 60 18 56
564 (331/67591 EXHAUST EXTN. WITH HOOK 1428 18 1329
565 |(40/302244 TOE PLATE 9853 18 9164
566 [904/20226 JOINT 3090 18 2874
567 |40/301866 HOSE 657 18 612
568 |[123/05404 GAS STRUT 430/150 - 2343 28 2179
569 (40/303383 SWITCH ENGINE OIL PRESSUR 240 18 224
570 (40/301257 WA TIPPING LEVER -STD 7727 18 7187
571 (811/50369 PIVOT PIN 790 18 735
572 |320/09466 Piston Kit (Std) - 4.8 BS3 13259 28 12331
573 (811/50483 PIVOT PIN 50X250MM 1613 18 1501
574 |335/G5683 Track Bolt 84 18 79
575 [904/50040 SEAL 688 18 640
576 (332/Y0275 DOOR GAS STRUT 854 28 795
577 (320/02579 INJECTOR SLEEVE.STEEL 350 28 326
578 (826/01483 STACK NUT 138 18 129
579 (320/09661 STARTER MOTOR, BOSCH 3.857GR012V 12113 28 11266
580 (128/13521 GA KNOB PLAIN 195 18 182
581 (332/Y6629 HOSE 1745 18 1623
582 |[332/P9301 STACK NUT -M30 160 18 149
583 (332/Y1446 STONE GUARD -L/H 768 18 715
584 (550/40899 BUSH (ARM, BOOM,CYL) 2532 18 2355
585 (332/Y5630 GASKET -HUB COVER 42 18 40
586 |KHV0098 SEAL DUST 207 18 193
587 (826/01551 STACK NUT 234 18 218
588 |[335/A9163 COMPRESSION NUT 23 18 22
589 |173R020VZ NUT;HEX (LPS) 62 18 58
590 (320/09471 Big End Bearing Kit (-0.25) - 4.8 BS3 1545 18 1437
591 (826/00902 SCREW M6X20 BU #5.5T 7 18 7
592 |[332/P6830 Bolt 327 18 305
593 (910/24902 NOB -ENGINE STOP CABLE 57 18 54
594 (1370/0901Z m24 nut 72 18 67
595 (1316/4020Z BOLT M24 x 3 x 100mm #JS120U 261 18 243
596 |JHPOO79 WASHER 76 18 71
597 |333/Y5698 Hose Diesel 995 18 926
598 (333/Y0084 BRAKE RESERVOIR 663 28 617
599 (1316/3722Z HEX HD BOLT-M16x120(10.9) 57 18 54
600 (334/Y6285 GRILLE LOCK 257 18 240
601 (332/Y1445 STONE GUARD -R/H 768 18 715
602 (826/01249 M10X6.0-8.5MM GRIP FLAT HEAD 103 18 96
603 |[40/302804 HOSE 1161 18 1080
604 (814/10115 DISC SPRING 429 18 399
605 (334/Y7489 GA TIPPING LINK STD -forged 4949 18 4603
606 (550/42281 RACK BOLT 84 18 79
607 (332/F8215 LOCKING DIESEL CAP 1224 18 1139
608 [40/303956 WIPER BLADE 533 18 496
609 [400/N6789 Bulk Hose Kit 3DX 9110 18 8473
610 |(458/70258 GA CROWNWHEEL AND PINION 13:38 8869 18 8249
611 (814/00441 TORSION SPRING 110 18 103
612 (904/50047 SEAL 932 18 867
613 (334/Y3895 CARRIER PLANETARY HUB 7577 18 7047
614 (334/Y8794 FRONT TYRE KIT -12.5x18 4wd 14253 28 13256
615 (335/Y6453 FRONT WINDSCREEN 6744 18 6272
616 (123/01427 REAR FRAME HOSE RETAINER 1018 18 947
617 (157/18003 CHECK STRAP 202 18 188
618 (450/12702 ANNULUS CARRIER 4070 18 3786
619 (1315/3721Z BOLT M16 X 110 HT 80 18 75
620 (550/40615 HEX.NUT 53 18 50
621 (819/00135 SPACER 295 18 275
622 (1370/0703Z LOCK NUT M20 97 18 91
623 (550/42282 TRACK NUT 55 18 52
624 (907/20012 BEARING 879 18 818
625 (25/222305 KIT SEAL 286 18 266




626 |716/05704 FUSE 7.5A 36 18 34
627 |550/40614 RIM CLAMP BOLT 92 18 86
628 |25/974633 SEAL KIT 601 18 559
629 |320/09474 Main Bearing Kit (-0.25) - 4.8 BS3 1822 18 1695
630 |823/00451 THRUST WASHER 33 18 31
631 |[JAV0052 BUSH STEEL 725 18 675
632 |229/01304 LOCKING WASHER 264 18 246
633 |332/Y8581 WA FRONT GRILLE 3971 18 3694
634 |332/Y9518 RECOVERY BOTTLE 473 28 440
635 |816/60040 BLEED SCREW 130 18 121
636 |332/Y3300 GASKET VALVE COVER 92 18 86
637 |229/01303 LOCK PIN 298 18 278
638 |40/302025 HYD. SIGHT GAUGE 554 18 516
639 |916/10012 BALL BEARING 587 18 546
640 |331/21733 BUSH TRACK 446 18 415
641 |320/09469 Piston Ring Kit (+0.5) - 4.8 BS3 4872 28 4531
642 |40/302728 RESILIANT MOUNT 216 18 201
643 |911/12400 WA PIVOT PIN 1369 18 1274
644 [JNV1579 BUSH 2112 18 1965
645 |40/302608 WORK LAMP ADJUSTABLE 1015 18 944
646 |215/12230 GA FRONT IDLER 66381 18 61735
647 |1316/3713Z BOLT 111 18 104
648 |904/06700 TRUNNION SEAL 368 18 343
649 |332/A3063 CHIESEL TOOL HM380 7285 18 6776
650 [KRJ3836 FILTER-RETURN 1688 18 1570
651 |331/40483 Track Nut 62 18 58
652 |445/04700 SHIM KIT 1211 18 1127
653 |40/300611 HORN 404 18 376
654 |332/Y6916 COLUMN SWITCH -R/H 2 SPEED 3943 18 3667
655 |331/27411 SPINNER KNOB 151 18 141
656 |40/303342 RETAINING RING 497 18 463
657 |332/Y2233 HOSE 377 18 351
658 |320/01656 O RING.OIL PUMP QUTLET 26 18 25
659 |333/Y4962 PIVOT PINS - 31.75MM NOMI 597 18 556
660 |333/Y8715 HUB END COVER -M/C'D 137 18 128
661 |696/01239 COLLAR BUSH . DIA - 50. 367 18 342
662 |25/606837 O-RING 67 18 63
663 |336/F6173 500 Hrs Filter kit 9399 18 8742
664 |450/10800 CASING ASSY.DIFF. 8886 28 8264
665 |1315/3519Z BOLT M12 X90 #5.5 48 18 45
666 |819/00136 SPACER 279 18 260
667 |40/303402 RETAINING RING 408 18 380
668 |333/Y7370 PIVOT BOSS -L/H 502 18 467
669 |122/38502 STABILISER LEVER KNOB 60 18 56
670 |1420/0012Z WASHER M20 PLAIN 22 18 21
671 |320/08680 ALTERNATOR 9992 28 9293
672 |333/Y7365 PIVOT BOSS -R/H 585 18 545
673 |120/30006 WASHER 74 18 69
674 |1315/0410Z SET SCREW M10x40G8.8 22 18 21
675 |[JRV0077 BUSH STEEL TIPPING LINK 1841 18 1713
676 |[JNV1580 BUSH 901 18 838
677 |1206/0007 SPRING BUSH 104 18 97
678 |334/Y8299 HOSE - 10 BSP HP 600mm B 862 18 802
679 |320/07042 PIPE.LP FUEL.LIFT PUMP TO FILTER 595 18 554
680 |400/N6826 KPC Overhaul Kit 3DX 30273 18 28154
681 |1321/3418z BOLT -M10X80 31 18 29
682 |907/09600A TAPER ROLLER BEARING 1605 18 1493
683 |331/31205 GAITERS EXCAVATOR CONTROLS P92 508 18 473
684 |811/20043 PIVOT PIN (S) 1C_SB 331 18 308
685 |1315/3410Z BOLT M10 x 40 G8.8 31 18 29
686 |320/04327 OIL COOLER -3 PLATE 905 28 842
687 |333/Y3078 Gas strut 812 28 756
688 |580/12020 ELEMENT AIR 2014 18 1874




689 |331/21731 SEAL DUST 125 18 117
690 (2201/0017 HOSE CLAMP 74 18 69
691 |550/41004 SPARE SEAL KIT(SLEW CYL) 8049 18 7486
692 |331/67294 STOPPER PIN 487 18 453
693 (332/J2833 TRACK BOLT - M20 x 55 138 18 129
694 |332/Y5419 THRUST WASHER 188 18 175
695 |333/Y2922 INNER LATCH ASSY RH 1300 18 1209
696 |1315/0307Z SET SCREW M8 x 25 GRADE 8.8 x 4 18 18 17
697 |335/Y2896 PRECLEANER BODY 188 18 175
698 [809/10030 SPRING BUSH 74 18 69
699 |320/07069 PIPE GA.LP FUEL LEAK OFF-T3 1504 18 1399
700 |[828/00154 ORING 30 18 28
701 |334/Y0833 UPPER DOOR TINTED GLASS-RH 2118 18 1970
702 |40/302915 HOSE 1345 18 1251
703 (229/00809 TOOTH ADAPTOR 977 18 909
704 |1420/0006D PLAIN WASHER M6 16 18 15
705 (829/00442 PIVOT BOSS 857 18 798
706 |40/302161 SPEED SENSOR 1560 18 1451
707 |1391/3107D Cap Screw DIN912 M5X25 12 18 12
708 |826/10382 CLAMP BOLT 1.5UNF X190 744 18 692
709 |333/Y6533 SIDE WINDOW SEAL -L/H P391 575 18 535
710 |646/04622 W.A. PIVOT PIN 893 18 831
711 |320/09467 Piston Kit (+0.5) - 4.8 BS3 15867 28 14757
712 |40/303430 SAFETY CLIP 16 28 15
713 |831/10277 LINER BEARING 740 18 689
714 |331/63872 ROLLER 130 18 121
715 (40/303432 SHIM KIT 88 18 82
716 |720/20032L BULB H3 24V 70W 163 18 152
717 |811/90214 PIVOT PIN 2626 18 2443
718 |1406/0011 WASHER 55 18 52
719 |332/F4944 FRONT WINDSCREEN 7568 18 7039
720 (829/01271 PIVOT BOSS 879 18 818
721 |120/93201 R/H HANDLE M6 247 18 230
722 |2201/0010 33 TO 57MM LINER CLAMP 32 18 30
723 (914/86202 SPIDER ASSY 7283 18 6774
724 (1209/0021 BUSH 236 18 220
725 (629/02502 RADIATOR CAP 331 18 308
726 |550/42857 FUSE MINI 15A 38 18 36
727 (332/Y6519 SEAL KIT FOR 332/Y7056(P92) 5730 18 5329
728 |2401/0506 O-RING 39 18 37
729 |332/Y1145 GA KNOB WITH SWITCH 919 18 855
730 |333/H8357 Guard Front Screen, Black - 3DX 6423 18 5974
731 |120/93202 HANDLE L/H 275 18 256
732 |826/01768 SCREW M6x25 28 18 27
733 [KAV1542 BUSH STEEL 620 18 577
734 |1316/3816Z HEX SCREW DIN931 M20X70 - 10.9 126 18 118
735 |332/Y7867 STOPPER PIN 654 18 609
736 |550/43098 BRAKE DISC 9257 18 8610
737 |1315/0103z SET SCREW 23 18 22
738 |826/01406 SCREW M5X20 23 18 22
739 |332/A2470 SOCKET BOLT 457 18 426
740 |320/A4146 OIL PRESSURE SWITCH 1664 18 1548
741 |331/25566 GAITER-GEAR LEVER 107 18 100
742 |550/30954 TRAN. FILTER 2053 18 1910
743 40/302888 GEARLEVER BASIC 1149 18 1069
744 |550/40780 HYD FILTER ORING KIT (OL 112 18 105
745 |[JRV0593 BUSH 1015 18 944
746 |40/304511 HARDWasher 129 18 120
747 |334/Y1204 TRACK BOLT 68 18 64
748 |580/12021 ELEM.AIR FILTER 1674 12 1557
749 [JRV0071 BUCKET PIVOT PIN 6598 18 6137
750 |333/Y0260 RIR CLEANER ASSY 3446 18 3205
751 |333/Y6531 DOOR SEAL -L/H P391 706 18 657




752 |40/302805 HOSE 1162 18 1081
753 |332/Y5435 Carbon Brush for 6 143 18 133
754 |320/02616 GASKET.CYLINDER HEAD 444 1514 18 1409
755 |400/X6661 Battery with Clamp 10412 28 9684
756 |KHV0100 SEAL DUST 522 18 486
757 |612/00800 HOSE -06 BSP HP 800mm A 793 18 738
758 |40/302803 HOSE 1331 18 1238
759 (331/28233 LH LATCH ASSY 1702 18 1583
760 (1316/3815Z BOLT (LPS) 201 18 187
761 (826/11523 M6 RIVNUT KNURLED 19 18 18
762 (821/00297 CIRCLIP 97 18 91
763 |320/03330 PISTON.ABI - 4.8L 3673 28 3416
764 (334/Y1200 TRACK BUSH REGULAR 581 18 541
765 (320/05521 GASKET.INTAKE MANIFOLD NA 164 28 153
766 |332/P7397 LINER BEARING_SB 482 18 449
767 |331/46388 DOOR GAS STRUT 479 18 446
768 |KAV0779 PIN; ATTACHMENT 1685 18 1568
769 (1370/0701 NUT 53 18 50
770 (1412/0005Z 1/2 BS 3410 TABLE 6 FLAT WSHR 20 18 19
771 |40/302322 HOSE 397 18 370
772 |25/222834 Unloading pilot assy 3624 18 3371
773 (320/04147 COOLER COVER ASSY-6 PLATE 8193 28 7620
774 (1370/0101Z M6X1.0 DIN 934 HEX NUT CLASS 8 8 18 8
775 (320/02595 O-RING INJECTOR SLEEVE 66 18 62
776 (40/305231 BUCKET 13090 18 12174
777 |40/303570 UNIVERSAL JOINT 2106 18 1959
778 |(45/920152 MALE COUPLING 1/4BSP 719 18 669
779 (1315/37172 BOLT-M16X75 64 18 60
780 |[30/926020 FILTER FRESH AIR 1270 18 1182
781 (333/Y6534 SIDE WINDOW SEAL -R/H P391 596 18 555
782 (1315/34172 BOLT -M10x75 28 18 27
783 |808/00237 BUSH 159 18 148
784 |333/P7724 SIDE CUTTER(LH) 6610 18 6148
785 |332/Y8344 OPERATOR SEAT 10032 18 9330
786 |459/10096 GA PISTON - CLUTCH 1077 18 1002
787 (123/02451 R/H DOOR LATCH 1737 18 1616
788 (30/600701 RADIATOR CAP 314 18 293
789 [332/Y6462 SEALKIT -332/Y7057(P92) 6650 18 6185
790 (1316/3715Z BOLT M16 x 65 - G10.9 61 18 57
791 |821/10354 CIRCLIP -70mm 106 28 99
792 (1315/0708Z HEX SCREW (LPS) 57 18 54
793 (332/Y6440 SEAL KIT FOR 332/Y7055(P-92) 7258 18 6750
794 |336/B8426 Filter Kit for 1000 Hrs (Without Plexus 11176 18 10394
795 [335/G5680 Bushing 971 18 904
796 (1315/02072 SET SCREW M6 x 25 GRADE 8.8 x 5 11 18 11
797 (40/303281 LINER BEARING 527 18 491
798 |550/42856 FUSE MINI 10A 40 18 38
799 |336/F6175 1000 Hrs Filter kit 19352 18 17998
800 [1412/0007Z [WASHER 62 18 58
801 |KHV0102 SEAL DUST 1085 18 1010
802 |40/305243 BUCKET 18606 18 17304
803 (332/Y6152 Hose 1/2 BSP High pressure 612 18 570
804 (550/42533 V BELT - 4H.2067 441 18 411
805 [320/A4901 SWITCH / SENDER COOLANT 2190 18 2037
806 (826/01519 PAN HEAD SCREW 14 18 14
807 (914/60223 PROPSHAFT(P92) 17137 18 15938
808 [332/D5956 Bushing 933 18 868
809 |(40/303760 GA FLUID RESERVIOR 503 18 468
810 (333/Y9827 HOSE -04 BSP HP 650MM A 618 18 575
811 (335/F7728 INNER CLUTCH DISC 1306 28 1215
812 (2102/0417 TENSION PIN 25 18 24
813 |[826/00820 PLAIN NUT -1.1/2 UNF 181 18 169
814 |335/C6766 SEALING WASHER M6 110 18 103




815 |[332/A3879 CHISEL PIN HM380 4541 18 4224
816 (646/05102 INNER CABLE 108 18 101
817 (122/34401 SPRING 456 18 425
818 (826/00425 PLUG 92 18 86
819 (333/Y9235 Seal kit (Steering ram 333/Y0302) 5059 18 4705
820 (333/P7725 BOLT ON SIDE CUTTER RH 6610 18 6148
821 |331/52904 GAS STRUT 1700N 1095 18 1019
822 (334/E6274 JS205 Filter Kit- 1000 Hrs 18405 18 17117
823 |439/00090 SHIM KIT 167 18 156
824 |332/G3450 CB DECAL ARTWORK (540 x 169) 470 18 438
825 (808/00297 BUSH 1174 18 1092
826 (1315/0308Z M8X1.25X30 DIN 933 HEX CAP 17 18 16
827 (550/42309 CONE SEAL WASHER 29 18 27
828 (332/Y7526 MID CLAMP 97 18 91
829 |[320/04050 O RING 135 28 126
830 (332/Y4005 RADIATOR CAP 109 18 102
831 |JHPO042 WASHER M12 27 18 26
832 (336/F1270 SEAL HUB 1811 18 1685
833 |[320/03406 PISTON RING.OIL CONTROL 106 BORE 334 28 311
834 (320/04501 GASKET WATER INLET PIPE 55 18 52
835 |40/303576 HOSE CLAMP 30 18 28
836 (40/301925 REAR INDL TUBE 16.9X28-TR218A 3186 18 2963
837 (333/Y2924 DOOR HANDLEN RH 924 18 860
838 |[821/00318 CIRCLIP 35 18 33
839 (333/Y6146 FUEL FILTER 583 18 543
840 (320/03575 VALVE SPRING - CR 35 18 33
841 |[1310/0716 BOLT - 3/4UNFX2-1/4 116 18 108
842 |KRJ1599 FILTER RETURN 3282 18 3053
843 |6900/0056 FILTER ELEMENT 2304 18 2143
844 |701/80324 SWITCH 378 18 352
845 |[811/90640 PIVOT PIN_SB 387 18 360
846 (331/28235 RH LATCH ASSY 1667 18 1551
847 (550/42305 TRACK PIN -REG. 467 18 435
848 (40/303171 DRIVE PLATE KIT - W300 5205 18 4841
849 |KHR1326 CLAMP;SPL 44 18 41
850 |[333/P2207 SHIM PLATE - 1.2THK 82 18 77
851 (1317/3320Z BOLT FLANGED HEX M8 x 100 g8.8 27 18 26
852 (332/Y2910 HOSE 1954 18 1818
853 (830/00599 SPACER KEEP PLATE 26 18 25
854 |[320/06200 EGR PIPE ABI - T3 eEGR 2698 28 2510
855 (1315/3814z BOLT M20X60 116 18 108
856 |[335/C5705 PIVOT PIN -DIA 60 x 495 3702 18 3443
857 |[331/30984 SEAL DUST 679 18 632
858 |JSH0001 CORRUGATED TUBE 15MM 14 18 14
859 |[612/03300 HOSE -06 BSP HP 950mm A 785 18 731
860 (320/06199 EXHAUST GASKET NA 115 28 107
861 (331/16517 PRESSURE PLATE 432 28 402
862 (320/03349 PISTON RING.TOP 4.8 563 28 524
863 |[331/33064 DIESEL FILLER CAP 761 18 708
864 (550/42607 Water Pump assly. 4597 28 4276
865 (1206/0023 BUSH 38.5 NOM BORE - 95 LONG_SB 160 18 149
866 |[331/67358 RUBBER COVER 448 18 417
867 |(332/F4945 GLASS LH 1/4 LIGHT 623 18 580
868 [335/Y6895 TRACKROD LINK 4wd 4340 28 4037
869 |KHV0169 SHIM 1.2MM THICK 582 18 542
870 [400/N9304 HOSE; CAC-INLET MANIFOLD #JS205 7885 18 7334
871 |[911/28700 W.A. PIVOT PIN 4971 18 4624
872 |332/C4382 SCAVENGE HOSE 2980 18 2772
873 (1620/0002 ADAPTOR 9/16UNFx1/4BSP 198 18 185
874 (40/301323 JCB LOGO 20 18 19
875 |400/P0198 REAR TYRE HD 14X25-12PR KIT 37528 28 34902
876 (1316/4018Z BOLT M24 x 3 x 80mm 303 18 282
877 |32/917804 AIR ELEM. MAIN 1335 18 1242




878 [1370/0303D |M10 LOCK NUT 19 18 18
879 (1315/3518Z BOLT M12x80 56 18 53
880 (821/10110 RETAINING RING 441 18 411
881 (332/Y2070 HOSE -10 BSP LP 2000mm B 1114 18 1037
882 (1371/9501Z HEX NUT 25 18 24
883 (335/Y5642 WHEEL RIM W15L X 28 -10 BOLTS 14142 18 13153
884 (320/06045 BOLT M10x57 EXH. MANIFOLD 126 18 118
885 [130/00696 GASKET 35 18 33
886 (333/Y6532 DOOR SEAL -R/H P391 732 18 681
887 (333/Y1374 KEY 115 18 107
888 (1316/3714z SET SCREW M16 x 60 - grade 10.9 (LPS) 119 18 111
889 (819/00137 SPACER 291 18 271
890 (1425/0009Z SPRING WASHER M12 7 18 7
891 (229/00595 WORK LIGHT 1963 18 1826
892 (826/00953 SET SCREW 20 18 19
893 (6009/3826Z BOLT 922 18 858
894 |[320/A4159 OIL PAN STRAINER ASSY TWIN SKIN 7568 28 7039
895 (400/T4322 HOSE -10 BSP HP 8130mm B 7383 18 6867
896 |JHR0128 SET PIN SPL 24 18 23
897 (2526/00203 Nozzle #YMT257 584 18 544
898 (334/Y1205 TRACK NUT 50 18 47
899 (696/01479 Start Relay 155 18 145
900 (1208/0018 SPRING STEEL BUSH 176 18 164
901 (320/03407 PISTON RING.SECOND 106 Bore 237 28 221
902 |332/C1272 SHIM - 40.5X57 1 C_SB 17 18 16
903 (334/E6273 JS205 Filter Kit- 500 Hrs 8535 18 7938
904 |334/Y4403 CLAMP RING exc.control 81 18 76
905 (335/Y7115 FILTER ELEMENT 10 microns 1205 18 1121
906 (1420/0008D |PLAIN WASHER M10 11 18 11
907 [02/630935A ELEMENT- JCB UK 430 18 400
908 (333/Y4075 WIPER BLADE ASSY 356 18 332
909 (126/12800 IND. PRE. CLE. GA. 1554 18 1446
910 (332/Y3344 TENSIONER BELT 2109 18 1962
911 (332/F4950 GLASS RH 1/4 LIGHT 623 18 580
912 |KHV0103 SEAL DUST 357 18 333
913 (4003/1327 EXT MOLY GREASE 313 18 292
914 |2409/0210 O RING 109 18 102
915 |40/303364 WEAR PAD YELLOW 181 18 169
916 |[813/00280 SEALV 70 18 66
917 (320/06833 INJECTOR - 4.8 CR 21677 28 20160
918 (40/302447 HUB 4255 18 3958
919 (335/A9162 Cable 5 18 5
920 (459/70317 COUPLING YOKE (P92) 4069 18 3785
921 |[320/A4038 OIL FILTER 1348 18 1254
922 (1316/3516Z HEX HD BOLT M12*70(10.9) (LPS) 32 18 30
923 |[823/00576 L/H CLAMP WASHER 49 18 46
924 (229/01389 RELAY N/O 314 18 293
925 (811/50437 PIVOT PIN 50X266MM 1797 18 1672
926 (332/Y3017 DIAPHRAGM 4690 18 4362
927 (826/01559 FLANGE BUTTON HEAD SOCKET 22 18 21
928 (332/L3040 12 POINT SCREW 3/8-24UNF 49 18 46
929 (333/Y6544 REAR WINDOW LOWER SEAL -P391 148 18 138
930 |[320/04250 DIPSTICK ASSY ABI 573 28 533
931 |696/01480 RELAY (4302) 145 18 135
932 (550/41322 O - RING 62 18 58
933 (907/20005 BEARING ROLLER 898 18 836
934 (332/1L9207 Bolt 90 18 84
935 (40/303377 R/H SIDE CUTTER - SINGLE FLANGE 940 18 875
936 (320/07041 PIPE.LP FUEL.FILTER TO F.I.P 703 18 654
937 [1316/0408D |SET SCREW M10x30-G10.9 131 18 122
938 [1370/0701D |STANDARD NUT M20 72 18 67
939 (1370/02082 M8 NUT - STANDARD FLANGE 7 18 7
940 (1315/0411Z SET SCREW M10X45 22 18 21




941 [332/L9208 Nut 64 18 60
942 (1208/0015 SPRING STEEL BUSH 169 18 158
943 (334/Y5172 INDIA TELEMATICS ECU 19203 18 17859
944 |826/00867 LOGO RIVET -SMALL 35 18 33
945 (332/Y7794 THRUST BEARING 513 18 478
946 (40/303587 HYDRACLAMP CYLINDER -M/C'D 1861 18 1731
947 (1316/3818Z Hex Screw DIN 931 M20X80,- 10.9 176 18 164
948 |320/06879 FIP BS3-55KW NON-MVS 41677 28 38760
949 |JRV0595 BUSH 1979 18 1841
950 (333/Y0653 GEARLEVER BASIC 1118 18 1040
951 (823/00577 R/H CLAMP WASHER 60 18 56
952 (1207/0011 SPRING STEEL BUSH 139 18 130
953 |[32/925856 ELEMENT-FUEL 462 18 430
954 (40/302257 GEARBOX DIPSTICK 627 18 584
955 |[320/A9440 Engine OH Kit (4.8 - Standard) 29492 28 27428
956 (1450/1002 GREASE NIPPLE 38 18 36
957 |[332/H3476 TRL LEVEL INDICATOR 744 18 692
958 (1315/0205Z M6-1.0 X 20MM HEX CAP SCREW 18 18 17
959 [629/80037 HOSE 4058 18 3774
960 |460/32202 WASHER -COUPLING 232 18 216
961 (40/303381 BRAKE LIGHT SWITCH 399 18 372
962 (332/Y7914 COIL FOR SOLENOID #JS205 2011 18 1871
963 [320/04299 COOLER COVER ASSY 3-PLATES 7213 28 6709
964 |333/Y2936 TOP HOSE BEND 340 18 317
965 |[320/04758 CONNECTOR WATER INLET 231 18 215
966 [333/Y8358 WEAR STRIP -BOTTOM 825 18 768
967 |823/10638 SHIM PLATE 18 18 17
968 [332/Y4740 GREASE HOSE 236 18 220
969 |701/60004 SWITCH PANEL 1044 18 971
970 (320/08599 CORREIA ACIONAMENTO AQUECEDOR 1781 18 1657
971 (BSK2501/3 A/C ELEMENT PRIMARY 2328 18 2166
972 |550/42858 FUSE MINI 5A 26 18 25
973 (1208/0021 SPRING STEEL BUSH 169 18 158
974 |40/303376 L/H SIDE CUTTER - SINGLE FLANGE 940 18 875
975 |830/00314 FERRULE 38 18 36
976 (333/Y1346 STRAINER FUEL FILTER 311 18 290
977 |336/F0056 4327X 250 Hr. Filter Kit 5685 18 5288
978 (696/01240 COLLAR BUSH. DIA - 63. 610 18 568
979 (32/917805 AIR ELEM.SAFETY 2081 12 1936
980 (2201/0003 JUBILEE CLIP 55 18 52
981 |[25/974636 KIT-REPAIR 916 18 852
982 (331/67315 GAS VALVE SET 1513 18 1408
983 |40/302939 L/H SIX LIGHT GLASS REAR 1239 18 1153
984 |716/16400 FUSE 60amp 58 18 54
985 |[581/18096 ELEMENT 1633 18 1519
986 |1315/0203Z  [SET SCREW M6 x 16 G8.8 20 18 19
987 |335/Y6875 HOSE-08 BSP HP 1760mm A 996 18 927
988 |KHV0114 O RING 1317 18 1225
989 [32/925973 O-ring 107 18 100
990 [334/Y5525 HOSE -06 BSP HP 280mm B 534 18 497
991 |03/305076 BANJO BOLT 67 18 63
992 |BSK2501/4 A/C ELEMENT-SECONDARY 794 18 739
993 (332/Y3352 Tube Fuel Supply 348 18 324
994 |332/Y3803 V BELT 497 18 463
995 |[320/07426 FUEL FILTER ELEMENT FM1000 10M 2958 18 2751
996 |332/A3066 SEAL KIT COMPLETE HM380 9022 18 8391
997 |332/A2061 ROCK TOOTH 1699 18 1581
998 |[333/P8210 SHIM PLATE - 0.5THK 49 18 46
999 (32/925905 ELEMENT - FILTER 10146 18 9436
1000 |[701/M7305 SWITCH - OIL PRESSURE 976 18 908
1001 [335/H1435 TUBE S/A 25186 18 23423
1002 [550/42842 SEALKIT LIFT CYL 40/303544 3469 18 3227
1003 |835/00049 LOGO BLANKING PLUG 19 18 18




1004 (334/Y1694 RETAINING RING 127 18 119
1005 [JHPO038 NIPPLE GREASE 85 28 80
1006 [332/P6829 BOLT ; M16 X 85 168 18 157
1007 [926/09800 SEALING RUBBER 368 18 343
1008 [926/90004 DOOR SEAL 288 18 268
1009 [646/04623 W.A. PIVOT PIN 840 18 782
1010 [40/303389 12 V FLASHER 274 18 255
1011 [KHV0001 DUST SEAL 178 18 166
1012 [123/02516 LINK PIPE 79 18 74
1013 [334/Y8644 LATCH BONNET 356 18 332
1014 [20/925327 PUMP ASSY. 8976 18 8348
1015 |40/302768 STICKER -Loader arm 81 18 76
1016 [335/G5677 Pin 696 18 648
1017 [40/302940 R/H SIX LIGHT GLASS REAR 1239 18 1153
1018 (40/303224 T-BOLT 123 18 115
1019 [331/42639 LOWER ROLLER 11212 18 10428
1020 [320/A6526 FIP - BSIII 56KW 38534 28 35837
1021 [40/301951 HYDRA CLAMP CYLINDER 1984 18 1846
1022 [2526/00206 PLASTIC FILTER 158 18 147
1023 [1316/37242 BOLT 229 18 213
1024 [1317/3303Z M8X1.25X16 ISO 4162 HEX 12 18 12
1025 [1316/37182 BOLT (LPS) 241 18 225
1026 [332/C2439 LOCKING PIN 235 #JS370 782 18 728
1027 [332/Y2556 STACK NUT -M30x2 231 18 215
1028 [333/Y3120 Bush,SAE 4140(En19) 1S:1870(ROD EYE) 632 18 588
1029 [550/43022 SEAL 1320 18 1228
1030 [2526/00205 Coupling nut #YMT257 54 18 51
1031 [1316/0509Z SETSCREW 101 18 94
1032 [334/Y1198 33ACK PIN REGULAR 239 18 223
1033 |40/300661 Universal Joint 852 28 793
1034 [335/F5935 WEAR PAD ASSY 570 18 531
1035 [459/10144 VALVE ADAPTER ASSY P 4439 18 4129
1036 [320/04510 GASKET 419 28 390
1037 [331/25683 GAITER GEARLEVER 399 18 372
1038 [259/84203 RESILIENT MOUNTING 1222 28 1137
1039 [331/17179 Pin track 299 18 279
1040 [332/C2437 TOOTH TIP 235 4376 18 4070
1041 [333/Y5973 SPRING -EXTN 48 18 45
1042 [336/D6236 WORK LAMP 24V DC 3052 18 2839
1043 (831/00114 THRUST WASHER_SB 138 18 129
1044 (2401/0505 O RING 23 18 22
1045 [32/925733 SEAL 236 18 220
1046 [45/908400 Q/R COUPLING 6755 18 6283
1047 (40/302808 HOSE 1774 18 1650
1048 [332/Y8018 SEAL 192 18 179
1049 [333/R2147 TOOTH POINT J300 3082 18 2867
1050 [550/42307 TRACK BUSHING -REG. 745 18 693
1051 [1406/0031 SEAL 73 18 68
1052 [40/303955 WIPER ARM 763 18 710
1053 [400/T7500 BUSH 408 18 380
1054 [02/291135 NUT 95 18 89
1055 [331/16519 SHIM PLATE 794 18 739
1056 [821/10163 WORM DRIVE CLIP 76 18 71
1057 [332/P7360 KING PIN_SB 502 18 467
1058 [550/43028 SEAL 1750 18 1628
1059 [25/220998 SOLENOID VALVE P92 16943 18 15757
1060 [40/303537 SHIM KIT 167 18 156
1061 [40/303831 SHIM KIT 52 18 49
1062 [2401/0503 O-RING 12 18 12
1063 [813/00416 PIN GREASE SEAL: DIA 90 1136 18 1057
1064 [335/H4891 Filter 3389 18 3152
1065 [826/11026 HANDLE 8788 18 8173
1066 [320/03922 INLET ROCKER ARM ASSY 929 28 864




1067 [911/40048 PIVOT PIN/KEEP PLATE WA 2428 18 2259
1068 |320/06837 FUEL INJECTOR 63KW T3 2530 28 2353
1069 |331/27126 BONNET LOCK 2561 18 2382
1070 |333/Y0132 NEEDLE 40 18 38
1071 |921/00801 SHIM 0.6 30 18 28
1072 [445/03031 BULK ROLLER 21 18 20
1073 |819/00133 SPACER 50x120x4.0m 267 18 249
1074 [809/00102W |LINER BEARING 487 18 453
1075 [25/606104 O RING 18 18 17
1076 |320/04249 BLADE ASSY -SHORT 269 28 251
1077 [332/Y3191 BRACKET -R/H 56 18 53
1078 |40/302807 HOSE 3687 18 3429
1079 |823/00302 SPACING WASHER 23 18 22
1080 |332/C2440 WASHER & SLEEVE235 #JS370 396 18 369
1081 [335/C7283 HOSE -10 BSP HP 1550mm C 1395 18 1298
1082 [320/03298 BEARING MAIN UPPER 100 18 93
1083 [332/Y3032 BRACKET -L/H 56 18 53
1084 |JSJO076 SPRING COMPRESSION#JS370 1675 18 1558
1085 [826/10697 BOLT TRACK 171 18 160
1086 |625/80002 HOSE HEAVY DUTY #JS120U 6196 18 5763
1087 [816/80012 PLUG MAGNETIC 3/4 BSP-14 187 18 174
1088 |1305/3226Z BOLT 31 18 29
1089 [332/C1274 SHIM - 40.5X57 1 C_SB 14 18 14
1090 [701/71400L SWITCH FOOT AUTO. 3231 18 3005
1091 |813/00248 SEAL 61 18 57
1092 |40/302930 FRONT SCREEN GLASS 7421 18 6902
1093 [320/03432 CRANKSHAFT MACHINING 448 IND 32217 18 29962
1094 |613/01200 HOSE 675 18 628
1095 [331/67507 KNOB TOP 63 18 59
1096 [1370/0201Z Nut Hex/ M8 STD 11 18 11
1097 [332/Y1146 GA KNOB WITH SWITCH 941 18 876
1098 |334/Y5516 HOSE -06 BSP HP 660mm B 805 18 749
1099 |40/302810 HOSE 1967 18 1830
1100 [1391/3405 CAPSCREW -M10x20 12 18 12
1101 [2201/0001 CLIP WORMDRIVE 8/16mm 32 18 30
1102 [320/06279 GASKET TURBO OUTLET 58 28 54
1103 |KAV1565 BUSH STEEL 1792 18 1667
1104 (320/03301 BEARING LOWER MAIN 111 18 104
1105 [332/A2424 THROUGH BOLT SET HM380 6265 18 5827
1106 [123/03392 CATCH PLATE 173 18 161
1107 [320/02698 STUD.M10x37 15 18 14
1108 |333/Y0793 BOOT 56 18 53
1109 [332/Y3279 ELEMENT PRIMARY OUTER 1151 18 1071
1110 [914/49100 PROPSHAFT(P92) 16003 18 14883
1111 [332/Y6488 GLASS SEALENT KIT(L-8590) 310 ML 1235 18 1149
1112 |808/00191 bearing 1003 18 933
1113 [332/Y4070 CAP SCREW M5x45mm 11 18 11
1114 [2526/00202 GASKET 48 18 45
1115 [826/01022 M20 X 2.5 X 75 LG Plough Bolt 516 18 480
1116 [907/52800 TAPER ROLLER BEARING 1404 18 1306
1117 [907/51600 TAPER ROLLER BEARING 905 18 842
1118 [453/00304 TRUNNION 1211 18 1127
1119 |KNH0528 RUBBER MOUNTING ENGINE 1843 28 1714
1120 [2526/00204 Mounting clip #VMT257 349 18 325
1121 [40/302769 STICKER -DIPPER 87 18 81
1122 [KHV0035 O-RING 132 18 123
1123 [816/15138 ADAPTOR 86 18 80
1124 (40/303407 PLAIN NUT 140 18 131
1125 [332/Y2560 FILLER PLUG 81 18 76
1126 |KHVO0117 O RING 852 18 793
1127 [550/41368 PISTON RING 455 18 424
1128 |JNV0088 PIN PIVOT 5206 18 4842
1129 [332/Y2860 Element Safety (Inner) 534 18 497




1130 |904/05100 SEAL -DUAL LIP 1112 18 1035
1131 |30/925526 ENGINE FAN 4967 28 4620
1132 |332/A2445 ROUND BUSH 5668 18 5272
1133 [332/Y2881 Element Safety (Outer) 1692 18 1574
1134 |333/Y2681 EXHAUST EXTENSION WITH HOOK 1056 18 983
1135 |1356/0204Z BACK NUT 49 18 46
1136 |826/11629 LATCH DOUBLE ROTOR 6728 18 6258
1137 |336/C4494 Stop Cable #J5205 3592 18 3341
1138 |40/302442 PIVOT PIN 1661 18 1545
1139 |581/07003 O RING 456 92 18 86
1140 |332/A2446 FRONT COVER 4946 18 4600
1141 |813/00375 GASKET 42 18 40
1142 |1316/0408Z SCREW (LPS) 24 18 23
1143 |1390/04127 GRUB SCREW M10X50LG 61 18 57
1144 |331/27487 HUB CAP( Black) 62 18 58
1145 |332/L3052 CABIN FAN - 24V-REMI 1308 18 1217
1146 |40/304054 BUSH 873 18 812
1147 |45/910300 QRC 3/4BSP MALE 6587 18 6126
1148 |826/01372 CASTLE NUT.M20X1.5-17H 91 18 85
1149 (KAV0777 PIN SPL 128 18 120
1150 |550/43247 CONE SEAL WASHER-JS140 38 18 36
1151 |123/05236 BOOM STOP 361 18 336
1152 |333/Y5491 NEEDLE ROLLER DIA 3*13.8 5 18 5
1153 |335/F5976 Transverse tool #J5205 24447 18 22736
1154 |130/00695 HUB END CAP 88 18 82
1155 |332/B1477 MAIN RETURN FILTER (JS70 # JS85 3813 18 3547
1156 |819/00106 SHIM 1.00 56 18 53
1157 |819/00114 SHIM 352 18 328
1158 |335/A9156 CONNECTOR - SECONDARY HOSE 63 18 59
1159 |458/M3119 PIN - TRUNNION 367 18 342
1160 |808/00196 LINER BEARING 706 18 657
1161 |111/15709 REBOUND WASHER 43 18 40
1162 |1420/0007D  [PLAIN WASHER M8 6 18 6
1163 |332/Y2067 HOSE-10 BSP LP 2580MM B 1607 18 1495
1164 |550/42529 H.P.PIPE COMPLETE SET 1677 28 1560
1165 |816/90009 ADAPTOR 326 18 304
1166 |1425/0011Z SPRING WASHER 7 18 7
1167 [JHHO119 SIGHT GAUGE-HYD. 1095 18 1019
1168 |458/20446 WHEEL BRG CARRIER 5903 28 5490
1169 |335/H4892 Filter 1316 18 1224
1170 |1316/3610Z BOLT 84 18 79
1171 |509/00064 BUCKET. CAPACITY 0.09 16510 18 15355
1172 |320/03677 PUSH ROD 129 28 120
1173 |40/301324 RESILIENT MOUNT 194 18 181
1174 |40/301753 M/CD KING POST CARRIAGE 42588 18 39607
1175 |809/00102 LINER BEARING 550 18 512
1176 |332/Y2066 HOSE 1302 18 1211
1177 |814/00354 DETENT SPRING 11 18 11
1178 |907/53800 TAPER ROLLER BEARING 1533 18 1426
1179 |320/07446 FUEL FILTER ELEMENT 2M-NF 3212 18 2988
1180 [701/80317 Switch engine water temperature 361 18 336
1181 |1406/0026 WASHER;BONDED.1"BSP. 37 18 35
1182 |1425/0007Z M8 SPLIT LOCK WASHER STEEL 8 18 8
1183 |332/Y6273 Fuse Mini 20 AMP 24 18 23
1184 |332/Y6914 COLUMN SWITCH -MANUAL 8364 18 7779
1185 |826/01077 BOLT M6 11 18 11
1186 |40/301759 REAR WORK LAMP P-12 956 18 890
1187 |320/06924 FIP 68KW BS3 (alt- 320/06937) 42897 28 39895
1188 |332/Y4452 FLANGED HEAD BOLT -M 22 18 21
1189 |914/36804 BEARING 456 5826 18 5419
1190 |335/Y2988 PIVOT PIN 965 18 898
1191 |4010/22019 RUBBER SPRING ELEMENT 2292 18 2132
1192 |826/11274 SCREW M12X35 26 18 25




1193 |2103/0309 SPLIT PIN 22 18 21
1194 |332/Y7829 RUBBER COVER 430 18 400
1195 |333/J7019 FRONT BOTTOM GLASS 3087 18 2871
1196 |821/00210 CIRCLIP - INTERNAL 77 18 72
1197 |700/50022 WORKLIGHT 24V SP 1075 18 1000
1198 |701/58827 SWITCH ACTUATOR REAR WORKLIGHTS 137 18 128
1199 [(G65/0 Bush Spring 185 18 173
1200 |1317/33072 BOLT FLANGED HEX M8 x 25 g8.8 19 18 18
1201 |811/90300 PIVOT PIN 38X159_SB 450 18 419
1202 |1315/0305Z HEX SCREW 12 18 12
1203 |550/43801 Hyd Filter Kit JS120/J5140 11095 18 10319
1204 |333/Y7379 Radiator CAP 249 28 232
1205 |819/00039 SHIM 359 18 334
1206 |320/06800 HP PIPE ASSY NO.1&2 NA/TC 1319 18 1227
1207 [333/F7168 Foot Operated Grease Pump 6163 28 5732
1208 |333/17228 RH GLASS 6095 18 5669
1209 |813/00433 SEAL PIVOT PIN 497 18 463
1210 |1315/3415Z BOLT HEX FLANGED M10X65 19 18 18
1211 |333/L2691 GAS STRUT ENGINE DOORS 944 18 878
1212 |550/42904 SEAL KIT STABLIZER RAM 4DX 7917 18 7363
1213 [KAV0743 RING 115 18 107
1214 |332/Y9057 SealPlate 64 18 60
1215 |332/D5958 Pin 686 18 638
1216 |333/Y5129 VALVE PRIORITY FLOW 30223 18 28108
1217 |819/00104 SHIM 456 248 18 231
1218 |831/10291 BUSH BEARING 13487 18 12543
1219 |320/04328 OIL COOLER - 6 PLATE 2523 28 2347
1220 |332/Y2530 HOSE 1/4 BSP X 675 1861 18 1731
1221 |334/Y6293 TUBE CLAMP 20 18 19
1222 |811/50569 PIVOT PIN 60X322MM 2801 18 2605
1223 |32/100304 oring 86 18 80
1224 |333/Y4698 HOSE HP -5/8 BSPx725mm 910 18 847
1225 |823/10644 SHIM 45 X 85 X 0.5 22 18 21
1226 |123/00932 LOCKING PIN 228 18 213
1227 |25/929305 SEALKIT 331 18 308
1228 |332/Y3253 ELEMENT PRIMARY OUTER 1691 18 1573
1229 |40/302456F SIDE PANEL LH 1106 18 1029
1230 |40/303526 REACTION PIN 64 18 60
1231 |823/00353 HARD WASHER 48 18 45
1232 |445/03300 SYNCHRONISER ASSY 9385 18 8729
1233 |334/Y5621 ADAPTOR -1 1/16 x 5/8 x 75 419 18 390
1234 |336/F5308 Filter Kit 500 Hrs 10274 18 9555
1235 |333/Y3121 Spare Seal Kit 1292 18 1202
1236 |811/50375 PIVOT PIN 949 18 883
1237 [KHV0269 SEAL - DUST 122 18 114
1238 |831/10264 BUSH BRONZE 956 18 890
1239 |259/01306 WASHER 66 18 62
1240 |1316/3713D  [BOLT 163 18 152
1241 |4004/0502 WAXOIL -BLACK 5 Ltr 4872 18 4531
1242 |335/G8251 COMPLETE SEAL KIT 6007 18 5587
1243 |550/42470 ASSEMBLY OF AIR CLEANER + STRAP (WITH SA 2850 18 2651
1244 |333/Y3361 ADJUSTER ASSY. 508 18 473
1245 |336/F1562 Tooth 3360 18 3125
1246 |826/10698 NUT 75 18 70
1247 |826/11355 WHEEL NUT; M22X1.5 172 18 160
1248 |335/G5511 Oil Sampling Kit 1886 18 1754
1249 |40/302938 R/H SIX LIGHT GLASS SIDE 1136 18 1057
1250 [333/F7167 Funnel - Water Seperator, capacity 13 LP 1754 18 1632
1251 |1422/0012D  [M20 FLAT WASHER 200 HV STEEEL 282 18 263
1252 |40/302937 L/H SIX LIGHT GLASS SIDE 1136 18 1057
1253 [332/Y3289 Element Inner 464 18 432
1254 |1316/9518Z HEX. HEAD BOLT 95 18 89
1255 |229/01228 HORN 24V 990 18 921




1256 [1340/0602Z THIN PLAIN NUT 25 18 24
1257 [1425/0005Z SPRING WASHER M5 18 18 17
1258 |335/H1323 Piston rod s/a 13524 18 12578
1259 |332/L7805 A CCELERATOR CABLE 1493 18 1389
1260 [821/00216 CIRCLIP 16 18 15
1261 [335/F5476 Kit Seal -Ram 335/E9422 2847 18 2648
1262 (614/22700 HOSE -5/8 BSP x 890mm 1019 18 948
1263 |320/06803 PIPE.N0.3&4.HP FUEL.NA/TC 1360 18 1265
1264 |331/27389 BOTTOM WEAR STRIP 691 18 643
1265 [332/Y3267 ELEMENT SAFTEY INNER 198 18 185
1266 [6009/38272 BOLT 164 18 153
1267 |40/302457F SIDE PANEL RH 1106 18 1029
1268 [2401/0107 O-RING 16 18 15
1269 [320/06206 GASKET - EGR MIXER 43 18 40
1270 |334/Y4375 CLAMPING RING -loader 93 18 87
1271 |334/Y6169 HOSE -5/8 BSP x 850mm 1045 18 972
1272 [332/Y3313 PUMP WATER 2353 28 2189
1273 |334/Y0628 MAXI FUSE HARNESS 2816 18 2619
1274 (335/C3422 Filter Insert(Bosch No-9 451 037 407) 120 18 112
1275 |550/43030 SEAL #4327X-V2 1790 18 1665
1276 [826/00627 E-CLIP 22 18 21
1277 [907/11600A GA TAPPER ROLLER BEARING 8529 18 7932
1278 [123/06189 WEARPAD-TOP 773 18 719
1279 [1315/3416Z BOLT M10X70 GR8.8 57 18 54
1280 |445/73503 PISTON -CLUTCH 1002 18 932
1281 |334/Y2498 HYBRID HOSE -L/H outer 642 18 598
1282 |332/Y7868 CHISEL PIN 8401 18 7813
1283 |334/Y0898 AXLE CARRIER -L/H M/C 5360 18 4985
1284 (813/00360 GASKET 130 18 121
1285 [120/16902 REBOUND PLATE 128 18 120
1286 |445/26108 THRUST WASHER 36 18 34
1287 |459/30537 REARCASE -MACHINED 2wd 37821 28 35174
1288 [335/F9166 HOSE_RB 6061 18 5637
1289 (823/00531 WASHER 36 18 34
1290 |KHV0268 SEAL - DUST 133 18 124
1291 |320/07416 FUEL FILTER ELEMENT 175MM -DONAL 4097 18 3811
1292 (333/17109 DOOR GLASS STABLE 1944 18 1808
1293 |336/A3844 STOP PAD 506 18 471
1294 [813/M7603 BACKING RING -BRAKE SEAL 696 18 648
1295 |JNV0087 PIN PIVOT 4163 18 3872
1296 [335/Y7103 GA LIVE LINK LITE KIT 12698 18 11810
1297 |701/80328 TEMP SWITCH. 2737 18 2546
1298 |816/90656 135 DEGREE ELBOW ADAPTOR 3090 18 2874
1299 (40/302190 HOSE 756 18 704
1300 |JLV1796 BUSH 728 18 678
1301 [1316/0711Z SCREW;M16 X 45 57 18 54
1302 |255/35203 RESILIENT MOUNT 40 18 38
1303 [333/Y8165 GA FRONT GRILLE -AS SUPPLIED 2973 18 2765
1304 |335/C3494 Lub. oil filter element. 146 18 136
1305 |40/302364 STUB AXLE CARRIER M/CING 9086 18 8450
1306 (333/17034 FRONT GLASS 333/)7 2464 18 2292
1307 |40/302376 GA FILTER 2531 18 2354
1308 [335/C5739 BUSH 627 18 584
1309 [831/00099 BEARING SELF LUB. 271 18 253
1310 |550/42608 FAN BELT 471 18 439
1311 |KSP0268 SHIM #(Old No : 823/10579) 1199 18 1116
1312 |716/05709 ATO BLADE FUSE 30A#JS220 32 18 30
1313 [335/Y0630 TOOTH 619 18 576
1314 |40/301773 HOSE 1/4: BORE 620MM 768 18 715
1315 [1318/3510Z Bolt-gs 24 18 23
1316 |332/G6563 INSTRUMENT CLUSTER 6775 18 6301
1317 |334/Y0899 AXLE CARRIER -R/H M/C 5360 18 4985
1318 [128/12634 KNOB BASE W/ 3RD INSERT 110 18 103




1319 [2800/00010 Spring RZ-177 M| #VMT157 576 18 536
1320 |2201/0008 CLIP WORMDRIVE 28/44mm 30 18 28
1321 [1315/05072 M12 X 1.75 X 25 DIN 933 HEX CAP 22 18 21
1322 |332/Y3130 HOSE 1244 18 1157
1323 |336/F0058 4327X 500 Hr. Filter Kit 9773 28 9089
1324 (826/10575 WHEEL STUD M14 X 1.5 156 18 146
1325 [130/99550 CLEVIS PIN 19 18 18
1326 [335/F5973 CHISEL PIN 9162 18 8521
1327 [550/42849 SEAL KIT STABLIZER 40/303878 3351 18 3117
1328 |336/C6798 Kit Seal 6424 18 5975
1329 (40/302585 REVERSE HORN FLASHER 199 18 186
1330 |25/606112 OILRING 28 18 27
1331 [333/L4246 LOWER ROLLER 12314 18 11453
1332 [335/A9176 END CONNECTOR 1/8 BSP 90 DEG 143 18 133
1333 [336/D6152 Screw Connect Flat Face Coupling 550 Bar 8228 18 7653
1334 (1412/0004Z WASHER 7/16 LARGE 11 18 11
1335 [320/00851 O RING-17X2.0 - FKM HTT 101 18 94
1336 [1371/0603Z NUT M16 57 18 54
1337 [332/H3913 Oil Breather Plug 854 18 795
1338 [335/C3423 Exchange Filter Insert(Bosch no-1 457 43 1842 18 1714
1339 [335/Y7415 FUEL LEVEL SENSOR 2456 18 2285
1340 [550/40992 PISTON ROD S/A(SLEW CYL) 15900 18 14787
1341 [646/04530 STEERING WHEEL ASSY. 1912 28 1779
1342 |333/J6713 DOOR UPPER GLASS D 8432 18 7842
1343 [550/40987 RETAINING RING(STEERING 120 18 112
1344 [550/43099 PRESSURE PLATE 4AMM 9105 18 8468
1345 (1412/00022 WASHER-LARGE 7 18 7
1346 (40/302850 STEER COLUMN FIXED 570 18 531
1347 [123/00295 BREATHER ASSY 653 18 608
1348 |335/H1351 Fuel Sensor #)5205 21348 18 19854
1349 |40/302809 HIGH PRESSURE HOSE 910 18 847
1350 |808/00386 LINER BEARING 2867 18 2667
1351 [320/04127 '0' RING 125 28 117
1352 [1411/00092 WASHER 7/8 MEDIUM 31 18 29
1353 [332/Y9965 Outer clutch 827 18 770
1354 (130/14022 INNER CABLE 96 18 90
1355 [335/A1809 DRUM AVM 1386 18 1289
1356 [123/02475 BRG. CARRIER 203 18 189
1357 [1391/3530D CAP SCREW M12 x 200 261 18 243
1358 |40/302811 HOSE 956 18 890
1359 [1316/3712Z BOLT 84 18 79
1360 [334/Y1351 HYBRID HOSE -R/H outer 642 18 598
1361 |335/C7474 BonnetPadleLatchYellowSCPTNo064-99-320-39 3753 18 3491
1362 [550/42909 SPARE SEAL KIT OF ARM 4DX 4179 18 3887
1363 [550/43834 KPC Overhaul & Repair kit 3DX 25759 18 23956
1364 |1315/34227 BOLT M10 x 120 G8.8 41 18 39
1365 [40/303145 HOSE ASSY 1193 18 1110
1366 [550/42501 MICO COPPER WASHER FOR LEAK OFF PIPE (Ml 9 18 9
1367 |550/43802 Hyd Filter Kit J5210/200 10675 18 9928
1368 |813/M7604 BACKING RING -BRAKE SEAL 581 18 541
1369 [823/00542 BLACK WASHER M6 7 18 7
1370 |332/Y8306 BOTTOM HOSE BEND 565 18 526
1371 [335/G1441 Element Filter Primary 1002 18 932
1372 |826/11384 STUD.M10x37. 399 18 372
1373 [2201/0007 CLIP WORMDRIVE 21/38mm 130 18 121
1374 [550/42782 TRACK BUSHING 1485 18 1382
1375 [821/00492 CIRCLIP E SERIES 8 28 8
1376 |335/G8631 PUMP #4327ZX 57963 18 53906
1377 (811/70018 PIVOT PIN 208 18 194
1378 |334/P9061 Seal washer 81 18 76
1379 |550/43591 Hex Socket Bolt 207 18 193
1380 |816/50042 ADAPTOR TEE 243 18 226
1381 [40/302362 STUB AXLE CARRIER M/CING 9086 18 8450




1382 (40/302816 TUBE (FRONT)- 12.5x80-18 TR15 1464 18 1362
1383 [916/04400 BEARING 785 18 731
1384 [333/Y3233 ABI EXHAUST SILENCER - NA 6406 18 5958
1385 [32/901200 HYD FILTER ELEMENT PQ 75 723 18 673
1386 |826/01443 NUT SLOTTED;M20 (LPS) 286 18 266
1387 [336/B8422 Filter Kit for 1000 Hrs (W/O Plexus)JS81 6608 18 6146
1388 |550/42971 disc carrier 1990 18 1851
1389 [559/90035 PIPE SUPPORT 71 18 67
1390 |816/80037 FILLER PLUG 86 18 80
1391 [821/00496 CLAMP PLATE 22 18 21
1392 [913/02401 PIN SPRING MS 470 18 438
1393 [1315/0405Z SET SCREW 16 18 15
1394 |335/C9881 Filter Kit for 500 Hrs 6931 18 6446
1395 |336/F5309 Filter Kit 1000 Hrs 24587 18 22866
1396 |614/05000 HOSE -5/8 BSP 820MM 1129 18 1050
1397 [333/U0200 HYDRAULIC FILTER ELEMENT-HYDAC 20047 18 18644
1398 [1316/37172 BOLT M16 x 75 - G10.9 62 18 58
1399 [907/52900 BEARING CYLINDER ROLLER 1132 18 1053
1400 |G18/2 WOODRUFF KEY 31 18 29
1401 [1316/9512Z BOLT (LPS) 220 18 205
1402 (320/02038 BOLT.MAIN BEAR.M14x164 Ig 129 18 120
1403 [320/03689 SPRING RETAINER INLET/ EXAHUST 1008 18 938
1404 [332/Y3353 Tube Fuel Supply (Feed Pump) 502 18 467
1405 [334/Y1458 HARDENED WASHER -M20 25 18 24
1406 [40/302935 GLASS L/H WINDOW CLEAR 2056 18 1913
1407 [550/42243 SEAL KIT ARM CYLD. JS215 19422 18 18063
1408 [2201/0002 WORM DRIVE CLIP 136 18 127
1409 |333/Y3105 BUSH 2192 18 2039
1410 [40/301654 WA STABILISER HSG. LH 8526 18 7930
1411 [813/00443 V-SEAL(CTR.PVT) 158 18 147
1412 (819/00107 SHIM 0.25 41 18 39
1413 |02/910863 RING COMMPRESSION 524 28 488
1414 (332/Y0987 GA HAMMER HM 380 543297 18 505267
1415 [332/Y6407 Fly wheel Ring Gear 4893 18 4551
1416 [334/Y2667 SPACING WASHER 62 18 58
1417 (831/10278 LINER BEARING 848 18 789
1418 [1391/3103Z CAP SCREW -M5x16 52 18 49
1419 |32/922300 Filter fuel Pre-filt 1316 18 1224
1420 |550/43806 Hardware Kit 550/42065A (D.F) 1030 18 958
1421 [826/00818 TENSION PIN 11 18 11
1422 [1316/37112 BOLT;M16-45 55 18 52
1423 |331/30884 KNOB THROTTLE 38 18 36
1424 (332/Y1474 HOSE 539 18 502
1425 [332/Y5856 WHEEL BOLT -M16 x 1.5 x 69 35 18 33
1426 |550/43166 COIL (YKN) 25/220998 1482 18 1379
1427 (831/10283 LINER BEARING 1245 18 1158
1428 [991/00156 KIT-SEAL, TRACK ROD 3649 18 3394
1429 [335/Y9171 Battery clamp (platinum) 880 18 819
1430 |2401/0510 O-RING 237 18 221
1431 |25/222320 O RING 107 18 100
1432 [332/Y1125 HOSE 450 18 419
1433 |229/01130 BUSH 12 18 12
1434 (332/Y7828 RUBBER COVER #JS81 420 18 391
1435 [333/R2167 GA LOCKING PIN & WASHER J300 494 18 460
1436 [550/43160 FILTER KIT SMALL 2193 18 2040
1437 [826/01097 BOLT 152 18 142
1438 |336/F0060 4327X 1000 Hr. Filter Kit 12682 28 11795
1439 [332/G4609 JCB DECAL ARTWORK (350 x 109) 231 18 215
1440 [336/A1145 Spare Seal Kit (Ram -335/Y1129) 3790 18 3525
1441 [320/08609 BELT 8PK1995 AR3 1567 18 1458
1442 [916/00006 BALL-DIA.11 11 18 11
1443 (2103/1111 SPLIT PIN; 3/16 10 18 10
1444 |332/G2727 DOOR HINGE BODY 223 18 208




1445 (40/303384 BUZZER 12v 383 18 357
1446 [123/03946 RESILIENT MOUNT 243 18 226
1447 [320/08671 BELT;8PK995 2478 18 2305
1448 [320/A8514 FAN HUB ASSEMBLY 2672 28 2485
1449 [1356/0205Z BACKNUT 5/8inBSP 50 18 47
1450 [331/49745 M/Cd KINGPOST s/s 14 32797 18 30502
1451 [1315/4023Z M24X130 _SB 267 18 249
1452 |320/03386 PISTON.ABI - TC / TCA T3 mech 3185 28 2963
1453 [826/11098 M6 X 30 BUTON HEAD 6 18 6
1454 (458/20618 AXLE ARM 17620 28 16387
1455 [701/60000 SWITCH panel 643 18 598
1456 [1620/2059 ADAPTOR 151 18 141
1457 [332/A3062 PYRAMID TOOL HM380 7285 18 6776
1458 [334/Y1685 SPACER 99 18 93
1459 [331/25685 GAITERS LOADER CONTL 413 18 385
1460 |332/Y9876 AIR FILTER -4630092981 4187 18 3894
1461 [02/910453 Isolator Noise (e)(Alt No-332/Y5363) 49 18 46
1462 |320/09472 Big End Bearing Kit (-0.5) - 4.8 BS3 1698 28 1580
1463 [40/301782SA |DIPPER GA 59461 18 55299
1464 (823/10265 THRUST WASHER 261 18 243
1465 |JRA0233 VALVE CHECK 1269 18 1181
1466 [336/D6153 Screw Connect Flat Face Coupling 550 Bar 7462 18 6940
1467 [550/40980 CUSHIONING PLUNGER(SLEW 3637 18 3383
1468 [332/Y2355 FRONT COVER -STEER COLUMN 534 28 497
1469 [332/Y2356 REAR COVER -STEER COLUMN 340 18 317
1470 [320/03448 CONNECTING ROD MACHINING 2524 28 2348
1471 [335/E6398 TYREKIT -17.5 X 25 49653 28 46178
1472 (811/50267 PIVOT PINS - 31.75MM NOMI _SB 419 18 390
1473 [826/01101 RIVET NUT -M6 51 18 48
1474 (903/04610 DIAPHRAGM 1951 18 1815
1475 [32/925775 FILTER CARBON CAB 10325 18 9603
1476 [335/G5674 Track LINK RH 1333 18 1240
1477 (336/F3808 PIPE CLAMPS 516 18 480
1478 |580/01200 Strainer 931 18 866
1479 [696/00453 IGNITION SWITCH 659 18 613
1480 |991/10142P  (Kit Seal 2997 18 2788
1481 (823/10264 THRUST WASHER 261 18 243
1482 [332/Y1255 R-Ring 1138 18 1059
1483 [32/926059 Element 1549 18 1441
1484 |333/Y7344 Outer cable Bend Tube 596 18 555
1485 (458/20358 BRAKE COUNTER PLATE 742 18 691
1486 |506/00007 FUSE 10 AMPS 25 18 24
1487 (821/10420 CLIP 57 18 54
1488 (331/17177 LINK TRACK 1536 18 1429
1489 [550/40972 IMETAL BUSH(SLEW CYL) 1966 18 1829
1490 [1411/0005Z WASHER 1/2 MED PLAIN 10 18 10
1491 [1620/2051 ADAPTOR 81 18 76
1492 [331/17176 LINK TRACK RH 1403 18 1305
1493 [332/A3060 CHISEL STOP PIN 619 18 576
1494 (40/301655 WA STABILISERHSG. RH 8526 18 7930
1495 [(917/50200 NEEDLE ROLLER BRG. 1629 18 1515
1496 (331/40824 WEAR PAD ASSEMBLY 522 18 486
1497 (332/Y4445 BOLT -7/16UNCx1.1/2 23 18 22
1498 |819/00108 SHIM 0.15 30 18 28
1499 [1316/3826Z HEX SCREW M20*160 163 18 152
1500 (333/Y2708F WA SIDE PANEL RH 2054 18 1911
1501 [40/302936 GLASS R/H SIDE WDO CLEAR 2056 18 1913
1502 [32/925666 ELEMENT -FUEL 1471 18 1369
1503 |907/03800 T.R.BEARING 29675/29620 5468 18 5086
1504 (445/03021 GEAR LEVER GAITER 76 18 71
1505 |458/M4409 PLANET GEAR 862 18 802
1506 |123/05836 CLAMP 36 18 34
1507 [335/Y6876 HOSE-06 BSP HP 1760mm A 1327 18 1235




1508 [696/01931 REV.ALARM WITHVOLT.CONVERTER 626 18 583
1509 [716/30350 FUSE3 A 43 18 40
1510 [550/42715 FUSE-60 AMP. 114 18 107
1511 [696/01338 THROTTLE CABLE 499 18 465
1512 [826/01254 RIVET NUT M8 355 18 331
1513 [831/00074 GROOVED WASHER 12 18 12
1514 (02/912298 BEARING CONNECTING ROD 132 18 123
1515 [2409/0205 O RING 145 18 135
1516 [811/50112 PIVOT PIN 1737 18 1616
1517 [333/P1949 BUSH;BUCKET 2028 18 1887
1518 [333/Y2690F WA BUMPER FRONT 5402 18 5024
1519 (40/301846 HOSE 2202 18 2048
1520 |JHP0OO46 WASHER M10 22 18 21
1521 |JHP0OO47 WASHER;PLAIN 48 18 45
1522 [283/59008 EXPANSION TANK ABI 17199 18 15996
1523 [331/42441 GA CARRIER ROLLER 8793 18 8178
1524 (332/Y9308F WA RH FENDER 3514 18 3269
1525 [335/G5676 Track LINK LH 1333 18 1240
1526 [1317/34082 BOLT FLANGED HEX M10 x 30 g8.8#JS370 16 18 15
1527 [550/30077 SEAL KIT-BUCKET RAM 4CX 4481 18 4168
1528 [550/42219 SEAL KIT BUCKET RAM (JS215) 21902 18 20369
1529 [1315/3414z M10X1.50 X 60 DIN 931 HEX CAP 25 18 24
1530 [449/10501 DISC SPRING ASSY 1331 18 1238
1531 (823/00334 KLIPRING 81 18 76
1532 [335/Y7378 GLASS RH 1/4 LIGHT 676 18 629
1533 [332/Y9575F WA LH FENDER 3514 18 3269
1534 (333/Y2564F WA SIDE PANEL - LH 2054 18 1911
1535 [40/302325 HOSE 696 18 648
1536 [1420/0009D |M12 plain washer 11 18 11
1537 [332/1L2938 LINER BEARING (65X59) 1177 18 1095
1538 [921/53300 KIT SPACER 21527 18 20021
1539 |KAV0423 BUSH STEEL 1733 18 1612
1540 [162/01126 WEAR PAD SHIM 51 18 48
1541 [333/Y7349 Outer Cable Straight 245 18 228
1542 (334/Y2377 T-ADAPTER 226 18 211
1543 [335/Y2124 FLAT COLLAR NUT -3/4 103 18 96
1544 (229/00119 STOP CABLE 278 18 259
1545 [1315/0303Z SET SCREW M8 x 25 G8.8 11 18 11
1546 [32/926060 Element 1079 12 1004
1547 (320/06008 LOCKNUT.M8 SPECIAL 164 18 153
1548 (334/L7791 RELAY 24 VDC 251 18 234
1549 (335/D4436 FILTER RETURN #VA-VE Plexus 6547 18 6089
1550 [335/Y2604 TYRE -14x25 12PR (JCB EM937 TT) 34336 28 31933
1551 [40/302599 FUEL LEVEL SENSOR 695 18 647
1552 |458/M4231 PLANETARY HUB -MACHINED 6096 18 5670
1553 [332/Y2053 WA SLEW PIPE -L/H 377 18 351
1554 (40/302933 GLASS L/H TOP DOOR CLEAR 2941 18 2736
1555 [332/Y2057 WA SLEW PIPE -R/H 377 18 351
1556 [336/E8026 Kit Seal 6897 18 6415
1557 [550/42895 SEALKIT 9140 18 8501
1558 [1316/38172 BOLT (LPS) 359 18 334
1559 [826/01115 WING-NUT M6 30 18 28
1560 [904/50027 OIL SEAL-PILOT BEARI 104 18 97
1561 [1315/3720Z BOLT M16 x 100 G8.8 81 18 76
1562 (40/302604 TAIL LAMP LH 808 18 752
1563 [450/10403 DIFF SIDE NUT 419 18 390
1564 [826/11096 SCREW M6 X 16 BUTTON 22 18 21
1565 |KRV1120 PIN ATTACHMENT 3982 18 3704
1566 [2401/0213 O-RING 38.1X44.5 30 18 28
1567 [336/F3258 Filter kit JS30 500hrs 8649 18 8044
1568 [32/921003 Seal dust 189 18 176
1569 [333/Y3086 Spare Seal Kit 2763 18 2570
1570 [242/00102 WHEEL NUT 335 18 312




1571 [333/Y5768 STEERING WHEEL 1494 28 1390
1572 [332/D5955 Track LINK LH 1759 18 1636
1573 [550/42881 SEALKIT 3304 18 3073
1574 [550/43242 TRACK BUSHING-JS140 1050 18 977
1575 [611/20100 HOSE 1024 18 953
1576 [811/90299 PIN-MAIN PIVOT_SB 721 18 671
1577 [823/00326 PLAIN WASHER M10 11 18 11
1578 |646/04388 WORKING LIGHT 448 18 417
1579 [716/30205 BATTERY RELAY 7077 18 6582
1580 |332/G3961 ROOF MOULDING 9612 18 8940
1581 [335/Y3253 SIDE WINDOW HANDLE RH 150 18 140
1582 (917/M4426 NEEDLE ROLLER BEARING 5324 18 4952
1583 [332/D5953 Track LINK RH 1759 18 1636
1584 |320/05663 STUD.M8x1.25 35 18 33
1585 [332/1L9436 HEAD LAMP LH 24V DT INDIA 1628 18 1515
1586 [2611/00281 Filter Element 3179 18 2957
1587 [331/59840 WEAR PAD SHIM 32 18 30
1588 |332/A0619 DOOR STRIKER M12 106 18 99
1589 [332/Y3028 ECAVATOR VALVE BLOCK 72248 18 67191
1590 [141/01102 TIPPING LEVER 1242 18 1156
1591 [1411/0010Z WASHER-MEDIUM 50 18 47
1592 [334/Y8816 REAR TYRE KIT-14.9 X 24 26258 28 24420
1593 [40/302605 TAIL LAMP RH 739 18 688
1594 [(907/09100 TAPER ROLLER BEARING 1867 18 1737
1595 |320/06007 STUD.M8x75 503 18 468
1596 |903/03211 SEAL 305 18 284
1597 |2301/0011 O RING 30 18 28
1598 |333/Y8683 SPEAKERS -6 543 18 505
1599 [550/42306 TRACK PIN -MASTER 508 18 473
1600 [550/42492 RADIATOR FAN 1188 28 1105
1601 |903/04616 DIAPHRAGM 2222 18 2067
1602 |40/301847 HOSE 2607 18 2425
1603 [811/90305 PIVOT PIN DIPPER PIVOT_SB 903 18 840
1604 [823/00529 BLACK WASHER; M8 19 18 18
1605 [265/01843 OILITE BEARING 55 18 52
1606 |40/302351 UPPER STEP 679 18 632
1607 [40/302877 BUSH 48 18 45
1608 [716/30353 MINI FUSE - 10A 45 18 42
1609 (332/Y2464 Panel Harness 18995 18 17666
1610 [550/42972 DISC 1529 18 1422
1611 [821/00296 CIRCLIP EXTERNAL 45 18 42
1612 [826/11069 M6X20 BUTTON HE 11 18 11
1613 |828/00237 O-RING 23 18 22
1614 [333/Y5617 Injectors - (Bosch - Bosch Combination) 5955 28 5539
1615 [550/30484 ORING SEAL 4GUA422226 198 18 185
1616 |550/43037 STUD BOLT 3314 18 3083
1617 [823/00372 COPPER WASHER 12 18 12
1618 |550/42888 SEALKIT 6892 18 6410
1619 [653/40112 IPE -HEADSIDE 335 18 312
1620 (817/17454 JCB LOGO 625 18 582
1621 [40/303373 BREATHER PLASTIC 82 18 77
1622 [716/30352 MINI FUSE - 7.5A 45 18 42
1623 |334/Y5208 HOSE -06 BSP LP 1050mm B 633 18 589
1624 (336/E7001 Master Pin Complete 1732 18 1611
1625 [550/40988 CUSHION RING(SLEW CYL) 565 18 526
1626 |332/Y8449 Wheel Nut 76 18 71
1627 |335/G1419 Element Filter,Safety 651 18 606
1628 |40/302662 FRONT RIM (9.00X16) 9033 18 8401
1629 |826/01591 BOLT M6x25 7 18 7
1630 [2201/0009 CLIP WORMDRIVE 27/51mm 119 18 111
1631 |40/303630 SHIM -0.6MM 19 18 18
1632 |907/08400 CYL. ROLLER BRG. 3166 18 2945
1633 [335/Y4275 BUCKET CYLINDER - B/H 36952 18 34366




1634 [550/42966 I.CLUTCH DISC 1340 18 1247
1635 [1391/3108Z CAP SCREW 19 18 18
1636 [333/Y0787 UNLOADER PILOT ASSY 3821 18 3554
1637 [333/Y3106 Spare Seal Kit 3078 18 2863
1638 [334/Y3744 GA LOADER ARM -HD short 79223 18 73678
1639 [335/F5927 WEAR PAD ASSY 635 18 591
1640 [550/41189 CUP SPRING 30 18 28
1641 [813/00434 GASKET 315 18 293
1642 |KRJ3818 SHAFT CPLG SPL 6350 18 5906
1643 [(40/303408 LOGO RIVET -SMALL 19 18 18
1644 (823/00491 WASHER 21/48X7MM 68 18 64
1645 [980/84671 LOCKING PIN 623 18 580
1646 [40/303669 HOSE -10 BSP HP 2730mm A 4942 18 4597
1647 |JRV0597 Bush 1259 18 1171
1648 [332/Y3293 THERMOSTAT 659 18 613
1649 |332/Y1776 Throttle Hand Knob 23 18 22
1650 [333/Y4868 Catch Assembly 537 18 500
1651 [333/Y5607 RUBBER WASHER 9 18 9
1652 [335/F5940 wear pad 957 18 891
1653 [40/303619 TRHUST BEARING 9 18 9
1654 (819/00109 SHIM 0.60 42 18 40
1655 [274/01052 CAP HYDRAULIC 2057 18 1914
1656 [331/67346 SEALKIT - COMPLETE 15228 18 14163
1657 (332/10022 SPROCKET JS210 19692 18 18314
1658 [332/1L2840 VOLTAGE REGULATOR 24V 2727 18 2537
1659 [629/80129 HOSE ASSY 996 18 927
1660 [819/00029 SHIM 56 18 53
1661 [123/05228 BLANKING DISC 140 18 131
1662 [332/F9031 PUMP -HYD. 37/33CCR 37185 18 34583
1663 [336/E7652 Spring Suspension 175 18 163
1664 [696/01407 ENGINE STOP CABLE 302 18 281
1665 [332/Y7876 DIAPHRAGAM 3691 18 3433
1666 [334/Y1662 RADIATOR -aluminium 26385 18 24539
1667 [335/D6961 Kit Seal 6296 18 5856
1668 [335/H1426 INTERMEDIATE PROP SHAFT 432ZX 10990 18 10221
1669 [831/10181 BEARING 50.94-55.9 1037 18 965
1670 |KRV1121 PIN ATTACHMENT 5972 18 5554
1671 [333/Y6823 WIPER MOTOR - LINKAGE ASSY 3764 18 3501
1672 [334/Y4860 RELAY -time delay 858 18 798
1673 [550/40898 BUSH (C.E.C)(ARM CYL) 1535 18 1428
1674 [550/42113 TUBE S/A (P12) 17446 18 16225
1675 [1315/0511Z BOLT 23 18 22
1676 |40/302254 RADIATOR TOP HOSE 419 18 390
1677 |40/302942 GLASS L/H LWR DOOR CLEAR 670 18 624
1678 [550/42530 JOINT FOR WATER PUMP 41 28 39
1679 [809/00176 LINER BEARING 534 18 497
1680 [823/10704 SHIM PLATE 26 18 25
1681 (332/L2841 VOLTAGE REGULATOR 3421 18 3182
1682 [332/Y2099 GRILL LOCK 383 18 357
1683 [333/X2747 FILTER ELEMENT - 10 MICRON JCB 3322 18 3090
1684 |334/P9053 Pin master 1583 18 1473
1685 [336/E7170 RBC KIT HM 380-3DX 152528 18 141852
1686 [646/04548 BULB 12V 60/55W P45T 183 18 171
1687 [716/30354 MINI FUSE - 15A 45 18 42
1688 [332/Y1389 SHIM 3MM 61 18 57
1689 [334/Y2373 HYBRID HOSE -L/H inner 639 18 595
1690 [336/A2873 Hour meter#)S205 1720 18 1600
1691 [550/42115 PISTON (P12) 892 18 830
1692 (814/00383 TETION SPRING 47 18 44
1693 [40/302606 NO PLATE LIGHT 161 18 150
1694 (809/00118 LINER BEARING 1894 18 1762
1695 [1316/0409D SET SCREW M10 X 35 - G10.9#JS220 38 18 36
1696 [1316/0508Z SCREW M12X30 24 18 23




1697 [1411/0007 WASHER MEDIUM 14 18 14
1698 [40/300659 THROTTLE LEVER KNOB 33 18 31
1699 |438/00007 COUPLING YOKE 3202 18 2978
1700 [335/Y6552 Bluetooth Dongle 5664 28 5268
1701 [40/302941 GLASS REAR WINDOW CLEAR 3584 18 3334
1702 |614/02100 HOSE -5/8 BSP X 890MM 949 18 883
1703 [716/24800 ATO BLADE FUSE 40A#VM117 56 18 53
1704 (811/10025 PIVOT PIN 944 18 878
1705 [229/00677 PIN ATT 2295 18 2135
1706 [25/625100 LOADER VALVE 2SP FLOAT(W 42682 18 39695
1707 [320/04554 SWITCH COLD START ADVANCE 1897 18 1765
1708 [332/H7520 BUSH 14 18 14
1709 |438/00006 COUPLING YOKE -FRONT AXLE 3096 18 2880
1710 |459/50208 GEAR -TRANSFER 38T 28697 18 26689
1711 [332/G5101 CORNER SEAL RH 67 18 63
1712 [332/Y3129 HOSE 581 18 541
1713 [333/Y7206 Tube s/a 13575 18 12625
1714 |40/303395 SEAL -PRE CLEANER 174 18 162
1715 [614/26400 HOSE -5/8 BSPx790mm 1044 18 971
1716 [811/90302 PIVOT PIN BOOM BASE_SB 1535 18 1428
1717 [123/06014 LOWER WEAR PAD 6MM 314 18 293
1718 [265/00523 PIVOT PIN ; C.PIVOT TOP 1923 18 1789
1719 [550/42785 CONE SEAL WASHER 35 18 33
1720 [892/01179L SPANNER 1401 18 1303
1721 |KHR0738 SCREW M6x20 PAN HD POZI 46 18 43
1722 [980/84672 WASHER J250 #4227X 467 18 435
1723 [991/00018 SEALKIT 768 18 715
1724 [1315/02092 SET SCREW M6 x 35 G8.8 11 18 11
1725 [162/01127 WEAR PAD SHIM 42 18 40
1726 |332/Y4449 Screw Hex 3/8 UNF x 19 18 18
1727 (332/Y8280 TRACK BUSH REGULAR 790 18 735
1728 (40/301808 WEAR PLATE 3629 18 3375
1729 [2105/1605 DOWEL PIN 56 18 53
1730 [331/59839 WEAR PAD SHIM 61 18 57
1731 [332/G3940 PIVOT BLOCK 465 18 433
1732 [333/Y5772 TENSION SPRING 56 18 53
1733 [335/H1437 Tube S/A 20594 18 19153
1734 |335/G4552 Element Filter 5 micron 2762 18 2569
1735 [907/09200 TAPER ROLLER BEARING 1900 18 1767
1736 [332/Y3231 OPERATOR SEAT 16417 18 15268
1737 [333/R9529 LINER BEARING (65X62) 1315 18 1223
1738 [550/41860 SPARE SEAL KIT 7487 18 6963
1739 |819/00110 SHIM 0.90 51 18 48
1740 [20/925279 DOUBLE PUMP 23:23 37185 18 34583
1741 [320/06208 GASKET - EGR HOT SIDE 75 28 70
1742 (332/P1885 CAB MOUNT 493 18 459
1743 |400/N6829 KPC Overhaul Kit 3DX Xtra M/C 30988 18 28819
1744 (320/04013 3LUG OIL DRAIN 166 28 155
1745 [332/Y8278 TRACK NUT 61 18 57
1746 |336/F0061 4327X 2000 Hr. Filter Kit 16106 28 14979
1747 |646/04547 BULB 30 18 28
1748 [826/00919 DOWEL 16X55 47 18 44
1749 [1391/3208 CAP SCREW 61 18 57
1750 [336/B8251 TEMP GAUGE 500 18 465
1751 [332/Y2360 EXC.CONTROL COVER 1040 18 968
1752 [332/Y8787 Sleeves (Common) 754 18 702
1753 [696/01487 CABIN BUZZER-24V 308 18 287
1754 (320/06047 TURBOCHARGER 68 & 74 KW 49121 18 45683
1755 |458/20357 BRAKE FRICTION PLATE 2363 18 2198
1756 [826/01486 SOCKET SCREW M8 22 18 21
1757 [332/P3952 WA Lift ram Pipe work 8907 28 8284
1758 |332/Y8829 TOP HOSE BEND 522 18 486
1759 [332/Y9523F A BONNET 17436 18 16216




1760 [826/01787 M10 X 1.50 HEX FLANGE NUT CL 8 19 18 18
1761 [232/03907 BUSH 162 18 151
1762 [333/Y9762 WA LOCK BRACKET ASSY 71 18 67
1763 [335/F0621 ELEMENT 754 18 702
1764 (335/Y5304 JCB BORDER DECAL -182x71 141 18 132
1765 [550/43800 Hyd Filter Kit JS80 6585 18 6125
1766 [826/01417 SET SCREW FLANGED 39 18 37
1767 [1206/0006 SPRING BUSH _SB 99 18 93
1768 [333/X2764 HYDRAULIC TANK BREATHER ASSEMBLY 1643 18 1528
1769 [333/Y6145 FUEL FILTER ASSEMBLY 1162 18 1081
1770 [550/40615A HEX.NUT M22 35 18 33
1771 [826/01347 CABLE TIE 160mm 60 18 56
1772 [1315/3818Z BOLT 371 18 346
1773 [333/Y3091 WIRE CABLE 1070mm 135 18 126
1774 |550/43020 SEAL 3242 18 3016
1775 [334/Y6812 RADIATOR AL -aircon 24575 18 22855
1776 [336/E7315 Seal KIT (Child part of 335/Y4276) 5589 18 5198
1777 |550/40926 BUSH (BUCKET CYL) 618 18 575
1778 [1315/4016Z BOLT M24 x 70 g8.8 175 18 163
1779 [1406/0029 WASHER (JS70) 61 18 57
1780 [229/01302 TOOTH POINT (JS 130) 2281 18 2122
1781 |332/P9610 Gas Spring Bonnet Refer TI IN/15/018 992 18 923
1782 [332/Y6439 BUSH (P-92) 1784 18 1660
1783 [334/L6354 LOCKBACK STRIKER 239 28 223
1784 (331/67357 RUBBER COVER 1368 18 1273
1785 [332/Y2118A DRIVE PLATE W300 4407 18 4099
1786 [819/00031 SHIM 67 18 63
1787 [128/C1230 WA EXHAUST EXTENSION -3cx-P464 3645 18 3390
1788 [229/01128 COUNTERSUNK SCREW 11 18 11
1789 |320/09208 Kit-thrust washer 1001 28 931
1790 [332/K7887 RUBBER MOUNT HYD D 8487 18 7893
1791 |335/D7242 Air Filter Element Outer 1403 18 1305
1792 |336/D7544 Valve, Main Relief, 227 Bar 10890 18 10128
1793 [1315/07122 SET SCREW 157 18 147
1794 [2611/00046 OIL FILTER ELEMENT HYD 7259 18 6751
1795 (331/42460 ROLLER TRACK ASSY. 20610 18 19168
1796 [332/Y7376 J CLAMP 32 18 30
1797 [335/A9185 LOCK NUT — 1/8 BSP 15 18 14
1798 [335/E7656 Wiper Guard 9 18 9
1799 [550/42114 PISTON rod(p-12) 15331 18 14258
1800 [716/30081 FUSE 50amp 232 18 216
1801 [811/50520 PIVOT PIN 50X275MM 1346 18 1252
1802 [229/00678 PIN ATT 2201 18 2047
1803 [333/Y5755 BRAKE PIPE -R/H 400 18 372
1804 [334/R1768 FILTER ASSEMBLY AIR OBROUND#JS305 11680 18 10863
1805 [1620/2057 ADAPTOR 139 18 130
1806 [320/04543 SEAL 136 18 127
1807 [331/16558 OIL BAFFLE PLATE 30 18 28
1808 [40/303981 WA LEVER -L/H 502 18 467
1809 (400/M3191 OIL FILTER SPIN ON 434 18 404
1810 [823/10229 SHIM 0.5MM THK. 10 18 10
1811 [826/10664 Bolt special 879 18 818
1812 [1316/3812Z BOLT (LPS) 173 18 161
1813 [333/K5199 Single Clamp Steel - Rubber 184 18 172
1814 (336/D3097 Shim Plate 1.2 thick 414 18 386
1815 [40/303385 WARNING LIGHT CLUSTE 4131 18 3842
1816 [2201/0014 CLIP WORMDRIVE 65/89mm 170 18 159
1817 [32/925692 BREATHER AIR WITH CAP 3538 18 3291
1818 [320/03078 BOLT.M14 x 108.FLYWHEEL 80 18 75
1819 [331/22435 GUIDE TRACK 3618 18 3365
1820 [333/Y5756 BRAKE PIPE -L/H 400 18 372
1821 (334/P9023 Pin 807 18 751
1822 |KBB0445 BOLT 1111 18 1034




1823 [KHV0111 O RING 533 18 496
1824 |334/P9006 Bush 1129 18 1050
1825 |336/E7110 NUT M12X1.75 G10 46 18 43
1826 |550/42967 I.CLUTCH DISC 981 18 913
1827 |320/07483 FUEL FILTER ELEMENT FM100 3807 18 3541
1828 |332/G5100 CORNER SEAL LH 67 18 63
1829 |332/Y8277 TRACK BOLT 109 18 102
1830 [40/304214 BRAKE HOSE 640 18 596
1831 [1620/0008 EXT.ADAPTOR SAE/BSP 181 18 169
1832 |333/Y2276 PLUG,THREADED 54 18 51
1833 |1315/3313Z BOLT 12 18 12
1834 [320/03304 BEARING.MAIN.UPPER REAR 203 18 189
1835 |332/C8814 ROLLER BLOCK 2982 18 2774
1836 |335/A9177 END CONNECTOR 1/8 BSP 135 DEG 112 18 105
1837 |40/303133 KNOB SCREW; M6 23 18 22
1838 [40/303980 WA LEVER -R/H 502 18 467
1839 [550/42630 LEAK OFF PIPE 551 28 513
1840 [808/00226 BUSH 173 18 161
1841 |821/10451 KLIPRING 31MM 1C 116 18 108
1842 |320/02525 RING DOWEL 62 18 58
1843 |333/K1035 YELLOW PADDLE LATCH SC PTNo 64-99-314-39 3304 18 3073
1844 |1609/0001 ADAPTOR 1/8"BSP 140 18 131
1845 [813/00250 SEALV 132 18 123
1846 [823/10228 SHIM 1.5MM THK. 12 18 12
1847 [907/51500 TAPER ROLLER BEARING 1389 18 1292
1848 [123/02140 RESERVOIR 79 18 74
1849 |332/Y8279 TRACK PIN REGULAR 604 18 562
1850 |335/Y7377 GLASS LH 1/4 LIGHT 676 18 629
1851 [445/05301 WORM DRIVE CLIP 48 18 45
1852 [550/40976 PISTON (SLEW CYL) 3192 18 2969
1853 [550/41309 SCREEN 151 18 141
1854 |816/90459 ADAPTOR.ELBOW 534 18 497
1855 [123/02141 CAP 31 18 29
1856 [232/32001 NYLON BUSH 1034 18 962
1857 |332/Y2531 HOSE LH 919 18 855
1858 |333/F7879 RUBBER COVER - HM2180HD 2155 18 2005
1859 [333/P1196 SWING GEAR BOX ( 200) BOTTOM 358861 18 333741
1860 [611/20600 HOSE 1451 18 1350
1861 |335/G7740 COMPLETE SEAL KIT 3148 18 2928
1862 |629/01456 TUBE -14X25 -TRJ1175 4007 18 3727
1863 |1315/0403Z SET SCREW M10 x 16 GRADE 8.8 x 2 11 18 11
1864 |2203/1082 CIRCLIP-INTERNAL 68 18 64
1865 [320/06266 GASKET TC TO MANIFOLD 52 28 49
1866 [320/09475 Main Bearing Kit (-0.5) - 4.8 BS3 2098 28 1952
1867 |333/K5359 Rubber 284 18 265
1868 |400/M3218 FUEL FILTER-ELEMENT 588 18 547
1869 |696/00921 BULB 159 18 148
1870 |826/01627 M8 X 8.0 - 10.5MM GRIP FLAT HD 25 18 24
1871 |1420/0014D  |PLAIN WASHER M24 39 18 37
1872 |320/A7060 LP-12V-50-17-M-2-A-30-6-3 #5220 16356 18 15212
1873 |335/C8196 Filter kit 1000HRS 16999 18 15810
1874 [819/00111 SHIM 0.70 48 18 45
1875 |1316/0510Z BOLT 55 18 52
1876 |331/67329 DIAPHRAGM 5286 18 4916
1877 |333/Y0140 PIN 799 18 744
1878 |811/90589 PIVOT PIN 32X118_SB 254 18 237
1879 [123/05550 R/H STONE GUARD 768 18 715
1880 [1406/0014 BONDED WASHER 26 18 25
1881 |40/301781SA |BOOM GA 74387 18 69180
1882 |826/11682 M8 BOLHOFF 20MM GRIP 264 18 246
1883 |332/Y7873 BLUNT TOOL HM1180 19770 18 18387
1884 |333/W2655 HYD FILTER ELEMENT 4748 18 4416
1885 |335/D3974 Chisel Pin 9162 18 8521




1886 [335/Y3252 Handle Window Side LH 148 18 138
1887 [40/302598 TEE ADAPTOR -3/4X1/2X1/2 611 18 569
1888 [808/00195 LINER BEARING 1076 18 1001
1889 (831/10280 THRUST WASHER 79 18 74
1890 |KNV0484 PIN ATTACHMENT 2824 18 2627
1891 [332/P5236 GAS STRUT 340/110 - DOOR 554 18 516
1892 [333/Y1896 ClampJ 37 18 35
1893 (40/301772 HOSE 1/4BORE 450MM 573 18 533
1894 (332/Y7840 RUBBER COVER 430 18 400
1895 (40/302024 STRAINER 919 28 855
1896 [700/20500 INTERIOR LAMP 12V 176 18 164
1897 (811/50484 PIVOT PIN 1420 18 1321
1898 [826/00614 CIRCLIP 23 18 22
1899 [32/925140 PLEXUS FILTER 7416 18 6897
1900 [335/F5977 BLUNT TOOL 24447 18 22736
1901 [400/S5419 Stop cable kit 7481 28 6958
1902 [826/00726 PAN HEAD SCREW 25 18 24
1903 [334/Y1738 HYBRID HOSE -R/H inner 639 18 595
1904 [335/C5618 GA SUCTION HOSE 2837 18 2639
1905 [400/R1342 WELD PLATE_11M 337 18 314
1906 [445/30011 DISC FRICTION 611 18 569
1907 [1316/3715D BOLT M16 x 55 g8.8 593 18 552
1908 [229/00385 LIMIT SWITCH 2702 18 2513
1909 [331/67311 CHIESEL TOOL HM2180 24447 18 22736
1910 [332/D5959 Master Pin kit(1 pin & 2 Spacer) 1556 18 1448
1911 (333/J8681 D/L CABLE TIE x 4 #JS370 49 18 46
1912 [826/01361 SET SCREW -FLANGED 29 18 27
1913 [333/K6008 ARM LINE H/S PIPE 6589 28 6128
1914 [333/Y2108 IR PRE-CLEANER BOOT 218 18 203
1915 [904/14300 SEAL RING 112 18 105
1916 [917/02800 THRUST BEARING 310 18 289
1917 [320/08672 BELT 8PK2079 AR4 B 2443 18 2272
1918 (332/Y2747 REAR WHEEL-W-15L X 28 22298 18 20738
1919 |335/D7243 Air Filter Element Inner 718 18 668
1920 [335/D7979 ROTATING CONNECTORS -SWIVEL TYPE 331 18 308
1921 [1316/05072 SCREW;M12 X 25 58 18 54
1922 [320/A4249 COOLER COVER MACHINING 3100 28 2883
1923 |[332/Y3270 Element Outer 1469 18 1367
1924 (40/301118 HOUR METER 1851 18 1722
1925 (40/302943 GLASS R/H LWR DOOR CLEAR 628 18 585
1926 (40/303870 STEER VALVE 24816 18 23079
1927 |448/42703 JOINT 9940 18 9245
1928 [1371/0701D NUT 60 18 56
1929 [1406/0017 BONDED WASHER 35 18 33
1930 (332/W0155 PIN PIVOT 65MM X 172MM LG. 5503 18 5118
1931 [335/H1322 Tube S/A 16981 18 15793
1932 |LBQ0262 O RING 188 18 175
1933 [123/05549 LH STONE GUARD 768 18 715
1934 [320/A3103 CRANKSHAFT MACHINING 132 32263 18 30005
1935 (448/42602 HUB SWIVEL - MACHINED 10066 18 9362
1936 [701/60005 SWITCH hazard 12v 1097 18 1021
1937 [913/02200 CLEVIS - L/H THREAD 47 18 44
1938 [333/Y3508 ENGINE STOP CABLE - P106 175 18 163
1939 [550/41173 SPARE SEAL KIT (ARM CYL- 7873 18 7322
1940 [716/05708 FUSE 25A 70 18 66
1941 [716/30351 FUSES5 A 25 18 24
1942 (813/00430 SEAL 3355 18 3121
1943 [1317/3305Z FLANGED BOLT M8x20 52 18 49
1944 (320/06524 SEAL FUEL INJECTOR 38 18 36
1945 [550/30024 GREASE NIPPLE 60 18 56
1946 [696/01876 THROTTLE CABLE 1699 18 1581
1947 (826/11097 M5x30 BUTTON HEAD 7 18 7
1948 |CSPO161 O RING (JS70) 118 18 110




1949 [1315/3716Z BOLT M16 x 70 G8.8 33 18 31
1950 [331/25693 Steering Wheel spline 1154 28 1074
1951 |334/E6275 JS220 Filter Kit- 500 Hrs 11012 18 10242
1952 |335/C9883 Filter Kit for 500 Hrs 2176 18 2024
1953 [550/42277 TYRE 10X16.5X10 PR TUBELESS(P/T HD) 12707 28 11818
1954 |816/90618 ADAPTER 90 M/M 320 18 298
1955 [320/A9441 Engine OH Kit (4.8 - +0.5mm Over Size) 34258 28 31860
1956 |332/A2467 Washer 28 18 27
1957 [701/58824 COVER HEAD LIGH 119 18 111
1958 [1392/3407 CAP SCREW 93 18 87
1959 [331/67298A CHIESEL PIN 8538 18 7941
1960 |332/P0961 HOSE 5/8BSP 625mm LONG 858 18 798
1961 [333/U2038 Steering Wheel Cap 76 18 71
1962 (40/303813 PISTON BRAKE 1190 28 1107
1963 [826/10947 PLAIN NUT M12 33 18 31
1964 [1305/3414Z BOLT 37 18 35
1965 [1422/0011D WASHER - HARDENED M16 200 18 186
1966 [332/B3486 TRACK TENSION DEVICE 140095 18 130289
1967 [40/302346F BUMPER PRESSING P92 5204 18 4840
1968 |613/36012 HOSE 1095 18 1019
1969 |332/G6282 Holder Tooth 2597 18 2416
1970 [333/K5990 ARM LINE R/S PIPE 15195 28 14132
1971 [333/Y0790 RELIEF VALVE ASSY 9291 18 8641
1972 [550/41134 CON.HD.GREASE NIPPLE (BO 39 18 37
1973 [809/00152 LINER BEARING; ID90 3775 18 3511
1974 [2526/00310 WATER FILTER 2254 18 2097
1975 [320/04514 SCREW PAN HEAD M8x25 114 18 107
1976 [332/Y7607 WA PIVOT PIN_SB 1054 18 981
1977 (334/Y2269 PUMP DRIVE SHAFT 2159 18 2008
1978 |335/G7504 Filter Recirc 827 28 770
1979 |615/01200 HOSE 10221 18 9506
1980 |826/00793 SPIRAL PIN 12 28 12
1981 |JBA0195 BOLT TRACK PLATE 251 18 234
1982 |2806/00540 Disc Spring DIN2093-B 40 GR3 28 18 27
1983 |332/Y3272 INJECTOR 4563 28 4244
1984 |335/C9878 Filter kit 500hrs (432ZX) 13404 18 12466
1985 [335/G7711 UNLOADER RELIEF VALVE P2 (207 bar) 2804 18 2608
1986 [550/42847 SEAL KIT DIPPER 40/303875 4854 18 4515
1987 |333/Y5069 Hose Fule Filter 1128 18 1050
1988 |334/Y2162 HOSE -10 BSP LP 3200mm B 2337 18 2174
1989 [911/40106 WA BOTTOM PIN KINGPOST 1835 18 1707
1990 |332/Y1210 STOP CABLE 309 18 288
1991 |334/L6678 Element filter ele 5795 18 5390
1992 |334/P9059 Spacer 523 18 487
1993 [334/Y9710 RESILIENT MOUNT 218 18 203
1994 |335/B0602 JOY STICK PISTON ASSY 978 18 910
1995 |336/E8025 Seal kit 3290 18 3060
1996 |336/E9714 HOSE 5/8 BSP 650MM 916 18 852
1997 |40/302324 HOSE 554 18 516
1998 (1391/3417D CAPSCREW; M10 x 75 G12.9 62 18 58
1999 |332/Y2989 HOSE RH 919 18 855
2000 |332/Y7878 SEALKIT 10933 18 10168
2001 |332/Y8809 LINER BEARING 471 18 439
2002 |334/Y5529 GA HOSE HOC 1597 18 1486
2003 |336/D9371 WA ARM LINE R/S PIPE 9331 28 8678
2004 |35/100801 SEALKIT 724 18 674
2005 |823/00604 HDED WASHER M20_SB 37 18 35
2006 |320/07521 INSERT-INJECTOR COVER mT3 10 18 10
2007 |332/J0671 SWITCH 3033 18 2821
2008 |332/Y8557 KIT LEVER L/S5-M10 835 18 777
2009 |550/42458 COIL 3291 18 3061
2010 |808/00418 RONZE 1822 18 1695
2011 |826/10669 HINGE PIN 188 18 175




2012 (KNV0534 SHIM PLATE 116 18 108
2013 |320/07701 CYCLONE 6722 18 6252
2014 |332/Y5833 Gear, Flywheel Ring (C) 1057 18 984
2015 |335/F5929 WEAR PAD ASSY. NYLUBE 610 18 568
2016 |827/80463 DOOR GLASS - LHS 5961 18 5544
2017 |229/01037 RADIATOR HOSE - TOP 1074 18 999
2018 |331/67362 FLAT HEAD SOC.BOLT 109 18 102
2019 |332/Y6195 Seal Kit(DONG-BUCKET) 4637 18 4313
2020 |826/01048 KLIPRING 33 18 31
2021 |02/911390 SEAL,VALVE STEM 104 18 97
2022 |320/06530 WASHER FUEL INJECTOR 219 28 204
2023 |320/07889 DIPSTICK ASSY UMBRELLA TYPE 562 28 523
2024 |333/Y3112 Spare seal kit 2232 18 2076
2025 (826/01308 Button Fastener 6 18 6
2026 |331/14861 JOINT BALL 8301 18 7720
2027 |331/17162 PIN MASTER #JS140 718 18 668
2028 (332/Y3605 Needle Roller 24 18 23
2029 |332/P7292 lower glass 1649 18 1534
2030 |336/D5502 Delayed on Timer 24V 1814 18 1688
2031 |334/R7150 WA BUCKET PIVOT PIN(335/D1524) 3623 18 3370
2032 |335/E1223 SUNROOF AVM 30 X 30 181 18 169
2033 |45/910100 Q/R COUPLING 1BSP FEMAL 26420 18 24571
2034 |550/41450 RIM CAP BOLT 86 18 80
2035 |612/72001 HOSE 701 18 652
2036 |701/58826 DECAL -FR WORKL 118 18 110
2037 |1208/0032 RING STEEL BUSH 398 28 371
2038 |320/04208 GASKET-BLOCK TO OIL DRAIN HTT 112 28 105
2039 |828/00091 O RING 22 18 21
2040 |1315/3311Z BOLT M8x45 17 18 16
2041 |1315/3317Z BOLT M8 x 75 GRADE 8.8 16 18 15
2042 |332/Y8052 SPACER_SB 90 18 84
2043 |333/Y3579 ASSEMBLY OF DRY TYPE AIR CLEANER WITH SA 2397 18 2230
2044 |333/Y5191 HOSE 930 18 865
2045 |320/03307 BEARING.MAIN LOWER REAR 204 18 190
2046 |40/303380 BRAKE LAMP SWITCH OPEN 883 18 822
2047 |274/00233 METACONE MOUNTING 1145 28 1065
2048 |331/44674 DRIVE BELT 584 18 544
2049 |333/Y2392 PLUG,THREADED 355 18 331
2050 |333/Y5012 ADAPTOR 94 18 88
2051 |335/A7402 LVB 2 SPOOL XTRA -HYDROCONTROL 49674 18 46197
2052 |40/302934 GLASS R/H TOP DOOR 2941 18 2736
2053 |400/M3227 FILTER CARTIGE 919 18 855
2054 (KNJ0O381 FILTER O-RING 427 18 398
2055 |25/222891 VALVE HAND CONTROL LH 16201 18 15067
2056 |333/Y2316 WASHER,SEALING 16 18 15
2057 |334/E6276 JS220 Filter Kit- 1000 Hrs 24375 18 22669
2058 |334/P0803 WA LIFT RAM PIPE WORK 450ZX 13696 28 12738
2059 |809/00119 LINER BEARING; ID90 2905 18 2702
2060 |1391/3405D CAP SCREW M10 x 20 G12.9 11 18 11
2061 |1406/0019 BONDED WASHER 39 18 37
2062 |1411/0005D 1/2 MEDIUM WA 45 18 42
2063 |25/222892 VALVE HAND CONTROL RH 16208 18 15074
2064 |332/G8805 SPINNER KNOB 844 18 785
2065 |334/Y4430 WIPER MOTOR -LINKAGE ASSY 2482 18 2309
2066 |335/B3639 Nylon Bush 63 28 59
2067 |550/43094 NUT432ZX 1434 18 1334
2068 |332/L6106 ENGINE STOP CABLE JS 140 3161 18 2940
2069 |332/Y2740 INSTRUMENT CLUSTER 9953 18 9257
2070 |332/Y7823 O RING 38 18 36
2071 |445/05503 GEAR SHIFT BOT STAB L 424 18 395
2072 |816/80041 PLUG -RELIEF VALVE 33 18 31
2073 |1340/0201Z STD PLAIN NUT 11 18 11
2074 |320/06207 GASKET - EGR VALVE 45 28 42




2075 |334/Y5790 HOSE -10 BSP HP 1500mm A 1899 18 1767
2076 |335/G5681 Master Bushing 971 18 904
2077 |811/50572 PIVOT PIN 1260 18 1172
2078 |826/11027 LATCH 3917 18 3643
2079 |332/A2447 STOPPER PIN 619 18 576
2080 (332/Y2465 Chassis Harness 14917 18 13873
2081 |332/Y8892 HOSE 1211 18 1127
2082 |336/E9350 4557X 500 hours filter kit 20658 18 19212
2083 |40/302191 HOSE 862 18 802
2084 |45/910200 COUPLING QUICK RELEAS 13915 18 12941
2085 |458/20672 CROWN WHEEL & PINION -30kpH 8155 18 7585
2086 |477/00223 PRESSURE CAP 1BAR 1094 18 1018
2087 |826/00871 BACKNUT 24 18 23
2088 |KNV0538 SHIM PLATE 72 18 67
2089 |1305/3730 BOLT 149 18 139
2090 |550/43209 BREATHER PLUG JS140 362 18 337
2091 |1316/0508 HEX.HD SCREW 28 18 27
2092 |1391/3507D  |CAP SCREW M12 x 25 G12.9 46 18 43
2093 |173R016VZ NUT;HEX 22 18 21
2094 |332/Y7496 TUBE FUEL SUPPY 316 18 294
2095 |335/Y4069 TRANS/HYD OIL COOLER 21580 18 20070
2096 |40/303226 SAFETY STRUT ASSY. 991 18 922
2097 |40/303617 WASHER 35 18 33
2098 |400/D0835 Rubber 1809 18 1683
2099 |819/00033 SHIM 192 18 179
2100 |911/22800 W.A.PIVOT PIN 337 18 314
2101 |03/300001 TORQUE CONVERTOR 30309 18 28188
2102 |1315/3516Z BOLT 35 18 33
2103 |25/221263 COIL 4160 18 3869
2104 |819/00035 SHIM 30 18 28
2105 |JRA0103 LINK TRACK RIGHT HAND 6495 18 6041
2106 |KHN1436 SPRING,EXTENSION 132 18 123
2107 |1206/0001 SPRING BUSH 81 18 76
2108 |335/A4656 BRACKET 125 18 117
2109 |335/Y1497 LINER BEARING 40x50x32 242 18 226
2110 |400/L7322 GAS STRUT 4055 18 3772
2111 |550/41423 GASKET 470 18 438
2112 |2302/0920 O-RING 3.53 METRIC 80 IRHD 432 18 402
2113 |25/221761 O RING SEAL 286 18 266
2114 |332/Y3331 PUMPWATER 3491 28 3247
2115 |332/Y4443 SET SCREW 1/2UNF X 3/4 26 18 25
2116 |334/Y9374 HOSE - 10 BSP HP 390 MM A 627 18 584
2117 |550/30289 SEAL KIT-BOOM RAM 4CX 6377 18 5931
2118 |6401/00060 KORREX ISOLIERHUELSE M12X11 16 18 15
2119 |7160/33050 STRIPPER SHEET 1655 4247 18 3950
2120 |811/80004 PIVOT PIN 852 18 793
2121 |811/90666 PIVOT PIN 32X1 1 C_SB 345 18 321
2122 |916/04000 ROLLER 18 18 17
2123 |25/221776 O RING SEAL 124 18 116
2124 |332/19437 HEAD LAMP RH 24V DT INDIA 1587 18 1476
2125 |334/P8999 Link Chain link le 1371 18 1276
2126 |400/Y2782 THRUST WASHER 71x150x7 300 18 279
2127 |332/G3862 CONSOLE -instrument(Kit) 711 18 662
2128 |332/J0670 switch upper servo 2875 18 2674
2129 |332/Y8315 Plastic Fan 3DX Super & 4DX 5948 18 5532
2130 |334/R1769 FILTER ASSEMBLY AIR OBROUND SAFETY#JS305 7501 18 6976
2131 |334/Y1924 TWIN PUMP -29/29 ccm 45005 18 41855
2132 |335/Y3307 FUEL LEVEL SENSOR 8119 18 7551
2133 |335/Y3420 HOSE -main pump 981 18 913
2134 |40/303974 T ADAPTOR - P2 PUMP 227 18 212
2135 |550/41310 SPEED TRANSMITTER 13201 18 12277
2136 |550/42791 TRACK LINK REGULAR RH 2322 18 2160
2137 |612/72012 HOSE 1159 18 1078




2138 |123/06012 SPACER 90 18 84
2139 (1370/0001Z Standard Nut M5 5 18 5
2140 |335/Y7114 FILTER ELEMENT 5 microns 1406 18 1308
2141 |550/40680 RANGE SELECTOR DW3 43776 18 40712
2142 |823/00185 WASHER 192 18 179
2143 |2203/1020 CIRCLIP 8 18 8
2144 |2301/0015 RUBBER O RING 16 18 15
2145 |332/Y0384 WATER HOSE -RAD. 716 18 666
2146 |332/Y0516 AIR PRE CLEANER 488 18 454
2147 |333/K5365 Single Clamp Steel - Steel 145 18 135
2148 |335/Y3399 HOSE -st pump 466 18 434
2149 |320/03099 FLYWHEEL HUB 1107 28 1030
2150 |320/07853 ELEMENT 2895 18 2693
2151 |331/69234 REAR VIEW MIRROR 335 18 312
2152 |332/Y7913 SOLENOID VALVE 6031 18 5609
2153 |333/Y6976 Spring 1771 18 1648
2154 |335/Y4183 JCB DECAL ARTWORK -825 x 257mm 1209 18 1125
2155 |335/Y5965 DIPPER CYLINDER -B/H as supplied 42723 18 39733
2156 |40/301494 GREASE BUCKET PUMP 9398 28 8741
2157 |550/30509 SOLENOID VALVE 25674 18 23877
2158 |550/41184 GRIPPING RING 82 18 77
2159 |550/41193 O - RING 240 18 224
2160 |611/24600 HOSE 1095 18 1019
2161 |229/01036 rNDUCTION HOSE 1382 18 1286
2162 |320/00852 GASKET-TURBO OIL DRAIN HTT 209 28 195
2163 |320/A6362 COOLANT HOSE INLET 200 18 186
2164 |331/67326 O RING 249 18 232
2165 |613/36013 HOSE 1013 18 943
2166 |728/28300 ENGINE PROTECTION ECU 7559 18 7030
2167 |1315/3818D  [BOLT M20x80 GR.8.8 501 18 466
2168 |1315/4022Z BOLT; M24 x 120 (LPS) 298 18 278
2169 |320/07640 ISOLATED BOLT 278 18 259
2170 |332/Y9466 BLOCK 744 18 692
2171 |333/K9571 Tipping Link #J5205 28353 18 26369
2172 |550/30864 O RING 182 18 170
2173 |708/10061 BATTERY COVER 1003 18 933
2174 |1371/0603D  [NUT 326 18 304
2175 (32/904301 seal,hydrolic filter 3033 18 2821
2176 |335/D7990 ECONDARY HOSE 108 18 101
2177 |400/E0558 WA NOSE END BAR BASE 1280 18 1191
2178 |445/40119 FRICTION PLATE 921 18 857
2179 |550/40112 WHEEL NUT 414 18 386
2180 |550/43100 PRESSURE PLATE 4.5MM 9050 18 8417
2181 |716/05701 FUSE 3 amp #5.5T 62 18 58
2182 |816/17061 ADAPTOR 669 18 623
2183 |1305/0208Z Hex Screw 6KTSCHRB 3/8UNC X 1 1/4 6 18 6
2184 |25/221700 SEAL O RING 739 18 688
2185 |331/66397 THUMB SCREW 121 18 113
2186 |550/42098 SEAL KIT (P12) 4689 18 4361
2187 |550/43079 THRUST WASHER 335 18 312
2188 |811/90301 PIVOT PIN BOOM EYE END_SB 711 18 662
2189 |828/00329 O-RING 517 18 481
2190 (KRV0926 HOSE -12 EHP 1500 B 4034 18 3752
2191 |1315/0310Z SET SCREW M8 x 40 G8.8 11 18 11
2192 |331/49547 STRIKER 111 18 104
2193 |335/A3602 WA CABIN GUARD FRONT 17433 18 16213
2194 |40/302931 GLASS L/H 1/4LIGHT CLEAR 491 18 457
2195 |128/17544 GA KNOB GEAR LEVER 136 18 127
2196 |1390/0307 SCREW 11 18 11
2197 |320/07233 PIPE CLIP 28 18 27
2198 |332/P5916 DOOR LATCH (New cab) 646 18 601
2199 (333/Y3897 Panel Harness 19821 18 18434
2200 |809/00160 LINER BEARING 456 5894 18 5482




2201 |1316/3820Z BOLT (LPS) 401 18 373
2202 |32/925346 FILTER-12U PQ416 2970 18 2763
2203 |332/Y8083 PIVOT PIN 40X2 1 C_SB 711 18 662
2204 |334/Y1197 LINK Track LH 1477 18 1374
2205 |335/Y3390 GA SUCTION HOSE - 3DX 2597 18 2416
2206 |40/302829 CAB HARNESS(4WD) 15634 18 14540
2207 |40/303139 HARNESS ROCK BREAKER 1660 18 1544
2208 |550/42510 BYPASS HOSE 84 18 79
2209 |320/08608 BELT FRONT 8PK 2002 AR3 2386 18 2219
2210 |332/Y2167 HOSE -3/8 X 700MM 640 18 596
2211 |335/A4245 BRACKET RH 158 18 147
2212 |2208/00120 |Washer DIN 6796-20-FST- 71 18 67
2213 |629/00501 W.A.PIVOT PIN 1217 18 1132
2214 |648/00803 HOSE 225 18 210
2215 |827/80467 FRONT WINDSCREEN - CLEAR 12511 18 11636
2216 |917/02300 NEEDLE ROLLER BEARIN 527 18 491
2217 (UBJO158 O RING 33 18 31
2218 [115-C10048 Insert 60 A Fuse 113 18 106
2219 |128/13522 GA KNOB 1- SWITCH 174 18 162
2220 |332/Y3530 Bush 528 18 492
2221 |332/Y5254 PULLEY FOR ALTERNATOR (SPA 68 PCD) 223 28 208
2222 |332/Y6684 TYRE -16.9 x 28 (12PR)AT621 26351 28 24507
2223 |346/00130 CLAMP GAITER 43 18 40
2224 |814/00365 SPRING COMPRESSION 19 18 18
2225 |826/00792 SCREW 29 18 27
2226 |1370/0202Z THIN NUT M8 11 18 11
2227 |1391/3507Z Cap Screw DIN912-M12X25,- 12.9 51 18 48
2228 |259/01305 CAP END 938 18 873
2229 |332/K9739 HOSE;TURBO OUTLET 3998 18 3719
2230 |333/K5338 Single Clamp Steel - Steel 144 18 134
2231 |334/Y1643 HOSE -10 BSP HP 6930MM 7198 18 6695
2232 |335/A3609 GRILLE MTG BRACKET-FRONT LH 263 18 245
2233 |6009/3724Z HEX SCREW M16X1.5X140 250 18 233
2234 |332/Y7923 COIL,SOLENOID 332/P3062 2856 18 2657
2235 |40/301564 PORT ADAPTOR 589 18 548
2236 |550/42085 SEAL KIT (P12) 5642 18 5248
2237 |1315/3315Z BOLT M8*65MM LONG 15 18 14
2238 |331/14805 CLAMP PLATE 64 18 60
2239 |333/Y3171 Seal Kit 3735 18 3474
2240 |335/D4490 Centre Bearing kit 3695 18 3437
2241 |335/F5974 PYRAMID TOOL -MH2180HD 24447 18 22736
2242 |550/41174 SPARE SEAL KIT (BOOM CYL 10633 18 9889
2243 |550/43193 PRIMARY ELMNT. 1387 18 1290
2244 |550/43236 SEAL RING 1581 18 1471
2245 (JRA0104 LINK TRACK LEFT HAND 4833 18 4495
2246 |KAV0173 BUSH (JS70) 687 18 639
2247 |331/32957 RUBBER MOUNTING 1789 28 1664
2248 (333/Y1757 Solenoid valve Coil 12 Volt 2043 18 1900
2249 |334/Y1196 LINK Track RH 1477 18 1374
2250 |696/01477 FLASHER INDICATOR 222 18 207
2251 |823/10297 WASHER 16 18 15
2252 |1316/3817D  [BOLT M20 X 75 249 18 232
2253 |25/606110 SCREW CAP 151 18 141
2254 |332/Y1973 WA LEVER ANTISPILL_SB 283 18 264
2255 |332/Y9798 HEXAGON SCREW 317 18 295
2256 |334/P9001 Link Chain link le 1371 18 1276
2257 |550/42716 KIT STICKER P92 1773 18 1649
2258 |6900/0051 ELEMENT FILTER BREATHER 3745 18 3483
2259 |25/221781 SEAL O RING 54 18 51
2260 |265/01882 LATCH 1658 18 1542
2261 (320/06398 Gasket Exhaust Manifold 2243 18 2086
2262 (335/C4767 Pump, Fuel Transfer 6340 28 5897
2263 |336/F5505 BOOM BAR BASE SHIM 20T #JS205 42 18 40




2264 |40/304213 HOSE 590 18 549
2265 |42/600101 FRONT TYRE TUBE 9X16 TR274A 1201 18 1117
2266 |550/42784 TRACK PIN 790 18 735
2267 |1315/0505Z SET SCREW M12x20 19 18 18
2268 |1315/34117 BOLT M10X45 HT 12 18 12
2269 |1316/3514Z BOLT 39 18 37
2270 |1316/3716Z BOLT (LPS) 42 18 40
2271 |1316/3723Z Bolt M16x130 (LPS) 106 18 99
2272 |1371/0601Z NUT HIGH STRENGTH M16 57 18 54
2273 |1412/0001Z WASHER 1/4 LARGE 7 18 7
2274 |2401/0011 O RING 12 18 12
2275 |550/41733 BUSH (BOOM CYL-JS200) 2814 18 2618
2276 |550/42181 DIAPHRAGMWG-130 7281 18 6772
2277 |823/00516 BLACK NYLON WASHER M6 7 18 7
2278 |1406/0007 SEAL 42 18 40
2279 |25/221653 SEAL O RING 97 18 91
2280 |332/P3548 THROTTLE PEDAL ASSY 2087 18 1941
2281 |332/R0240 Low pressure switch 4578 18 4258
2282 |333/Y5675 RUBBER HOSE 220 18 205
2283 |334/Y1416 SEAL 210 18 196
2284 |335/F5948 WEAR PAD ASSY 631 18 587
2285 |40/302815 JCB BRAND TYRE (12.5x80-18-12PR) 12670 28 11784
2286 |40/303652 PIVOT PIN 3970 18 3693
2287 |910/28300 THROTTLE LVR & CNTRL 1911 18 1778
2288 |JSJ0042 SPACER (JS70) 77 18 72
2289 |KHV0016 SEAL;DUST 216 18 201
2290 |120/38003 SPACER 63 18 59
2291 |333/Y6469 SEAL KIT RAM 16198 18 15065
2292 |335/A4244 BRACKET LH 158 18 147
2293 |550/41149 BUSH(R.E) (BUCKET CYL-JS 1086 18 1010
2294 |550/41259 CLUTCH DISC 6978 18 6490
2295 1991/20023 UNIVERSAL SEAL KIT 4633 18 4309
2296 |JRA0092 PIN TRACK 1275 18 1186
2297 |1316/3414D  |BOLT M10 X 60 32 18 30
2298 |332/1L8512 CIRCULAR RUBBER SEAL 53 18 50
2299 |332/Y8611 LH SIDE SEAL 74 18 69
2300 |333/Y9960 PANEL HARNESS -EGR 13012 18 12102
2301 |334/Y1369F WA SIDE PANEL -R/H 1710 18 1591
2302 |335/H3924 Spare Seal Kit (Ram -334/Y5734) 2666 18 2480
2303 |550/30459 RING 3ANE143040 134 18 125
2304 |550/42542 SET OF CU WASHERS 347 18 323
2305 |229/01038 RADIATOR HOSE - BOTTOM 1238 18 1152
2306 |332/Y2313 Washer 10 18 10
2307 |333/Y4575 HOSE -10 BSP HP 1130MM B 1262 18 1174
2308 |334/L6410 FAN MOTOR-APMR212 BUCHER 28954 18 26928
2309 |335/F5946 Wear Pad Assy 830 18 772
2310 |646/04637 HOSE 6495 18 6041
2311 |991/20030 UVERSAL SEAL KIT 4949 18 4603
2312 |120/83701 Stud 93 18 87
2313 |1317/3308Z BOLT FLANGED HEX M8 x 30 g8.8 11 18 11
2314 |1391/3409 BOLT 121 18 113
2315 |2400/0216 O RING 27 18 26
2316 |335/B1705 Adaptor M24 X 1.5 798 18 743
2317 |40/302348F FENDER RH P92 3148 18 2928
2318 |550/42497 CYL HEAD GASKET 1252 18 1165
2319 |550/43093 PIN 437 18 407
2320 |JNV1414 SHIM 472 18 439
2321 |1305/3434Z BOLT 58 18 54
2322 |334/Y2240 HOSE -10 BSP LP 1860mm B 1587 18 1476
2323 |335/Y0632 SIDE CUTTER - RH 1191 18 1108
2324 140/301279 CLEVIS 132 18 123
2325 |613/36009 HOSE 1095 18 1019
2326 |637/31200 HOSE 1918 18 1784




2327 |1340/0401Z NUT 29 18 27
2328 |1604/0006 Adaptor 164 18 153
2329 |332/Y1054 PIN - STEERING RAM 293 18 273
2330 |333/Y3000 BEARING CRANK SHAFT 1038 18 966
2331 |335/A4298 GRILLE MTG BRACKET-FRONT RH 263 18 245
2332 |550/43034 O RING 1653 18 1538
2333 |730/90007 BULB 22 18 21
2334 |8364/01213 Connector Socket Housing 18094 Selke 20 18 19
2335 |332/Y8679 DECAL DIPPER 3DX-XTRA 326 18 304
2336 |333/Y0138 pin 756 18 704
2337 |335/A9038 PUMP ELEMENT ASSY 1009 18 939
2338 |335/Y6211 RAM SHOVEL 17081 18 15886
2339 |40/302347F FENDER LH P92 3148 18 2928
2340 |458/70246 CROWNWHEEL & PINION ASSY. 42218 18 39263
2341 |819/00028 SHIM 187 18 174
2342 |20/902901 KIT SEAL PUMP 10575 18 9835
2343 |332/A3061 MOIL TOOL HM380 11613 18 10801
2344 |333/P2156 END CAP PLATE 907 18 844
2345 |333/Y4086 FUEL HOSE -1300MM 790 18 735
2346 |333/Y5492 NEEDLE ROLLER DIA 3*21.8 9 18 9
2347 |335/E9205 O Ring P17.1x 1.6 23 18 22
2348 |550/30485 ORING SEAL 4GUA 425035 258 18 240
2349 |550/30874 SHAFT SEAL 4359 18 4054
2350 |550/42391 PISTON.ROD 11253 18 10466
2351 |627/10044 HOSE 5812 18 5406
2352 |826/11079 FLANGED SCREW; M10 x 20 (LPS) 32 18 30
2353 |332/C2438 TOOTH ADAPTOR 235 #JS370 15360 18 14285
2354 |332/Y5684 BRAKE MASTER CYLINDER 3/4_SB 3171 28 2950
2355 |332/Y8081 PIVOT PIN 40X2 1 C_SB 726 18 676
2356 |333/K5181 Rubber 722 18 672
2357 (335/C8482 Hex. screw 371 18 346
2358 (335/C8498 Hex. nut 54 18 51
2359 |335/Y7272 HOSE -10 BSP HP 2390mm B 3139 18 2920
2360 |550/42101 PISTON (P12) 1794 18 1669
2361 |550/42112 SEAL KIT (P12) 4287 18 3987
2362 |819/00030 SHIM 25 74 18 69
2363 |907/52700 TAPER ROLLER BEARING 1648 18 1533
2364 |1340/0102Z NUT 5/16 UNF HEX THIN 12 18 12
2365 |1422/0012Z HARDENED WASHER; M20 33 18 31
2366 |2772/09620 |O RING 82 18 77
2367 |320/06828 INJECTOR 129KW 61543 28 57235
2368 |320/A6525 INJECTOR BSIIl 56KW 2335 28 2172
2369 |332/Y3382 TOE PLATE 7379 18 6863
2370 |333/Y8236 WHEEL STUD - 80mm 2053 18 1910
2371 |335/C2932 0-Ring 40 18 38
2372 |335/G5061 Chain 116 28 108
2373 |40/302784 DOOR STAY 139 18 130
2374 |40/303444 BUSH 48 18 45
2375 |819/00134 SPACER 160 18 149
2376 |1318/0510Z SETSCREW M12 x40 NYLONPATCH G8.8 50 18 47
2377 |20/925315 SWING MOTOR 230802 18 214646
2378 |25/222657 Solonoid cartidge valve 7516 18 6990
2379 |30/700621 STUD 9 18 9
2380 |332/Y6192 Seal Kit(DONG-DIPPER) 4548 18 4230
2381 |334/L0319 JS140 SWING MOTOR (HY) 155535 18 144648
2382 |40/302587 EXCAVATOR CONTROL COVER P92 1129 18 1050
2383 |550/42884 BUSH 2067 18 1923
2384 |580/12185 FILTER CAB AIR 2304 18 2143
2385 |613/20700 HOSE 1316 18 1224
2386 |716/G3600 RELAY MICRO 35/20A 12V DIODE 377 18 351
2387 |823/10393 WASHER 199 18 186
2388 [903/05629 Membrane #JS81U - RBC - Service Part 797 18 742
2389 |331/67292 ROUND BUSH 13331 18 12398




2390 (332/C3148 HELLA HIGH CAPACIT 322 18 300
2391 (332/Y7821 M/C PAD 951 18 885
2392 (333/Y7532 PRESSURE RELIEF VALVE 2628 18 2445
2393 [550/42087 PISTON (P12) 3709 18 3450
2394 (550/42384 TUBE STABILIZER LH 21675 18 20158
2395 [550/42495 L.O.SUPPLY HOSE (FIP) 294 28 274
2396 |550/42792 TRACK LINK REGULAR LH 2322 18 2160
2397 [826/01022A M20 X 2.5 X 75 LG Plough Bolt 253 18 236
2398 (826/11127 BUTTON HEAD M5X16 7 18 7
2399 |BRA0127 O-RING 375 18 349
2400 |KNV0696 SHIM PLATE 246 18 229
2401 (LBQO182 O RING 265 18 247
2402 |02/630447 BELT FAN 1065 18 991
2403 |05/903861 O RING 274 18 255
2404 (332/Y2555 MAGNETIC PLUG -3/4 153 18 143
2405 (332/Y8671 RH SIDE SEAL 71 18 67
2406 (334/Y0964 WEAR PAD SPACER 2MM 67 18 63
2407 |550/41392 DIAPHRWAGM 11200 18 10416
2408 (550/41494 O-RING 1305 18 1214
2409 (1340/0204Z THIN SELF LOCK NUT 14 18 14
2410 (1391/3405Z SCREW 12 18 12
2411 (320/05246 FIP GEAR COVER 86 18 80
2412 (333/K1322 BOOM JS205 Quarry 326732 18 303861
2413 |40/301771 WIPER MOTOR P-12 2961 18 2754
2414 |550/30423 SPRING 130 18 121
2415 [1316/3818D BOLT M20 x 80 - G10.9 144 18 134
2416 (2203/1068 CIRCLIP 42 18 40
2417 |229/01553 HOSE - 12 SAE EPHP 950mm C 4020 18 3739
2418 (25/222499 A.R.V (3600 PSI) 21643 18 20128
2419 (333/P9345 SHIM PLATE - 1.2THK 57 18 54
2420 (333/Y0256 LINKAGE ASSY. 97 18 91
2421 |335/G5018 KEEP PIN 88 28 82
2422 (335/G8245 COMPLETE SEAL KIT 2379 18 2213
2423 (335/H1438 Piston rod s/a-Plating 15847 18 14738
2424 (336/E7002 Track Shoe 4767 18 4434
2425 (40/303830 CLEVIS PIN 25 18 24
2426 |445/40118 COUNTER PLATE 174 18 162
2427 |646/04449 TOP-PRECLEANER 305 18 284
2428 |816/90277 BSP ADAPTOR -5/8x5/8x1/4 438 18 408
2429 (826/01522 SCREW M5x8 SOCKET HEAD 22 18 21
2430 (828/00081 O RING 49 18 46
2431 (917/51400 THRUST NEEDLE ROLLER 269 18 251
2432 [JSJ0073 135 DEGREE ELBOW 2275 18 2116
2433 |(05/903866 GEAR REDUCTION ASSLY. 27525 18 25599
2434 (1316/0403Z SCREW 19 18 18
2435 (1317/3309Z M81.25X35 I1SO 4162 HEX 11 18 11
2436 (320/05536 HOSE TURBO CROSSOVER TUBE 55mm LONG 603 18 561
2437 (320/06174 EGR VALVE - BS3 5628 28 5235
2438 (332/Y6194 Seal Kit(DONG-BOOM) 4815 18 4478
2439 (335/A9178 END CONNECTOR 1/8 BSP 180 DEG 67 18 63
2440 (40/302932 GLASS R/H 1/4LIGHT CLEAR 491 18 457
2441 (1317/34222 LT FLANGED M10X120 41 18 39
2442 (162/02505 SHIM 150 X 95 X 0.7MM 37 18 35
2443 (32/401102 ELEMENT PQ48X10 512 18 477
2444 (320/A9998 ENGINE HARNESS T3 448 CR 77181 18 71779
2445 (335/F5944 WEAR PAD ASSY 200X58MM 808 18 752
2446 |40/301952 HOSE 810 18 754
2447 |550/43101 PRESSURE PLATE 5MM 7315 18 6803
2448 |550/43351 BUSH 3803 18 3537
2449 (816/90176 ADAPTOR G3/4 x G1/2A 245 18 228
2450 [JRA0231 SEAL 1178 18 1096
2451 [JRA0232 SEAL DUST 912 18 849
2452 (25/222913 VALVE - CARTRIDGE 6737 18 6266




2453 |332/Y0734 PIN - A FRAME 249 18 232
2454 1332/Y8951 HOSE-06 BSP HP 2680mm B 2442 18 2272
2455 |333/Y2366 WASHER SEALING 23 18 22
2456 |333/Y6805 BOTTOM HOSE BEND 408 18 380
2457 |335/B6110 Cylindrical roller bearing 2690 18 2502
2458 |335/Y7278 FILLER BREATHER 1606 18 1494
2459 |336/D3096 Shim plate 1 thick 404 18 376
2460 |550/43782 CHIESEL TOOL HM1180 19770 18 18387
2461 |826/01585 BOLT 35 18 33
2462 |1371/1001Z STD NUT M30 G12 570 18 531
2463 |1391/3309D  |BOLT 55 18 52
2464 |331/46204 DIPSTICK 855MM 162 18 151
2465 |332/Y8953 HOSE-06 BSP HP 1780mm B 1650 18 1535
2466 |335/Y6775 GA BUCKET -AS SUPPLIED 0.26cu.m 44940 18 41795
2467 |40/302445 BUSH LOADER ARM 1483 18 1380
2468 |40/302681 HOSE 1555 18 1447
2469 |40/303501 GA LOADER ARM -SHORT 78413 18 72925
2470 |550/41731 BUSH (BUCKET CYL-JS200) 1412 18 1314
2471 |696/01961 REAR PROP.SHAFT 7820 18 7273
2472 (KNV0488 PIN ATTACHMENT 5717 18 5317
2473 |123/05557 CABLE PIVOT 46 18 43
2474 |1305/32247 BOLT 30 18 28
2475 |2102/0407 TENSION PIN 7 18 7
2476 |320/06624 Rail Fuel 12742 28 11851
2477 |320/06854 FUEL INJECTOR 55KW 3129 28 2910
2478 |332/W0119 GA PIVOT PIN 65 X 139 (COATED) 3736 18 3475
2479 |333/K7982 Keep Plate Spacer 44 18 41
2480 |333/Y6808 TOP HOSE BEND 297 18 277
2481 |334/14897 GA SLIDING DOOR WINDOW 5072 18 4717
2482 |335/E1520 DIVIDED WHEEL RIM - 10X25-10 Blot HD. 20542 18 19105
2483 |335/Y0631 SIDE CUTTER-LH 1191 18 1108
2484 |460/17603 BAFFLE 64 18 60
2485 |821/10220 P CLIP 193 18 180
2486 |123/02432 HINGE PIN 189 18 176
2487 |1371/0701 NUT 93 18 87
2488 |1417/0014Z LOCK WASHER 7 18 7
2489 |1422/0011Z WASHER 39 18 37
2490 |32/925693 BREATHER AIR (JS70) 3927 18 3653
2491 |320/04129 O RING 67 28 63
2492 |331/67293 FRONT COVER 17906 18 16653
2493 |332/D5957 Master Bushing 972 18 904
2494 |332/E8224 SEAL KIT 90X60 5426 18 5047
2495 |332/1L2210 CAC HOSE 9960 18 9263
2496 |332/Y8183 BEARING 252 18 235
2497 |627/10648 HOSE;HYD 3/4 ST-ST 4092 18 3806
2498 |834/11465 HOSE -CAC BELLOWS 1802 18 1676
2499 (KNV0173 BUSH;STEEL 685 18 638
2500 |1604/0002 ADAPTOR 127 18 119
2501 |332/G2543 UNIT PWM MODULE 18437 18 17147
2502 |332/G3449 JCB DECAL ARTWORK (435 x 135) 353 18 329
2503 |333/Y3170 Seal Kit 2680 18 2493
2504 |335/C5934 HOSE -10 BSP HP2370mm A 2576 18 2396
2505 |335/Y3515 ABI - HAND THROTTLE ASSY 4974 18 4626
2506 |400/E0193 WA PIVOT PIN - 90 x 472 10273 18 9554
2507 |550/41172 SPARE SEAL KIT (BUCKET C 8689 18 8081
2508 |550/42783 TRACK BUSHING MASTER 1234 18 1148
2509 |823/00411 WASHER 41 18 39
2510 |826/11021 SCREW M6X20 BUTTON H 11 18 11
2511 |910/48800 TH. CONTROL CABLE 1275 18 1186
2512 |983/10147 Brush 2471 18 2299
2513 (KRV1176 SHIM 1.2MM THICK 80 18 75
2514 |1315/0508Z SET SCREW M12 x 30 G8.8 24 18 23
2515 |265/01819 HINGE PIN 456 223 18 208




2516 |332/N2465 Spherical Bearing 55SH # VM132D 6863 18 6383
2517 |332/Y1053 BUSH - CRADDLE STR 221 18 206
2518 |332/Y4497 TIE ROD_SB 2616 18 2433
2519 |333/Y0187 Ring 2095 18 1949
2520 |334/Y1365F WA SIDE PANEL -L/H 1710 18 1591
2521 |334/Y4542 PIVOT PIN 1607 18 1495
2522 |335/E0898 Alternator #5205 28396 28 26409
2523 |335/E6981 SEALKIT 4849 18 4510
2524 140/300884 HOSE 1972 18 1834
2525 |4033/11066 Kit Seal 892 18 830
2526 |450/18204 PIN 71 18 67
2527 |550/40616 SPRING WASHER 12 18 12
2528 |808/00172 LINER BEARING 559 18 520
2529 |826/10481 SOCKET SCREW M8x40 15 18 14
2530 |826/10879 LOW PROFILE HEX 22 18 21
2531 [JRV0582 SHIM 0.8MM T 201 18 187
2532 |123/05226 SPACER 12X25X6MM 56 18 53
2533 |1370/0602Z LOCK NUT 14 18 14
2534 |32/925164 ELEMENT FILTER 8887 18 8265
2535 (332/G0330 Element Air Main 7757 18 7215
2536 |332/N2725 STRENGTHENING DISC 62 18 58
2537 |332/Y3301 ELEMENT AIR CLEANER 2229 18 2073
2538 |332/Y3977 HOSE 1066 18 992
2539 |333/K5482 RUBBER INSERT DIA 40(27 PIPE) 365 18 340
2540 |335/B4278 NYLON BUSH 72 28 67
2541 |45/920047 QRC 12 FEMALE - 12 SAE 3307 18 3076
2542 (KHB0063 WASHER HIGH STRENGTH 206 18 192
2543 [KHV0105 SEAL/DUSTASTER#JS370 1976 18 1838
2544 |320/07043 PIPE GA.LP FUEL LEAK OFF. 1351 18 1257
2545 |320/08562 COMPRESSOR 34372 18 31966
2546 |320/09281 Kit-bottom gasket 4407 18 4099
2547 |332/L5054 CAB BASE MOUNT - FRONT 748 18 696
2548 |335/F5664 LOWER ROLLER GENERAL #JS305 31985 18 29747
2549 |40/301794 TOOLKIT - STD 3713 18 3454
2550 |1316/0407Z SCREW;M10 X 25 x 4 11 18 11
2551 |334/L7284 LOCK ROD 374 28 348
2552 |335/D7615 MCB STOPPER 124 18 116
2553 |550/41452 O-RING 261 18 243
2554 |696/01356 TRANS.OIL PRESS. GAUGE. 571 18 532
2555 |701/60002 Switch Panel 910 18 847
2556 |130/06010 SLOTTED PAN HD.SCREW 7 18 7
2557 |1316/0305Z SCREW M8 X 20 10 18 10
2558 |1371/0101Z nut hex m6 high stg 11 18 11
2559 |1406/0016 DOWTY SEAL 90 18 84
2560 |2203/0048 EXTERNAL CIRCLIP 22 18 21
2561 |2203/0071 CIRCLIP EXTERNAL 41 18 39
2562 |229/01129 mounting clamp 64 18 60
2563 |2322/03018 Clamp Hose 165 18 154
2564 |25/974643 VALVE 6065 18 5641
2565 |332/Y7065 RESTRICTOR 7/8UNF X 5/8BSP 372 18 346
2566 |332/Y8952 HOSE-06 BSP HP 1615mm B 1523 18 1417
2567 |335/G9885 MICRO RELY 24V(RES.SUPPRESION) # 455ZX 263 18 245
2568 |335/Y2163 WA FUEL TANK FILLER 535 18 498
2569 |336/F3462 Latch assy 7360 18 6845
2570 |40/302253 RADIATOR BOTTOM HOSE 326 18 304
2571 |550/41268 O. CLUTCH DISC 5254 18 4887
2572 |993/65000 KIT LOADER KNOB 594 18 553
2573 |25/220992 VALVE SOLENOID 12965 18 12058
2574 |265/00244 UPPER CENTRE PIVOT PIN 1493 18 1389
2575 |331/40826 SHIM 39 18 37
2576 |332/Y5981 Element 2378 18 2212
2577 |334/Y1199 TRACK PIN MASTER 343 18 319
2578 |334/Y5829 HOSE -08 BSP HP 1910MM A 1377 18 1281




2579 |334/Y6263 HOSE -1/4 BSP LP 1350A 721 18 671
2580 |335/G4208 Bulb 12V 55W_ 128/G0794 179 18 167
2581 |40/303415 PAN HEAD MACHINE SCREW M5X25 11 18 11
2582 |450/10215 PLATE CARRIER 1201 18 1117
2583 |459/50207 TRANSFER GEAR 12900 18 11997
2584 |25/401408 Kit Seal 455 18 424
2585 |2772/34050 O-RING 340 X5 NBR 70 ( Dichtonatik) 228 18 213
2586 |332/Y8019 SEAL_SB 192 18 179
2587 |334/18394 LH QUARTER GLASS 1382 18 1286
2588 |334/Y9370 HOSE - 08 BSP HP 545 MM A 647 18 602
2589 |335/C9879 Filter kit 1000hrs (432Zx) 18115 18 16847
2590 |701/42700 ROTARY SWICTH 3486 18 3242
2591 |813/10273 TRUNNION SEAL 1096 18 1020
2592 |1411/0001Z WASHER 1/4 MED PLAIN 11 18 11
2593 |2020/20085 Hex Bolt DIN931M20X85 -8.8 -A2G 390 18 363
2594 |2102/0415 TENSION PIN 8 18 8
2595 |331/17561 WEARPAD SUPPORT PLATE 1119 18 1041
2596 |332/F3103 BATTERY 12V 110 16608 28 15446
2597 |332/F9654 STEER SHAFT KEYWAY 944 18 878
2598 |332/Y9293 Manifold Fuel 995 18 926
2599 |333/L2758 PIPE CLAMP 187 18 174
2600 |335/B1473 Welded BOSS M10 71 18 67
2601 [335/C8509 Membrane #JS81U - RBC - Service Part 5922 18 5508
2602 |335/Y5966 RAM SHOVEL 18767 18 17454
2603 |336/B7671 HOSE ABI 3/4 960mm SPIRA 2162 18 2011
2604 |613/00100 HOSE 762 18 709
2605 |903/03249 WASHER LOCK 348 18 324
2606 |162/01556 SHIM 150 X 95 X 1.6MM 63 18 59
2607 |2775/45175 SEAL 7291 18 6781
2608 |332/Y3318 ELEMENT AIR CLEANER 446 18 415
2609 |333/K2130 GA 2.4m HD ARM HAMMER 198985 18 185057
2610 |335/Y7268 HOSE -10 BSP HP 2520mm B 3285 18 3056
2611 |629/30024 HOSE 1075 18 1000
2612 |696/00436 SEAL KIT STEERING RAM 6225 18 5790
2613 |696/01688 CAP SCREW 3/8 X1 BSF 26 18 25
2614 |826/01814 POZI DRIVE SCREW M6X25 18 18 17
2615 |828/10182 O RING 760 18 707
2616 |904/09400 PISTON SEAL 1256 18 1169
2617 |980/A1702 HM1180ROCK BREAKER (980/A1702A+333/Y9729 1051108 18 977531
2618 |KAV0812 SHIM;PLATE 33 18 31
2619 |03/301618 RUBBER SEAL 24 18 23
2620 |260/01301 PIN PIVOT TOP 2251 18 2094
2621 |320/03390 PISTON RING.OIL CONTROL 303 28 282
2622 |320/09219A  [OIL PAN KIT. 2076 28 1931
2623 |331/40827 SHIM, 1.6 64 18 60
2624 |331/67354 O-RING 89 18 83
2625 |333/J5686 ABI ENGINE FUSE AND RELAY MODULE 28754 18 26742
2626 |335/C9880 Filter kit 500hrs 11095 18 10319
2627 |4004/18304 BOLZEN N.ZG.04004/18304 158 18 147
2628 |550/40791 PRIMARY ELEMENT BSK 3421 1587 18 1476
2629 |550/42880 BUSH 1801 18 1675
2630 |716/30355 MINI FUSE - 20A (P493) 35 18 33
2631 |811/50090 PIVOT PIN 1291 18 1201
2632 |KRV1197 SHIM,1.2MM THICK 678 18 631
2633 |LAMO0037 SEAL OIL 1433 18 1333
2634 |1305/3938Z BOLT 273 18 254
2635 |1604/0008 ADAPTOR MALE/MALE 269 18 251
2636 |2201/0016 CLIP WORMDRIVE 91/114mm 57 18 54
2637 |229/01131 FUEL GAUGE 696 18 648
2638 |25/222416 A.R.V (4500 PSI) 22409 18 20841
2639 |320/03647 BRIDGE PIECE M/CNG 446 28 415
2640 |331/69648 INTER LEVER 2763 18 2570
2641 |332/Y2558 SET SCREW -M10X30 36 18 34




2642 |333/L5528 WA LOCK PIN FRONT 502 18 467
2643 |335/A3014 EMERGENCY STOP SWITCH 417 18 388
2644 |335/Y0599 Brake Pipe RH 8 O/D 1472 18 1369
2645 |336/F6154 Excel linkage cable 3785 18 3521
2646 |826/00860 CENTER PIVOT BOLT 896 18 834
2647 |913/10079 PIVOT PIN -K/POST TOP 3359 18 3124
2648 |1370/0003Z M5 LOCK NUT 7 18 7
2649 |1370/0103D M6 LOCK NUT 19 18 18
2650 |25/221792 KIT RELIEF VALVE 20052 18 18649
2651 |265/01019 SPACER 1384 18 1288
2652 |32/925794 ACCUMULATOR. 13789 18 12824
2653 |331/17161 BUSH MASTER 487 18 453
2654 |331/30951 STRIKER PIN 66 18 62
2655 |334/Y2230 CLEVIS -L/H THREAD 63 18 59
2656 |335/C2892 PISTON ROD 27285 18 25376
2657 |335/Y9489 SPANNER - FILLER CAP 156 18 146
2658 |646/05252 EXHAUST STACK PIPE 640 18 596
2659 |716/30356 MINI FUSE - 25A (P493) 26 18 25
2660 |903/05622 WASHER 1039 18 967
2661 |140/05700 TIPPING LINK 2212 18 2058
2662 |1412/0003Z LARGE WASHER 3/8 7 18 7
2663 |30/925628 FAN COOLING 28 12913 18 12010
2664 |332/Y9111 WA LOCK BRACKET ASSY 61 18 57
2665 |334/Y4817 PRESSURE SENSOR 300 BAR 4944 18 4598
2666 |335/C4768 Tube, Fuel Supply #J5205 260 18 242
2667 |336/B9392 GA Hammer 2160 HD + 2 TOOL 1311731 18 1219910
2668 |400/X6383 Hose 564 18 525
2669 |550/43835 FRONT AXLE CENTRE PIN BUSH KIT 3DX 5599 18 5208
2670 |613/23100 HOSE 1/2BSP 1015mm 1285 18 1196
2671 |696/01877 RPM METER 3980 18 3702
2672 |701/58821 DECAL hazard switch 109 18 102
2673 [KSJ2308 HOSE 6461 18 6009
2674 |1316/0710D SET SCREW M16x40 64 18 60
2675 |1420/0004Z PLAIN WASHER M4 6 18 6
2676 |2103/0305 SPLIT PIN 9 18 9
2677 |2771/01519 DICHT RING 15X19X2 60 18 56
2678 |331/31135 L/H DOOR STAY 58 18 54
2679 |332/Y2673 RADIATOR 40926 18 38062
2680 |332/Y4487 Hexogon screw 108 18 101
2681 |335/B6884 SPARE SEAL KIT 15031 18 13979
2682 |335/H0968 MAIN RELIEF VALVE P2 (225 bar) 2733 18 2542
2683 |40/303675 HOSE 2482 18 2309
2684 |400/H7955 FUSE 2A (GLASS CARTRIDGE) 6 18 6
2685 |4010/45008 Washer M14 (D15XD25.5) 12 18 12
2686 |4200/2700 THINNER 215 18 200
2687 |550/40111 WHEEL BOLT 1557 18 1449
2688 |550/41341 HEXAGON SCREW 73 18 68
2689 |550/42308 TRACK BUSHING -MASTER 616 18 573
2690 |701/80458 VACCUUM SENSOR 80Mba 919 18 855
2691 |704/10000 BUZZER 12v 338 18 315
2692 |821/00309 C-CLIP 54 18 51
2693 |828/00096 O-RING 23 18 22
2694 (KAV0813 SHIM;PLATE 31 18 29
2695 |123/02096 GAITER 852 18 793
2696 |1370/9401Z STANDARD NUT M4 7 18 7
2697 |332/L7151 CAC SILICON HOSE 1695 18 1577
2698 |333/K2338 ABI-HEADER TANK #)S145 8438 18 7848
2699 |334/Y1202 SPACER 286 18 266
2700 |335/Y3135 PIVOT PIN 1701 18 1582
2701 |335/Y4586 HOSE-08 BSP HP 1910mm A 1353 18 1259
2702 |811/30048 PIVOT PIN 208 18 194
2703 |816/90476 ADAPTOR 1-1/16SAEXG5/8A 1564 18 1455
2704 [KNHO0589 WASHER JS75 337 18 314




2705 |02/630795A FILTER PQ35X10 848 18 789
2706 [123/04207 1SPREADER PLATE 274 18 255
2707 |259/81403 CAB STADY RUBBER 162 18 151
2708 [32/925683 SAFETY ELEMENT 1457 18 1356
2709 (332/U6212 RECIRC FILTER 2014 28 1874
2710 |332/U7589 EXPANSION TANK ABI 426 TO 456 21902 18 20369
2711 (333/Y4929 CONNECTION,EXHAUST Outlet#432ZX 641 28 597
2712 (334/Y0968 WEAR PAD SPACER 2MM 84 18 79
2713 |550/42988 GASKET 660 18 614
2714 (612/01100 HOSE 799 18 744
2715 [627/10043 HOSE 3445 18 3204
2716 |696/01346 BALL JOINT 450 18 419
2717 |696/01500 HOSE BEND 678 18 631
2718 |819/00097 SPACER 174 18 162
2719 (911/27700 W.A. PIVOT PIN 2456 18 2285
2720 (917/02700 NEEDLE BEARING 631 18 587
2721 |BLA2717 O RING 170 18 159
2722 |265/01983 RESILIENT MTG 1378 28 1282
2723 (331/67344 SOCKET BOLT 309 18 288
2724 (333/L4228 PIPE CLAMP 219 18 204
2725 (333/Y2472 PLUG,EXPANSION 178 18 166
2726 (334/L6394 ADAPTOR 1BSP 736 18 685
2727 |335/G5026 R-CLIP 81 18 76
2728 (336/F3439 LIFT RAM - P11991 87145 18 81045
2729 |459/70199 SELECTOR BLOCK 279 18 260
2730 |550/42499 JOINT.(FOR ROCKER COVER) 314 28 293
2731 |550/43026 PLUG 411 18 383
2732 |550/43318 TRACK SHOE-JS140 1714 18 1595
2733 [627/10046 HOSE 4407 18 4099
2734 |6900/0513 ROLLER 171 18 160
2735 |(701/60031 SWITCH 1076 18 1001
2736 |811/90641 PIVOTPIN 31.71C_SB 259 18 241
2737 |813/10165 BRAKE SEAL 701 18 652
2738 (826/10648 LOCKING PLUG 11 18 11
2739 (911/40071 W.A. PIVOT PIN 4910 18 4567
2740 [JNA0238 RING 3560 18 3311
2741 (1317/3311z2 M8X1.25X45 I1SO 4162 HEX 12 18 12
2742 (1422/0008D WASHER - HARDENED M10 22 18 21
2743 (229/02401 cable throttle control 1670 18 1554
2744 (25/221702 SEAL O RING 176 18 164
2745 (320/04272 DIPSTICK ASSY ABI - SHORT 548 18 510
2746 (320/A6363 COOLANT HOSE OUTLET 264 18 246
2747 (331/36386 HANDLE (TIM-114491) 6476 18 6023
2748 (331/67303 THROUGH BOLT SET 18640 18 17336
2749 (332/Y5413 LEAK OFF PIPE ASSEMBLY 534 28 497
2750 (332/Y9748 O-RING 77 18 72
2751 (333/L2444 NOZZLE 4788 18 4453
2752 (334/Y2241 HOSE -10 BSP LP 2580mm B 1805 18 1679
2753 (334/Y8398 HOSE -10 BSP LP 3000mm B 1951 18 1815
2754 (335/A3729 BOLT M20 X 2.5X 325 698 18 650
2755 [336/C7961 GASKET,EXHAUST MANIFOLD 253 18 236
2756 |336/E7651 Kit Shocker 451 18 420
2757 |40/301709F PIVOT BOSS 550 18 512
2758 |40/302714 GASKET- HYD FILTER 56 18 53
2759 |550/42483 THERMOSTAT ELEMENT 1377 18 1281
2760 [696/01488 HEAD LAMP 24V 1217 18 1132
2761 (701/60030 SWITCH 1496 18 1392
2762 (813/10164 BRAKE SEAL 706 18 657
2763 (904/15400 SEAL 892 18 830
2764 |128/F6324 WA INNER FRAME 3160 18 2939
2765 (1315/0810Z SET SCREW; M20 x 40 (LPS) 81 18 76
2766 |1315/37132 HEX BOLT M16 X 55 40 18 38
2767 |229/01126 FACIA PANEL MOULDING 227 18 212




2768 |331/22380 WEAR PAD 199 18 186
2769 |332/U4572 ADAPTOR J300 BOLT-ON 6947 18 6461
2770 |334/Y4991 LINER BEARING 1086 18 1010
2771 |335/B9836 RESILIENT MOUNT 83 18 78
2772 |336/F4224 HOSE 1/4"BSP 3 394 18 367
2773 |40/303667 LINER BEARING 2670 18 2484
2774 |550/43244 TRACK PIN-JS140 590 18 549
2775 |696/00450 SEAL KIT-LIFT RAM 430 11227 18 10442
2776 |696/02202 PIVOT PIN; C/PIVOT BTM 2119 18 1971
2777 |811/50536 PIVOT PIN 1262 18 1174
2778 [KAV0949 BUSH (JS70) 904 18 841
2779 |1392/3108Z CAP SCREW M5 x 30 G12.9 MICRO-ENCAPS 42 18 40
2780 |229/00233 HOSE 3/4 (1S75) 1936 18 1801
2781 |229/01125 PANEL PLATE 493 18 459
2782 |320/03311 BEARING-BIG-END-MAS200 U/S 0.25 240 18 224
2783 |331/31152 FUEL CAP 3422 18 3183
2784 |331/67310 PYRAMID MOIL TOOL HM2180 24447 18 22736
2785 |332/J1720 STRAINER 4747 18 4415
2786 |332/W1815 RELAY. CHANGE OVER 20A/30A, 24V 640 18 596
2787 |333/)2424 PADDLE LATCH - BLA 5306 18 4935
2788 |333/Y2771 CONNECTION WATER INLET 18 18 17
2789 |334/L6384 ADAPTOR 1/2" ELBOW 459 18 427
2790 |334/Y9373 HOSE - 10 BSP HP 560 MM A 756 18 704
2791 |335/A7403 EVB XTRA MANUAL -HYDROCONTROL 48510 18 45115
2792 |335/Y7267 HOSE -10 BSP HP 2790mm B 3581 18 3331
2793 |336/A0128 Centre Bearing Kit 3733 18 3472
2794 |550/30247A WIPER SEAL ASSY(NEW) 2868 18 2668
2795 |56GG/AA075 [HOSE-16 SAE EPHP 750mm A 3512 18 3267
2796 |808/00422 REAR AXLE THRUST BUSH 25450 18 23669
2797 |907/05800 THRUST BEARING 1357 18 1263
2798 |1391/3418D CAP SCREW M10 x 80 G12.9 #JS205/220 58 18 54
2799 |320/04092 O SEAL.OIl Filler Cap 94 18 88
2800 |332/Y0327 BRAKE PIPE -R/H 388 18 361
2801 |333/P9763 TURN TABLE BRG 134007 18 124627
2802 |333/Y0182 Plate 4169 18 3878
2803 |334/P8247 LATCH ASSY LH 753 18 701
2804 |334/Y1270 WA EXC BUCKET -0.24 cu.m 45609 18 42417
2805 |336/A2655 BUCKET CYLINDER JS200/210#JS305 95365 18 88690
2806 |40/302626 FLOOR MAT P92 5049 18 4696
2807 |550/42126 SEALKIT (P12) 3027 18 2816
2808 |612/80079 HOSE 696 18 648
2809 |826/M4110 SETSCREW M8 X 65L ( 12.9 ) MICRO-ENCAPS 22 18 21
2810 (UEJO360 O RING (JS70) 14 18 14
2811 |1316/3714D BOLT M16X60 - 10.9 GRADE (DACROMATED) 110 18 103
2812 |1317/3318Z BOLT M8 x 80 138 18 129
2813 |1391/3509D CAPSCREW M12 X 35 57 18 54
2814 |320/A6261 COOLANT HOSE INLET 104 18 97
2815 |332/Vv4173 Switch pressure 6516 18 6060
2816 |332/Y9260 GA FRONT GRILLE -3DX XTRA 3024 18 2813
2817 |333/Y5615 FIP - (Bosch - Bosch Combination) 106936 28 99451
2818 |333/Y7431 STABILISER RAM -R/H 31898 18 29666
2819 |334/D4549 Hyd Filter Kit 10081 18 9376
2820 |334/P9713 PIPE ASSLY PREESURE LINE 4187 28 3894
2821 |335/F5921 Wear Pad assy 718 18 668
2822 |335/Y2991 PIVOT PIN 2317 18 2155
2823 |40/302252 WATER PUMP HOSE BEND 471 18 439
2824 |510/86301 FILLER TOE PLATE 12524 18 11648
2825 |550/43117 COMPLETE FLANGE 14006 18 13026
2826 |808/00423 BEARING REAR AXLE 20350 18 18926
2827 |811/90304 PIVOT PIN 32X206_SB 388 18 361
2828 |823/00394 SPECIAL WASHER M12 54 18 51
2829 |830/11842 PIPE 181 18 169
2830 |1391/3420D CAP SCREW M10 x 100 G12.9 51 18 48




2831 |2400/0208 O RING 23 18 22
2832 |332/L5479 DIAPHRAGM PUMP 12V (XYLEM : R3B21502F) 10786 28 10031
2833 |332/Y2088 PIPE COVER -L/H 202 18 188
2834 |332/Y2615 LOADER VALVE BLOCK 40721 18 37871
2835 |332/Y5121 Turbocharger (E) 24695 18 22967
2836 |332/Y5370 Timer (E) 6104 28 5677
2837 |333/K3325 VALVE REMOTE CONTROL-PVD8P6038A#JS370 37776 18 35132
2838 (333/P0375 Valve; solenoid 4043 18 3760
2839 |333/Y3088 STRAINER,FUEL 151 18 141
2840 |333/Y9228 Piston Rod 6131 18 5702
2841 |334/L7373 DOOR EDGE BEADING 257 18 240
2842 (336/D7547 Valve, Main Relief, 250 Bar 10890 18 10128
2843 |701/29802 COLUMN SWITCH. 12998 18 12089
2844 |811/50078 PIVOT PIN 2608 18 2426
2845 |826/00600 QR PIN 57 18 54
2846 |914/86203 CENTER JOINT 6993 18 6504
2847 |JRV0325 HOSE 4085 18 3800
2848 |1340/0402Z THIN PLAIN NUT 12 18 12
2849 |332/G0336 Element Air Safety 3052 18 2839
2850 |332/L4547 AXLE PIVOT PIN 430ZX 1505 18 1400
2851 |333/Y2641F WA LOADER TOWER COVER 3181 18 2959
2852 |333/Y5391 BUFFER 63 18 59
2853 |333/Y5571 wa hinge bracket 289 18 269
2854 |334/19520 FUEL SENSOR #JS305 10879 18 10118
2855 |334/14927 NABTESCO SPROCKET JS140 22051 18 20508
2856 |336/E7313 Bimetal bush 273 18 254
2857 |40/302409 CAB ROOF P92 23938 18 22263
2858 |400/G5285 Primary Filter Element P655 994 18 925
2859 |550/41912 HEX.HD.BOLT 58 18 54
2860 |550/42592 SEALING CAP.(40 DIN 443) 19 28 18
2861 |826/01524 SELF TAP SCREW 10X1 11 18 11
2862 |829/30751 Keep Plate Spacer 288 18 268
2863 |1315/3210Z BOLT M6 x 40 GRADE 8.8 42 18 40
2864 |229/00235 HOSE1/2 (JS75) 2996 18 2787
2865 |32/925709 KIT SENSOR WATER IND. 2104 18 1957
2866 |334/Y2591 HOSE -10 BSP LP 3350mm B 2411 18 2243
2867 |335/A9169 P CLAMP 20 MM 55 18 52
2868 |40/302910 INSTRUMENT CLUSTER 10531 18 9794
2869 |550/43475 SEALKIT 10737 18 9986
2870 |550/43490 O RING KIT JS 210 VALVE BLOCK 19888 18 18496
2871 |627/10644 HOSE;HYD 3/4 ST-ST 3529 18 3282
2872 |7222/53308 BONNET LOCKING PLATE 918 18 854
2873 |05/903867 GEAR SUN 8677 18 8070
2874 |1371/0203Z LOCK NUT M8 8 18 8
2875 |1391/3207Z CAP SCREW M6x25 (12.9 Grade) 11 18 11
2876 |2301/0010 O-RING 17 18 16
2877 |332/Y4215 Washer 64 18 60
2878 |333/Y5979 HOSE - 06 BSP HP 1050mm B 892 18 830
2879 |334/Y4431 WIPER ARM BLADE ASSY 680 18 633
2880 |334/Y8815 FRONT TYRE KIT-7.5 X 16 9939 28 9244
2881 |335/A9181 END CONNECTOR 1/4 BSPT 90 DEG 149 18 139
2882 |335/C7321 LEAD ACID BATTERY CHARGER 9374 18 8718
2883 |347/20478 24V MICRO RELAY #JS360 1934 18 1799
2884 |40/302657 PARKING BRAKE CABLE 826 18 769
2885 |400/T7528 GA PRESSURE PIPE FIELD FIX KIT 30686 18 28538
2886 |445/64302 SPACER -MAINSHAFT 110 18 103
2887 |550/41180 GUIDE RING 1747 18 1625
2888 |550/42476 DRAIN PLUG 156 28 146
2889 |613/00500 HOSE 1846 18 1717
2890 |811/10018 PIVOT PIN 1055 18 982
2891 |1206/0027 SPRING STEEL BUSH 162 18 151
2892 |1316/3515Z BOLT M12*65 (LPS) 23 18 22
2893 |32/925678 BREATHER 343 18 319




2894 |320/A9080 STARTTER 24V 54302 28 50501
2895 |332/F9028 TWIN PUMP 33/23ccr 37185 18 34583
2896 |332/Y1061 INSPECTION LIGHT 527 18 491
2897 |332/Y5124 FRONT WINDSHIELD_SB 3410 18 3172
2898 |332/Y9145 SUCTION HOSE 1316 18 1224
2899 |334/Y0865 HOSE-10 BSP HP 3855MM B 3682 18 3425
2900 |334/Y1009 INTER LEVER -short black 2869 18 2669
2901 |334/Y1374 UPPER STEP -SILVER 1010 18 940
2902 |336/C5786 HYDRAULIC REMOTE CONTROL#4327X 26321 18 24479
2903 |550/30487 DUST COVER 4PAR225050 188 18 175
2904 |550/41227 U - RING 5877 18 5466
2905 |550/42461 ROTARY SHAFT SEAL(FWE) 991 18 922
2906 |816/90020 ADAPTOR 222 18 207
2907 |826/10977 M8 LOW PROFILE HEX BOLLHO 23 18 22
2908 |828/00248 O RING 114 18 107
2909 (LBQO112 O RING 151 18 141
2910 |1315/3316Z M8X1.25X70 DIN 931 HEX CAP 20 18 19
2911 |15/106600 SERVICE KIT 496 18 462
2912 |229/01200 CABLE THROTTLE CONTROL 2587 18 2406
2913 |2400/0205 O-RING 29 18 27
2914 |320/04028 Dipstick Assembly 507 18 472
2915 |332/B1375 STRAINER # JS85 3371 18 3136
2916 |332/G5589 WEAR PAD 437 18 407
2917 |332/Y6136 CLAMP BOLT 1.5 UNF X 185 842 18 784
2918 |333/J6869 REAR WINDOW SLIDING 3458 18 3216
2919 |333/Y4079 WIPER ARM ASSY 904 18 841
2920 |336/E9349 4557X 1000 hours filter kit 31206 18 29022
2921 |459/50520 SYNCRONISER ASSY. 25331 18 23558
2922 |550/41747 SEAL KIT (BOOM CYL-JS200 15130 18 14071
2923 |808/00182 LINER BEARING 703 18 654
2924 |811/50378 PIVOT PIN 3108 18 2891
2925 |826/01099 RIVET NUT -M6 39 18 37
2926 (INV1577 BUSH 3284 18 3055
2927 |JSV0350 BUSH STEEL 90ID #JS305 32959 18 30652
2928 |1390/9404 GRUB SCREW 7 18 7
2929 |1391/3205D  |CAP SCREW M6 x 20 G12.9 28 18 27
2930 |2401/0111 O-RING 12 18 12
2931 |2401/0511 O RING 9 18 9
2932 |32/925682 ELEMENT -AIR PQ145 2815 18 2618
2933 |320/09200 KIT-SEAL ROCKER 2937 18 2732
2934 |331/67364 HEX HEAD BOLT 55 18 52
2935 |332/K5138 BUSH (EMS) 4210 18 3916
2936 |332/L0010 SHIM PLATE - 1THK 59 18 55
2937 |332/Y0326 BRAKE PIPE L/H 403 18 375
2938 |332/Y3351 SOLENOID FUEL PUMP 15603 28 14511
2939 |333/P6311 FRONT PROP. SHAFT 8834 18 8216
2940 |333/Y2202 METERING CURVE KIT SEAL O.R.70SH 15,60 x 219 18 204
2941 (333/Y2927 GASKET door handle 55 18 52
2942 |334/Y1153 THROTTLE CABLE ASSEMBLY 1280 18 1191
2943 |335/B6920 Spare Seal Kit 13801 18 12835
2944 |40/301737 ARCH PLATE 10993 18 10224
2945 |400/E1199 PLATE LOCKING RETAINING 179 18 167
2946 |613/36002 HOSE 1055 18 982
2947 |809/00126 BEARING 50-60-40 529 18 492
2948 |827/80470 REAR WINDOW - CLEAR 4943 18 4597
2949 |913/00013 CLEVIS FORK END 109 18 102
2950 |917/02400 NEEDLE ROLLER BEARIN 1081 18 1006
2951 |32/202601 SAFETY ELEMENT 991 18 922
2952 |332/G3902 REAR VALANCE assy. 308 18 287
2953 |332/Y8731 WA LH GRILLE 1106 18 1029
2954 |333/L0248 THROTTLE CABLE JS 200 2439 18 2269
2955 |335/B1742 ADAPTOR 1-5/16-12UN 336 18 313
2956 |335/D5067 FUEL HOSE TANK TO W/S 944 18 878




2957 |335/Y4390 HOSE -06 BSP HP 550 MM A 496 18 462
2958 |335/Y6374 BOOM CYLINDER -B/H as supplied 44988 18 41839
2959 |336/D8724 WARNING CLUSTER 1373 18 1277
2960 |550/30486 ORING SEAL 4GUA 441026 258 18 240
2961 |811/50077 PIVOT PIN 2281 18 2122
2962 |828/10171 O RING 163 18 152
2963 |834/10661 HOSE 1217 18 1132
2964 (KRJ4551 HOSE 2165 18 2014
2965 (KRV1162 RING JS75 114 18 107
2966 |1315/0208Z SET SCREW 11 18 11
2967 |1315/3510Z BOLT M12 x 40 G8.8 19 18 18
2968 |1316/0810D SET SCREW M20 x 40 Ig 114 18 107
2969 |1606/2056 Adaptor G5/8A X G1/2A 117 18 109
2970 |2403/0219 O-RING (JS70) 70 18 66
2971 |331/31136 R/H DOOR STAY 58 18 54
2972 |332/Y5982 Safety Element 610 18 568
2973 |333/K3339 FILTER;LINE#)JS370 1572 18 1462
2974 |333/Y0183 Plate 3895 18 3623
2975 |335/F5900 KEEP PLATE SPACER 51 18 48
2976 |335/H8931 Motor Starting 18255 28 16978
2977 |336/D4067 LUBRICITY FILTER ABI 22077 18 20532
2978 |550/41445 DISPLAY 42679 28 39692
2979 |823/10626 EAR AXLE THRUST WASHER 376 18 350
2980 |826/10826 LOCK NUT M8 10 18 10
2981 |830/11427 PIPE DIPPER 5401 28 5023
2982 |911/29700 W.A. PIVOT PIN 1115 18 1037
2983 |265/00455 CAP 3590 18 3339
2984 |332/A2176 ACCUMULATOR CONNECTO 5760 18 5357
2985 |332/Y0938 ROPE CLAMP ASSY. 283 18 264
2986 |332/Y3106 WATER HOSE -RAD. 647 18 602
2987 |334/P8246 LATCH ASSY RH 753 18 701
2988 |550/42617 AIR INLET HOSE 807 18 751
2989 |550/43461 SEALKIT 8712 18 8103
2990 |696/02177 TOE PLATE-2.1CU.M 34453 18 32042
2991 |717/20371 INSTRUMENT CLUSTER 8944 18 8318
2992 |823/00359 SPACER 188 18 175
2993 |980/02005 SEAL KIT 4701 18 4372
2994 (JRJ0213 COUP.DRIVE 21467 18 19965
2995 |1612/0008 HYD. ADAPTER 239 18 223
2996 |320/04080 ZERO LEAK PLIG M12x1.5 116 18 108
2997 |332/F7871 NON-LOCKING DIESEL 1529 18 1422
2998 |332/G4666 PIPE COVER LH 243 18 226
2999 |333/L0806 CYLINDER JS 200 Al 6969 18 6482
3000 |333/Y0105 DOOR LOCK COVER LH 93 18 87
3001 |333/Y2494 BUSH 170 18 159
3002 |335/A8862 PUMP -ext gear 14cc 5108 18 4751
3003 |335/G1354 SHIM OD120 ID66 0.8THK #JS145 42 18 40
3004 |458/M1350 CROWNWHEEL & PINION -38:13 18117 18 16849
3005 |613/36001 HOSE 1/2BSP 1770MM 1075 18 1000
3006 |646/04450 STUD-PRECLEANER 304 18 283
3007 |821/10192 CONSTANT TORQUE WORM CLIP 1356 18 1262
3008 (LBB0262 RING BACK -UP 371 18 346
3009 |123/07540 BOLT CAP 16 18 15
3010 |1606/0017 ADAPTOR 131 18 122
3011 |331/31560 PRESSURE PLATE 381 28 355
3012 |331/53874 EXTENSION PIPE 2711 18 2522
3013 |332/N6583 Seal Gasket #/MT257 296 18 276
3014 |332/Y1199 THROTTLE CABLE 618 18 575
3015 |332/Y3513 Seal Kit 5307 18 4936
3016 |332/Y8922 WA RH GRILLE 1086 18 1010
3017 |333/L8474 Vacuator Vlave_assy 335/A4575 70 18 66
3018 |333/Y3820 TRANS/HYD OIL COOLER 30309 18 28188
3019 |333/Y6028 BRAKE HOSE -1/4x580mm 508 18 473




3020 |334/L8366 ARM CYL PIPE; HEAD SIDE 9072 28 8437
3021 |335/D0344 PIVOT PIN 8516 18 7920
3022 |335/E7871 GA HAMMER HM2180HD with 2 Tools 1491875 18 1387444
3023 |335/H0504 Seal Kit 11861 18 11031
3024 |400/G5287 Safety Filter Element #V/MT160 & 260 NXG 602 18 560
3025 |550/41939 CLAMP 467 18 435
3026 |813/00247 SEALV 60 18 56
3027 |826/01106 M8 X 5.5-8MM GRIP OPEN END 61 18 57
3028 |994/00868 BRUSH SEGMENT POLY 1544 18 1436
3029 [JHNO178 GLASS FRONT 4411 18 4103
3030 |30/925559 ENGINE FAN -21 8827 18 8210
3031 |320/03931 ABI ROCKER SHAFT ASSY Hard Spring 22468 18 20896
3032 |320/07192 PIPE ASSY.LP LEAK 6282 28 5843
3033 [332/Y5598 Head & Cover 1285 18 1196
3034 |332/Y6406 5/8 BSP HIGH PRESSURE HO 987 18 918
3035 |332/Y9746 Oring 1319 18 1227
3036 |332/Y9957 O-Ring 718 18 668
3037 |333/L4245 UPPER ROLLER 4690 18 4362
3038 |333/Y5538 FUSE 10A 64 18 60
3039 |333/Y8684 RADIO ANTENNA 412 18 384
3040 |334/Y2662 TOP HOSE - ENGINE 229 18 213
3041 |334/Y9569 HOSE -12 BSP LP 3900mm C 3359 18 3124
3042 |335/F2541 115CC Pump 329770 18 306687
3043 |550/42970 o.clutch disc 2023 18 1882
3044 |550/43123 THRUST WASHER OF SIDE GEAR 1188 18 1105
3045 |826/00926 NUT 5/16UNF 17 18 16
3046 |02/801499 FAN BELT ( PAIR) 8118 18 7550
3047 |123/06362 WASHER SPREADER 58 18 54
3048 |1305/3116Z BOLT 10 18 10
3049 |320/06620 F.I.P CR DFP 54349 18 50545
3050 |320/07063 STUD M8x1.25 F.I.P 828 18 771
3051 |320/45045 TC Engine 68kW 12v mT2 ROW 416886 28 387704
3052 |332/G4667 PIPE COVER RH 243 18 226
3053 |332/Y1147 GA KNOB WITH Grommet 105 18 98
3054 |332/Y9956 O-Ring 813 18 757
3055 |333/L4247 SPROCKET 9607 18 8935
3056 |333/P6950 0.9 CUM HD BUCKET (WITH 5 TEETH) 262502 18 244127
3057 |333/P7280 TURNTABLE BEARING JS200 185671 18 172675
3058 |333/Y7430 STABILISER RAM -L/H 31898 18 29666
3059 |334/L3834 REFUELING PUMP JS210 20264 28 18846
3060 |334/Y0967 WEAR PAD SPACER 2MM 61 18 57
3061 |336/Y1499 LEAVER M/C 2505 18 2330
3062 |40/303862 PAN HEAD SCREW -M5x20 9 18 9
3063 |458/70035 CROWN WHEEL PINION 8155 18 7585
3064 |528/01900 WA - BUCKET EXCAVATOR 300MM 15372 18 14296
3065 |613/00700 HOSE 779 18 725
3066 |811/20075 PIVOT PIN 49.90 X 219 3951 18 3675
3067 |813/00376 SEAL 174 18 162
3068 |819/00034 SHIM 162 18 151
3069 |[LAMO0063 SEAL OIL 1831 18 1703
3070 |1315/3312Z M8X1.25X50 DIN 931 HEX CAP 30 18 28
3071 |1371/0401Z NUT M12 HEX 11 18 11
3072 |2622/50036 DAMPER RUBBER 2937 18 2732
3073 |320/05140 O-RING 28 18 27
3074 |331/56478 Clamp Plate 708 18 659
3075 [332/F9517 Filter Element 13330 18 12397
3076 |332/Y1388 SHIM 2MM 42 18 40
3077 |332/Y2089 PIPE COVER -R/H 186 18 173
3078 |334/Y5646 ADAPTOR -G1/4A x 7/16 SAE 131 18 122
3079 |335/D3930 WA PIVOT PIN 90 X 247 COATED 6985 18 6497
3080 |335/E5252 WA BUCKET 300 MM (0.06) 13229 18 12303
3081 |335/Y3410 HOSE -tank side 234 18 218
3082 |335/Y6253 RAM LIFT 22571 18 20992




3083 |336/D7121 SUPPORT BRACKET #JS220 E&E 213 18 199
3084 |40/305276 'T' PIECE 93 18 87
3085 |550/42474 INJECTOR YOKE. 50 28 47
3086 |550/42486 L.O COOLER ELEMENT 1155 28 1075
3087 |550/43012 SCREW 109 18 102
3088 |701/60034 SWITCH BODY (SEE 701/99900) 369 18 344
3089 |811/90134 PIVOT PIN (Q.H 1 C_SB 268 18 250
3090 (892/01155L Tool FIP Gear Removal 3703 18 3444
3091 (KAV0656 PIN; ATTACHMENT 1628 18 1515
3092 (KRV1124 PIN,PIVOT 2996 18 2787
3093 (KSP0414 SHIM OD160 ID101 1.2THK x 2 #JS370 1788 18 1663
3094 |1317/3312Z BOLT FLANGED M8 x50 11 18 11
3095 |215/12231 GA RECOIL SPRING 101662 18 94546
3096 |25/221054 COIL 12V 7420 18 6901
3097 |2531/00005 Ball Cock G 1/2 NR.375.33 RIEGLER 2317 18 2155
3098 |332/P9349 REAR PROPELLER SHAFT 10840 18 10082
3099 |332/Y0862 PIN A FRAME 723 18 673
3100 |332/Y8769 Piston Set (Common) 9798 28 9113
3101 |333/F1378 JCBJ19 - PIN 286 18 266
3102 |333/Y7581 DOOR STAY SPRING -L/H 57 18 54
3103 |335/E1488 SYNT.BRAKE DISC 3 z37 de 75,8 H1,7 491 18 457
3104 |335/G7705 1st SECTION 17357 18 16143
3105 [336/F6281 WA Throttle Cable MTG Bracket 530 18 493
3106 |550/42119 BIMETAL BUSH (P12) 953 18 887
3107 |649/52196 HOSE 1242 18 1156
3108 |700/43900 LIGHT ASSY JS330 3510 18 3265
3109 |811/90306 PIVOT PIN BOOM TO DIPPE_SB 1040 18 968
3110 |826/10859 SETSCREW (M16x30) (LPS) 88 18 82
3111 |1315/0710Z SET SCREW M16 x 40 G8.8 39 18 37
3112 (173R012VZ FULL NUT HEX M12 29 18 27
3113 |25/607611 BALL 48 18 45
3114 |32/925185 MAIN RETURN FILTER (JS70 3515 18 3269
3115 |320/03076 BOLT.M12x65.FRONT PULLEY 48 18 45
3116 |320/07818 PCV VALVE ABI 1465 18 1363
3117 |332/Y3346 MOTOR STARTING #JS205 XP-SHOP 24246 28 22549
3118 |332/Y8061 SOLENOID VALVE ASSY 4581 18 4261
3119 |333/Y3906 Wiring Harness Chassis 11208 18 10424
3120 |334/L4847 Edging Strip 198 18 185
3121 |336/A9299 Hydraulic Breaker HM400 with Std.accesor 598875 18 556954
3122 |336/E1467 Filter 5519 18 5133
3123 |40/300660 UNIVERSAL JOINT 2173 18 2021
3124 |40/302609 BEZEL 69 18 65
3125 |826/01518 POZIDRIVE SCREW ( LPS) 11 18 11
3126 (KHR1407 CLAMP;SPL 121 18 113
3127 |128/C5954 LH DOOR PAINTED & SEALED 3651 18 3396
3128 |1620/2052 ADAPTOR G3/8A X9/16 91 18 85
3129 |209/72200 HOSE 2024 18 1883
3130 |320/03314 THRUST WASHER.MAIN BEAR 0O/S 0.20 291 18 271
3131 |332/Y3955 Shaft seal 3504 18 3259
3132 |332/Y6221 OIL COOLER 200 47276 18 43967
3133 |333/K2183 SHUT OFF VALVE 1 1/4Inches 9412 18 8754
3134 |333/Y0261 GA EXCAVATOR COVER 651 18 606
3135 |334/Y1363 WA GRILLE -L/H 588 18 547
3136 |335/C8556 SEAL 1597 18 1486
3137 |335/E1487 STEEL BRAKE DISC 3227 de 71 H1,1 126 18 118
3138 |400/G9956 Battery tester 18606 18 17304
3139 |550/42459 VALVE ROCKER TOE 34 28 32
3140 |550/42496 BOLT FOR CYLINDER HEAD. 91 18 85
3141 |550/42960 oring 1253 18 1166
3142 |550/43729 MASTER CYLINDER KIT 12133 18 11284
3143 |911/40072 W.A. PIVOT PIN 4968 18 4621
3144 |1305/0404Z SET PIN 26 18 25
3145 |1315/3512Z BOLT 24 18 23




3146 |1316/0405Z SCREW;M10 X 20 16 18 15
3147 |2409/0213 O RING 208 18 194
3148 |332/Y8678 DECAL DIPPER 3DX-SUPER 332 18 309
3149 |333/K5769 FUEL CAP # JS85 2045 18 1902
3150 |333/P5616 WATER TEMP SWITCH 7471 18 6949
3151 |333/Y1967 DOOR STAY SPRING -R/H 57 18 54
3152 |333/Y6172 Q/R MALE COUPLING G1/4 BSP 400 18 372
3153 |334/Y1367 WA GRILLE -R/H 588 18 547
3154 |335/03424 WA THROTTLE PEDAL 618 18 575
3155 |335/E9207 O Ring $22.1x1.6 mm 28 18 27
3156 |335/G0347 WA LUBE FILTER BRKT 760 18 707
3157 |458/M7582 BRAKE PISTON -40kph 1437 28 1337
3158 |550/41192 O - RING 640 18 596
3159 |550/42957 oring 1118 18 1040
3160 |550/43127 REPAIR KIT PRIORITY (40/303870) 441 18 411
3161 |834/10668 HOSE 718 18 668
3162 |921/02200 SHIM KIT 1031 18 959
3163 |128/H2997 ABI EXHAUST SILENCER TURBO T3 4775 18 4441
3164 |1315/3213Z BOLT M6 x 55 GRADE 8.8 x 2 #JS370 9 18 9
3165 |1316/0811D M20x2.5x45 Hex Head Screw, 10.9 #J5205 118 18 110
3166 |1370/0601Z NUT M16 24 18 23
3167 |320/03388 PISTON RING.TOP 464 28 432
3168 |320/03389 PISTON RING.SECOND 214 28 200
3169 |332/P6503 GAS STRUT JS200 - LOCAL 359 18 334
3170 |333/Y2909 L/H SIDE WINDOW GLASS 1316 18 1224
3171 |335/A9168 P CLAMP 16 MM 44 18 41
3172 |336/E7088 RBC KIT HM 390-3DX 152528 18 141852
3173 |40/303280 LINER BEARING 419 18 390
3174 |400/M3224 SAFETY FILTER - SERVICE 878 18 817
3175 |400/W4175 ALT AVM SUP Plate 125 KVA 134 18 125
3176 |400/X6292 Hose 599 18 558
3177 |550/42594 WATER SEPRATOR 835 18 777
3178 |550/42801 SEAL PISTON 907 18 844
3179 |809/00168 LINER BEARING 50x60x50 591 18 550
3180 |816/15142 ADAPTOR 117 18 109
3181 |332/A2282 GREASE NIPPLE 137 18 128
3182 |332/P1819 TUBE CORRUGATED 1436 18 1336
3183 |332/Y3927 Coil Solenoid 1316 18 1224
3184 |333/K2182 SHUT OFF VALVE 1 9172 18 8530
3185 |334/Y6284 STABILISER LEVER ASSY -servo 4601 18 4279
3186 |335/D4004 Complete Seal Kit 16025 18 14904
3187 |336/F5570 SWITCH IGNITION 530 18 493
3188 |400/M3221 PRIMARY FILTER - SERVICE 3657 18 3402
3189 |439/00084 REAR CASE -MACHINED 40058 18 37254
3190 |450/10409 HOUSING 7148 28 6648
3191 |458/M4696 PLANETARY HUB - MACHINED 5880 18 5469
3192 |550/43029 BEARING 17073 18 15878
3193 |611/23300 HOSE 1483 18 1380
3194 |615/48200 HOSE 3/4BSP 1750MM 7194 18 6691
3195 |696/00423 SEAL KIT-BUCKET RAM 430 9062 18 8428
3196 |826/01641 CAP SCREW -M12x150mm 111 18 104
3197 |903/20774 ADAPTOR SUCTION 1150 18 1070
3198 [JHA0005 SHIM;PLATE 674 18 627
3199 (KAV1541-01 BOSS-BEARING 3446 18 3205
3200 |1316/3513Z BOLT M12 x 55 - G10.9 24 18 23
3201 |1412/0002D [WASHER 5/16in 26 18 25
3202 |229/01033 PIPE EXHAUST 595 18 554
3203 |332/Y1877 FAN 390 MM DIA 1622 28 1509
3204 |332/Y5357 SCREW, HEAD CAP (E) 31 18 29
3205 |333/K5370 INGLE P/CLAMP DIA 40 RUBBER 121 18 113
3206 |333/Y2368 WASHER, SEALING 32 18 30
3207 |333/Y2387 VALVE,INTAKE 287 18 267
3208 |334/L6412 Side Cutter RH 4391 18 4084




3209 |335/A9175 ROTATING CONNECTOR ASSY G 1/8 100 18 93
3210 |458/20503 ANNULUS RING 3952 18 3676
3211 |550/41320 O - RING 488 18 454
3212 |550/41367 O - RING 665 18 619
3213 |903/04601 CHISEL TOOL 20221 18 18806
3214 |903/05154 SPLIT PIN (For HM360 MK2 - 100 mm) 1840 18 1712
3215 |JNA0231 HUB 6993 18 6504
3216 |KRP1349 SHIM;PLATE x 2 #JS370 #1S370 544 18 506
3217 |05/901963 SCREW 94 18 88
3218 |123/02953 BRKT RH LOWER M/GUARD 917 18 853
3219 |159/69914 WEAR PAD ASSEMBLY 431 18 401
3220 |1604/0001 ADOPTOR 110 18 103
3221 |20/950952 Kit Seal 7747 18 7205
3222 |2409/0216 O Ring 305 18 284
3223 |332/Y3143 PISTON 25844 18 24035
3224 |333/Y0864 ROLL DRAWING FOAM STRIP R/H 251 18 234
3225 |333/Y2388 HOSE ASSY 2784 18 2590
3226 |335/Y7269 HOSE -10 BSP HP 2650mm B 3395 18 3158
3227 |336/E8504 Swing Gear Baox 96082 18 89357
3228 |40/303372 SPACER -MAIN SHAFT 108 18 101
3229 |550/42802 SEAL SCRAPER 666 18 620
3230 |550/43126 REPAIR KIT (40/303870) 1826 18 1699
3231 |811/50075 PIVOT PIN 1115 18 1037
3232 |128/C5429 WA OUTER FRAME 7469 18 6947
3233 |1318/0409Z SET SCREW M10X35 TUF-LOK 123 18 115
3234 |320/02615 BOLT.M8x29.INJECTOR CLAMP 22 18 21
3235 |320/07715 CCV DRAIN VALVE 1653 18 1538
3236 |320/09382 TOP GASKET KIT mec 16003 18 14883
3237 |332/Y0121 TRANS/HYD. OIL COOLER -LUC 40361 18 37536
3238 |333/Y0734 GAS STRUT 591 28 550
3239 |333/Y3169 Seal Kit 1960 18 1823
3240 |335/B2217 HOSE -08 BSP HP 760mm B 674 18 627
3241 |335/C6990 Switch ON/OFF. 445 18 414
3242 |335/C9885 Filter Kit for 500 Hrs 3909 28 3636
3243 |335/G2305 TRAVEL MOTOR #5205 1 speed 346790 18 322515
3244 |335/Y3363 PANEL HARNESS 26339 18 24496
3245 |336/A4745 ARM CYL PIPE HS#JS305 15484 28 14401
3246 |336/C3215 .IN ATT #JS205/J5220 2721 18 2531
3247 |448/16905 BUSH 418 18 389
3248 |448/56282 BREATHER 645 18 600
3249 |550/41287 IND. TRANSMITTER 5947 18 5531
3250 |696/01418 AIR CYLINDER 430Z 4804 28 4468
3251 |7222/53306 Bonnet Lock Top 1084 18 1009
3252 [LBQO122 O RING 201 18 187
3253 |1305/0206Z SET PIN 12 18 12
3254 |1316/4119Z Bolt M30*90 G10.9 852 18 793
3255 |1620/2055 ADAPTOR G1/2A-7/8 SAE 154 18 144
3256 |2105/1504 Dowel pin 10 x 16L 48 18 45
3257 |2206/4060 WORM DRIVE SPRING CLIP 40-60MM 457 18 426
3258 |30/925695 FAN 24" COOLING 8758 18 8145
3259 |333/F1374 S$19 - STD TIP (0.5 CuM BUCKET) 1416 18 1317
3260 |333/Y0845 ROLL DRAWING FOAM STRIP L/H 259 18 241
3261 (334/C1825 Washer 37 18 35
3262 |335/Y0138 KING PIN 774 18 720
3263 |336/Y2097 DRIVE CHAIN SOLID BUSH- 66P 3059 18 2845
3264 |550/43192 SAFETY ELMNT 430 18 400
3265 |627/10042 HOSE 4919 18 4575
3266 |826/10973 M5 LOW PROFILE HEX BOLLHO 23 18 22
3267 |828/00238 ORING DOWTY REF 206 757 86 18 80
3268 |921/51700 SHIM KIT 780 18 726
3269 |JLU0444 HOSE;3/4-740 3167 18 2946
3270 |KRV1572 PIN,ATTACHMENT 11297 18 10507
3271 |1019/3832 PIVOT PIN 1075 18 1000




3272 |2021/20065 Hex Screw DIN933M20X65 -10.9 -A2G 162 18 151
3273 |2515/03110 |Closing cap 1/2 #VMT257 102 18 95
3274 |32/925670 STRAINER#JS370 2748 18 2556
3275 |320/03102 RING GEAR.FLYWHEEL.122T 6124 28 5696
3276 |332/G3455 JCB DECAL ARTWORK (576 x 179) 496 18 462
3277 |332/Y6786 O-Ring 48 18 45
3278 |333/L1699 TOP WATER HOSE 1657 18 1542
3279 |333/Y4563 HOSE -10 BSP HP 815MM B 1024 18 953
3280 |333/Y6027 BRAKE HOSE -1/4x760mm 581 18 541
3281 |334/L7498 CLIP WORMDRIVE 78/102mm 93 18 87
3282 |335/B6905 Spare Seal Kit 10101 18 9394
3283 |336/C2703 FRONT COVER 25731 18 23930
3284 |336/D3703 HOSE CAC OUTLET#VM115BSIII 1570 18 1461
3285 |336/F4161 HOSE 1" PUMP 2 TO VALVE 7209 18 6705
3286 |40/303405 SCREW 16 18 15
3287 |4033/26103 WASHER 62 18 58
3288 |550/42389 PISTON ROD Bkt LIFT P92 14556 18 13538
3289 |617/01600 HOSE 3951 18 3675
3290 |811/70099 BOOMLOCK PIN 153 18 143
3291 |816/60050 ADAPTOR 139 18 130
3292 |904/20180 SEALING RING 207 18 193
3293 (LBQ5262 O RING 1041 18 969
3294 |04/600784 CONVERTOR - W300 (2.52)-4DX 34097 18 31711
3295 |331/67348 BOTTOM DAMPER 13225 18 12300
3296 |332/A0620 GUARD - DOOR STRIKER 33 18 31
3297 |332/N2651 Nilos-Ring 6218JV #VMT257 1023 18 952
3298 |332/N4418 HANDLE 3846 18 3577
3299 (332/Y4087 Interm sheet 5327 18 4955
3300 |332/Y4691 Hexogon screw 48 18 45
3301 [332/Y7750 Piston Rod for Arm Cylinder JS200/210 64874 18 60333
3302 |332/Y9044 LOCKING PIN 64 18 60
3303 |332/Y9137 CARTRIDGE ASSY.V-4(14~24) 15479 18 14396
3304 |332/Y9939 O-Ring 40 18 38
3305 |333/P0002 WA FRONT GRILLE 2004 18 1864
3306 |333/Y2204 METERING CURVE KIT SEAL O.R.70SH 15,60 x 1413 18 1315
3307 |333/Y3915 BARREL LOCK 168 18 157
3308 |333/Y4562 HOSE -10 BSP HP 930MM B 1120 18 1042
3309 |333/Y4700 HOSE LP -5/8 BSPx500mm 647 18 602
3310 |333/Y6155 CHISEL TOOL HM370 22825 18 21228
3311 |334/L6402 Side Cutter LH 4391 18 4084
3312 |334/Y6894 TEE ADAPTOR 401 18 373
3313 |334/Y8160 MIRROR 818 28 761
3314 |335/13383 WA HINGE WA 269 18 251
3315 |335/D5046 HOSE W S TO PREFILTER 857 18 798
3316 |335/F5924 PAD SUPPORT PLATE 395 18 368
3317 |335/Y1495 SPACER BUSH 44x49.8x19 90 18 84
3318 |335/Y5011 STEER RAM 4WD 23751 28 22089
3319 |4010/46860 KTR COUPLING 5850 18 5441
3320 |42/600261 REAR WHEEL RIM -14 X 25 24465 18 22753
3321 |550/41735 BUSH (ARM CYL-JS200) 5646 18 5251
3322 |646/04634 BULB 12V 4W 43 18 40
3323 |696/01944 HOSE,TO BUCKET RAM 4661 18 4335
3324 |823/00597 SPRING WASHER 1/4 BL 5 18 5
3325 |826/01560 SCREW M6X25 15 18 14
3326 [KRV0548 CLAMP 335 18 312
3327 |05/903864 COVER 33649 18 31294
3328 |1316/3519Z BOLT 58 18 54
3329 |1316/4014Z BOLT M24X60 60 18 56
3330 |2503/43320 SCHELLENKOERPER 320 PP STAUFF 59 18 55
3331 |320/08678 ALTERNATOR 24V 55A JS 34945 28 32499
3332 |333/C6546 COLLAR SEALING -M10 61 18 57
3333 |333/P8934 DAMPER ENGINE MOUNT (P665 B) 901 18 838
3334 |333/Y4256 Complete Seal Kit 3776 18 3512




3335 |333/Y5190 HOSE-06 BSP HP 1000mm C_SB 773 18 719
3336 |40/303403 CIRCLIP 67 18 63
3337 |550/40864 COIL FOR SOLENOID VALVE 2440 18 2270
3338 |550/40973 SNAP RING(SLEW CYL) 37 18 35
3339 |550/41001 PARE SEAL KIT(BUCKET TI 3847 18 3578
3340 |550/42959 oring 906 18 843
3341 |550/43325 PRIORITY VALVE 7094 18 6598
3342 |581/05603 SEAL 16 18 15
3343 |648/00425 HOSE 273 18 254
3344 |7222/53305 BONNET LOCK BOTTOM 1067 18 993
3345 |813/50014 SEAL 1162 18 1081
3346 |816/00197 BLANKING PLUG 96 18 90
3347 |04/800247 LOCK PLATE 263 18 245
3348 |1305/3232Z BOLT 21 18 20
3349 |20/951656 SEAL KIT- PUMP 32629 18 30345
3350 |2200/02006  |Washer 64 DIN433-ST A2G 10 18 10
3351 |2772/02535 O RING 23 18 22
3352 |320/02619 CYL HEAD FINAL MACHINING BS3 4.8 37981 28 35323
3353 |320/04978 cac HOSE 3989 18 3710
3354 |320/06513 FUEL INJECTOR 60 KW 5634 28 5240
3355 |320/A6348 COOLANT HOSE - OUTLET 184 18 172
3356 |320/A7633 Injector seal 241 18 225
3357 |331/25995 CAB MOUNTS 293 18 273
3358 |332/N3463 Seal VMT260 #VMT257 7135 18 6636
3359 |332/Y7672 MULTI SEALING RING 36231 18 33695
3360 |332/Y7865 ROUND BUSH 14577 18 13557
3361 |333/J2265 A/C HOSE - EVAP. TO COMP. 22573 18 20993
3362 |333/L5443 WA LOCK PIN 337 18 314
3363 |333/Y2770 DIPSTICK 229 18 213
3364 |333/Y7029 PUMP FUEL TRANSFER 6061 28 5637
3365 |333/Y9170 Clamp S/A 1770 18 1647
3366 |335/A9170 AL. SCREW M6 x 8 MM 17 18 16
3367 |335/C3898 Ring Seal 4208 18 3914
3368 |335/Y4034 GA FRONT GRILLE 2678 18 2491
3369 |335/Y4251 HOSE -10 BSP HP 7945mm B 8250 18 7673
3370 |336/C4974 Kit Seal 2411 18 2243
3371 |40/301867 HOSE 2804 18 2608
3372 |40/303132 SWITCH MOUNTING PLATE 131 18 122
3373 |40/303427 GREASE BLEED NIPPLE CAP 7 18 7
3374 |45/910600 Q/R COUPLE 3/8BSP FEMALE 3137 18 2918
3375 |550/41230 SUPPORT RING 5641 18 5247
3376 |696/01478 FLASHER RELAY 196 18 183
3377 |827/80464 Sliding Door Glass 1802 18 1676
3378 |829/01370F PIVOT BOSS 748 18 696
3379 |829/31603 SPACER 35 18 33
3380 |KHJ1032 O RING 380 18 354
3381 |123/02952 BrKT LH LOWER M/GUARD 1022 18 951
3382 |128/C5856 WA WINDOW FRAME LH 2827 18 2630
3383 |1315/0203D  |SET SCREW M6 x 16 G8.8 8 18 8
3384 |1315/3309Z BOLT M8X35 8 18 8
3385 |1604/2055 ADAPTOR 1338 18 1245
3386 |264/02602 SPACER 600 18 558
3387 |332/P0913 GLASS FRONT 2139 18 1990
3388 |332/P5028 GASKET TANK TOP 192 18 179
3389 |332/Y1487 CLUTCH ASSY-12 INCH 15790 28 14685
3390 |332/Y2091 REAR VALANCE 573 18 533
3391 |332/Y7834 FLAT HEAD SOCKET SCREWS 18 18 17
3392 |332/Y8827 BOTTOM HOSE BEND 684 18 637
3393 |335/A8878 STEERING UNIT -hydrostatic 200cc 15376 18 14300
3394 |335/Y1406 LINER BEARING 32x42x32 206 18 192
3395 |45/910700 Q/R COUPLE 3/8BSP MALE 1534 18 1427
3396 |550/41442 GASKET 2116 18 1968
3397 |813/50048 GASKET 65 18 61




3398 |816/20034 ADAPTOR;1/8BSP M/F 100 18 93
3399 |823/10266 SPRING RETAINER 241 18 225
3400 |826/11114 M6 HEX BOLLHOFF 112 18 105
3401 |831/00064 SELF LUBRICATING BEARING 56 18 53
3402 |8412/05600 Fuse 60 A 90 18 84
3403 |02/910875 Gasket CYlinder(Alt No-332/Y3862) 1358 18 1263
3404 |1391/3210D CAPSCREW M6 X 40 13 18 13
3405 |1606/2059 ADAPTOR 285 18 266
3406 (172R012VZ NUT (JS75) 312 18 291
3407 |229/02335 RADIATOR BOTTOM HOSE 1168 18 1087
3408 |32/925915 ELEMENT - FUEL(local no - 32/925994) 1163 18 1082
3409 |332/L0555 WA TRACK GUIDE 13985 18 13007
3410 |333/P6949 G 1/2 A - ADAPTOR (MOTOR IN) 241 18 225
3411 |333/Y8485 ROOF HARNESS 5266 18 4898
3412 |335/B4671 HORN 24V #717/20152 890 18 828
3413 |336/C2701 ROUND BUSH 12963 18 12056
3414 |550/41913 HEX.SOC.HD.CAP SCREW 57 18 54
3415 |550/41938 PORT 1719 18 1599
3416 |550/42958 oring 372 18 346
3417 |629/80128 HOSE 1250 18 1163
3418 |814/00221 SPRING 124 18 116
3419 |821/00211 SAFETY CLIP 13 28 13
3420 |829/00584F PIVOT BOSS 471 18 439
3421 |892/01169L Tool Top Dead Centre (TDC) Setting 1270 18 1182
3422 [JNA0230 BUSH 1020 18 949
3423 [JNA0239 SEAL 808 18 752
3424 [INV1164 HOSE 8396 18 7809
3425 |1208/0022 BUSH 225 18 210
3426 |1315/3528Z BOLT -M12x170mm 110 18 103
3427 |1358/0204Z NUT 30 18 28
3428 |2200/00021 Washer 21 DIN7349-A2G 55 18 52
3429 |2203/1080 CIRCLIP-INTERNAL 61 18 57
3430 |229/00221 HOSE 3/8 (JS75) 984 18 916
3431 |320/06682 PIPE.N0.1&2.HP FUEL.NA/TC 8396 28 7809
3432 |320/C9948 2V STARTER MOTOR - SE 12658 28 11772
3433 |331/31561 PRESSURE PLATE 1002 28 932
3434 |333/L1033 BOTTOM HOSE - RADIATOR 2824 18 2627
3435 |333/Y2446 ROD,ENGINE CONNECTING 2715 28 2525
3436 |333/Y3278 STUD 22 18 21
3437 |333/Y3390 GASKET,VALVE 946 18 880
3438 |333/Y6154 MOIL TOOL HM370 22825 18 21228
3439 |334/P1316 DRIVE BELT 1003 18 933
3440 |334/Y1201 TRACK BUSH MASTER 882 18 821
3441 |334/Y2661 TOP HOSE - RADIATOR 157 18 147
3442 |334/Y9264 HOSE 1008 18 938
3443 |335/G8257 AUXILIARY COMBI VALVE (350 bar) 2961 18 2754
3444 |336/B7280 HM360XHD with 2 Tools 672932 18 625827
3445 |40/303417 INSERT -WEAR STRIP 46 18 43
3446 |400/T6532 Protective Hose -RUBBER #JS205 32 18 30
3447 |4003/2107 GREASE - EP (400G) X 24 395 18 368
3448 |451/24202 COUNTER PLATE 2041 18 1899
3449 |550/41737 PISTON RODB.cyl 48052 18 44689
3450 |550/42129 SOLENOID COIL(YKN) 1440 18 1340
3451 |550/42973 reiblamelle 1571 18 1462
3452 |611/01000 HOSE 459 18 427
3453 |7160/33052 332/n0563 192 18 179
3454 |721/12525 MAIN HARNESS 8291 18 7711
3455 |811/90303 IVOT PIN BOOM RAM DUMP_SB 822 18 765
3456 |LBQ5025 O RING 292 18 272
3457 |1315/0301Z SET SCREW M8 x 12 G8.8 10 18 10
3458 |2200/00017 Washer 17 DIN7349-A2G 57 18 54
3459 |25/606108 COVER 899 18 837
3460 |320/08563 AIR-CON COMPRESSOR 24V 26045 18 24222




3461 |332/V8196 PRESSURE SWITCH.BRAKELIGHTS 6378 18 5932
3462 |333/L4330 RUBBER MOUNT CB1180-1 233 18 217
3463 |333/Y9243 PIPE SUPPORT 139 18 130
3464 |335/Y7271 HOSE -10 BSP HP 2620mm B 3395 18 3158
3465 |336/A0249 SEAL OIL 756 18 704
3466 |336/E1445 BOTTOM HOSE END 332 18 309
3467 |40/302660A GA SEAT ASSY.P92 18274 18 16995
3468 |550/41302 PRESS. REGULATOR 12891 18 11989
3469 |550/42509 BYPASS HOSE 67 18 63
3470 |696/01859 REAR COMBINATION LAMP (LH) 927 18 863
3471 |716/C9471 AMBIENT TEMP SENDER#JS220 2495 18 2321
3472 |829/31602 SPACER 61 18 57
3473 |917/10000 NEEDLE ROLLER BEARIN 1245 18 1158
3474 [KNV0539 SHIM PLATE 553 18 515
3475 |1316/3815D BOLT M20 X 65 135 18 126
3476 |2200/00013 SCHEIBE 13 DIN7349-A2G 16 18 15
3477 |2401/0010 O RING 24 18 23
3478 |25/221633 SEAL O RING 109 18 102
3479 |25/974621 BALL 23 18 22
3480 |2514/02121 Plastic L-Nipple 406 18 378
3481 |264/02601 AXLE PIVOT PIN 1320 18 1228
3482 |2700/02181 Deep groove ball bearing 6218/2RSR #VMT2 6557 18 6099
3483 |32/920100 AIR CLEANER ASSY 8608 18 8006
3484 |332/F1142 CLAMP RING E-06-04 95 18 89
3485 |332/Y3356 FAN ENGINE#JS140 2088 18 1942
3486 [332/Y6455 BUSH (C.E.C)(ARM CYL) 1869 18 1739
3487 |333/P0432 LOCK BACK MECHANISM 487 18 453
3488 |333/Y2295 SCREW,HEX FLANGE HEAD CAP 13 18 13
3489 |334/L5341 Bolt 235 18 219
3490 (334/P6289 Roof Hatch Gas Strut CYL 372 18 346
3491 |334/Y3554 PORT ADAPTOR 231 18 215
3492 |335/B5478 HOSE 3/4 SPCL SAE 135 780LG 15846 18 14737
3493 |335/B9928 HOSE 3/4 BSP EHP 1100 A 3560 18 3311
3494 |335/C8545 O RING 336 18 313
3495 |336/F1462 WA GUIDE TRACK 3654 18 3399
3496 |40/301894 BULKHEAD PLATE 351 18 327
3497 |4033/11065 Cover Machined 1994 18 1855
3498 |4102/1200A LIQUID GASKETING(L-574) 50ML 1097 18 1021
3499 |445/12305 OIL BAFFLE PLATE 47 18 44
3500 |445/19808 THRUST WASHER 63 18 59
3501 |550/41229 SUPPORT RING 3874 18 3603
3502 |696/02098 TUBE;17.5X25 8508 18 7913
3503 |701/58703 SWITCH CAP SEE 701/99900 227 18 212
3504 |892/01148L Tool Timing Pin 662 18 616
3505 |910/60231 REMOTE LATCH CABLE 428 18 399
3506 [JAV0076 LINK BUCKET WA 9111 18 8474
3507 [JNV1455 HOSE ASSY 3775 18 3511
3508 [JRA0221 BUSH 808 18 752
3509 |1411/0004Z WASHER. 9 18 9
3510 |32/919002 ELEMENT AIR SAFETY 1694 18 1576
3511 |320/02611 INJECTOR SLEEVE - STEEL 1028 28 957
3512 |332/Y7866 FRONT COVER 20035 18 18633
3513 |333/C9646 LINER BEARING 9180 18 8538
3514 |333/K5380 DOUBLE PIPE CLAMP 27-27 STEEL 166 18 155
3515 |333/P5077 SPRING TENSION 442 18 412
3516 |333/Y0302 STEER RAM -DOUBLE ACTING 16362 18 15217
3517 |333/Y4087 FUEL HOSE -400MM 122 18 114
3518 |333/Y6467 SEALKIT 7614 18 7082
3519 (334/P9025 Bush master 1160 18 1079
3520 |335/A9182 END CONNECTOR 1/4 BSPT 180 DEG 80 18 75
3521 |335/H0424 Spare Seal Kit 14722 18 13692
3522 |336/D9565 WA ARM LINE H/S PIPE 9252 28 8605
3523 |336/E9348 455ZX 2000 hours filter kit 38047 18 35384




3524 (336/F0107 Fuel tank retro fitment 49349 18 45895
3525 |550/41228 U - RING 11979 18 11141
3526 |550/41343 HEXAGON SCREW 89 18 83
3527 |550/43769 FRONT & REAR STEARING ASSY 550 18 512
3528 |716/15900 MAXIFUSE - 40A 94 18 88
3529 |721/12526 REAR CHASSISS HARNESS 4788 18 4453
3530 [907/20000 BEARING 3108 18 2891
3531 (KNJ1821 HOSE 681 18 634
3532 (KNJ1919 HOSE 1986 18 1847
3533 (UBJO157 O RING 39 18 37
3534 |103/77101 LEVEL SENSOR GASKET 19 18 18
3535 |1316/0308Z SET SCREW 11 18 11
3536 |1316/35127 BOLT 26 18 25
3537 |1316/9521 Bolt M 18 X 110 (LPS) 248 18 231
3538 |1370/0203D  |LOCKNUT M8 70 18 66
3539 |1371/0303D NUT M10 LOCK G12 187 18 174
3540 |2700/01240 Bearing 15840 18 14732
3541 |320/03424 PISTON ASSY. - 106.5 mm 4051 28 3768
3542 |332/H3901 Screw 197 18 184
3543 |332/17324 SIDE MIRROR 1400 RAD 1899 18 1767
3544 |332/Y0494 assembly for raised dip 485 28 452
3545 |332/Y2938 HOSE 642 18 598
3546 |332/Y7069 ADAPTOR G5/8A-7/8UNF(M) 172 18 160
3547 |332/Y7816 BOTTOM DAMPER 5004 18 4654
3548 |1332/Y8940 HOSE-06 BSP HP 2140mm A 1992 18 1853
3549 |333/Y2842 SUCTION HOSE 403 18 375
3550 |335/C9886 Filter Kit for 1000 Hrs 17508 28 16283
3551 |335/E3727 G3/4 A - ADAPTOR (MOTOR OUT) 372 18 346
3552 |335/G8244 INLET 29444 18 27383
3553 |335/Y2147 MEDIA SYSTEM - Facia 8507 18 7912
3554 |336/D6154 HFT12-F-Dust Plug NA - Dust Cap/Plug 896 18 834
3555 |336/F4225 Hose 16 BSP EHP 1130 A 3835 18 3567
3556 |400/T5146 Lift ram field fix kit # 455ZX 105112 18 97755
3557 |550/40841 CENTER BEARING ASSLY 2957 18 2751
3558 |550/42832 H.E.COVER BUCKET RAM 40/303543 1545 18 1437
3559 |550/43377 SEAL KIT ( BOOM CYL) JS140 7770 18 7227
3560 |629/00008 HOSE BEND 463 18 431
3561 |648/03506 FUEL HOSE 602 18 560
3562 |696/02127 TOE PLATE-3.1CU.M 27863 18 25913
3563 |814/00376 TORSION SPRING;BRAKE 48 18 45
3564 |816/50048 ADAPTOR 430 18 400
3565 |819/00115 SHIM 456 508 18 473
3566 |823/00102 WAVY WASHER 13 18 13
3567 |911/27000 W.A. PIVOT PIN 1587 18 1476
3568 |1412/0007D WASHER 5/8in LARGE 127 18 119
3569 |162/02680 SHIM 280 X 80 X 3MM 146 18 136
3570 |20/MM4617 SEAL 536 18 499
3571 |2203/0060 CIR.CLIP 17 18 16
3572 |2411/0408 WIPER SEAL_SB 700 18 651
3573 |265/00241 MOUNTING 1810 18 1684
3574 |320/07522 R-FUEL INJECTOR mT3 161 18 150
3575 |332/Y1050 BUSH CRADDLE FRONT 437 18 407
3576 |332/Y2030 HOSE 1816 18 1689
3577 |332/Y7382 ADAPTOR G5/8A-7/8UNF(M) 136 18 127
3578 |333/Y2769 TUBE OIL GAUGE 366 18 341
3579 |334/1L3597 LOADER VALVE 2 SPOOL 47687 18 44349
3580 |334/Y5393 HOSE -10 BSP LP 950mm B 1514 18 1409
3581 |335/09579 WA LIGHT BOX 2047 18 1904
3582 (335/B9500 Kit Universal Joint 2363 28 2198
3583 |336/C4775 PIN ATT #JS205 6937 18 6452
3584 |336/E3173 BEADING-20 mm FRONT DOOR HOR 226 18 211
3585 |40/301630 PIVOT PIN 939 18 874
3586 |40/302642 REFLEX REFLECTOR - RED 112 18 105




3587 |459/50428 GEAR 31T 4484 18 4171
3588 |459/50429 GEAR 22T 3952 18 3676
3589 |478/00849 KIT PAD (SET) 9184 18 8542
3590 |550/41644 REPAIR KIT ( AIR CYLINDE 347 28 323
3591 |550/42170 WIRING 134056 18 124673
3592 |550/42175 GASKET 1453 18 1352
3593 |629/00308 HOSE BEND 271 18 253
3594 |635/80037 HOSE 1198 18 1115
3595 |696/01471 WORKING LIGHT SWITCH 157 18 147
3596 |696/01860 REAR COMBINATION LAMP (RH) 927 18 863
3597 |811/10019 PIVOT PIN 2373 18 2207
3598 |03/305063 CLEVIS 226 18 211
3599 |1316/0505Z Bolt M12x20 11 18 11
3600 |1391/3203D CAP SCREW 11 18 11
3601 |1391/3423D  |CAP SCREW M10 x 130 G12.9 #JS81 239 18 223
3602 (173R024VZ NUT;HEX 109 18 102
3603 |2410/1312 GROMMIET BLIND 28.6 DIA x 5 THK 11 18 11
3604 [25/222219 Ball valve 5174 18 4812
3605 |32/919001 ELEMENT AIR MAIN 2470 18 2298
3606 |32/925395 visibowl pre clean  BP 12 13545 18 12597
3607 |332/L4321 DELAY TIMER RELAY 7898 18 7346
3608 |332/P7244 WASHER 236 18 220
3609 |332/Y7068 ADAPTOR G5/8A-7/8UNF(M) 160 18 149
3610 |333/L9737 WA TRACK GUIDE (20T) 11604 18 10792
3611 |334/Y0601 CAB ROOF HARNESS 4743 18 4411
3612 |334/Y1008 SHOVEL LEVER -short black 1619 18 1506
3613 |334/Y6158 HOSE -06 BSP HP 1910MM A 1014 18 944
3614 |335/A7944 Rotex 24 coupling 5236 18 4870
3615 |335/C2927 Seal Kit 13626 18 12673
3616 |335/C5733 STUD M10 X 210 256 18 239
3617 |335/E3491 PRESSING HEAT SHIELD-TURBO 235 18 219
3618 |335/G8255 2nd SECTION 16835 18 15657
3619 |335/Y4389 HOSE -08 BSP HP 550 MM A 587 18 546
3620 |336/A4747 ARM CYLINDER PIPE #JS305 12106 28 11259
3621 |336/C6067 Pipe S/A 1834 18 1706
3622 |40/302419 FRONT ROOF LINING P92 3316 18 3084
3623 |40/302680 HOSE 2451 18 2280
3624 |45/910400 Q/R COUPLE 1/2BSP female 3148 18 2928
3625 |550/41008 SPARE SEAL KIT (LIFT RAM 4531 18 4214
3626 |6009/3520Z BOLT M12 x 100 G10 FINE 542 18 505
3627 |701/48400 ROAD LIGHT SWICTH 227 18 212
3628 |827/80468 SIDE SCREEN GUARD RH- CLEAR 2711 18 2522
3629 |827/80469 SIDE WINDSCREEN RHS - CLEAR 2733 18 2542
3630 [JHJOO50 ACCUMULATOR 10577 18 9837
3631 (JLJO054 3/4 BSP x 3/4 BSP 201 18 187
3632 [JSV0079 PIN ATT #JS370 40661 18 37815
3633 |1316/3826D  |BOLT M20 X 160 292 18 272
3634 |1340/0705 NUT 35 18 33
3635 |1422/0009Z  |WASHER 33 18 31
3636 |32/926107 LUBRICITY FILTER ELEMENT 11631 18 10817
3637 |331/67301 AIR PLUG ASSY 468 18 436
3638 |331/67318 O RING 48 18 45
3639 |333/K5376 DOUBLE PIPE CLAMP 34-27 STEEL 172 18 160
3640 |333/K8620 6.35 0D X 2600 LG NYLON TUBE 6454 18 6003
3641 |334/19169 DECAL -4 X 4 BIG 233 18 217
3642 |334/Y3176 ALS BHL 3DX 81742 18 76021
3643 |335/H7596 FUEL HOSE LUBE FILTER TO W/S 1009 18 939
3644 |335/Y1089 CHECK STRAP 50 18 47
3645 |335/Y1951 RETURN HYBRID HOSE 3DX-P589 1950 18 1814
3646 |336/D6488 BRAKE PIPE FRONT RH 354 28 330
3647 |336/D6491 BRAKE PIPE FRONT LH 394 28 367
3648 |336/E3917 ADAPTOR G1"A - G1"A 279 18 260
3649 |336/E8570 Oil Breather Plug 782 18 728




3650 |336/Y2096 DRIVE CHAIN SOLID BUSH-58 P 2687 18 2499
3651 |40/304531 LEVERTOP -6 IN 1 513 18 478
3652 |40/911153 SUSPENSION SEAT 18448 18 17157
3653 |613/22800 HOSE 1055 18 982
3654 |627/10041 HOSE 5193 18 4830
3655 |629/00030 HOSE BEND 155 18 145
3656 |6900/0543 Latch (TIM-108940) 3764 18 3501
3657 |701/47400 ISOLATOR SWITCH 5027 18 4676
3658 |811/90376 PIN 4253 18 3956
3659 |811/90468 PIN PIVOT 9173 18 8531
3660 |816/00193 BLANKING CAP 303 18 282
3661 |130/05604 THRUSTBEARING 56 18 53
3662 |1315/0105Z Set pin M5x20LG 12 18 12
3663 |1315/3409Z BOLT 16 18 15
3664 |1315/3725Z BOLT M16*150 106 18 99
3665 |1316/3820D  |BOLT M20 X 100 392 18 365
3666 |17/922431 Screw 62 18 58
3667 |229/00424 HOSE (JS75) 3079 18 2864
3668 |320/06159 TURBOCHARGER 68KW BSlII 77467 18 72045
3669 |331/67343 SOCKET BOLT 211 18 197
3670 |332/A2056 TOOTH 553 18 515
3671 |332/Y9490 Seal Kit 1209 18 1125
3672 |333/K7980 KEEP PLATE SPACER 295 18 275
3673 |333/K9179 JS200 - BOOM DECAL 1454 18 1353
3674 |334/18604 24V MINI RELAY RESISTOR#JS220 545 18 507
3675 |334/L1393 Rubber Stopper 75 18 70
3676 |334/L6374 ADAPTOR ELBOW 266 18 248
3677 |334/P2350 LH COSMETIC PLATE 2232 18 2076
3678 |335/E7870 HM2180HD Rockbreaker +circuit for JS205 1636384 18 1521838
3679 |335/E8711 CARRIER ROLLER ASSEMBLY #JS305 23286 18 21656
3680 |335/G1452 TINTED GLASS SIDE WINDOW RH 3CXG 2839 18 2641
3681 |335/H7630 FUEL HOSE LUBE FILT- FUEL COOLER 647 18 602
3682 |335/Y1702 GA PIVOT PIN -ABI 547 18 509
3683 |336/C6562 hanger bkt 2160 54681 18 50854
3684 |40/303632 SHIM -0.8MM 23 18 22
3685 |550/40914 BIMETAL BUSH(BOOM CYL) 1966 18 1829
3686 |550/40998 SPARE SEAL KIT(BOOM CYL) 8516 18 7920
3687 |6009/3723Z BOLT (LPS) 150 18 140
3688 |696/01945 HOSE,TO LIFT RAM 4839 18 4501
3689 |814/00250 SPRING -RH 68 18 64
3690 |816/13121 ADAPTOR 11/4- 538 18 501
3691 |892/01262 KIT CAPS & PLUGS INJECTION COMPONENTS 1102 18 1025
3692 |913/00005 CLEVIS CLIP 36 28 34
3693 |JNJO062 HOSE 2209 18 2055
3694 |KRV1932 HOSE 6956 18 6470
3695 (LBCO201 RING, BACK UP 822 18 765
3696 |115-B20042 Egine Rubber Mount Assembly 440 18 410
3697 |1391/3409D  |CAP SCREW M10 x 35 G12.9 39 18 37
3698 |1410/0005Z WASHER 11 18 11
3699 |229/00117 THROTTLE CABLE 554 18 516
3700 |320/04082 ZERO LEAK PLUG M18x1.5 173 18 161
3701 |320/45019LB [Long Block 448 CR engine 335155 28 311695
3702 |331/67313 FLAT TOOL HM2180 24447 18 22736
3703 |332/L1134 THROTTLE CABLE WITH SPRING 3744 18 3482
3704 |332/L2330 FIP CABLE ASSEMBLY 3947 18 3671
3705 |332/N4510 Bonnet Latch 2431 18 2261
3706 |332/P7552 SPACER 156 28 146
3707 (332/Y3998 Interm sheet 7248 18 6741
3708 |332/Y6856 O-Ring 138 18 129
3709 |333/K8619 6.35 OD X 2500 LG NYLON TUBE 6454 18 6003
3710 |333/Y1593 SCREW HEXAGON HEAD CAP 23 18 22
3711 |333/Y1809 Valve 10854 18 10095
3712 |334/L7504 WORM CLIP DRIVE 10-16 56 18 53




3713 |334/P9008 WA SCRAPER 3774 18 3510
3714 |334/Y5038 FUEL LEVEL SENSOR P578 1029 18 957
3715 |334/Y9364 PIVOT PIN 60.01/59.96 X 505 3671 18 3415
3716 |335/D7981 First Aid Kit -ALS(334/Y3176) 8485 18 7892
3717 |335/E1714 DRUM AVM # VM115T3 1975 18 1837
3718 |335/H3817 Spring Extension 441 18 411
3719 |335/Y1700 W.A.HYDRAULIC TANK 13880 18 12909
3720 |335/Y3441 GA CAB-AS SUPPLIED 3DX - 402282 18 374123
3721 |335/Y4214 HOSE EGR -cooler 43 18 40
3722 |336/D6155 HFT12-M-Dust Cap NA - Dust Cap/Plug 896 18 834
3723 |550/41196 O - RING 133 18 124
3724 |550/43085 SUN GEAR 20855 18 19396
3725 |550/43103 PRESSURE PLATE 4.25MM 11503 18 10698
3726 |809/10032 BUSH 95 28 89
3727 |811/10011 PIVOT PIN 2098 18 1952
3728 |826/01277 PORCA BUCHA 11 18 11
3729 |826/01442 BOLT-CENTRE PI 600 18 558
3730 |921/02100 SHIM-KIT 394 18 367
3731 |JSV0349 STEEL-BUSH#JS370 3096 18 2880
3732 |123/02810 LINK L/H 407 18 379
3733 |1371/0901D FULL NUT M24 90 18 84
3734 |1391/3520D SCREW;CAP;M12 X 100 72 18 67
3735 |1612/2054 ADAPTER 1042 18 970
3736 |229/01301 TOOTH ADAPTOR (JS 130) 3477 18 3234
3737 |2528/01016 BREATHER 1337 18 1244
3738 |320/06577 NUT - M14x1.5 F.I.P. GEAR 292 18 272
3739 |331/65842 ROD LOCK 2856 18 2657
3740 |331/65843 HANDLE 3649 18 3394
3741 |332/G6777 Universal Joint Kit (Fr prop. spider kit 801 28 745
3742 |332/K6285 BOLT. M30 x 300 #JS305 1485 18 1382
3743 |332/14823 spring washer 76 18 71
3744 |332/N3861 Nilos-Ring 6380ZJV #VMT257 1575 18 1465
3745 |332/Y3326 CLAMP V BAND 730 18 679
3746 |332/Y5526 PIVOT PIN_SB 1120 18 1042
3747 |332/Y7151 REVERSE ALARM 402 18 374
3748 |333/L4768 ACCLERATOR CABLE 442 18 412
3749 |333/Y7047 PIN A FRAME REAR 647 18 602
3750 |335/B9624 Seal Kit 7750 18 7208
3751 |335/Y3389 ADAPTOR -L 261 18 243
3752 |336/D3515 HOSE -16 BSP IHP 1060MM B JS220 E&E 4415 18 4106
3753 |550/43245 TRACK PIN MASTER 635 18 591
3754 1629/80196 HOSE 1/4BSP 380MM _SB 1095 18 1019
3755 |696/01460 PANEL HARNESS 8239 18 7663
3756 |701/58807 ACTUATOR SWITCH COVER 118 18 110
3757 |814/00222 SPRING 11 18 11
3758 1921/50000 SPACER 205 18 191
3759 |926/19900 SEAL 340 18 317
3760 |125/94100 WA THROTTLE PEDAL 308 18 287
3761 |1315/3531Z BOLT M12 x 220 G8.8 447 18 416
3762 |1391/3422D CAP SCREW-M10 73 18 68
3763 |229/00070 LEVER (JS70) 445 18 414
3764 |229/00423 HOSE (JS75) 1872 18 1741
3765 |2401/0219 O RING 43 18 40
3766 |265/00565 END CAP(CTR PV) 1394 18 1297
3767 |320/00897 CORE PLUG 30mm DIA 26 28 25
3768 |320/02711 BOLT M12 x 140.CYL 473 18 440
3769 |320/04057 BONDED SEAL M10 97 18 91
3770 |320/A3052 PISTON.ABI - 4.8L 3802 28 3536
3771 |331/36046 WEAR PAD ASSEMBLY 625 18 582
3772 |331/46389 GAS STRUT RH WINDOW 380 18 354
3773 |331/67299 HOLLOW PLUG #JS305 18 18 17
3774 |331/67327 RIBBED ROCK WASHER 214 18 200
3775 |331/67339 NEEDLE PIN SET 1180 18 1098




3776 |332/13288 INSTRUMENT CLUSTER 5248 18 4881
3777 |332/W0202 PIN PIVOT 75MM X 187MM LG. 7811 18 7265
3778 |332/Y1281 GREASE NIPPLE ADAPTOR 174 18 162
3779 |332/Y5075 WATER PUMP ASSLY WITH PULLEY 3491 28 3247
3780 |332/Y7066 ADAPTOR 145 18 135
3781 |332/Y7822 MC PAD 4735 18 4404
3782 |333/P5304 LOWER CENTRE PIVOT PIN WA 2047 18 1904
3783 |333/Y6652 FAN COWL 1302 28 1211
3784 |334/L5466 WARNING CLUSTER 1566 18 1457
3785 |335/C2596 FIP CABLE ASSEMBLY 4554 18 4236
3786 |335/Y7550 LINER BEARING 786 18 731
3787 |335/Y7718 PRESSURE SENSOR Il (100 Bar) 3616 18 3363
3788 |336/Y2211 AIR FILLING ADAPTOR 128 18 120
3789 |448/23500 DIFF. CASE ASSY. 17925 18 16671
3790 |459/70087 IDLER SHAFT 555 18 517
3791 |550/41319 SHAFT SEAL 8477 18 7884
3792 |550/42488 O RING FOR NOZZLE 10 18 10
3793 |550/42824 GREASE NIPPLE 3929 18 3654
3794 |550/42843 RETAINER SPRING DIPPER 40/303875 2117 18 1969
3795 |550/43032 Oil Breather# 432ZXAXLE- GRAZIANO CHILDP 799 18 744
3796 |613/09201 HOSE 1867 18 1737
3797 |615/01500 HOSE 4162 18 3871
3798 |624/80025 HOSE ASSY ST/4 3794 18 3529
3799 |811/50079 PIVOT PIN 773 18 719
3800 |826/00952 DRIVE FASTNER 19 18 18
3801 |JNA0227 SEAL 3979 18 3701
3802 |02/910191 Nut Regular Jam(Alt No-333/Y2776) 6 18 6
3803 |122/06615 NUT CAP M10 11 18 11
3804 |123/02811 LINK R/H 407 18 379
3805 |123/06256 SPACER 10.5x20x5mm # 5.5T 16 18 15
3806 |123/07757 Quick Hitch Latch 11854 18 11025
3807 |128/C5857 WA WINDOW FRAME RH 2827 18 2630
3808 |17/922420 screw 265 18 247
3809 |2514/00121 Adaptor (Plastic) 207 18 193
3810 |2611/00170 Strainer Hydraulic 2037 18 1895
3811 |2772/24030 |0 Ring 240 X3 BUNA-N 240 18 224
3812 |320/00911 SPRING BAND CLAMP 26/12 39 18 37
3813 |332/F4981 OIL FILLER TUBE -gearbox 269 18 251
3814 |332/G8146 ABI STEERING WHEEL-spinner 2032 28 1890
3815 |334/C2647 WA HMR DIPPER PIPEWORK N/S 10136 18 9427
3816 |335/E8345 Drain Plug J5200/J5205 1201 18 1117
3817 |335/Y2003 WA DIESEL TANK 13862 18 12892
3818 |335/Y3362 ROOF HARNESS -3DX 4460 18 4148
3819 (40/304512 M/CD KINGPOST C/M 15'/17" 48637 18 45233
3820 |550/41295 GEAR PUMP 124626 18 115903
3821 |6900/0569 Washer 9x30x4(TIM-105344) 387 18 360
3822 |696/01288 HOSE ASSY. 790 18 735
3823 |701/E0032 SWITCH PANEL 24V 2POS DPCO RW 658 18 612
3824 |7160/33051 RAIL 1655 820 18 763
3825 |811/50398 PIVOT PIN 399 18 372
3826 |814/10143 SPRING 4870 18 4530
3827 |816/00420 ADAPTOR -90' 114 18 107
3828 |904/50031 SEAL-SINGLE LIP 2160 18 2009
3829 |926/15500 SPACER BLOCK 20 18 19
3830 |JSV0348 STEEL-BUSH#JS370 3194 18 2971
3831 [KHN1692 BULB 24V 10W 568 18 529
3832 |KRJ2370 HOSE 3710 18 3451
3833 |02/910462 ADJUSTER 19365 18 18010
3834 |05/903871 RING 4534 18 4217
3835 |1019/2019 PIVOT PIN 762 18 709
3836 |1315/3718Z BOLT M16 x 80 G8.8 51 18 48
3837 |320/04521 BONDD WASR M 12 170 18 159
3838 |332/K2165 HOSE CLAMP HALF DIA42 317 18 295




3839 |332/L2331 GA CYLINDER MECHANISM 9756 18 9074
3840 |332/T4785 CONDENSER 22896 18 21294
3841 |332/Y7839 M/C PAD 4723 18 4393
3842 |332/Y8301 RADIATOR 46883 18 43602
3843 [333/J3188 Door Buffer Block 1501 18 1396
3844 |333/Y3652 ROD,PUSH 150 28 140
3845 |333/Y4517 DE-AERATION TANK 5881 18 5470
3846 |333/Y5622 LOCK PLATE -PIN 146 18 136
3847 |334/L6554 ELBOW ADAPTOR 1/4-3/8 x 3 336 18 313
3848 |335/Y4430 LINER BEARING 491 18 457
3849 |335/Y7474 HOSE -08 BSP LP 1200mm B 931 18 866
3850 |336/A7939 NITROGEN CYL VALVE WITH ADAPTOR 1357 18 1263
3851 (336/B9398 GA Rocker breaker HM2160HD+2 Tools 1459475 18 1357312
3852 |336/Y1330 SPEED SENSOR 723 18 673
3853 |40/302323 HOSE 573 18 533
3854 |40/302891 0.24 CUM EXCAVATOR BUCKET 39314 18 36563
3855 |400/L0825 SHIM PLATE - 1THK 580 18 540
3856 |458/20611 PUSH IN 72 18 67
3857 |550/43570 PLUG 317 18 295
3858 |613/05400 HOSE 1316 18 1224
3859 |696/01456 HOSE 4307 1003 18 933
3860 |823/00554 BLACK WASHER 1/4 7 18 7
3861 |826/10467 ELLISON REF. 472-148 313 28 292
3862 |907/09700 TAPER ROLLER BEARING 1461 18 1359
3863 |914/M4599 DRIVESHAFT - RIGID (SHORT) 11466 18 10664
3864 [JRV0209 LINK ARM LH 14394 18 13387
3865 [KRB0O736 SHIM, T=0.8 173 18 161
3866 |123/04999 COMPRESSOR 24V (456) 58555 18 54457
3867 |1305/3426Z BOLT 42 18 40
3868 |1315/3525Z BOLT M12x150 82 18 77
3869 |1319/0408Z SCREW TORX 176 18 164
3870 |1371/0403D NUT M12 LOCK G12 #VMT157 24 18 23
3871 |1420/0011D PLAIN WASHER M16 10 18 10
3872 |1606/2065 ADAPTOR G1-1/4A-G1A 543 18 505
3873 |1612/0006 ADAPTOR ; 3/4 BSP M/F 261 18 243
3874 (1620/0007 ADAPTOR 7/8unfx5/8bsp 142 18 133
3875 |229/01106 SPACER ENGINE MTG REAR 361 18 336
3876 |25/104700 SOLENOID VALVE 14040 18 13058
3877 |25/222415 A.R.V (2500 PSI) 21987 18 20448
3878 |260/00404 GAS STRUT 2287 28 2127
3879 |2622/21050 Rubber mount D50X30 50SH * 266 18 248
3880 |320/05136 PLUG.IDLER BLANK.M8x18 251 18 234
3881 |320/08009 O RING 139 18 130
3882 |320/25007 GA.ROCKER SHAFT ASSY 46094 28 42868
3883 |331/27231 BASE,CLAMP 404 18 376
3884 |332/D4249 COMPRESSION PLATE 17x50x5 31 18 29
3885 |332/Y3956 Output flange 21257 18 19770
3886 |332/Y6019 WA LEVER -LOADER CONTROL 387 18 360
3887 |332/Y9726 Back up ring 1873 18 1742
3888 |332/Y9882 SCAVENGE ADAPTOR 845 18 786
3889 |333/Y0273 HOSE -06 BSP HP 1735MM B 1264 18 1176
3890 |333/Y2493 SCREW,CAPTIVE WASHER CAP 30 18 28
3891 |333/Y4259 ARV Slew A&B 260 bar 3294 18 3064
3892 |334/Y1439B Bush Kit 2226 18 2071
3893 |334/Y2229 BASE -PRE CLEANER 413 18 385
3894 |334/Y8952 HOSE -1/4 BSP LP 1270MM A 805 18 749
3895 |335/Y7270 HOSE -10 BSP HP 2660mm B 3437 18 3197
3896 |336/B4497 Gas Spring Ball Sprocket #VM116 1892 18 1760
3897 |336/Y1497 COOLER HOSE HYD OIL 206 18 192
3898 |40/302443 RETAINING RING 314 18 293
3899 |458/20447 WHEEL BEARING CARRIER 4791 28 4456
3900 |550/43110 PIN 14569 18 13550
3901 |613/80242 HOSE FAN MOTOR TO B/ PUMP 3641 18 3387




3902 |615/00400 HOSE 2395 18 2228
3903 |629/80043 HOSE 2816 18 2619
3904 |6900/0634 WIPER BLADE 3769 18 3506
3905 |826/11071 M5 ROUND BOLLHOFF, K 25 18 24
3906 |835/00188 PLASTIC PLUG 18MM 7 18 7
3907 [JHHO0043 NUT,FLANGED M10 25 18 24
3908 |JNA0232 O RING 69 18 65
3909 [JRV0208 LINK ARM RH 15842 18 14734
3910 |02/630763 Seal front oil 811 18 755
3911 |03/301301 FUEL PIPE 356 18 332
3912 |1207/0019 SPRING STEEL BUSH 182 18 170
3913 |1315/0808Z BOLT 137 18 128
3914 |1316/3827D BOLT M20 X 170 LONG 749 18 697
3915 |162/01501 WEAR PAD 421 18 392
3916 |2099/06025 Flange Screw M6 x 25 9 18 9
3917 |229/00720 BUCKET WA 0.09 (JS75) 19619 18 18246
3918 |229/01956 BUSH ;STEEL 779 18 725
3919 |2400/0204 O-RING SEAL 58 18 54
3920 |320/04890 THERMOSTAT HOUSING 808 28 752
3921 |320/06519 SEAL 20 28 19
3922 |332/P1904 WIPER ARM AND BLADE ASSY 985 18 917
3923 |332/P8254 JUBILEE CLIP (ID 130min) / T-BOLT CLAMP 119 18 111
3924 |332/Y0620 STOP WASHER 60 18 56
3925 |332/Y6222 Radiator JS140 25754 18 23952
3926 |332/Y9728 Backup ring brake piston 4775 18 4441
3927 |333/P5256 HOSE 1924 18 1790
3928 |333/Y0007 LONG BLOCK 160 HP INLINE- 6BT BS-I. 198324 28 184442
3929 |334/P0281 G3/4 A - ADAPTOR (MOTOR OUT) 352 18 328
3930 (334/P1544 Cab Base Rear 824 18 767
3931 |334/Y2618 PIVOT PIN 456 18 425
3932 |335/D6028 PIVOT PIN 49.90 X 208 1020 18 949
3933 |335/H3730 REAR VIEW MIRROR LH 541 18 504
3934 |336/B1898 COOLANT RECOVERY BOTTLE #JS220E&E 9025 18 8394
3935 |336/C6106 PUMP-PISTON DT 71/71 CC/REV#JS120 298206 18 277332
3936 |336/D5149 Valve Main Relief 6435 18 5985
3937 |336/E4607 Cable Recliner Adjuster 571 18 532
3938 |40/302802 BRAKE PIPE 234 18 218
3939 |40/304536 GA LEVER LOADER CONTROL 893 18 831
3940 |458/20693 DISC - PARK BRAKE 10122 18 9414
3941 |459/50503 HOUSING INPUT CLUTCH 20286 18 18866
3942 |550/43102 PISTON 10738 18 9987
3943 |696/01198 WIPER MOTOR REWORK. 2844 18 2645
3944 |721/12533 INSTRUMENT PANEL HARNESS 1260 18 1172
3945 |811/90382 PIVOT PIN 9223 18 8578
3946 |814/00249 SPRING -LH 73 18 68
3947 |816/90346 GA Q.R.C. 172 18 160
3948 |819/00036 SHIM 37 18 35
3949 |823/00384 WASHER 11 18 11
3950 [JLV0521 R-CLIP 136 18 127
3951 (KHV0119 O-RING#JS370 1122 18 1044
3952 |02/910294 Screw Banjo Connector (Alt No-333/Y2333) 41 18 39
3953 |1305/3110Z BOLT 11 18 11
3954 |1315/0207D Cap screw M6x25 25 18 24
3955 |1315/0312Z M8X1.25X50 DIN 933 HEX CAP 11 18 11
3956 |1340/0601Z NUT 22 18 21
3957 |1391/3724 1AP SCREW; M16 x 140 140 18 131
3958 |229/00425 HOSE (JS75) 3315 18 3083
3959 |229/02547 RADIATOR TOP HOSE 473 18 440
3960 |32/925214 SERVO FILTER 4543 18 4225
3961 |32/925233 SUCTION STRAINER (JS70) 6073 18 5648
3962 |331/23311 M/C TIPPING LINK 7712 18 7173
3963 |332/Y7940 GREASE NIPPLE ASSY 2739 18 2548
3964 |333/Y1855 RELIEF VALVE 16790 18 15615




3965 |333/Y3032 R/H SIDE WINDOW GLASS 1316 18 1224
3966 |333/Y6018 TURBOCHARGER 28000 18 26040
3967 |333/Y6468 SEALKIT 32095 18 29849
3968 |333/Y9865 OIL COOLER 23183 18 21561
3969 |334/L7502 Clip Wormdrive 81 18 76
3970 |334/Y4337 3DX SPEEDOMETER 2640 18 2456
3971 |335/F4456 Radiator Cap 321 28 299
3972 |335/Y1974 FRONT TYRE TUBE 8.25X16 840 18 782
3973 |336/A0125 UJ Kit Sub Assy 8057 18 7494
3974 |336/D5501 Relay 12 V 1762 18 1639
3975 |40/303137 GA BUCKET -AS SUPPLIED 0.26 cu.m 63241 18 58815
3976 |400/T6514 HOSE - MANIFOLD P1 TO LOADER VALVE 6207 18 5773
3977 |445/07300 VALVE ADAPTOR ASSY 5576 18 5186
3978 |550/40975 PISTON(BUCKET LDR) 1179 18 1097
3979 |550/41734 BUSH (BOOM CYL-JS200) 6300 18 5859
3980 |550/42313 TRACK LINK -MASTER (LH) 1434 18 1334
3981 |550/42472 JOINT FOR OIL SEAL HOUSING(FWE) 122 18 114
3982 |550/42992 gasket 570 18 531
3983 |550/43791 PISTON ROD 16983 18 15795
3984 |696/01462 DUMP HARNESS 4307 1393 18 1296
3985 |819/00037 SHIM 39 18 37
3986 |826/11080 M8 HEX BOLLHOF 97 18 91
3987 (KHV0116 O-RING#JS370 451 18 420
3988 (KNJ0287 FILTER HYDRAULIC 1863 18 1733
3989 |123/02142 SPLASH GUARD 11 18 11
3990 |130/99506 HANDLE 703 18 654
3991 |162/00643 HANDLE 157 18 147
3992 |1620/0006 ADAPTOR-1/2X7/8BSP 149 18 139
3993 |229/00234 HOSE 1/2 (JS75) 2169 18 2018
3994 |265/00242 CAB MOUNT 45sh 2209 18 2055
3995 |2700/01260 bearing 16735 18 15564
3996 |2940/02341 SPRING PLUG 3.2 DIN 11024-DELAY 25 18 24
3997 |320/02620 CYLINDER HEAD M/CNG.4.4L 40768 28 37915
3998 |320/03394 F/WHEEL GA.W300 T/CON.ABI 5934 18 5519
3999 |320/05569 HOSE CLAMP.CROSS OVER TUBE 411 18 383
4000 |320/07914 DRAIN PLUG WITH MAGNET 478 28 445
4001 |331/31247 hingle,block assembly 1413 18 1315
4002 |331/67350 MC PAD 4879 18 4538
4003 [332/A2429 U-PACKING 889 18 827
4004 |332/J0669 5BAR PRESSURE SWITCH 2748 18 2556
4005 |332/P4014 PROCKET(NABTESCO) JS200 EXPORT 30257 18 28140
4006 [332/U5862 ADAPTOR J300 CORNER BOLT-ON 9428 18 8769
4007 |332/Y1071 HOSE PRESSURE 1/2 1408 18 1310
4008 |332/Y1350 WINCH WIRE ROPE 18/7 17235 18 16029
4009 |332/Y3311 Pump Fuel Transfer 7444 28 6923
4010 |332/Y3355 TURBOCHARGER 24559 18 22840
4011 (332/Y8932 HOSE-06 BSP HP 1700mm A 1650 18 1535
4012 |332/Y9321 CABLE ANTISPILL 1742 18 1621
4013 |333/J2439 JS200 CHEVRON DECAL 406 18 378
4014 (333/P5358 Arm Cylinder J5200/210 168112 18 156345
4015 (334/L6662 ADAPTOR 332 18 309
4016 [335/A3367 Spare Seal Kit 3723 18 3463
4017 (335/F9364 GLASS FRONT 6288 18 5848
4018 |335/Y3432 ROOF LINER -ABI music system 6860 18 6380
4019 |336/D7147 SUPPORT BRACKET #JS220 E&E 318 18 296
4020 |40/301779 STONE GUARD RH 659 18 613
4021 (40/302555 HOSE 1992 18 1853
4022 (40/302911 HOSE 1294 18 1204
4023 |40/303355 WA HOSE GUIDE R/H SIDESHI 219 18 204
4024 |40/303946 DRIVEHEAD CASE-MACHINED 20355 28 18931
4025 |400/F1060 WA LOCK STRICKER 244 18 227
4026 [550/30969 GASKET 380 18 354
4027 |550/41147 BUSH(R.EYE) (BOOM CYL-JS 1903 18 1770




4028 |550/41917 MACHINED WASHER 168 18 157
4029 |550/42076 PISTON (P12) 2776 18 2582
4030 |613/07400 HOSE 1606 18 1494
4031 |637/30300 HOSE 2944 18 2738
4032 |696/00477 BALL JOINT ASSY 151 28 141
4033 |701/58809 COVER 130 18 121
4034 |808/00220 THRUST WASHER 124 18 116
4035 |828/10081 ORING 409 18 381
4036 |904/20126 SEAL RING 1833 18 1705
4037 [JRA0218 SEAL OIL FLOATING 4099 18 3813
4038 |1305/1908Z FASTENER 26 18 25
4039 |1315/0201Z M6 X 1.0 X 12 DIN 933 HEX CAP 7 18 7
4040 |1391/3407D CAP SCREW M10 x 25 G12.9 28 18 27
4041 |1422/0014D HARDENED WASHER M24#455ZX 224 18 209
4042 |229/00596 BOOM LIGHT HARNESS 288 18 268
4043 |2401/0233 ORING 76 18 71
4044 |320/A9438 Ring Kit (Std) 4.4L BS3 3200 18 2976
4045 |32AP/BA100 |3/8 HOSE BSP 1000 673 18 626
4046 |332/A3730 Handle Door RH 3069 18 2855
4047 |332/P9342 INTERMEDIATE PROP. SHAFT 10225 18 9510
4048 |332/W0327 WA PIVOT PIN 2322 18 2160
4049 |332/Y0085 CONTROL ROD -LDR. LEVER 79 18 74
4050 |332/Y5586 REAR TYRE TUBE 014.9X24_SB 2523 18 2347
4051 |332/Y7397 HIGH PRES. HOSE -5/8 BSP x 28 2943 18 2737
4052 |333/Y0839 CAP SCREW 110 18 103
4053 |333/Y3100 Piston Rod S/A 6850 18 6371
4054 |333/Y6617 Bush 1597 18 1486
4055 |333/Y8382 DUMP SWITCH 259 18 241
4056 |335/A6323 GA BOOM JS140 SERVICE 205513 18 191128
4057 |335/F0873 WA - ALTERNATOR COVER 274 18 255
4058 |335/H5150 Hyd/Trans Oil Pressure Test Kit 9817 18 9130
4059 |335/Y6674 HOSE -08 BSP HP 2030mm A 2556 18 2378
4060 |336/D9635 HOSE-12 BSP IHP 1500mm B 5290 18 4920
4061 |336/E5732 PATCH HEX SCREW M20X45 GR 10.9 126 18 118
4062 |336/F4266 HOSE 3/4" HP PRIORITY CF TO STEER 363 18 338
4063 |458/20504 ANNULUS CARRIER 2505 18 2330
4064 |459/70181 SELECTOR SHAFT 563 18 524
4065 |550/41181 SNAP RING 62 18 58
4066 |550/41293 SWITCH 7137 18 6638
4067 |550/43328 HEX SOC HD CAP SCREW 242 18 226
4068 |629/00018 OVER FLOW PIPE 324 18 302
4069 |646/04635 INTERIOR LIGHT WITHOUT B 145 18 135
4070 |813/10061 SEAL 2446 18 2275
4071 |819/00042 SHIM 17 18 16
4072 |827/80465 Window Glass RHS 2679 18 2492
4073 |892/01174 DLA CABLE 89962 18 83665
4074 1125/81200 WA SLEW LOCK PIN 616 18 573
4075 |1315/3310Z BOLT M8X40 7 18 7
4076 |229/01107 SPACER ENGINE MTG FRONT 546 18 508
4077 |229/01633 PIPE JS140 816 18 759
4078 |25/221769 O RING -SEAL 300 18 279
4079 |270/00106 Cable tie 385mmLG 81 18 76
4080 |320/A4235 Hose Oil filter out #J5S220 2792 18 2597
4081 |331/67365 WASHER 18 18 17
4082 |331/69649 CROWD LEVER 1470 18 1368
4083 |332/Y5432 HOSE -08 BSP HP 1200mm B 940 18 875
4084 |333/P5102 HOSE 3366 18 3131
4085 |334/L8811 Air Cleaner Assy. 7572 18 7042
4086 |334/Y9571 HOSE -08 BSP HP 2980mm A 2767 18 2574
4087 |335/B5817 GUIDE PLATE MOUNT 164 18 153
4088 |335/Y0598 Brake Pipe LH 8 O/D 1502 18 1397
4089 |335/Y8788 SWITCH WATER TEMPERATURE 294 18 274
4090 |336/E6786 FUEL TANK ABI 20T 40109 18 37302




4091 |42/922300 10x16.5x8 SOLIDEAL 13234 28 12308
4092 |550/30518 O RING 0634 303 280 198 18 185
4093 |550/42312 TRACK LINK -MASTER (RH) 1434 18 1334
4094 |701/80541 PANEL SWITCH 3 POSITION 1980 18 1842
4095 |716/30077 FUSELINK BOX 2535 18 2358
4096 |808/00173 BUSH 1043 18 970
4097 |823/00309 WASHER 13x23x2.7 63 18 59
4098 |834/11197 TOP WATER HOSE 1442 18 1342
4099 |02/631174 Belt fan drive 1264 18 1176
4100 |1019/2047 PIVOT PIN 1066 18 992
4101 |1340/0103Z STD SELF LOCK NUT 11 18 11
4102 |1370/0601 NUT M16 17 18 16
4103 |1391/3203 CAP SCREW 9 18 9
4104 |1391/3307D CAPSCREW M8X25 22 18 21
4105 |1391/3716 CAP SCREW 384 18 358
4106 |1410/0003Z WASHER 3/8in SMALL 7 18 7
4107 |1422/0014Z WASHER 51 18 48
4108 |1620/2054 ADAPTOR.G1/2A x 3/4"SAE 554 18 516
4109 |2103/0909 PIN SPLIT COTTER 5/32" x 1" 10 18 10
4110 |2718/23020 BEARING CONE 12849 18 11950
4111 |32/910601 ELEMENT, OIL FILTER 5236 18 4870
4112 |320/04265 COPPER WASHER M16x2 562 18 523
4113 |320/06492 EGR PIPE ABI - T3 eEGR 1929 28 1794
4114 |320/08729 Tensioner Arm Assembly 7897 18 7345
4115 |331/36373 Washer(TIM-112885) 1738 18 1617
4116 |331/67351 MC PAD 5148 18 4788
4117 |332/N1934 STRAINER 3179 18 2957
4118 |332/51169 TRUNNION 426/436 STD DUTY (WLS Local) 13547 18 12599
4119 |332/Y0227 PROP SHAFT ASSY 4494 18 4180
4120 |332/Y0476 FUEL PIPE FEED PUMP TO FUEL FILTER, META 320 18 298
4121 |332/Y7513 VALVE -LOADER 2sp FLOAT 64669 18 60143
4122 |333/K9002 WA TURBO OUTLET PIPE 10997 28 10228
4123 |333/P4974 FIP CABLE ASSEMBLY 3478 18 3235
4124 |333/Y0206 DIAPHRAGM 6179 18 5747
4125 |333/Y0806 SOLENOID CARTRIDGE 11520 18 10714
4126 |333/Y2894 HOSE BEND 762 18 709
4127 |333/Y3404 TAPPET,VALVE 416 18 387
4128 |333/Y3773 TUBE,INJECTOR FUEL 6130 18 5701
4129 |333/Y4327 PIN 50.84/50.72 1522 18 1416
4130 |333/Y5956 CLUTCH RELEASE BEARING (306445CLLU) 1129 18 1050
4131 |334/C6978 CROSS CUT (WEDGE H)-17V 5925 18 5511
4132 |334/P1383 CAC SILICON HOSE 9662 18 8986
4133 |335/F7582 Wiper cover rod 12 18 12
4134 |335/G5684 Track Shoe 500 3493 18 3249
4135 |335/Y4089 TRANS/HYD OIL COOLER 20327 18 18905
4136 |335/Y9940 HARNESS 3DX EXPORT -livelink 8339 18 7756
4137 |336/D3772 HOSE -12 SPCL SAE EHP 940mm C #JS140U 4748 18 4416
4138 |346/00078 PER GRILLE TRIM PANEL 1217 18 1132
4139 |40/301778 STONE GUARD LH 753 18 701
4140 |40/304205 PANEL HARNESS - 2WD 16982 18 15794
4141 |550/42088B H.E.COVER WITH BUSH (P-12) 8981 18 8353
4142 |550/43200 FEMALE COUPLING 1/4 BSP 709 18 660
4143 |696/00460 HOSE 4378 18 4072
4144 |701/60001 SWITCH PANEL 12V 2POS SPCO RW 918 18 854
4145 |701/80215 LIMIT SWITCH (JS70) 6343 18 5899
4146 |808/00369 BEARING 2067 18 1923
4147 |811/50384 PIVOT PIN 1566 18 1457
4148 |811/90746 PIVOT PIN 40X2 1 C_SB 647 18 602
4149 |816/75016 BANJO BOLT 87 18 81
4150 |826/01533 POZI DRIVE SCREW 5 18 5
4151 |826/10979 SCREW M10X40 215 18 200
4152 |828/00135 O-RING 27 18 26
4153 |903/04602 MOIL TOOL 20847 18 19388




4154 (02/910910 GASKET COVER PLATE(ALT NO-332/Y3858) 35 18 33
4155 (116/00377 RETAINING PLATE 268 18 250
4156 (1315/38162 BOLT M20*70 92 18 86
4157 (1620/2050 ADAPTOR 76 18 71
4158 (20/900401 SEAL-SHAFT 1469 18 1367
4159 (2208/00116 Spacer DIN 6796-16-FST 40 18 38
4160 [25/619300 2 SPOOL LOADER VALVE BLO 30006 18 27906
4161 [2622/07025 Rubber mount D70H25 70 SHORE 300 18 279
4162 [30/925766 CONDENSER - AIRCON 20513 18 19078
4163 [320/07225 LP LEAK OFF RAILE T3 6150 18 5720
4164 [332/A2288 BOLT-WRENCH 355 18 331
4165 (332/L5687 CAB BASE MOUNT - REAR Refer TI IN/15/017 748 18 696
4166 (332/Y8409 TANDEM GEAR PUMP 12.7cc/rev 43935 18 40860
4167 [333/G1866 Spring 164 18 153
4168 [333/G3318 Kit Spider 6663 18 6197
4169 [333/15047 JCB DECAL 1433 18 1333
4170 (333/R6731 Z BAR LINK 426 71204 18 66220
4171 (333/Y2311 CAP,FILLER 122 28 114
4172 (333/Y2362 GASKET, GEAR HOUSING ALTER 357 18 333
4173 (333/Y3468 GASKET,CYLINDER HEAD 1767 18 1644
4174 (333/Y9169 Clamp S/A 1320 18 1228
4175 (334/K2303 TENSION SPRING 564 18 525
4176 (334/L4254 GA DOOR 43447 18 40406
4177 (335/B4844 O Ring 56 18 53
4178 [335/C1095 CHIESEL PIN 6268 18 5830
4179 [335/G0673 STEEL TUBE - SPARE 1821 18 1694
4180 (335/Y4953 HOSE -08 BSP HP 800mm B 727 18 677
4181 (335/Y5209 WA LH FENDOR 6061 18 5637
4182 |335/Y6473 HOSE -main pump 1278 18 1189
4183 (336/C8540 WA EXHAUST COVER PLATE#JS220 E&E 4070 18 3786
4184 (336/F3779 MANIFOLD ASSY. PRESSURE LINE 9807 18 9121
4185 (336/F4238 HOSE -16 BSP LP B 4441 18 4131
4186 (400/L0820 SHIM PLATE - 1.2THK 330 18 307
4187 (459/50203 3RD GEAR 3451 18 3210
4188 (459/50206 GEAR -3rd 9445 18 8784
4189 [550/42823 TRACK PIN MASTER 667 18 621
4190 [550/43023 BEARING 14557 18 13539
4191 [550/43080 SPACER 2724 18 2534
4192 [550/43355 BUSH 1637 18 1523
4193 (629/00017 FUEL PIPE 1076 18 1001
4194 (646/04620 LOCKING SPACER 303 18 282
4195 (696/01942 HOSE, TANK PORT 4776 18 4442
4196 (701/40400 PANEL SWITCH 299 18 279
4197 |701/80265 BLANK panel switch 93 18 87
4198 (701/80416 SWITCH COVER -DECAL 104 18 97
4199 (819/00072 SHIM.1.35/1.45 THICK 37 18 35
4200 (826/01553 M16 X 40 198 18 185
4201 |903/05617 Hex.screw m16x100 345 18 321
4202 [JHNO0141 GLASS LOWER 887 18 825
4203 [JNV1506 HAMMER FEED PIPE 4061 28 3777
4204 (001/00025 FUEL LINE 538 18 501
4205 [(02/100073A  [filter pg24 x10 782 18 728
4206 (121/34400 G.A.MASTER CYLINDER RESE 108 18 101
4207 (123/00928 CLAMPING PIN 588 18 547
4208 (123/08053 SIGHT GAUGE 1471 18 1369
4209 (1305/34327 BOLT 39 18 37
4210 (1316/0508D |SCREW M12X30 225 18 210
4211 [2525/30815 Tee Adaptor XET15L 428 18 399
4212 (2526/00201 NUT 488 18 454
4213 (2622/50230 Platform mtg 57 18228 65SH 4773 18 4439
4214 (320/01606 BLOCK & BEDPLATE ASSY 444 74629 28 69405
4215 (320/04555 WATER TEMPERATURE SENSOR 949 18 883
4216 [320/07051A  |Oring 71 18 67




4217 (320/07460 L.P FUEL PIPE FLTR TO PUMP 368 18 343
4218 [320/45048LB |Long block CEGR 448 249793 28 232308
4219 (331/31216 MOUNTING RESILIENT 6079 28 5654
4220 (331/45087 BAR WINDOW STAY 27 28 26
4221 (331/67258 U PACKING 2581 18 2401
4222 (332/G3863 CONSOLE -heaterless 1018 18 947
4223 (332/L0731 PROPULSION CONTROL LEVER 15644 18 14549
4224 (332/W0297 WA PIVOT PIN 3417 18 3178
4225 |332/W4424 Vane sensor 3 way sumo 2001 18 1861
4226 (332/Y1058 BUSH BOOM PIVOT 1086 18 1010
4227 (332/Y3343 PUMPFUEL TRANSFER 3331 28 3098
4228 (332/Y5299 FUEL LINE 618 18 575
4229 (332/Y6202 Bush Steel(DY-DIPPER/BOOM) 2087 18 1941
4230 (332/Y6220 Radiatorer 200 59966 18 55769
4231 (332/Y8675 ROD ROPE GUIDE 188 18 175
4232 (332/Y9468 WA MOVABLE GUARD 1431 18 1331
4233 (332/Y9796 CENTERING BUSH 1601 18 1489
4234 (333/K3101 PRESSURE SENSOR | (400 Bar) 3616 18 3363
4235 [333/55959 MICRO RELAY 24 263 18 245
4236 (333/Y1972 NON RETURN VALVE 657 18 612
4237 (333/Y3454 VALVE,EXHAUST 1419 28 1320
4238 (333/Y3654 CROSSHEAD,VALVE 372 18 346
4239 (334/L4855 OPERATOR SEAT STD. 20006 18 18606
4240 (335/00771 WA SLEW PIPE -L/H 3035 18 2823
4241 (335/E1684 Gas Strut 417 18 388
4242 (335/E6594 REAR FLOOR DUCT P464 13272 18 12343
4243 (335/F2666 SET,PISTON RING (STD) 5857 28 5448
4244 (335/Y5210 WA RH FENDER 6061 18 5637
4245 |336/C7365 Engine Mount Front P-193-B#VM116 903 18 840
4246 (336/D5281 HOSE -08 BSP HP 605mm A 974 18 906
4247 (336/D9475 WA PIPE - BOOM LINE 9964 28 9267
4248 (336/E8314 HOSE -12 BSP HP 1020mm A 2465 18 2293
4249 (336/Y1502 PIVOT PIN 2013 18 1873
4250 (445/12303 THRUST WASHER 94 18 88
4251 [550/41126 HEX.SOC.HD.CAP SCREW (BO 44 18 41
4252 (550/42487 JOINT FOR COOLER 13 18 13
4253 [550/42595 MUD FILTER 949 18 883
4254 (550/43337 BIMETAL BUSH 929 18 864
4255 (614/04700 HOSE - 5/8BSP HP 485mm 768 18 715
4256 (629/00205 BOLT 279 18 260
4257 (648/00421 HOSE 194 18 181
4258 (696/01617 FAN 23 PULLER 21980 18 20442
4259 (701/36500 VACUUM SENSOR 2234 18 2078
4260 (821/10236 CONS TORQUE WARM CLIP 919 18 855
4261 (829/30732 PIVOT BOSS_SB 2DX Dlpper 1066 18 992
4262 [(907/05200 BEARING 5474 18 5091
4263 (914/56401 KIT -SPIDER 5039 18 4687
4264 |BDJ0218 Adapter 1086 18 1010
4265 |JLJ0299 HOSE 2413 18 2245
4266 (1321/04082 SET SCREW m10x30LG 14 18 14
4267 (1391/3412D  |[M10X50 CAP SCREW 26 18 25
4268 (1620/0010 ADAP'R G3/4A-11/16UNF(M) 172 18 160
4269 (242/00392 MTG,METALASTIK 1956 18 1820
4270 (320/03079 PULLEY.FRONT CRANKSHAFT 927 28 863
4271 (320/45048 NA ENGINE 56KW 12V BSIII-VA/VE 466509 28 433854
4272 (331/28105 GASKET-STD DOOR HANDLE 161 18 150
4273 (331/34453 GAS STRUT 2362 18 2197
4274 (332/L4548 BOLT 1UNFX9.0LONG 538 18 501
4275 |332/W7972 Propeller Shaft -Rear 5052 18 4699
4276 (332/Y5118 Liquid Gasket (E) 371 18 346
4277 (332/Y6738 Plug 998 18 929
4278 (333/F7868 O RING 1382 18 1286
4279 (333/14522 BRACKET WA 929 18 864




4280 |333/K0684 Travel Motor Track Drive #15220 328478 18 305485
4281 (333/K8621 GREASE HOSE 3000LG 6454 18 6003
4282 |333/P5530 HOSE 5071 18 4717
4283 |333/P9523 WATER TEMP.GUAGE 348 18 324
4284 |333/Y2398 SCREW, HEX FLANGE 14 18 14
4285 |333/Y4261 Auxillary relief valve 3294 18 3064
4286 |334/F2301 MAKE UP VALVE 4402 18 4094
4287 |334/R1955 TRACK CABLE 1650mm JS30 8706 18 8097
4288 |334/Y2737 DIAPHRAGM 3302 18 3071
4289 |335/A2470 CTR PIVOT END CAP 1260 18 1172
4290 [335/G8256 5th & 6th SECTION 16055 18 14932
4291 |335/Y6470 WA SUCTION PIPE 1558 18 1449
4292 (40/301542 BUSH 1294 18 1204
4293 (40/301862 HOSE -06 BSP HP 725mm A 642 18 598
4294 (40/303284 SUCTION HOSE 3420 18 3181
4295 (40/303616 SPACING WASHER 30 18 28
4296 |445/03209 THRUST WASHER 106 18 99
4297 |550/42257 BUSH R.E (SLEW CYL) 2474 18 2301
4298 |550/42566 OIL SEAL (GE) - FOR 4H.2416. 759 18 706
4299 [550/42585 SET OF JOINTS 2926 28 2722
4300 |550/43125 THRUST WASHER OF PLANETARY GEAR 1812 18 1686
4301 [696/01950 HOSE,SUCTION 1309 18 1218
4302 |7232/20070 Over turningweight (Floating Mass WA) 8353 18 7769
4303 (826/00702 CAB PIVOT BOLT 182 18 170
4304 (828/J0008 O-Ring 885 18 824
4305 (830/10949 PIPE ASSY. 8172 28 7600
4306 |919/74700 PUMP 118101 18 109834
4307 |JHH0062 TUBE VINYL 633 18 589
4308 [JSV0333 BUSH;STEEL#JS370 3026 18 2815
4309 [KRJ3868 HOSE 2896 18 2694
4310 |1315/32122 BOLT 9 18 9
4311 |1316/3821Z BOLT -M20x110 1118 18 1040
4312 |1370/9401D M4 MCCB Mounting Stud NUT 13 28 13
4313 |1391/3208D CAP SCREW M6X30 25 18 24
4314 |1391/3711D CAP SCREW M16 x 45 G12.9 85 18 80
4315 |1620/2056 ADAPTOR G5/8A X 7/8 SAE 192 18 179
4316 |20/952543 Pump assembly, ser 48732 18 45321
4317 |25/974602 VALVE 13867 18 12897
4318 (30/600128 FILLER NECK 685 18 638
4319 (320/06057 BOLT - BANJO M12 22 18 21
4320 |331/26791 GUARD door striker 158 18 147
4321 |331/32843 BALL STUD 10mm M8 105 18 98
4322 (332/)6261 TRACK BOLT 686 18 638
4323 |332/L2955 LINK;BUCKET 1 TONNE 18255 18 16978
4324 (332/P8304 GLASS LH 3059 18 2845
4325 |332/Y1171 GA MASTER CYLINDER 4672 28 4345
4326 (332/Y4202 CHASSIS HARNESS -EGR 12699 18 11811
4327 |332/Y7475 WA CLAMPING BRACKET 81 18 76
4328 (332/Y9699 SHAFT SEAL 3800 18 3534
4329 [333/G6663 Tooth rock 2503 18 2328
4330 |333/P2791 STEERING VALVE-EATON 42632 18 39648
4331 |333/Y0300 BATTERY COVER 173 18 161
4332 |333/Y3518 SCREW,HEX FLANGE 216 18 201
4333 (333/Y6014 ALTERNATOR 21256 28 19769
4334 |333/Y6677 Head End Cover 5421 18 5042
4335 |333/Y9284 KIT MECH QUICK HITCH (ALT FOR 980/88833) 65389 18 60812
4336 |334/P2508 RBC CKT KIT JS140(M/C-1782461 ONWARD) 124531 18 115814
4337 |334/P5025 WA RH DOOR 12985 18 12077
4338 |334/Y8164 MIRROR 577 28 537
4339 |335/D7664 TURNTABIeAND SUSPENSION ASSY. 8414 18 7826
4340 |335/G5126 SEALKIT 5092 18 4736
4341 |335/H0521 Seal Kit 10275 18 9556
4342 |335/H7505 Valve Assembly 1792 18 1667




4343 |335/Y3961 GA BUCKET -0.30 cum ABI super/xtra 52625 18 48942
4344 |335/Y6031 DIPPER RAM 46807 18 43531
4345 |335/Y6673 HOSE -08 BSP HP 1375mm A 1751 18 1629
4346 |336/A4756 BUCKET FEED PIPE#JS305 13681 28 12724
4347 |336/B0401 Grease Tensioner (LH) #JS30 11789 18 10964
4348 |336/C0457 WA MOUNTING PLATE #VM116 417 18 388
4349 |336/F4754 430ZX PLUS SIGHT GAUGE RETROFIT KIT 13578 28 12628
4350 |40/302136 RUBBER TUBR (450MM) 57 18 54
4351 |400/W3720 SLEW RAM - PAINTED 29193 18 27150
4352 |400/W4160 ALT Sup C BKT G125Ql 398 18 371
4353 |459/70168 SPOOL SOLENOID ADAPT 1702 18 1583
4354 [550/30888 O-RING 107 18 100
4355 |550/42994 gasket 565 18 526
4356 [550/43084 SIDE GEAR 31232 18 29046
4357 |550/43468 SEALKIT 4622 18 4299
4358 |550/43730 FILTER KIT 4D/3DX SUPER 4621 18 4298
4359 |647/02108 PVC TUBE -6.35x1135mm 46 18 43
4360 |648/03528 HOSE FUEL FILTER 656 18 611
4361 |715/20041 SOCKET 173 18 161
4362 |7222/53320 Bracket Lower 888 18 826
4363 |8107/01358 JOYSTICK STEUERSCHALTER 4 RICH 16104 18 14977
4364 (816/00189 PIPE CAP G3/8 106 18 99
4365 (821/00183 CLAMP TOP 27 18 26
4366 |821/00184 3/4 CLAMP BASE 17 18 16
4367 |826/10643 SOCKET SCREW -M8x30 17 18 16
4368 (828/10316 O Ring 371 18 346
4369 |834/11553 BOTTOM HOSE RADIATOR 4245 18 3948
4370 (904/20183 CASSETTE SEAL 4180 18 3888
4371 |JRJO349 CLAMP 1 (34 OD TUBE 2088 18 1942
4372 |KNA0362 HOSE 1463 18 1361
4373 |KNV0464 PIN 195 18 182
4374 |KRC0105 PIN HEADED 1481 18 1378
4375 |KRV1156 RING LOCKING JS75 857 18 798
4376 |02/910913 Pipe Fuel Feed, Fuel Filter To Injector 3865 18 3595
4377 (123/04056 SEAL 325 18 303
4378 (125/00456 L/H HOSE GUIDE S/S 186 18 173
4379 |130/05631 HYD.SIGHT GAUGE 467 18 435
4380 |1315/3412Z M10 X 1.50 X 50 DIN 931 HEX CAP 58 18 54
4381 (1316/9521D |BOLT M18 x 100 - G10.9 #JS305 138 18 129
4382 |1370/0201D STANDARD NUT M8 19 18 18
4383 |1391/3510D Cap Screw M12 x 40 12.9 class 72 18 67
4384 |1410/0014Z SMALL BRIGHT-INCH 46 18 43
4385 (1606/0007 ADAPTOR G1/2A-G3/8A 112 18 105
4386 |2027/06040 Cap screw M6x40 DIN 912 19 18 18
4387 |2203/1115 CIRCLIP-INTERNAL 285 18 266
4388 |229/01630 EXHAUST SILENCER JS 130 5419 18 5040
4389 |2401/0014 O RING 16 18 15
4390 (2401/0216 O RING 39 18 37
4391 (25/924129 RING 296 18 276
4392 |320/05129 BOLT FLANGED M8x20 11 18 11
4393 |320/08921 AC IDLER 70 DIA FLAT (LONG) 3532 18 3285
4394 [(320/A9439 Top Gasket Kit - 4.4 BS3 6098 28 5672
4395 (331/25063 COUPLING ASSY 29094 18 27058
4396 (331/63226 CONNECTING ROD 1943 28 1807
4397 |332/G3865 FRONT COVER -steer column 117 28 109
4398 [332/G5384 TOP SEAL 231 18 215
4399 (332/K8483 BUSH (EMS) 3465 18 3223
4400 |332/N1151 LOCK MECHANISM E3-16-35 1719 18 1599
4401 |332/N7548 FACE SEAL 76.97 H-14 NB60 #VM 117 10626 18 9883
4402 |332/R9325 TRUNNION BEARING HOUSING (WLS LOCAL) 14420 18 13411
4403 |332/57624 PARKBRAKE RED ACTUATOR 88 18 82
4404 |332/Y2309 BANJO BOLT 114 18 107
4405 (332/Y6224 Radiator 4327 35205 18 32741




4406 (332/Y7034 Piston Rod S/A 23226 18 21601
4407 |332/Y9704 HEXAGON NUT 67 18 63
4408 (333/C6252 BUSH 4692 18 4364
4409 |333/J5469 BOLT M27 X 310 5934 18 5519
4410 (333/Y6129 W/H CHASSIS Harness 10634 18 9890
4411 |333/Y9232 Snap ring 41 18 39
4412 |334/L0351 ROTARY COUPLING (HYCOM) 50083 18 46578
4413 |334/Y0961 INNER WINDOW ASSY. -TINTED GLASS 13294 18 12364
4414 |334/Y7216 ASSY-SLAM LOCK 1129 18 1050
4415 |335/A8389 Hose Suction Pump (Assy - 335/C5618) 230 18 214
4416 |335/C1393 Hex.Soc.Set.Screw 30 18 28
4417 [335/G1698 Seal kit 2910 18 2707
4418 |335/G8894 HOSE -08 BSP HP 1760mm A 1457 18 1356
4419 [335/H0550 Seal Kit 10737 18 9986
4420 [336/A2028 Tube s/a (Ram -334/Y9930) 8996 18 8367
4421 |336/B0400 Grease Tensioner (RH) #JS30 11789 18 10964
4422 |336/E6689 MAIN WIRING HARNESS JS220 47719 18 44379
4423 |400/K7367 DOWEL PIN 147 18 137
4424 (4900/10015 Fan Belt 2879 18 2678
4425 |550/40971 HEX SOC SET SCREW(SLEW C 29 18 27
4426 |550/42991 gasket 591 18 550
4427 |550/42993 gasket 985 18 917
4428 (629/80197 HOSE 1242 18 1156
4429 |646/04665 SPACER 706 18 657
4430 (696/00420 BUSH 2559 18 2380
4431 (696/01567 HOSE 949 18 883
4432 |701/80419 TRANS LOW PRESSURE SWITCH 6378 18 5932
4433 |714/20300 BLADE WIPER 3790 18 3525
4434 |716/05710 FUSE 1A 109 18 102
4435 |823/00352 WASHER HARDENED 81 18 76
4436 (828/10080 O RING 1750 18 1628
4437 (907/07100 BEARING 10680 18 9933
4438 |910/20300 ENGINE STOP CONTROL 317 18 295
4439 |KAR0O016 BAND HARNESS (SEE KHH0142) 5 18 5
4440 |KRBO738 SHIM 293 18 273
4441 |KRJ1588 PIN;HAIR CLIP 22 18 21
4442 |LMMO0337 PLATE FRICTION 3952 18 3676
4443 (1391/3408D  [BOLT M10X30 89 18 83
4444 |1391/3508D CAP SCREW M12X30 61 18 57
4445 |1420/0004D PLAIN WASHER M4 12 18 12
4446 |1609/0002 ADAPTOR TAPERED (JS75) 273 18 254
4447 12201/01025 washer 36 18 34
4448 |25/221723 SEAL O RING 204 18 190
4449 (25/606116 O RING 70 18 66
4450 |25/608201 SPRING RETAINER 586 18 545
4451 |25/974632 SEALKIT 816 18 759
4452 |1320/A4236 Hose Oil filter Return #5220 2373 18 2207
4453 (331/42186 POD ARM REST 2388 18 2221
4454 |331/47063 FAN SPACER 42.5mm 427 18 398
4455 (332/A2289 WASHER 83 18 78
4456 |332/P8500 GLASS DOOR 1198 18 1115
4457 |332/Y6396 Hexagon screw 32 18 30
4458 |332/Y7853 DECAL -DIPPER 3DX XTRA 80 18 75
4459 (332/Y9725 O-ring 1193 18 1110
4460 |333/Y3457 VALVE,INTAKE 852 28 793
4461 |333/Y8357 WEAR STRIP -TOP 650 18 605
4462 |334/L7702 FRONT SCREEN BOTTOM BEADING 220 18 205
4463 (334/Y5395 HOSE LP 2200 MM 716 18 666
4464 |335/B2154 JS 140 - radiator deaeration C hose 144 18 134
4465 |335/B8064 WA TOP FRAME 11297 18 10507
4466 |335/C8863 FRONT PROPSHAFT 7678 18 7141
4467 |335/D7456 HYDAC HAMMER FILTER 24075 18 22390
4468 |335/G3691 BEARING F565445.NJ-LSL192320 #VM132 72144 18 67094




4469 |335/G7710 COMPLETE SEAL KIT 3181 18 2959
4470 |335/H0503 Counter Balance Valve 19374 18 18018
4471 |335/H7504 Seal Lip 305 18 284
4472 |335/Y2029 HOSE-10 BSP HP 700mm B 1071 18 997
4473 |335/Y3820 TOOL KIT -3DX P589 2167 18 2016
4474 |335/Y5904 FOOT PEDAL ASSEMBLY 3661 28 3405
4475 |335/Y5905 HAND THROTTLE 4589 18 4268
4476 |335/Y6238 RAM LIFT 22110 18 20563
4477 |336/D3095 Floating Bush 4507 18 4192
4478 |40/302059 WATER PUMP HOSE 251 18 234
4479 |40/302060 TOR TOP HOSE 314 18 293
4480 |40/302288 HOSE BEND PRE CLEANER 642 18 598
4481 |40/302612 CHASSIS HARNESS 18200 18 16926
4482 |40/302679 HOSE 2004 18 1864
4483 |40/303346 BULK HEAD PLATE 207 18 193
4484 |400/L2917 VMT860 ECO 500 HRS FILTER KIT 2234 18 2078
4485 |550/41185 SLOT. PIN 1583 18 1473
4486 |550/41915 HEX.SOC.HD.CAP SCREW 271 18 253
4487 |550/43014 BEARING #4327ZX-V2 10991 18 10222
4488 |550/43168 GEAR.ASY 50703 18 47154
4489 |550/43205 O RING JS140 266 18 248
4490 |613/05500 HOSE 1275 18 1186
4491 |616/80150 HOSE 1966 18 1829
4492 |696/01461 INSRUMENT PANEL HARNESS 1076 18 1001
4493 |701/60010 BLANK PANEL SWITCH 180 18 168
4494 |7160/33065 WA BASE PLATE 1 277 18 258
4495 |7160/33070 WA BASE PLATE 2 284 18 265
4496 |721/12521 PANEL HARNESS -EXPORT 24339 18 22636
4497 |829/31207 REBOUND PAD 473 18 440
4498 |835/00017 GREASE BLEED NIPPLE CAP 17 18 16
4499 |917/00008 BEARING -INNER RACE 1561 18 1452
4500 |983/10281 Spacer 2518 18 2342
4501 |983/10322 SEAL KIT HM360 17925 18 16671
4502 |JHP0O066 M30 HIGH STRENGTH WASHER #JS305 1022 18 951
4503 |121/77603 CABLE TIE 300mm 11 18 11
4504 |1391/33082 SET M8 x 30 10 18 10
4505 |160/00991 WEAR PAD ASSY 150 X 95MM 3287 18 3057
4506 |2200/00067 6SCHEIBE HS 16 A2G SCHNORR 137 18 128
4507 |229/01836 LINK ARM RH 2628 18 2445
4508 |25/221782 SEAL O RING 70 18 66
4509 |25/222414 KIT - PLUG 482 18 449
4510 |25/222673 CAP SPOOL END 1095 18 1019
4511 |30/700607 VALVE HOUSING G.A 2792 18 2597
4512 |30/925633 RECEIVER/DRIER 2762 28 2569
4513 |30/927002 FAN -DIA. 504mm 1154 28 1074
4514 |32/909200 FILTER 4766 18 4433
4515 |320/06639 Washer fuel injector 179 18 167
4516 |320/08541 Pan head set screw M8x20 33 18 31
4517 |331/36108 Extension Pipe 2194 18 2041
4518 |331/67353 MC PAD 9139 18 8500
4519 |332/A2428 DUST SEAL HM380 1055 18 982
4520 |332/A3065 BLUNT TOOL HM380 7285 18 6776
4521 |332/L1919 EXCAVATOR BUCKET 0.9CUM GP SHALLOW 233829 18 217461
4522 |332/L9166 WA LEVER 97 18 91
4523 |332/Y4016 RETURN HOSE 2223 18 2068
4524 |332/Y7424 HOSE 1377 18 1281
4525 |332/Y7902 PLUG1/4" 28 18 27
4526 |333/J3939 PIN,PIVOT 3639 18 3385
4527 |333/K9198 JS200 - SIDE DECAL 895 18 833
4528 |333/Y0085 DOOR LOCK COVER RH 89 18 83
4529 |333/Y2436 PIN,PISTON 472 28 439
4530 |333/Y4436 BUSH CRADDLE REAR 522 18 486
4531 |334/Y5225 HOSE 1788 18 1663




4532 |335/F9996 TINTED GLASS REAR WINDOW 4158 18 3867
4533 |335/Y3622 TOE PLATE 12591 18 11710
4534 |336/C2705 THROUGH BOLT SET 13733 18 12772
4535 |336/C4963 Rod Piston 2822 18 2625
4536 |336/E7172 RBC INSTALLATION KIT HM 380 152528 18 141852
4537 |336/F4159 HOSE 1" PUMP 1 TO PRIORITY 3275 18 3046
4538 |40/302801 BRAKE PIPE 199 18 186
4539 |40/303131 HOSE 3050 4286 18 3986
4540 |400/L2855 JCB116 500 HRS FILTER KIT 2637 18 2453
4541 |445/03206 COUNTER PLATE 550 18 512
4542 |459/50205 MAINSHAFT 6911 18 6428
4543 |550/30979 O RING 349 18 325
4544 |550/41158 WASHER (BOOM CYL-JS70) 152 18 142
4545 |550/41920 NYLOC NUT 55 18 52
4546 |550/42231 BUSH JS215 3818 18 3551
4547 |550/42485 JOINT FOR HEADER 42 18 40
4548 |550/42876 KNOB KIT 3DX 135 18 126
4549 |550/43118 CONNECTOR# 4327X AXLE - GRAZIANO CHILD P 8129 18 7560
4550 |550/43376 SEAL KIT (ARM CYL) 12158 18 11307
4551 |550/43752 Seal Kit Cpl. 18637 18 17333
4552 |581/M8564 FILTER - TRANSMISS 1112 18 1035
4553 |627/10048 HOSE 12245 18 11388
4554 |648/00422 RUBBER HOSE 155 18 145
4555 |701/58705 COVER FRONT WORK 86 18 80
4556 |716/30079 FUSE 30amp 151 18 141
4557 |816/70009 BANJO CONNECTOR 410 18 382
4558 |816/90023 Plug drain 1147 18 1067
4559 |823/00223 RUBBER WASHER 11 18 11
4560 |823/00603 HARDENED WASHER M16 48 18 45
4561 |823/10332 TAB WASHER 37 18 35
4562 |826/01434 VERBUS RIPP TYPE 134 18 125
4563 |826/10707 SCREW 14 18 14
4564 |828/10004 O RING 196 18 183
4565 |892/01062 O RING 235 18 219
4566 |KNVO0756 PIN ATTACHMENT 3672 18 3415
4567 |1316/0711D SET SCREW M16X45 62 18 58
4568 |1319/0308Z Screw star drive M8 x 30 144 18 134
4569 |1340/0603Z STD SELF LOCK NUT 47 18 44
4570 |1391/3723D CAP SCREW M16 x 130 G12.9 187 18 174
4571 |2200/00010 SCHEIBE 105 DIN7349-A2G 13 18 13
4572 |25/223164 valve brake 46405 18 43157
4573 |32/925219 ELBOW ADAPTOR 3318 18 3086
4574 |32/925401 ELEMENT - AIR OUTER 1797 18 1672
4575 |320/03410 Ring Oil Control- 106.5 mm 344 28 320
4576 |320/04179 O RING 58 18 54
4577 |320/07348 PRE FUEL FILTER 30 MICRON 24V 8821 18 8204
4578 |320/08764 IDLER PULLEY 3317 18 3085
4579 |332/A2437 oRING HM380 147 18 137
4580 |332/D7719 SEAL WIPER 980 18 912
4581 |332/G3857 COVER -fuse box 239 18 223
4582 |332/K5067 JCB LOGO - YELLOW 268 18 250
4583 |332/L2328 THROTTLE CABLE WITH SPRING 6349 18 5905
4584 |332/W1627 ENGINE MOUNT 3573 18 3323
4585 |332/Y2992 LIFT RAM PIPE LOWER 3451 18 3210
4586 |332/Y3339 PUMP LUBRICATING OIL 3494 28 3250
4587 |332/Y4476 SCREW_-1/2UNC_X_1.1/4 24 18 23
4588 |332/Y5255 V BELT SPAX 1265 569 18 530
4589 |332/Y5594 BEARING THRUST 955 18 889
4590 |332/Y7882 MC PAD 4025 18 3744
4591 |333/C9431R LIVELINK ECU 98823 18 91906
4592 |333/)7149 TOP GLASS 201 18 187
4593 |333/K5833 CLAMP BLOCK 532 18 495
4594 |333/L2842 HOSE-W S TO PREFILTER 742 18 691




4595 (333/P0731 HOSE 3160 18 2939
4596 |333/Y2298 SCREW, HEXAGON HEAD CAP 12 18 12
4597 |333/Y2495 CAP - FILLER # 432 Engine Child Part 255 28 238
4598 (333/Y4246 MRV 3462 18 3220
4599 [334/C6966 COVER FRONT 6846 18 6367
4600 [334/G8518 LIVELINK 3 2016 ECU 12/24 37242 18 34636
4601 |334/L7500 CLIP WORMDRIVE 105/127mm 101 18 94
4602 (334/P0552 HOSE 3/4 BSP 6003 18 5583
4603 |334/P8876 Front Sliding GAS Struct CYL 360 18 335
4604 |334/Y4861 RELAY -programmed 983 18 915
4605 |335/A6325 GA 2.1M HD ARM SERVICE 112665 18 104779
4606 |335/A9044 GREASE FILLING ADAPTOR 272 18 253
4607 |335/A9098 Assembly Wiring Harness -Cycle Pin Assy 324 18 302
4608 |335/D8707 P464 CABLE boomlock ¢c/m 3398 18 3161
4609 |335/G4103 EXHAUST SILENCER JS120 8095 28 7529
4610 |335/H0529 Counter Balance Valve 14879 18 13838
4611 [335/H0812 Seal Kit 11913 18 11080
4612 |335/Y0014 PIVOT PIN 50.8x255 1169 18 1088
4613 |34AG/AA058 |Hose 799 18 744
4614 |40/303533 PLUG -ADAPTOR BLOCK 59 18 55
4615 |400/N7467 FLOATING BUSH 4072 18 3787
4616 |400/U7551 Bonnet Padle Latch Yellow 2882 18 2681
4617 |550/42206 HEX BOLT BUCKET CYLD. JS 215 40 18 38
4618 [550/42280 TRACK SHOE -REG 2067 18 1923
4619 |550/42507 WATER PUMP ASSLY 4292 28 3992
4620 |550/43016 SCREW 792 18 737
4621 |550/43019 SNAP RING 423 18 394
4622 (696/01447 HOSE 4307 3231 18 3005
4623 |721/12529 FRONT CHASSISS HARNESS 4151 18 3861
4624 |816/20070 ADAPTOR 1/8"BSP 82 18 77
4625 (816/50008 ADAPTOR 215 18 200
4626 [(826/00836 ENG.MTG.STUD 112 18 105
4627 |826/01345 POP RIVET 63 18 59
4628 |907/20037 BEARING - TAPER ROLLER 3561 18 3312
4629 [JRA0223 O-RING 37 18 35
4630 [KNJ1920 HOSE 6841 18 6363
4631 |LZM0343 GUAGE OIL LEVEL 3662 18 3406
4632 [02306/06120 [Sanp ring VMX 365 28 340
4633 (03/301303 FUEL PIPE 423 18 394
4634 (1019/2053 PIVOT PIN 1009 18 939
4635 [116/00525A  [STRAP 202 18 188
4636 |128/10412 ABI - QUICKHITCH BODY 63727 18 59267
4637 (1316/37292 BOLT M16X 190 292 18 272
4638 |1411/0002Z WASHER 5/16 PLAIN 9 18 9
4639 |229/01942 LINK ARM LH 3744 18 3482
4640 |2401/0218 O-RING 11 18 11
4641 |2410/0106 gromet,16mm diameter 75 18 70
4642 (25/221639 SEAL O RING 138 18 129
4643 [25/607610 SPRING 366 18 341
4644 |256/71500 U BOLT & CLAMP 123 18 115
4645 |32/921002 Ring retaining 540 28 503
4646 |320/05657 STUD.M8x55-G8.8 54 18 51
4647 (331/38160 GREASE NIPPLE x 2 #JS370 2203 18 2049
4648 |331/67366 hose adaptor 537 18 500
4649 |332/E4161 QRC 19 FEMALE -12 SAE 10945 18 10179
4650 [332/G4868 REAR WINDOW STOP 39 18 37
4651 |332/K7311 Lock Bracket 136 18 127
4652 |332/L5656 THREADED PIN 291 18 271
4653 |332/P7790 DOOR SLIDING WINDOW 8340 28 7757
4654 |332/v8198 PRESSURE SWITCH. TRANS DISCONN 6378 18 5932
4655 |332/Y0159 SPRING 1586 18 1475
4656 |332/Y0611 PIN 799 18 744
4657 |332/Y0716 REAR WHEEL RIM 15386 18 14309




4658 |332/Y2716 SCREW -M6X35 LG. 7 18 7
4659 |332/Y3314 GASKET PUSH ROD COVER 397 18 370
4660 |332/Y3342 SUPPORT FAN 4721 18 4391
4661 |333/L1754 ACTUATOR ENGINE STOP ETCHED 135 18 126
4662 |333/P2276 LINER BEARING 1923 18 1789
4663 |333/P5140 HOSE 1085 18 1010
4664 |333/P9342 BUSH;BUCKET 2292 18 2132
4665 |333/Y2915 HOSE BEND 1439 18 1339
4666 |333/Y3104 BIMETAL BUSH 1894 18 1762
4667 |333/Y3163 Gland 805 18 749
4668 |333/Y4249 333/Y3084 Kit 460 18 428
4669 |333/Y7061 HOSE-10 BSP LP 1860 1294 18 1204
4670 |333/Y9496 ECU - Livelink lite 6287 18 5847
4671 |334/)3964 WASHER, M20, LARGE x 2 552 18 514
4672 |334/Y5226 HOSE 1317 18 1225
4673 |335/06498 R/H MOUNT headlamp 114 18 107
4674 |335/08141 WA ANGLED HINGE 456 225 18 210
4675 |335/A9167 P CLAMP 12 MM 41 18 39
4676 |335/B4678 PROPELLER SHAFT INTERMEDIATE 17485 18 16262
4677 |335/B5810 WA BOOM HOSE GUIDE 236 18 220
4678 |335/C1094 STOPPER PIN 952 18 886
4679 |335/C2934 0-Ring 59 18 55
4680 |335/E2088 Lifetime Seal 18258 18 16980
4681 |335/F5952 PAD WEAR 271 18 253
4682 |335/F5968 CHISEL PIN 7392 18 6875
4683 |335/Y1478 10x16.5x10 XD44 SOLIDEAL TYRE 15361 28 14286
4684 |335/Y3844 PIVOT PIN 59.95/59.87x322 1929 18 1794
4685 |336/A0261 WA SHOVEL/CHASSIS PIPE #455ZX 12108 28 11261
4686 |336/C0058 Piston Rod 17710 18 16471
4687 |336/C4973 Bush 245 18 228
4688 |336/E9931 BOTTOM HOSE 1255 18 1168
4689 |336/F4219 HOSE 3/8" BSP 1460 18 1358
4690 |35/404202 REPAIR KIT 8022 18 7461
4691 |40/301556 T/C DIPSTICK 209 18 195
4692 |40/302828 GROMMET BUMPER 11 18 11
4693 |40/303543 SHOVEL RAM 42065 18 39121
4694 |531/38500 PIPE CLUSTER W.A. 350 18 326
4695 |550/41415 GASKET 1340 18 1247
4696 |550/42758 FUSE-40 A 65 18 61
4697 |611/01200 HOSE 624 18 581
4698 |629/01623 GASKET 35 18 33
4699 |6900/0841 KIT SEAL FILTER 3417 18 3178
4700 |696/01472 HAZARD WARNING SWITCH 24 266 18 248
4701 |696/01473 HEAD LAMP SWITCH 24V 233 18 217
4702 |696/02182 TYRE;17.5X25 79920 28 74326
4703 |701/58721 SWITCH VACUUM 1321 28 1229
4704 |721/12530 REAR CAB HARNESS 800 18 744
4705 |823/00409 WASHER M16 93 18 87
4706 |831/10305 BUSH 9631 18 8957
4707 |914/88101 SHAFT 12805 18 11909
4708 |02/630142 Seal 474 18 441
4709 |02/630147 Seal 421 18 392
4710 |02/910158 Washer Sealing(Alt No-332/Y3855) 45 18 42
4711 |123/04473 HAND BRAKE GAITER 620 18 577
4712 |128/F7917 GA NON ROPS CAB - glazed. 265651 18 247056
4713 |1305/0210Z SET PIN 12 18 12
4714 |1305/3634Z BOLT 169 18 158
4715 |1316/0309Z SET SCREW M8 x 35 - G10.9 7 18 7
4716 |1370/0703D Lock Nut 92 18 86
4717 |1391/3419D CAP SCREW -M10 x 90mm 56 18 53
4718 |1391/3510Z CAPSCREW 30 18 28
4719 |1391/3719 CAP SCREW 339 18 316
4720 |2102/0816 TENSION PIN 11 18 11




4721 |229/01137 CONSOLE COVER 258 18 240
4722 |2403/0111 O RING 10 18 10
4723 |2410/1308 GROMMIET BLIND 19 DIA x 5 THK 12 18 12
4724 |262/08205 BALL JOINT 764 18 711
4725 |265/02147 hose assy 1831 18 1703
4726 |2772/15040 O-RING 150 x 4 PERBUNAN 80 SH #VM166 444 18 413
4727 |32/925894 ELEMENT -AIR 2359 18 2194
4728 (320/00893 CORE PLUG 36mm DIA 70 28 66
4729 (320/03346 PISTON ASSY 448 TCA 8505 18 7910
4730 |320/07523 CCV OUTLET PIPE-LONG 331 18 308
4731 |320/08604 ELT DRIVE 2011 1871 18 1741
4732 |331/40787 PLATE-STEP 2007 18 1867
4733 [332/G3855 FRONT CONSOLE 2263 28 2105
4734 1332/G3866 REAR COVER -steer column 212 28 198
4735 (332/1L9868 O RING 367 18 342
4736 |332/N2886 RELIEF VALVE 7752 18 7210
4737 |332/P1322 ADAPTER -PRESSURE SWITCH 118 18 110
4738 |332/Y2859 Aircleaner Housing 9347 18 8693
4739 |332/Y5597 BEARING PLATE 289 18 269
4740 |332/Y7039 BRACKET PIN BUSH 9309 18 8658
4741 |332/Y9804 Cyl Roller Bearing 5831 18 5423
4742 |333/K1654 SWITCH PANEL 24V 2POS MOM WR 1150 18 1070
4743 |333/L6129 LATCH STRIKER ARM 125 18 117
4744 |333/Y3607 WA FOOT LH STABILISER_SB 2032 18 1890
4745 |333/Y5418 GA LOADER COVER 472 18 439
4746 |333/Y9499 PULLEY, CRANKSHAFT 3236 18 3010
4747 |335/04780 WA PIVOT r/h door stay 79 18 74
4748 |335/A7701 BOWEX 65 FLV 10 FLANGE 10583 18 9843
4749 |335/A9166 P CLAMP 8 MM 35 18 33
4750 [335/C3897 Seal 24 18 23
4751 |335/C8547 Lower tool bushing 45035 18 41883
4752 |335/H0833 Counter Balance Valve 12649 18 11764
4753 |335/H7503 Seal , Dust 188 18 175
4754 |335/Y0273 Hose 597 18 556
4755 |335/Y5856 Instrument _cluster_ P790 5634 18 5240
4756 |336/C8950 Pipe S/A 1446 18 1345
4757 |336/F5987 FIP Shut off Lever 921 18 857
4758 |336/Y0963 WA BOOM BOTTOM GUARD PLAT 10079 18 9374
4759 |40/302352 WA GEARBOX MOUNT 3650 18 3395
4760 |40/302611 PANEL HARNESS 25412 18 23634
4761 |40/302793 HOSE PROTACTOR 437 18 407
4762 |40/304186 INSTRUMENT PANEL PLATE 314 18 293
4763 |400/J0993 BEACON PLUG MTG BKT 481 18 448
4764 |4101/0552 THREADLOCKER 200ML 4537 18 4220
4765 |550/30617 REPAIR KIT-BA0271A/40/30 7650 18 7115
4766 [550/42586 SET OF O RINGS 300 18 279
4767 |550/42844 SNAP RING DIPPER 40/303875 131 18 122
4768 |550/43081A NEEDLE BEARING 1462 18 1360
4769 |580/12141 AIR CLEANER 15947 18 14831
4770 (629/00303 ENGINE MTG. RH 1385 18 1289
4771 |701/39600 SWITCH 146 18 136
4772 |701/E0034 SWITCH PANEL 24V 2POS SPCO RW 943 18 877
4773 |811/80018 PIVOT PIN 858 18 798
4774 (817/19661 JCB LOGO 100x100 1034 18 962
4775 |821/00517 CIRCLIP 60mm 382 18 356
4776 |821/10191 CT WORMDRIVE CLAMP 57/79mm 234 18 218
4777 |821/10508 CLAMP 22 18 21
4778 |826/01609 C SUNK SCREW M5X20 (LPS) 8 18 8
4779 |831/10304 BUSH ARM C BOSS 13497 18 12553
4780 |914/47901 FLANGE 16943 18 15757
4781 |914/83303 CIRCLIP 47 18 44
4782 |JBV0515 HOSE 2280 18 2121
4783 |JNHO070 SWITCH VACCUME SENSOR- 3906570802 -65Mbr 293 18 273




4784 |KAV0659 PIN; ATTACHMENT 1135 18 1056
4785 |KHV0107 SEAL/DUSTMASTER#JS370 3704 18 3445
4786 |KRJ3463 PACKING 481 18 448
4787 |LBQO072 O RING 71 18 67
4788 102/912635 Kit-seal Rear Crankshaft Qil 2479 18 2306
4789 (05/903811 SEAL ASSLY. 21679 18 20162
4790 |115-D20007  |Clevis G10X20 DIN71752-A2G - Special 346 18 322
4791 |128/F6300 GA DOOR -RH 17538 18 16311
4792 (130/99502 TYRE PRESSURE GAUGE 399 18 372
4793 |1316/0511Z HEX SCREW M12*45 22 18 21
4794 |1316/4024Z BOLT;HIGH STRENGTH 488 18 454
4795 |162/01577 SPACER 3012 18 2802
4796 [2026/16060  |CAP SCREW 292 18 272
4797 |32/917301 ELEMENT AIR MAIN 2517 18 2341
4798 |320/02710 CYLINDER HEAD GASKET 10636 18 9892
4799 (320/04981 COOLANT HOSE - TOP 671 18 625
4800 (320/08647 BELT FRONT 8PK 1929 AR3 2292 18 2132
4801 [320/45025LB |Long Block 448 203477 28 189234
4802 |331/67356 HEAD PLATE 1449 18 1348
4803 [332/A2290 GREASE HOSE 1534 18 1427
4804 |332/P5416 ACCUMULATOR 12626 18 11743
4805 |332/57794 EXPANSION TANK ABI 19668 18 18292
4806 (332/Y1533 Circlip 112 18 105
4807 |332/Y3325 GASKET TURBOCHARGER 106 18 99
4808 |332/Y4198 Hexogon screw 63 18 59
4809 |332/Y4535 TYRE INDL REAR 014.9X24_SB 24231 28 22535
4810 |332/Y6207 Bush Steel(DONG-BUCKET) 1435 18 1335
4811 |332/Y7877 SOCKET BOLT 131 18 122
4812 |333/G7292 Switch Pressure 9956 18 9260
4813 |333/K5491 DOUBLE P/CLAMP DIA 56/40 RUBBER 242 18 226
4814 |333/Y2357 GASKET, FLANGE 13 18 13
4815 |333/Y2468 NOZZLE, PISTON COOLER 65 28 61
4816 (333/Y3114 Piston Rod S/A 10039 18 9337
4817 (333/Y3692 MOTOR,STARTING 18623 28 17320
4818 |333/Y3774 TUBE,INJECTOR FUEL 6130 18 5701
4819 |333/Y5803 SPRING FOR GEAR SHIFTER ROD 10 18 10
4820 (333/Y8383 DUMP SWITCH 252 18 235
4821 |334/Y5590 PIVOT BEARING 383 18 357
4822 |334/Y9097 SCAVENGE ADAPTOR 1165 18 1084
4823 |335/B7425 BOOM CYLINDER ASSY (R/H) 131566 18 122357
4824 |335/C1119 SEALKIT - COMPLETE 13812 18 12846
4825 [335/C3893 Bush 4053 18 3770
4826 |335/E1384 WHEEL RIM #4327ZX 36168 18 33637
4827 |335/E2767 HAMMER SEAL KIT 1821 18 1694
4828 |335/F2848 Rear Propeller shaft 455ZX DS1550 15696 18 14598
4829 [335/G1692 Seal kit 2961 18 2754
4830 |335/H0427 Bush Ref TABULATED SHEET 3775 18 3511
4831 |335/Y5022 FUEL LEVEL SENDER 9196 18 8553
4832 (335/Y7475 HOSE -06 BSP LP 2200mm 821 18 764
4833 |336/D9264 Canopy protection block 414 18 386
4834 (336/E3595 HOSE -12 BSP SAE EHP 780MM B 2602 18 2420
4835 |336/F4175 HOSE 1/2" HP STEER 1102 18 1025
4836 |336/Y0321 AMTCentering Tool 718 18 668
4837 |40/301708F PIVOT BOSS 551 18 513
4838 (40/301760 L/H LATCH BOOM LOCK 396 18 369
4839 (40/301863 HOSE 1846 18 1717
4840 |400/L9184 WA BOOM HOSE GUIDE 185 18 173
4841 |400/T5148 Tube S/A Kit 49526 18 46060
4842 [550/41326 O - RING 296 18 276
4843 |550/42568 L.0. SUMP JOINT- 4H.2416 124 18 116
4844 (629/26900 HOSE 5/8 BSP - 2520MM 4693 18 4365
4845 (635/32200 HOSE 3/4BSP X460MM 3096 18 2880
4846 |650/10166 ADAPTOR HOSE 16MM 333 18 310




4847 |696/01879 FUEL GAUGE 423 18 394
4848 (718/20055 LEAD 1060 18 986
4849 (811/90236 PIN PIVOT (JS70) 6381 18 5935
4850 (816/90163 ADAPTOR ELBOW 2096 18 1950
4851 |821/00335 CHAPA DA ABRACADEIRA 42 18 40
4852 |829/31423 LOCKING COLLAR 1 C_SB 153 18 143
4853 |834/11554 BOTTOM HOSE EXP. TANK 943 18 877
4854 |903/21171 Adapter Grease 3992 18 3713
4855 |910/24803 THROTTLE CABLE 967 18 900
4856 |914/10803 SPIDER UNIVERSAL 690 18 642
4857 |914/60222 PROPSHAFT (P92) 12561 18 11682
4858 [916/00008 BALL 19 18 18
4859 (980/A2043 2HEX 1M FLIGHT EX 36590 18 34029
4860 [980/A3596 GA EARTH DRILL 250684 18 233137
4861 |BSK2587/2 PRIMARY ELEMENT 1415 18 1316
4862 |JRHO083 FILTER (FUEL TANK) JS70 1759 18 1636
4863 |KRV1126 PIN,PIVOT 3386 18 3149
4864 |02/630145 Collet 112 18 105
4865 |02/910089 Seal Rectangular Ring(Alt No-332/Y3334) 52 18 49
4866 (1206/0008 SPRING BUSH_SB 102 18 95
4867 |122/67479 BUSH 12 18 12
4868 |130/99507 TUBE 452 18 421
4869 |1315/0811Z SET SCREW 69 18 65
4870 (1315/38252 BOLT M20x150 336 18 313
4871 |1316/3720Z BOLT M16X100 64 18 60
4872 |1370/09032 M24 LOCK NUT 87 18 81
4873 [2027/12060  |Cap Screw DIN912-M12X60 -12.9 -A2G 62 18 58
4874 |2203/0057 CIRCLIP 161 18 150
4875 (229/01039 HOSE - MAKEUP LINE 1063 28 989
4876 |229/02543 SPROCKET(NABTESCO)-JS140 14624 18 13601
4877 (2401/0205 O RING 24 18 23
4878 (320/03260 PISTON RING 448 TOP 2692 28 2504
4879 [320/08946 BELT 8PK 2091 MT610-POLYESTER 2626 18 2443
4880 |331/23312 M/C BUCKET LINK 15575 18 14485
4881 |331/25911 COUPLING ASSY (JS75) 19311 18 17960
4882 |331/45556 FAN GUARD 4550 18 4232
4883 (331/67265 O RING 49 18 46
4884 |331/67270 PISTON HM-JS210 167110 18 155413
4885 (331/67320 O RING 40 18 38
4886 |332/L7944 PIVOT PIN 1750 18 1628
4887 |332/N3465 Bearing Cover #VMT257 4474 18 4161
4888 |332/P9609 WA WINDSCREEN STOPPER 57 18 54
4889 |332/Y0735 PIN A FRAME REAR 518 18 482
4890 |332/Y4414 BOLT M20x110 145 18 135
4891 |332/Y5595 BEARING HOUSING 295 18 275
4892 (332/Y8646 Piston Rod 40207 18 37393
4893 |333/K9846 Mounting Block 442 18 412
4894 |333/L1035 SIDE HOSE -EXP TANK 879 18 818
4895 |333/P1827 AIR WATER VALVE 107 18 100
4896 (333/Y2386 SEAL,VALVE STEM 208 18 194
4897 |333/Y3892 DRIVE FASTENER 7 18 7
4898 (333/Y4260 ARV Crowd A & B 250 bar 3080 18 2865
4899 |333/Y4754 GA CONTROL ROD-STABILISER 148 18 138
4900 (333/Y6073 HOSE-16 BSP EHP 1400 B 6411 18 5963
4901 |334/L5596 DOOR LATCH COVER 1177 18 1095
4902 |334/L8327 BUCKET RAM(JS140) 75610 18 70318
4903 |334/Y1693 RETAINING RING 105 18 98
4904 |334/Y2772 WA FOLLOWING CONTROL LEVER 857 18 798
4905 |334/Y3608 CLEVIS -R/H THREAD 63 18 59
4906 |334/Y4549 Q/R COUPLING -G1/4 BSP female 761 18 708
4907 |334/Y5836 GA LOADER ARMS -LONG 97914 18 91061
4908 |335/06497 L/H MOUNT headlamp 114 18 107
4909 |335/A6934 TYRE 23.5-25 LOADER GRIP 20PR TL 130818 28 121661




4910 |335/C0793 TURBO PRECLEANER 37426 18 34807
4911 |335/C6792 Iron core Coil Assembly 2326 18 2164
4912 |335/C8557 Seal set (incl. parts 1-23) 34026 18 31645
4913 |335/E7191 bonnet catch 328 18 306
4914 |335/F4409 Battery Isolator Bracket 127 18 119
4915 |335/G8246 INLET 18188 18 16915
4916 |335/Y1523 LINER BEARING 32x42x25 173 18 161
4917 |336/D9388 WA BUCKET LINE H/S PIPE DOWN 12591 28 11710
4918 |336/D9641 HOSE-12 BSP IHP 1500mm B 5165 18 4804
4919 |336/F0333 GA FUEL TANK ABI 36672 18 34105
4920 |40/300664 PRESSURE TRANSDUCER 358 18 333
4921 |400/U7550 YELLOW PADDLE LATCH 2648 18 2463
4922 (4029/20002 DichTring W1102 #VMT257 796 18 741
4923 |448/05408 TRUNNION PIN 575 18 535
4924 |550/40577 SAFETY ELEMENT(4H0241300 385 18 359
4925 (613/05700 HOSE 1/2BSP 1430mm 1702 18 1583
4926 |646/05096 PIVOT BOSS 1575 18 1465
4927 (648/02509 HOSE 2500MM LONG 1189 18 1106
4928 (696/01427 HOSE 4307 341 18 318
4929 |701/60079 SWITCH PANEL 406 18 378
4930 |717/20065 SENSOR SPEED 456 18034 18 16772
4931 |721/12528 CAB ROOF INTERIOR HARNESS 2292 18 2132
4932 (808/00214 BUSH 2015 18 1874
4933 |811/50094 PIVOT PIN 1055 18 982
4934 |816/80052 TAPER PLUG 26 18 25
4935 |816/90013 ADAPTOR TEE #JS305 273 18 254
4936 |JNA0067 ROLLER TOP 19259 18 17911
4937 [KRV0370 HOSE NYLON 988 18 919
4938 |KRV1122 PIN,PIVOT 7179 18 6677
4939 |123/05892 CAP-FILLER 5069 18 4715
4940 |1316/3420Z HEX BOLT M10*100 37 18 35
4941 (1406/0028 SEAL 210 18 196
4942 |15/M04039 CALIPER - HAYES BR 25465 18 23683
4943 (1620/0001 ADAPTOR 102 18 95
4944 |20/951234 SEAL KIT HYD.MOTOR 456 9486 18 8822
4945 |200/04604 ADAPTOR 406 18 378
4946 |210/92901 SAE SPLIT FLANGE-1 CODE 62 3107 18 2890
4947 |229/00447 HOSE 1/4 (JS75) 789 18 734
4948 |2305/00120 SICHERUNGSRING DIN 471 120X4 223 18 208
4949 |25/223519 EXCAVATOR VALVE -C/M 72957 18 67851
4950 (2512/01008 |ANGLE 266 18 248
4951 (2622/50228 Platform mtg 057 18 228 50SH 4661 18 4335
4952 |32/915500 SUCTION ELEMENT 861 18 801
4953 |32/917302 ELEMENT AIR SAFETY 2496 18 2322
4954 |32/919502 ELEMENT-OIL 2124 18 1976
4955 |32/925402 ELEMENT - AIR INNER 2640 18 2456
4956 |32/925694 ELEMENT FUEL SEDIMENTOR 1887 18 1755
4957 |32/925950 FILTER 2983 18 2775
4958 |320/04378 SWITCH OIL LEVEL 5442 18 5062
4959 |320/09209 Kit-thrust washer 5532 28 5145
4960 |320/A6361 EGR COOLER BEHR 210MM VA/VE 6124 28 5696
4961 |331/18441 CAB MOUNTS 324 18 302
4962 |332/A1755 ROOF MOULDING 456 8088 18 7522
4963 |332/L1196 ROLLER ROLLER 131 18 122
4964 |332/L1583 NUMBER PLATE LIGHT 125 18 117
4965 |332/L3482 EXPANSION TANK CAP 1.1 KG/CM2 158 18 147
4966 |332/L6441 INDUCTION HOSE; A/F TO PIPE 14085 18 13100
4967 |332/L9246 TRACK PLATE 500mm ST 3567 18 3318
4968 |332/P1046 GAS SPRING 517 18 481
4969 (332/P8286 DOZER PUMP 4664 18 4338
4970 |332/W5376 JCB DECAL ART WORK 501 18 466
4971 |332/Y1175 SLAVE CYLINDER 1659 28 1543
4972 (332/Y5369 STUD (E) 220 18 205




4973 |332/Y7835 HEX. BOLT 14 18 14
4974 (332/Y9807 Shaft seal 12156 18 11306
4975 |333/K2440 ABI 3.5 DISPLAY WITH ENCODER#JS220 174849 18 162610
4976 |333/K5367 SINGLE PIPE CLAMP 27 STEEL 132 18 123
4977 |333/L3693 PIPE CLAMP 257 18 240
4978 |333/L7885 WIPER SHEET 1250 4517 18 4201
4979 |333/P6266 WATER TEMPERATURE GAUGE 748 18 696
4980 (333/P6609 GAS STRUT. 406 18 378
4981 (333/Y2034 PORT SUB ASSEMBLY 3958 18 3681
4982 |334/L1922 RIM 11X18 +32MM 4WD 13749 18 12787
4983 (334/L6659 HOSE COMP TO CONDENSER 3317 28 3085
4984 |334/P4120 THROTTLE CABLE WITH SPRING 3672 18 3415
4985 |334/Y2055 PIVOT PIN 38DIAx116LG 342 18 319
4986 |334/Y5902 EVB SUPER MANUAL -HYDROCONTROL 48515 18 45119
4987 |335/C2769 THROTTLE CABLE WITH SPRING 3823 18 3556
4988 (335/C8525 O RING 228 18 213
4989 (335/D9879 Belt Fan 135 18 126
4990 |335/G7517 Complete Seal Kit 1628 18 1515
4991 |335/Y1973 TYRE FRONT 8.25 X 16 11442 28 10642
4992 |336/A4757 BUCKET FEED PIPE#JS305 20673 28 19226
4993 |336/A6630 Radiator Cooling Pack 196893 18 183111
4994 (336/D3098 End Cap Plate 2704 18 2515
4995 [336/D9633 HOSE-16 SAE IHP 1060mm B 4397 18 4090
4996 |336/F4203 HOSE T BLOCK TO REAR AXLE LH 349 18 325
4997 |40/302378 FILTER HEAD 632 18 588
4998 |40/302921 THROTTLE CABLE - P92 LOADER 496 18 462
4999 |550/41294 VALVE 3917 18 3643
5000 |550/41375 ROLLAR BEARING 6313 18 5872
5001 |550/41940 CLAMP 519 18 483
5002 |550/42395 FLANGE YOKE (P12& P92) 1784 18 1660
5003 |550/42577 V BELT (XPB 1540) - 4H.2416 498 18 464
5004 |550/42828 SNAP RING 101 18 94
5005 |550/42891 BUSH 3161 18 2940
5006 |550/43119 Pressure Plate 12002 18 11162
5007 |612/35200 HOSE -06 BSP HP 630 mm B 510 18 475
5008 |627/10084 HOSE 806 18 750
5009 |627/10284 HYDRAULIC HOSE 1 BSP (SEE JHV0068) 1238 18 1152
5010 |629/00083 THROTTLE CABLE 833 18 775
5011 |629/00143 HOSE 583 18 543
5012 |629/00284 DUAL BRAKE VALVE M600180 19922 28 18528
5013 |649/10100 LOW PRESSURE HOSE 496 18 462
5014 |696/01523 HOSE ASSY. 1606 18 1494
5015 |696/01531 HOSE ASSY. 1674 18 1557
5016 |696/01564 HOSE TRANS COOLER 2192 18 2039
5017 |716/30295 RELAY 24v high current#)5220 3651 18 3396
5018 |716/E0156 RELAY MICRO 35/20A 12V RESISTOR 483 18 450
5019 |717/11040 FUSE 40 AMP 200 18 186
5020 |720/10054 FASTOON BULB 10-W 37 18 35
5021 |808/00201 MIDDLE BUSH 857 18 798
5022 |809/00114 Bearing liner 60 x 50 X 52 2814 18 2618
5023 |834/10592 HOSE 928 18 864
5024 |911/15900 PIVOT PIN 410 18 382
5025 |991/20024 UNIVERSAL SEAL KIT 1914 18 1781
5026 [JNA0235 SNAP RING 757 18 705
5027 (KRV0704 COLLAR,SET 2853 18 2654
5028 (LTM0182 BEARING (JS75) 3187 18 2964
5029 |05/903870 SPACER 9536 18 8869
5030 |122/23509 NUT CAP M8 28 18 27
5031 |1315/0414Z SET SCREW M10 x 60 G8.8 11 18 11
5032 |1315/3514Z BOLT M12X60 19 18 18
5033 |1316/0405D  |SET SCREW M10 x 20 - G10.9 13 18 13
5034 |1316/3727Z BOLT 145 18 135
5035 |1316/4016D  |BOLT M24 x 70 x 36 #JS370 316 18 294




5036 |1371/0201D NUT HEX M8 63 18 59
5037 |1612/0002 ADAPTOR 165 18 154
5038 |2301/0006 O RING 21 18 20
5039 |25/222140 RELIEF VALVE 3 5191 18 4828
5040 |25/222220 WALL VALVE JS210 HM 7996 18 7437
5041 |30/600142 AOSE-RADIATOR TOP 121 18 113
5042 |320/08924 AC IDLER 70 DIA FLAT (LONG) 1873 18 1742
5043 (332/G4860 GAUGE PLATE - heaterless 257 18 240
5044 |332/H7397 SUPPORT COLLAR 35 18 33
5045 |332/L2029 DAMPER BODY C-PACK MOUNTING 883 18 822
5046 |332/N4473 PIN M20x90 543 18 505
5047 |332/Y3327 HOSE, ELBOW 498 18 464
5048 |332/Y7603 WORK LAMP ASSY 391 18 364
5049 |332/Y9702 HEXAGON SCREW 351 18 327
5050 |333/G1872 Oring 38 18 36
5051 |333/L0298 LINL JS200 550 18 512
5052 |333/P2409 WHEEL RIM P107 FRONT AXLE 20651 18 19206
5053 |333/P5741 THROTTLE PIN THROTTLE PIN 220 18 205
5054 |333/Y1375 DOOR HANDLE EXTERNAL 356 18 332
5055 |333/Y2291 RETAINER,VALVE SPRING 13 18 13
5056 |333/Y2807 WASHER PLAIN 3 18 3
5057 |333/Y3784 TUBE,FUEL SUP 531 18 494
5058 |334/19171 DECAL -4 X 4 SMALL 85 18 80
5059 |334/Y1174 TOP CORNER SEAL -R/H 46 18 43
5060 |334/Y8209 HOSE-04 BSP HP 1200 B 675 18 628
5061 |335/B1082 Pump Suction 3Way (Assy - 335/C5618) 940 18 875
5062 |335/E9202 FRESH AIR FILTER GRILL 3312 18 3081
5063 |335/F5098 HOSE-12 BSP EHP 630mm B 4838 18 4500
5064 |335/F5971 CROSSCUT (WEDGE H) 17690 18 16452
5065 |335/G5125 BUSH 785 18 731
5066 |335/G8247 1st SECTION 13960 18 12983
5067 |335/H8882 GA HAMMER-HM2180HD+ Chisel 1472799 18 1369704
5068 |335/Y8913 HOSE -06 BSP HP 1100mm B 649 18 604
5069 |336/D9325 WA TUBE - BOOM LINE 10061 28 9357
5070 |336/F6278 Stop Cable MTG Bracket 391 18 364
5071 |40/303992 RADIATOR -4DX 46703 18 43434
5072 |400/N5514 SEALKIT 3812 18 3546
5073 |445/03010 HUB SLEEVE 3639 18 3385
5074 |450/20402 PLATE FRICTION 437 18 407
5075 |550/41378 CAP SCREW 64 18 60
5076 |550/42898 REAR WINDOW LH WITH GLASS 7641 18 7107
5077 |550/43017 SCREW 32 18 30
5078 |550/43353 BUSH 1578 18 1468
5079 |550/43781 PYRAMID TOOL HM1180 19770 18 18387
5080 |581/18020 FILTER OIL 5526 18 5140
5081 |612/26600 HOSE 654 18 609
5082 |631/80066 HOSE 2446 18 2275
5083 |649/51206 HOSE (JS75) 4328 18 4026
5084 |696/00759 BANJO WASHER 48 18 45
5085 |809/00161 LINER BEARING 456 2139 18 1990
5086 |814/00197 SPRING 68 18 64
5087 |819/00118 SHIM 456 1122 18 1044
5088 |903/04611 PROTECTIVE PLUG 924 18 860
5089 |920/01848 SEAL KIT-430HYD.PUMP. 26045 18 24222
5090 |980/A2040 GA AUGER 12 114322 18 106320
5091 (JLV0288 HOSE 1781 18 1657
5092 (JRA0226 PLUG 140 18 131
5093 (KRA1238 AHSE HYD (SEE JHV0068) 7674 18 7137
5094 (KRJ0963 FLANGE SPLIT- 3/4 741 28 690
5095 |05/903863 GEAR SUN 11708 18 10889
5096 |123/03326 STOP PLATE 173 18 161
5097 |130/15110 SEALKIT 6475 18 6022
5098 |130/99567 SOCKET 411 18 383




5099 |1316/3517Z HEX HD BOLT M12*75(10.90 19 18 18
5100 |1316/3518D BOLT;M12 X 80 x 1 #JS370 49 18 46
5101 |1340/0302Z NUT 36 18 34
5102 |1370/0705Z SLOTTED NUT M20. 57 18 54
5103 |1370/9403Z M4 LOCK NUT 7 18 7
5104 |1606/0012 ADAPTOR 213 18 199
5105 |1886/0404 ADAPTER STR M12x1.5M x G1/4" M 107 18 100
5106 |2027/12025 Socket Head Cap Screw -M12X25-12.9 35 18 33
5107 |2027/16050 Socket Head Cap Screw D912-M16X50 -12.9 81 18 76
5108 |2200/00008  |SCHEIBE 8,4 DIN7349-A2G 16 18 15
5109 |25/222351 RELIEF VALVE 31677 18 29460
5110 |32/908100 SUCTION ELEMENT 1211 18 1127
5111 |320/02644 CLAMP.FUEL INJECTOR 102 18 95
5112 |320/05558 SENSOR TMAP 10001 18 9301
5113 |320/06576 PIPE ASSY - BOOST CONTROL 898 28 836
5114 |320/06881 Injector 47174 28 43872
5115 |320/07347 BRACKET AIR VENT 124 18 116
5116 |320/07958 ABI ASSY DIPSTICK 5582 18 5192
5117 |320/09688 ECU 12v DCM3.3 110914 18 103151
5118 |320/A4848 COOLANT HOSE BOTTOM 538 18 501
5119 |332/P5149 HOSE 1; PUMP-PRIORITY VALVE 8599 18 7998
5120 |332/P5150 HOSE 1/2; CF-STEER P 1249 18 1162
5121 |332/Y0277 HOSE FOR LUB OIL 960 MM (BOTH ENDS STRAI 438 28 408
5122 |332/Y0279 HOSE FOR LUB OIL 1030 MM (ONE END 90 DE 655 28 610
5123 |332/Y0607 CHASSIS PIN 2067 18 1923
5124 |332/Y0925 NYLON GUIDE BLOCK 145 18 135
5125 |332/Y2247 RETRACTION ROPE 18/7 8512 18 7917
5126 |332/Y2249 SIDE CONSOLE -REAR 5547 18 5159
5127 |332/Y7825 HEAD DAMPER 348 18 324
5128 |332/Y8857 LAYSHAFT -L/R 4672 18 4345
5129 |332/Y9467 WA FIXED GUARD 527 18 491
5130 |332/Y9727 O-ring 1244 18 1157
5131 |332/Y9951 Shaft seal 1770 18 1647
5132 |333/P2104 DOOR HANDLE 204 28 190
5133 |333/T2199 RIGHT HAND JOYSTICK 39124 18 36386
5134 |333/Y2700 CONNECTOR FEMALE 67 28 63
5135 |333/Y6690 GEAR SHIFTER LEVER (DIFFRENTIAL SPEED) 657 18 612
5136 |333/Y7563 REFLEX REFLECTOR -white 93 18 87
5137 |334/J1001 Exhaust silencer -T2 #J5220 #P540 25425 18 23646
5138 |334/P8821 MAIN CONTROL VALVE 137390 18 127773
5139 |334/Y7217 Hinge Gypsy 527 18 491
5140 |334/Y7218 Hinge Gypsy 483 18 450
5141 |334/Y8720 GROMMIET FOR LIFTING HOOK 113 18 106
5142 |334/Y8927 HOSE -1/4 BSP LP 1160MM A 653 18 608
5143 |334/Y9575 HOSE -12 BSP HP 940mm B 2762 18 2569
5144 |335/A9615 RADIATOR HOSE BOTTOM 1454 18 1353
5145 (335/B1194 Indicator LED Yellow 191 18 178
5146 |335/B5200 JS140 PLEXUS FILTER 18153 18 16883
5147 |335/C1370 Cylinder 9096 18 8460
5148 |335/C1377 TUBE LIFT CYLINDER 333/Y9328 9529 18 8862
5149 |335/C8499 Shield 4720 18 4390
5150 |335/D1717 WHEEL Rim 19.5x25/ # 5.5T 59957 18 55761
5151 |335/D6168 Dipstick 304 18 283
5152 |335/D9555 BOTTOM ROLLER - JS360 34351 18 31947
5153 |335/G1453 SEAL-SIDE WINDOW RH 463 18 431
5154 |335/G8248 2nd SECTION 14412 18 13404
5155 |335/H0539 Seal Kit 4491 18 4177
5156 |336/B1083 Bush #J5140 3749 18 3487
5157 |336/C4774 PIN ATT 65MM DIA 2086 18 1940
5158 |336/C9922 HOSE CAC OUTLET #VM116 795 18 740
5159 (336/E8022 Cover Head End 3345 18 3111
5160 |336/Y1507 COOLER HOSE FAN CKT 206 18 192
5161 |336/Y2437 LOADER VALVE 2 SPOOL 33490 18 31146




5162 |400/F9923 BEARING 6224 C3 11530 18 10723
5163 |550/41182 SNAP RING 504 18 469
5164 |550/41732 BUSH (BUCKET CYL-JS200) 1280 18 1191
5165 |550/43025 OIL PLUG 442 18 412
5166 |550/43035 WASHER 4327X 4622 18 4299
5167 |550/43378 SEAL KIT (BUCKET CYL) JS140 7402 18 6884
5168 |611/00100 HOSE 476 18 443
5169 |612/00400 HOSE 821 18 764
5170 |613/36003 HOSE 2160 18 2009
5171 |629/00163 LH ENGINE MTG 1192 18 1109
5172 |696/01459 CHASISS HARNESS 430Z 9816 18 9129
5173 |696/01882 E.O.P. TRANSDUCER 442 18 412
5174 |701/80225 SWITCH 665 18 619
5175 |716/09500 RELAY 246 18 229
5176 |808/00261 TOP BUSH 1752 18 1630
5177 |823/00331 COUPLING FLANGE WASHER 86 18 80
5178 |826/01103 M8X1.25X0.5-3.0 STANDARD 48 18 45
5179 |826/11377 NUT M10 x 1.5 FLNGD 74 18 69
5180 |831/00063 SELF LUBRICATING BEARING 38 18 36
5181 |903/04626 SHIM 1 MM 698 18 650
5182 |903/05232 O-ring 198 18 185
5183 |926/07800 SEALING RUBBER 138 18 129
5184 [AWV0019 HOSE 423 18 394
5185 [KHH0258 HOSE 258 18 240
5186 (KSV0282 CLAMP BRACKET#JS370 404 18 376
5187 (KTJO907 HOSE NYLON 1825 18 1698
5188 [LMMO0336 PLATE MATING 2326 18 2164
5189 |02613/00013 [Grease Nipple 10 28 10
5190 |04/800123 SHAFT SEAL 1694 18 1576
5191 |123/06223 ADHESIVE WASHER 42 18 40
5192 |123/07492 WEAR TUBE 49 18 46
5193 |128/C2652 WA BOOM HMR PIPE N/S RH 1370 18 1275
5194 |128/G0347 TOOL KIT WHEEL -WRENCH 1286 18 1196
5195 |1305/3112Z 5*16*1.3/4 BOLT 12 18 12
5196 |1315/0103D SET SCREW M5 x 16 G8.8 25 18 24
5197 |1315/0401Z screw m10*12 (LPS) 11 18 11
5198 |1315/3420D BOLT M10 x 100 G8.8 152 18 142
5199 |1316/4032D BOLT M24 X 240 564 18 525
5200 |1392/3307 CAP SCREW M8X25 G12.9_SB 16 18 15
5201 |1420/0005D PLAIN WASHER M5 79 18 74
5202 |1604/0004 ADAPTOR MALE 120 18 112
5203 |1607/0010 ADAPTOR 137 18 128
5204 (20/952194 Kit wheel stud x 5 7801 18 7255
5205 |229/01031 EXHAUST 6421 18 5972
5206 |2409/0215 O Ring 146 18 136
5207 |25/222201 CHECK VALVE 4284 18 3985
5208 |25/924128 WIPER SEAL 390 18 363
5209 |25/987003 A.R.V.-BOTTOM 15325 18 14253
5210 |2526/00200 SPRAY NOZZLE 783 18 729
5211 |265/02675 PU FOAM HANDLE 77 18 72
5212 |265/02885 MOUNTING REAR AXLE 38700 18 35991
5213 |320/06835 FUEL INJECTOR mT2 68/74KW TC 7432 28 6912
5214 |320/07212 DUST COVER-INJECTOR SEAL 432 18 402
5215 |320/45068 TCA ENGINE 129kW 24V eT2 647848 28 602499
5216 |320/A9437 Piston Assy( Std) 4.4L BS3 11698 28 10880
5217 (331/34370 Door Latch Brkt 156 18 146
5218 |331/67341 O RING 40 18 38
5219 |332/L5764 HEAD LAMP LH 872 18 811
5220 |332/L7947 TEE-ADAPTOR 721 18 671
5221 |332/P8841 OUTER FENDER LH 3046 18 2833
5222 |332/V2281 DECAL ARTWORK - JCB 1695 X 2171 498 18 464
5223 |332/Y0619 PIN 627 18 584
5224 |332/Y2332 CLUTCH DISC ASSY 5952 28 5536




5225 |332/Y2557 FLANGED SCREW -M10X3 24 18 23
5226 |332/Y3320 GASKETEXH OUT CONNECTION 152 18 142
5227 |332/Y3987 Hexagon screw 88 18 82
5228 |332/Y5100 STUB MACHINING LH_SB 6461 18 6009
5229 |332/Y6428 Gasket 852 18 793
5230 |332/Y9012 WA BUCKET EXC. 0.18cu.m 20968 18 19501
5231 |332/Y9937 O-Ring 287 18 267
5232 |333/J4482 GAS STRUT 1260N T4i. 6276 18 5837
5233 |333/J5668 HOSE 6366 18 5921
5234 |333/K7448 Shim ID 81 X OD 140 X 0.8 82 18 77
5235 |333/P5759 TRACK GUIDE 2095 18 1949
5236 |333/Y2302 SCREW, CONNECTING ROD CAP 84 18 79
5237 |333/Y3462 SPRING,VALVE 167 18 156
5238 |333/Y8261 REFLECTIVE TAPE - RED 16 18 15
5239 |333/Y8486 PANEL HARNESS - 3DX 17653 18 16418
5240 |334/12316 WA GUIDE ROD-LH 88 18 82
5241 |334/L4300 LH FRONT DOOR 10051 18 9348
5242 |334/15231 4680 TRACK ASS'Y 450 MM TRIPLE GROUSER 127537 18 118610
5243 |334/L6255 Tee 600 18 558
5244 |334/19877 THROTTLE CABLE 1033 18 961
5245 |334/P5024 WA LH REAR DOOR 13700 18 12741
5246 (334/Y1608 Front screen 3992 18 3713
5247 |334/Y5840 LINKAGE ASSY -exc P458 68 18 64
5248 |334/Y8693 WA WINDOW LINK 1020 18 949
5249 |335/A2853 ACCLERATOR CABLE 1759 18 1636
5250 |335/C9512 MC PAD - HM2180HD 11971 18 11134
5251 |335/D2891 Side Cutter LH 335/D2891 3544 18 3296
5252 |335/D3774 WA PIVOT PIN 90 X 202 COATED 5818 18 5411
5253 |335/H8504 CYCLE PIN SWITCH ASSY 677 18 630
5254 |335/Y0275 Hose 553 18 515
5255 |335/Y7870 HOSE-08 BSP HP 700mm B 897 18 835
5256 |335/Y8706 FLOW DIVIDER VALVE HMR-2D 26248 18 24411
5257 |336/B1336 Hexagon Bolt 649 18 604
5258 |336/C2712 BOTTOM DAMPER 14087 18 13101
5259 |336/C2716 MC PAD 12417 18 11548
5260 |336/E5344 Bracket for remote Hand primer pump moun 242 28 226
5261 |40/302700 HEAD LAMP MOUNT RH 184 18 172
5262 |40/302788 REAR VALANCE 840 18 782
5263 |40/304167 FUEL HOSE 553 18 515
5264 |459/50540 GEAR TRANSFER 5246 18 4879
5265 |550/41325 O - RING 743 18 691
5266 |550/41329 O - RING 636 18 592
5267 |550/41849 PISTON ROD S/A 13812 18 12846
5268 |550/42392 PISTON BUCKET TILT P92 918 18 854
5269 |550/42956 hexagon screw 280 18 261
5270 |550/43161 O CLUTCH DISC NEW 9294 18 8644
5271 |550/43239 TRACK LINK LH-JS140 1362 18 1267
5272 |550/43592 Oring 178 18 166
5273 |612/25000 HOSE 679 18 632
5274 1646/04121 BOSS 986 18 917
5275 |696/00902 PIVOT PIN 771 18 718
5276 |696/01563 HOSE TRANS COOLER 2710 18 2521
5277 |696/02040 LARGE WASHER; M20 95 18 89
5278 |701/39300 WORKING LIGHT SWITCH -FR 163 18 152
5279 |823/10355 SPACER 236 18 220
5280 |826/00512 8.9MM X 57MM LYNCH PIN 66 18 62
5281 |829/30477 SPACER MAINSHAFT 274 18 255
5282 |921/53400 SPACER KIT 11629 18 10815
5283 (BHJ0795 O RING (JS75) 54 18 51
5284 [LBQ5253 O RING JS 75 1084 18 1009
5285 [LBQ5257 O RING 178 18 166
5286 |02/910886 SEAL,RECTANGULAR RING 101 18 94
5287 |04/800248 WASHER 3253 18 3026




5288 [115-K70042 Engine Stop Cable 375 18 349
5289 |1316/3511D BOLT M12 X 45 LG x 10 122 18 114
5290 |1391/3408Z |CAP SCREW M10*30 22 18 21
5291 [229/01351 Liner Washer 35 18 33
5292 |229/01382 LARGE WASHER 64 18 60
5293 |229/01671 VENTING ADAPTOR 1074 18 999
5294 |25/221763 CAP 1833 18 1705
5295 |25/606101 BOLT 55 18 52
5296 |25/606843 POPPET 330 18 307
5297 |320/00895 CORE PLUG 62mm DIA 121 28 113
5298 |320/00914 SUMP DRAIN VALVE M 3312 28 3081
5299 |320/01626 BLOCK 69959 18 65062
5300 |320/03632 Piece bridge 5269 28 4901
5301 |320/04078 ZERO LEAK PLUG N22x1.5 341 18 318
5302 |320/06157 TURBOCHARGER 63KW BSlII 46634 18 43370
5303 |320/A9442 Engine OH Kit (4.4 - Standard) 32539 28 30262
5304 |331/25713 KICKSTRIP 197 18 184
5305 |332/A2451 AIR PLUG ASS'Y 539 18 502
5306 |332/B1612 BREATHER AIR (JS70) # JS85 4063 18 3779
5307 |332/H3915 Gear 6663 18 6197
5308 |332/J5060 SOLENOID.ENG STOP 25760 18 23957
5309 |332/L0122 JS 140 NOMENCLATURE(GATE 7 NO. JCB287) 456 18 425
5310 |332/L0163 WA REAR GRILLE PANEL 13650 18 12695
5311 |332/L3186 ENGINE THROTTLE CABLE ASSEMBLY 3968 18 3691
5312 |332/P9046 ADAPTOR 99 18 93
5313 |332/50722 R/AXLE F/SEAL HSG (WLS LOCAL) 12169 18 11318
5314 |332/Y1259 GA CONTROL ROD -STAB. 133 18 124
5315 |332/Y3645 Brake Spring 41 18 39
5316 |332/Y7533 GA BUCKET RAM_SB 24415 18 22706
5317 |332/Y7889 SIDE HOSE COVER 2085 18 1940
5318 |332/Y8966 HOSE-04 BSP HP 1050mm B 810 18 754
5319 |333/E7619 LINK MACHINING 3420 18 3181
5320 |334/L6913 HINGE PIN DIA 10X130L 145 28 135
5321 |334/P0568 ENGINE STOP CABLE 1193 18 1110
5322 |334/P4126 FIP CABLE ASSEMBLY 3394 18 3157
5323 |334/P9179 STACK SILENCER 432ZX T3 5747 28 5345
5324 |334/Y3297 BRAKE ASSY FRONT 11253 28 10466
5325 |334/Y8218 HOSE-06 BSP HP 2675mm B 1734 18 1613
5326 (335/04779 WA PIVOT I/h door stay 79 18 74
5327 |335/A9128 PRIMARY HOSE ASSY (6.75m) 1428 18 1329
5328 |335/B5677 JS205 LC NOMENCLATURE ARM DECAL 4988 18 4639
5329 |335/C5182 CHAIN & SHOE ASSLY 49 X 500mm 275106 18 255849
5330 |335/D3056 Wiper Retainer 115 18 107
5331 |335/F5582 RUBBER MOUNTING #455ZX 423 18 394
5332 |335/Y0274 Hose 734 18 683
5333 |335/Y1934 W.A LOADER END PIPES 6376 18 5930
5334 |335/Y1985 GA SHOVEL ABI 100793 18 93738
5335 |335/Y2420 CHASSIS WIRING HARNESS -EGR 11363 18 10568
5336 |336/A8668 BUCKET CLYINDER PIPE#JS305 6256 28 5819
5337 |336/C0057 Cylinder Ram (Tube) 24415 18 22706
5338 |336/D5592 WA FIREWALL 2011 18 1871
5339 |336/D9384 WA BUCKET LINE R/S PIPE DOWN 12358 28 11493
5340 |336/E7615 Fuel gauge Leak proof 1766 18 1643
5341 |336/F0032 OPERATOR SEAT INTERMITTENT 50379 18 46853
5342 |40/302058 RADIATOR BOTTOM HOSE 101 18 94
5343 |40/302699 HEAD LAMP MOUNT LH 184 18 172
5344 |40/303814 GA DRIVEHEAD 62200 18 57846
5345 |400/F9924 BEARING 6226 C3 15119 18 14061
5346 |400/N2851 1000 Hrs Service Kit 9735 18 9054
5347 |449/05500 DISC SPRING ASSY. 1265 18 1177
5348 |550/41497 O-RING 120 18 112
5349 |550/42176 TH.WASHER 307 18 286
5350 |550/43087 Complete Differential Support #4322X-V2 54590 18 50769




5351 |550/43238 TRACK LINK RH-JS140 1731 18 1610
5352 |590/40208 ROD PISTON(local 0106) 45518 28 42332
5353 |6009/4029Z BOLT (LPS) 1853 18 1724
5354 1612/01300 HOSE 1600 18 1488
5355 |615/20600 HOSE 2957 18 2751
5356 |627/10073 HOSE 467 18 435
5357 |627/10339 HOSE 4930 18 4585
5358 |629/27300 HOSE 1/2BSP - 2800MM 3015 18 2804
5359 |637/80058 HOSE 1BSP*1420 LONG 2271 18 2113
5360 |646/04118 W.A.BUCKET D/P-800 34090 18 31704
5361 |646/04452 BASE-PRECLEANER 128 18 120
5362 |696/00375 BEARING CUP 139 18 130
5363 |701/60003 Switch 398 18 371
5364 |704/50240 TIMING RELAY - 5 SEC 7092 18 6596
5365 |721/12532 REAR GRILL HARNESS 327 18 305
5366 |808/00227 BUSH 745 18 693
5367 |808/00241 BOTTOM BUSH 1164 18 1083
5368 |811/50167 PIVOT PIN 1252 18 1165
5369 |814/00297 COMPRESSION SPRING 147 18 137
5370 |816/17129 RESTRICTOR 116 18 108
5371 |816/60066 EXTENSION ADAPTOR 218 18 203
5372 |819/00116 SHIM 456 594 18 553
5373 |821/10087 P CLIP; DIA 13mm 33 18 31
5374 |823/10410 PLAIN WASHER M12 6 18 6
5375 |826/10529 SOCKET SCREW M6x35 12 18 12
5376 |830/00330 PIVOT TUBE 36 18 34
5377 |914/88100 PROPALER SHAFT 77628 28 72195
5378 [JHP0048 WASHER 28-56-6 1547 18 1439
5379 |JNV0233 HOSE 4068 18 3784
5380 (JSV0377 PIN ATT #JS370 21504 18 19999
5381 |LBQ1453 Oring 678 18 631
5382 |1316/0507D SET SCREW M12 81 18 76
5383 |2118/32400 |Self lock nut M24 243 18 226
5384 |229/00495 CORRUGATED TUBE- I/D 15 mm 41 18 39
5385 |229/01103 SUPT ; ENGINE 1169 18 1088
5386 |229/01120 RADIATOR ASSY, ALUM JS200 72071 18 67027
5387 |232/02007 PIN PIVOT.BUCK 11735 18 10914
5388 |25/608202 SPRING 459 18 427
5389 |265/02145 hose assy 1831 18 1703
5390 |265/02513 STEERING COLUMN 5482 18 5099
5391 |268/40142 WA BRAKE PEDAL 879 18 818
5392 |2772/02425 |ORING 112 18 105
5393 |32/925708 GLASS BOWL ASSY 6096 18 5670
5394 |32/925895 ELEMENT -AIR INNER 953 18 887
5395 |320/04205 ADAPTER T/CHARGER DRAIN 76 18 71
5396 |320/09524 SENSOR CAMSHAFT POSITION 1107 18 1030
5397 |320/45010 GA ENGINE 444 68 KW BSIII TC #5145 512385 28 476519
5398 (332/G5232 FLOORMAT - heaterless 5276 18 4907
5399 |332/G9371 STEERING WHEEL BADGE 19 18 18
5400 |332/L3273 HARNESS 4 WAY SWITCH 6362 18 5917
5401 |332/L5450 GASKET TANK COVER 226 18 211
5402 |332/W4008 ROTARY JOINT -JS30 55656 18 51761
5403 |332/X6279 PIVOT PIN Q-H RHS- 40 DIAx184 678 18 631
5404 |332/Y1052 REAR TYRE 13X24 24829 28 23091
5405 |332/Y1351 EXTENSION ROPE 18/7 6385 18 5939
5406 |332/Y3110 HOSE 356 18 332
5407 |332/Y3271 ROD PUSH 110 28 103
5408 |332/Y3928 Body solenoid 5379 18 5003
5409 |332/Y6737 Plug 1971 18 1834
5410 |332/Y7824 Head Plate 9288 18 8638
5411 |332/Y9062 Wheel cylinder Front brake shoe 1221 28 1136
5412 |332/Y9813 Wheel Bolt 1557 18 1449
5413 |333/F0906 THERMOSTAT 700 18 651




5414 |333/K2768 ATC CONTROL PANEL 25174 28 23412
5415 |333/L3694 PIPE CLAMP 257 18 240
5416 |333/Y2697 Tube Injector Fuel Supply 3385 18 3149
5417 |333/Y3085 Bimetal Bush,, Ref . W023 000 000 Sht. 1 401 18 373
5418 |333/Y5330 WA BRACKET -FILTER MTG. 602 18 560
5419 |333/Y5711 BRAKE LINNER ASSY 649 18 604
5420 |334/C2548 WA HMR DIPPER PIPEWORK O/S 9856 18 9167
5421 |334/P0910 INDUCTION HOSE 3079 18 2864
5422 |334/P7056 INDUCTION HOSE A/F TO TURBO 3753 18 3491
5423 |335/A7040 SILICON HOSE TURBO TO CAC IN 15490 18 14406
5424 |335/A8090 Tooth 13476 18 12533
5425 |335/B6657 RADIATOR TOP HOSE 788 18 733
5426 |335/C2752 Throttle Cable 3949 18 3673
5427 |335/C7953 FIP CABLE ASSEMBLY 3625 18 3372
5428 |335/C8544 Tool retaining pin 6592 18 6131
5429 |335/D3915 Side Cutter RH 335/D3915 3544 18 3296
5430 |335/D4540 Side Cutter LH 4630 18 4306
5431 |335/D7476 HYDAC FILTER BRACKET 240 615 18 572
5432 |335/D8398 Hose 3/8 (-6) ORFS HP 2100MM 3564 18 3315
5433 |335/F2702 PIVOT PIN 1504 18 1399
5434 |335/G6132 RH SIDE CUTTER #JS205 5797 18 5392
5435 |335/G8250 5th & 6th SECTION 15072 18 14017
5436 |335/H8440 TUBE 13.00X24 4092 18 3806
5437 |335/Y0442 TANDEM GEAR PUMP 16-16cc/rev 39535 18 36768
5438 |335/Y0500 HOSE-08 BSP HP 1200mm B 763 18 710
5439 |336/A0133 UJ Kit 2974 28 2766
5440 |400/H7577 Oil pressure switch 6532 18 6075
5441 |400/N5235 Clamp 1101 18 1024
5442 |448/05405 ADJUSTING NUT 229 18 213
5443 |458/M7581 BRAKE PISTON HSG. -0.63mm 4501 28 4186
5444 |510/63808 TOE PLATE 38317 18 35635
5445 |550/41175 VENT VALVE 1893 18 1761
5446 |550/42052 PILOT PISTON 15587 18 14496
5447 |550/42567 L.O.SUMP - 4H.2416 5832 18 5424
5448 |550/43024 MAGNETIC PLUG 2752 18 2560
5449 |550/43208 WASHER 90 18 84
5450 |613/02900 HOSE 1388 18 1291
5451 |613/46600 HOSE 1294 18 1204
5452 1627/10083 HOSE 654 18 609
5453 |627/10274 HOSE 6728 18 6258
5454 |629/02071 EMP.SENSOR UNIT 241 18 225
5455 1696/00251 HOSE 5900 18 5487
5456 |696/01880 EOP GAUGE 437 18 407
5457 |721/G5620 PANEL HARNESS 12353 18 11489
5458 |808/00207 THRUST WASHER 832 18 774
5459 |816/M3849 3/4 BSP TAPER PLUG 133 18 124
5460 |821/00523 CIRCLIP - EXTERNAL 170 18 159
5461 |823/10873 WASHER M18 PLAIN 24 18 23
5462 |830/10950 TUBE ASSEMBLY 8004 28 7444
5463 |913/00901 CLEVIS 42 18 40
5464 |921/01401 SHIM 0.08MM 462 18 430
5465 |992/11300 GUN GREASE 2051 18 1908
5466 (JLV1547 ADAPTOR 292 18 272
5467 [INA0225 130.260 GREASE CYLINDER 26065 18 24241
5468 |JRA0227 O RING 30 18 28
5469 |JRJ0O079 HOSE 2475 18 2302
5470 |JRV0331 HOSE 10636 18 9892
5471 (KRJ2682 FLANGE SPLIT 1821 18 1694
5472 |LBQ6252 O RING JS 75 1084 18 1009
5473 |02/801525 SEAL OIL REAR 4233 18 3937
5474 |04/500300 DRIVE PLATE KIT 4015 18 3734
5475 |05/903862 RING TOOTHED 30978 18 28810
5476 |1019/2026 PIVOT PIN 744 18 692




5477 |115-C30007 Rotrary Head Lamp Sw (Alt: 115/C30007) 547 18 509
5478 |128/C2625 WA BOOM HMR PIPE O/S 1370 18 1275
5479 |130/15089 SEAL KIT FOR STEERING RA 4795 18 4460
5480 |1316/3712D BOLT ; M16 X 50 68 18 64
5481 |1316/3715 BOLT M16*65 59 18 55
5482 |1321/0710D SET SCREW M16X40 206 18 192
5483 |1391/3512D Cap Screw DIN912-M12X50 - 12.9 73 18 68
5484 |151/05201 TYRE VALVE 1350 18 1256
5485 |160/00982 WEAR PAD ASSY 2359 18 2194
5486 |232/02008 BUSH 1801 18 1675
5487 |25/990100 PISTON 2901 18 2698
5488 |320/01582 DOWEL.FLATTED 10 X 25 37 18 35
5489 |320/04318 ADAPTOR - T/CHARGER DRAIN 85 18 80
5490 |320/06831 O Ring Injector DFI2 252 18 235
5491 |320/06834 FUEL INJECTOR m T2 55/63 KW NA 4714 28 4385
5492 |320/07397 FUEL LEAK OFF RAIL 24248 18 22551
5493 |320/A7527 ISOLATED BOLT 63 18 59
5494 |331/21730 Track Link Assly 117173 18 108971
5495 |331/21734 CHAIN / SHOE ASSY 500 MM 201192 18 187109
5496 |331/36379 Cap,nut 40 28 38
5497 |331/67286 ADJUSTER SET 992 18 923
5498 |332/A3878 FRONT HEAD 70969 18 66002
5499 (332/G3860 COVER -RH inner fender 583 18 543
5500 |332/L0147 THROTTLE LEVER 356 18 332
5501 |332/L4607 ROD END 651 18 606
5502 |332/L8988 WA BRACKET ENGING STOP CABLE MTG 269 18 251
5503 |332/P1747 WIPER LINKAGES ASSY 2149 18 1999
5504 |332/P6568 BUCKET 0.63 M3 117873 18 109622
5505 |332/Y0471 FUEL PIPE FUEL FILTER TO FUEL PUMP, META 302 28 281
5506 |332/Y1051 BUSH CRADDLE FRONT 545 18 507
5507 |332/Y1340 FLAT COLLAR NUT 113 18 106
5508 |332/Y2461 SIDE CONSOLE FRONT -2WD 4172 18 3880
5509 |332/Y3115 GASKET 183 18 171
5510 |332/Y4328 STARTER RING 1070 18 996
5511 |332/Y6365 Gasket 844 18 785
5512 |332/Y6981 SUPPORT PLATE 83 18 78
5513 |332/Y7386 Pump Fuel Injection 81722 28 76002
5514 |332/Y7895L MOUNT CAP ( Hanger Brkt. ) 107614 18 100082
5515 |332/Y7957 OIL SEAL 2092 18 1946
5516 |332/Y8053 SPACER_SB 90 18 84
5517 |332/Y8558 SEAL KIT FOR SD6/1-JCB 562 18 523
5518 |333/F1377 JCB GP - J19 ADAPTER - TWIN 2600 18 2418
5519 |333/L2212 STURT-ANGLE JOINT ASSY 643 28 598
5520 |333/L7941 Steel plate 1250mm 692 18 644
5521 |333/P4764 ACCELERATOR CABLE 1203 18 1119
5522 |333/P5529 HOSE 5448 18 5067
5523 |333/Y1088 HEX.SOC HD.CAP SCREW 23 18 22
5524 |333/Y2360 SEAL,RECTANGULAR RING 47 18 44
5525 |333/Y2910 REAR SIDE GLASS L/H 880 18 819
5526 |333/Y3101 Complete Operation 2411 18 2243
5527 |333/Y3148 Nut 7457 18 6936
5528 |333/Y4572 DIPPER RAM -4DX 69261 18 64413
5529 |333/Y5720 BOOM-UP PIPE 5869 28 5459
5530 |333/Y9459 CLAMP MOULDING TWIN 36 18 34
5531 [333/Y9522 Bronze Disk 522 18 486
5532 |334/C6970 PIN CHISEL 2390 18 2223
5533 |334/C6985 SEALKIT 8158 18 7587
5534 |334/L5447 HARNESS BOOM LAMP 824 18 767
5535 |334/L6367 ADAPTOR 1/4BSP 227 18 212
5536 |334/P5518 BUCKET 2.1 Cu-M WITH TEETH 178774 18 166260
5537 |334/Y8566 GA SHOVEL LINK -black as supplied 3485 18 3242
5538 |335/10508 WA SHOVEL LINK 1470 18 1368
5539 |335/A3561 STOP CABLE 1637 18 1523




5540 |335/B0864 OPERATOR SEAT (EXCAVATOR) 22571 18 20992
5541 |335/B7353 BUCKET LINE H/S LOWER PIPE 8386 28 7799
5542 |335/D4539 Side Cutter RH 4630 18 4306
5543 |335/D8216 BUCKET 0.72M3 GP 156748 18 145776
5544 |335/G1509 Bucket 610mm 27633 18 25699
5545 |335/G6124 LH SIDE CUTTER #JS205 5797 18 5392
5546 |335/G7513 P2 UNLODER 21162 18 19681
5547 |335/G8788 SEALKIT 3549 18 3301
5548 (335/H0810 Counterbalance Valve 13020 18 12109
5549 |335/H0834 Seal kit 11655 18 10840
5550 |[335/H3056 HF - P2 Unloader Solenoid coil 1440 18 1340
5551 |335/H3494 CAB SHELL #JS205 381931 18 355196
5552 |335/H9054 THROUGH BOLT SET 5251 18 4884
5553 |335/Y1131 HOSE -12 BSP HP 1300 mm A 3984 18 3706
5554 |336/C5677 Plate Spacer 2386 18 2219
5555 |336/E8798 ENGINE JS200-CUMMINS 6BT WITHOUT ESOS 429691 28 399613
5556 (336/F1233 Service KITS Bucket Line H/S 13457 18 12516
5557 |40/301123 HEAD LAMP ASSEMBLY 987 18 918
5558 |40/301907 HOSE (P12) 2077 18 1932
5559 |40/302402 WA DOOR -L/H 12770 18 11877
5560 |40/302844 TORSION SPRING L.H 19 18 18
5561 |40/304020 WA LEVER -LOADER CONTROL 796 18 741
5562 |400/L2905 JCB116 1000 HRS FILTER KIT 8753 18 8141
5563 |454/13001 GEAR -BLACKEDISED 1076 18 1001
5564 |550/41231 SHAFT SEAL 3683 18 3426
5565 |550/41321 O - RING 305 18 284
5566 |550/41823 PISTON 1597 18 1486
5567 |550/42963 output flange 27096 18 25200
5568 |550/43042 SIDE GEAR 23567 18 21918
5569 |649/51777 FUEL LINE 2191 18 2038
5570 |696/00442 BUSH 4654 18 4329
5571 |696/00552 HOSE BEND 980 18 912
5572 |696/01474 REVERSE HORN SWITCH 24V 162 18 151
5573 |696/01565 HOSE E/G COOLER 1486 18 1382
5574 |700/50149 Light front workin 5669 18 5273
5575 |700/50150 Light front workin 5614 18 5222
5576 |701/58706 SWITCH COVER 93 18 87
5577 |7221/53185 Coupling Bowex SAE 65-10 FLE-PA 9416 18 8757
5578 |7514/0011 DIODE 3 PIN 94 18 88
5579 |813/00246 GASKET 130 12 121
5580 |816/25038 ADAPTOR 64 18 60
5581 |816/80010 END CAP 1 1/4 BSP 271 18 253
5582 |827/80217 Glass RH(TIM-113123) 6249 18 5812
5583 |914/M4600 DRIVESHAFT - RIGID (LONG) 12951 18 12045
5584 [JHN0210 lever lock 4318 18 4016
5585 [KHN1256 BOLT 48 18 45
5586 [KNJO605 ADAPTER;HOSE#JS370 302 18 281
5587 [KNJ1115 HOSE NYLON (SEE JHV0058) 993 18 924
5588 [KRA1000 GASKET RUBBER 804 18 748
5589 [KRV0549 CLAMP 286 18 266
5590 |LBQ0082 O RING 118 18 110
5591 |02/634101 PISTON ASSEMBLY 10016 28 9315
5592 |02/910150A FILTER PQ24X10 2351 18 2187
5593 |02/910970 ELEMENT JS330 1950 18 1814
5594 |02/911564 SEAL 622 18 579
5595 |05/903876 SEAL RING 3957 18 3681
5596 [(115-C10054 RELAY 1710 18 1591
5597 |1305/0010Z SET SCREW 1/4UNFX1-1/2 8 18 8
5598 |1305/0510Z SET PIN 60 18 56
5599 |1305/3430Z BOLT 39 18 37
5600 |1305/3956 BOLT 1 UNF X 11 726 18 676
5601 |1315/3427Z HEX BOLT 135 18 126
5602 |1315/3715Z BOLT M16X65 59 18 55




5603 |1316/3412Z BOLT 10 18 10
5604 |1316/3727D Hex Bolt M16X170 138 18 129
5605 |1316/3729D Bolt M16*190 157 18 147
5606 |1316/3816D |BOLT M20 x 70 - G10.9 193 18 180
5607 |1321/3311Z BOLT -M8X45 13 18 13
5608 |1340/0702Z NUT 3/4" UNF HEX THIN 29 18 27
5609 |1391/3407Z CAP SCREW 23 18 22
5610 |1391/3509Z CAPSCREW 153 18 143
5611 |1416/0011Z SPRING WASHER 3/4" 10 18 10
5612 |1425/0012Z SPRING WASHER 24 18 23
5613 |1620/0003 ADAPTER 61 18 57
5614 |1746/0606 ADAPTOR -6 SAE ORB/-6 ORFS ST 979 18 911
5615 |229/00859 SPROKET RIM 12319 18 11457
5616 |229/00866 DAPTOR 247 18 230
5617 |229/01170 CONSOLE TOP PANEL RH 236 18 220
5618 |2400/0505 O RING 26 18 25
5619 |2401/0211 O-RING 11 18 11
5620 |25/975705 SCREW 53 18 50
5621 |265/01984 REBOUND WASHER 282 18 263
5622 |268/10151 WA LATCH PLATE/BOSS 901 18 838
5623 |30/925554 Switch 3 speed 1253 28 1166
5624 |30/926015 Relay 24V 3002 18 2792
5625 |320/03050 RETAINER CIRCLIP PISTONS 133 18 124
5626 |320/03370 Top Ring- 106.5 mm 611 28 569
5627 |320/04322 GASKET -TURBO OIL DRAIN 975 18 907
5628 |320/08808 Stretch Belt 14 RIB 980 3966 18 3689
5629 |331/67330 POPPET VALVE SET 9261 18 8613
5630 |332/A2433 PISTON 28290 18 26310
5631 |332/G7618 RH MOUNT -rear road light 74 18 69
5632 |332/16262 TRACK NUT 178 18 166
5633 |332/L3137 ADAPTOR ELBOW 3/4 M-F 446 18 415
5634 |332/P1647 WA LOWER FRAME JS200 QUARRY 430961 18 400794
5635 |332/P5417 JOYSTICK 29853 18 27764
5636 |332/P8518 GROMMIET BLIND 9 DIA x 3 THK 12 18 12
5637 |332/P8739 RH GLASS JS200 2108 18 1961
5638 |332/Y0316 EXHAUST 1806 18 1680
5639 |332/Y0518 SUCTION STRAINER 1055 18 982
5640 |332/Y1078 HOSE PRESSURE 590 18 549
5641 |332/Y1331 AIR CYLINDER 5666 28 5270
5642 |332/Y1332 UNLOADER VALVE 2649 28 2464
5643 |332/Y1539 Self aligning bearing 8706 18 8097
5644 |332/Y3444 ALTERNATOR 9629 28 8955
5645 |332/Y3800 SEALING RING (FUEL FILTER) 19 18 18
5646 (332/Y3962 Screen sheet 1223 18 1138
5647 |332/Y4540 FRONT RIM (7.5X16)_SB 3555 18 3307
5648 |332/Y5592 SUCTION HOSE HYDRAULIC_SB 320 18 298
5649 |332/Y6245 DUAL CHECK VALVE 3192 18 2969
5650 |332/Y6571 Hexogon screw 32 18 30
5651 |332/Y7833 HOSE COVER 1536 18 1429
5652 |332/Y8564 SEAL KIT FOR RCX 41422 7976 18 7418
5653 |332/Y8990 RADIATOR 40027 18 37226
5654 |333/K5389 DOUBLE P/CLAMP DIA 40 RUBBER 292 18 272
5655 |333/L2290 Pivot Pin 832 18 774
5656 |333/L3699 PIPE CLAMP 201 18 187
5657 |333/L6669 PULLEY ACCESSORY DRIVE 586 18 545
5658 |333/P9343 END CAP PLATE 652 18 607
5659 |333/X4812 COMPRESSION SHIM 22 18 21
5660 |333/Y2679 PIN 79 18 74
5661 |333/Y3602 BUSH RUBBER 2352 18 2188
5662 |333/Y9523 Steel Disk 240 18 224
5663 (334/P8419 Dual circuit Brake valve 94806 18 88170
5664 |334/Y1135 TOP CORNER SEAL -L/H 46 18 43
5665 |334/Y5272 BATTERY DUST COVER 84 18 79




5666 [335/05616 WA TOWER EXCAVATOR CONTROL 1273 18 1184
5667 [335/A8091 Pin 1154 18 1074
5668 |335/A8092 Washer 641 18 597
5669 [335/B7569 HAMMER LINE FEED LOWER PIPE 10764 28 10011
5670 |335/C2897 Bimetal Bush 2535 18 2358
5671 |335/F2182 CONTROL PANEL 24V 50K POT 7881 28 7330
5672 (335/Y4528 BANCO AL RADIATOR 25809 18 24003
5673 (335/Y4578 HOSE-06 BSP HP 1910mm A 1012 18 942
5674 (335/Y7092 BATTERY CABLE (-VE) 1350 1806 18 1680
5675 [336/A8640 PIPE BUCKET CYL FEED #JS305 2192 28 2039
5676 |336/B1499 Wheel Bolt 1858 18 1728
5677 |336/B8180 GA DRUM VM116 NDD 787251 18 732144
5678 [336/C8058 WA RH door w/o weld stud 9661 18 8985
5679 |336/E7312 Trunnion S/A 9679 18 9002
5680 |40/301970 FOOT SWITCH 100 18 93
5681 |40/303120 HOSE 550 2670 18 2484
5682 (40/305278 NYLONE WASHER 5 18 5
5683 |4050/19018 Strap 185 18 173
5684 (550/41002 SPARE SEAL KIT(STEERING 1900 18 1767
5685 [550/41136 NYLOC NUT (BOOM CYL-JS70 18 18 17
5686 |550/41391 WIRING HARNESS 17942 18 16687
5687 |550/41426 GASKET 1591 18 1480
5688 [550/42051 CHECK VALVE 11304 18 10513
5689 |550/42480 STARTER 14283 28 13284
5690 [550/42593 SEALING CAP 18 28 17
5691 [550/42700B BUCKET BUSH KIT 4081 18 3796
5692 |627/10645 HOSE 11106 18 10329
5693 |629/00148 HOSE 2508 18 2333
5694 (629/01455 FLAP -14x25 1181 18 1099
5695 |6900/0562 STOPPER(TIM-106563) 88 18 82
5696 |696/01949 ADAPTOR ASSEMBLY 2174 28 2022
5697 |717/C5945 VOLT DROPPER 24V TO 12V 15A CASTVOLT DRO 16921 18 15737
5698 |7242/41330 Steering Wheel 1319 28 1227
5699 [808/00221 THRUST WASHER 768 18 715
5700 (811/90473 PIVOT PIN -59.91 x 247 3399 18 3162
5701 [816/90081 4 WAY ADAPTOR_SB 300 18 279
5702 |823/00251 WASHER 9 18 9
5703 |823/00322 M8 LARGE WASHER 69 18 65
5704 (823/00344 WASHER NYLON 5 18 5
5705 (823/10400 NORD-LOCK WASHER M16 330 18 307
5706 |826/00527 SCREW M4 X 12 mm Lg 58 18 54
5707 |826/00547 SCREW 36 18 34
5708 |826/00635 TENSION PIN 10 28 10
5709 [826/00711 FIXING RING 7 28 7
5710 |826/01112 PLOUGH BOLT 200 18 186
5711 |826/01521 TAP TITE SCREW M6*10 33 18 31
5712 |826/10689 RIVET-NUT M10 closed 286 18 266
5713 [826/11035 M6 CAGED NUT 25 18 24
5714 |828/00346 GROMMET-H/BRAKE 60 18 56
5715 [831/00115 LINER BUSH 720 18 670
5716 |904/20152 Seal shaft 11128 18 10350
5717 (910/50400 PARK BRAKE CABLE 873 18 812
5718 [JBJO066 FILTER HYD. 33774 18 31410
5719 |KHV0164 COLLAR-WA. BOOM JS200 Quarry 1394 18 1297
5720 [KLI0134 HOSE;HYD 4531 18 4214
5721 |KRV1127 PIN ATTACHMENT 8517 18 7921
5722 |KTJ0674 HOSE 1674 18 1557
5723 |KTJ1133 HOSE NYLON 1086 18 1010
5724 |02/630823 Washer seal 531 18 494
5725 [(123/00526 RESILIENT MOUNT 145 18 135
5726 |1316/3719Z BOLT 295 18 275
5727 |1420/0010Z WASHER M14 PLAIN 30 18 28
5728 |1606/0009 ADAPTOR 778 18 724




5729 |2206/6080 WORM DRIVE SPRING CLIP 60-80MM #4557X 177 18 165
5730 |229/00446 HOSE 1/4 (JS75) 1198 18 1115
5731 |25/221056 COIL 7930 18 7375
5732 |25/222498 A.R.V (3800 PSI) 17861 18 16611
5733 |25/625200 VALVE 3 SPOOL LOAD- 6in 1 222561 18 206982
5734 |25/974629 SPRING 217 18 202
5735 |2514/06120 T Adaptor (Plastic) 212 18 198
5736 |265/00172 BOOT-BRAKE PEDAL 648 18 603
5737 |2880/12211 Water Hose 102 18 95
5738 |30/600141 HOSE-RADIATOR TOP 188 18 175
5739 |30/925959 Filter 949 28 883
5740 |320/00894 CORE PLUG 40mm DIA 70 28 66
5741 |320/00896 CORE PLUG 16mm DIA 24 28 23
5742 |320/03300 BEARING MAIN UPPER U/S 0.50 136 18 127
5743 |320/A6517 INJECTOR 74kW TC GENSET 4155 28 3865
5744 |331/53416 SHOVEL LEVER 8Z_SB 496 18 462
5745 |332/L7357 ENGINE HARNESS 2804 18 2608
5746 |332/N1330 SPRINKLER PIPE WA 2454 18 2283
5747 |332/N1937 Bearing Cover #VMT25 8871 18 8251
5748 |332/P4259 Track Shoe 500 4531 18 4214
5749 |332/P4800 DOZER VALVE 16300 18 15159
5750 |332/P8840 OUTER FENDER RH 2900 18 2697
5751 |332/P9503 T Bolt Clamp 74 18 69
5752 |332/T2015 BEARING - 10 ID PLASTIC 53 18 50
5753 |332/X3513 BUSHING - 50x40x60L 1685 18 1568
5754 |332/Y2333 CLUTCH COVER ASSY 8664 28 8058
5755 |332/Y2907 HOSE 2910 18 2707
5756 (332/Y3494 Panel Harness 11155 18 10375
5757 |332/Y6613 Washer 44 18 41
5758 |332/Y7548L HANGER BRACKET HM380 for 3DX 54045 18 50262
5759 |332/Y7755 SEAL-SCRAPER 831 18 773
5760 |332/Y7837 SPRING WASHER 5 18 5
5761 |333/H0987 COIL SOLENOID DEUTSC 2331 18 2168
5762 |333/18473 EXHAUST CLAMP 1124 18 1046
5763 |333/L4753 WA ROC SIDE MTG BKT 768 18 715
5764 |333/L4950 REBOUND PAD 245 18 228
5765 |333/L8517 WA Vibratory shaft VMT330 1250 9242 18 8596
5766 |333/Y2892 PRESSURE CAP 201 18 187
5767 |333/Y5833 GASKET FOR GEAR BOX FRONT SIDE 101 18 94
5768 |333/Y7028 PRESSURE SWITCH 1432 18 1332
5769 |333/Y7531 FAN SPACER 780 18 726
5770 |334/F3999 BOOM HOSE ROLLER 827 18 770
5771 |334/Y1098 WA LOADER END PIPES 5057 18 4704
5772 |334/Y5151 SHOVEL STOP -24mm 522 18 486
5773 |334/Y5734 CLAMSHOVEL RAM 13834 18 12866
5774 |334/Y7337 LOADCELL 21786 18 20261
5775 |334/Y8619 A/C HOSE (COMP TO COND) 2754 18 2562
5776 |335/A6947 ROCK BREAKER CIRCUIT (2.4M ARM) JS205 188800 18 175584
5777 |335/A8135 Chassis W/H 13648 18 12693
5778 |335/A9004 HOSE 3921L- EVP. TO COMP 10493 18 9759
5779 |335/B0480 KEY 3X3X15 DIN6885 23 18 22
5780 |335/B9388 Srinkler pump 9681 28 9004
5781 |335/C4897 Hose-JS 205 495 18 461
5782 |335/C7922 THROTTLE CABLE 4319 18 4017
5783 |335/D5487 Pump 209061 18 194427
5784 |335/G8564 BRAKE CHARGE MANIFOLD Cl #430ZX 50776 18 47222
5785 |335/H0808 Counterbalance Valve 18989 18 17660
5786 |335/H3066 HF - Servo Actuation Solenoid Valve Body 6151 18 5721
5787 |335/Y0144 TRACK ROD LINK 2077 28 1932
5788 |335/Y4429 FAN SPACER 744 18 692
5789 |335/Y4535 HOSE -06 BSP HP 1025mm A 640 18 596
5790 |335/Y5305 RADIATOR ALU 2DXL 20240 18 18824
5791 (335/Y7087 Chassis Harness 7691 18 7153




5792 |336/A5361 SEALKIT 8456 18 7865
5793 |336/C0694 Drive lever Assly #VM116 24601 18 22879
5794 |336/C5686 WA SCRAPER SHELL KIT FRONT 18752 18 17440
5795 |336/C8059 WA LH FRONT DOOR#JS220 E&E 7335 18 6822
5796 |336/C8141 WA LH REAR DOOR#JS220 E&E 10138 18 9429
5797 |336/C8274 RH Door JS220 9769 18 9086
5798 |336/D1375 Precleaner Assly No JS205 4344 18 4040
5799 |336/D3339 WA TOOLBOX LID 6394 18 5947
5800 |336/D4058 STAR PLATE - VMT330 4534 18 4217
5801 |336/E2191 CHIESEL TOOL 10765 18 10012
5802 |336/F4168 HOSE 1/4" LP STEER LS 810 18 754
5803 |34AG/AA044 [HOSE 5/8 BSP HP 440A 696 18 648
5804 |40/301767 COLUM SWITCH 26169 18 24338
5805 |40/303357 WA SLEW LOCK PIN 563 18 524
5806 |400/N2846 500 Hrs Service Kit 7570 18 7041
5807 |400/N5240 Bolt Hex Head 42 18 40
5808 |4029/20003 Bearing GAC 80 T #VMT257 10348 18 9624
5809 |452/03100 PARKBRAKE CALIPER G. 3735 18 3474
5810 |459/M4857 SYNCRONISER DUAL CONE 27322 18 25410
5811 |477/00549 MTG BAR; M8 90 18 84
5812 |550/40682 KIT STICKER 3D 754 18 702
5813 |550/41332 PISTON RING 2810 18 2614
5814 |550/41405 OUTPUT FLANGE 32199 18 29946
5815 |550/41498 O-RING 127 18 119
5816 |550/42549 V BELT (XPA 1345) 388 18 361
5817 |550/42827 SNAP RING 101 18 94
5818 |629/02069 OIL TEMP.GGE.SMP200078 557 18 519
5819 |696/01426 BRAKE PIPE 430Z 326 28 304
5820 |696/01528 AIR DRYER 8.1 BAR 12643 28 11758
5821 |696/01566 HOSE E/G COOLER 1250 18 1163
5822 |701/72500 SWITCH PARK BRAKE 12V 1760 18 1637
5823 |701/80339 PARKBRAKE SWITCH 6771 18 6298
5824 |701/E8895 ACTUATOR stabiliser isol ETCHED 152 18 142
5825 |716/F2027 VACUUM SWITCH 54 Mbar Switch 1353 18 1259
5826 |813/50015 SEAL 1895 18 1763
5827 |816/17085 ADAPTOR 109 18 102
5828 |823/00476 TAB WASHER 124 18 116
5829 |826/10713 U BOLT (JS210) 135 18 126
5830 |826/11028 BOLT M20X130 (WITH PIN HOLE) 271 18 253
5831 |826/11225 PIN 456 18 425
5832 |828/10131 O RING 806 18 750
5833 |829/31270 BUSH 11.2X20X12.7 23 18 22
5834 |835/00074 NUT CAP 7 18 7
5835 |910/45400 ACC. CONTROL LEVER/CABLE 1764 18 1641
5836 |926/05301 WIND SCREEN RUBBER 983 18 915
5837 |983/00436 Seal 2601 18 2419
5838 [INA0229 SHAFT -IDLER 4982 18 4634
5839 [JNV1402 LINK ARM LH 5083 18 4728
5840 (KNJ1122 HOSE 1155 18 1075
5841 [KNV0490 PIN ATTACHMENT 5298 18 4928
5842 (KRA1228 HOSE 17214 18 16010
5843 |02/910257 MANIFOLD,FUEL 6597 28 6136
5844 |1019/2010 PIVOT PIN 592 18 551
5845 |123/00530 GROMMET 37 28 35
5846 |123/07469 HOSE CLAMP LOCK 62 18 58
5847 |128/17830 GA Switch Knob 507 18 472
5848 |128/B0413 TRIMMED ROOF - BLACK 3CXG 26553 18 24695
5849 |1316/3827Z HEX SCREW M20*170 138 18 129
5850 |1316/4028D BOLT M24 x 180 475 18 442
5851 |1391/3723 CAP SCREW 16 X 130 164 18 153
5852 |215/11374 GA BOOM LONG REACH 758000 18 704940
5853 |229/00750 PRESSURE HOSE 5881 18 5470
5854 |229/01108 LARGE WASHER 694 18 646




5855 |229/01222 HARNESS,FACIAJX210 1525 18 1419
5856 |265/02148 hose assy 1831 18 1703
5857 |32/925602 FILTER RETURN 1JIS PORTE 28878 18 26857
5858 |32/925868 FUELFILTER/SEDIMENTER 6965 18 6478
5859 |320/07828 SEAL ROCKER COVER-672 2757 18 2565
5860 |320/A4684 30 Fan IPU -6 CYL.IPU 6476 28 6023
5861 |331/61629 Steering Wheel Assy 1178 28 1096
5862 |331/67264 plug 512 18 477
5863 |331/68016 REAR WORK LIGHT BRACKET 101 18 94
5864 |332/A2286 SIDE HOSE COVER 3249 18 3022
5865 |332/A2466 BU RING 41 18 39
5866 |332/G4520 JCB DECAL ARTWORK (92086)#JS370 810 18 754
5867 |332/G8385 GAITER PARKBRAKE 688 18 640
5868 |332/J7705 SHIM OD140 1D102 1.2THK #JS305 67 18 63
5869 |332/L0259 RUBBER MOUNT P-665 C 872 18 811
5870 |332/N1226 DRIVE CABLE 1750 2504 18 2329
5871 |332/P8414 O Ring 20X25 20PR Tubeless tyre 1068 18 994
5872 |332/S0559 WIPER ARM 770 #5.5T 9998 18 9299
5873 |332/X6283 PIVOT PIN Q-H RHS- 40 DIAx138 553 18 515
5874 |332/Y1077 HOSE PRESSURE 873 18 812
5875 |332/Y2828 THUMB SCREW 43 18 40
5876 |332/Y2906 HOSE 2505 18 2330
5877 |332/Y3018 SOCKET BOLT 138 18 129
5878 |332/Y7035 Spare Seal Kit 10992 18 10223
5879 (332/Y7815 Bracket Outer -HM380 35452 18 32971
5880 |332/Y8068 HOSE STEERING CYLINDER_SB 1025 18 954
5881 |332/Y9388 T-BOLT CLAMP 83-90 99 18 93
5882 |333/J5928 Test point 1109 18 1032
5883 |333/Y2796 STUD 138 18 129
5884 |333/Y3108 Piston Rod S/A 7151 18 6651
5885 |333/Y3681 SCREW,HEX FLANGE HEAD CAP 676 18 629
5886 |333/Y4250 BOOM SEAL KIT 491 18 457
5887 |333/Y4254 Crowd Seal Kit 491 18 457
5888 |333/Y5493 STEEL BALL 5/16 9 18 9
5889 |333/Y5829 GASKET (GEAR BOX REAR SIDE) 46 18 43
5890 |333/Y5995 Seal-Scraper 627 18 584
5891 |333/Y6752 LUG-NUT M6 17 28 16
5892 |333/Y6839 Spacer Mounting 67 18 63
5893 |333/Y8135 Hose 6 BHP Hp 430 mm 518 18 482
5894 |333/Y8483 LONG BLOCK, 180 HP AMW BS-IIl 359106 28 333969
5895 |333/Y9761 WA PIN - CHASSIS FRONT 1009 18 939
5896 (334/L9775 Fuel Level sensor 4327ZX 3651 18 3396
5897 |334/19794 WA FAN BOX 432 9367 18 8712
5898 |334/P5539 HOSE TANK TO SEDIMENTAR 868 18 808
5899 |334/P8798 WIPER ARM 2669 18 2483
5900 |334/U5432 REALY 70A/24V RESISTOR # 455ZX 603 18 561
5901 |334/Y0970 GA LH DOOR-TINTED GLASS 16406 18 15258
5902 |334/Y1424 BUSH RETAINER 599 18 558
5903 |334/Y8891 PIVOT PIN WA 2076 18 1931
5904 |334/Y9582 REAR VIEW MIRROR RH 563 18 524
5905 |335/05297 STABILISER LEVER LH 254 18 237
5906 |335/B5056 2SN12DKOLB45 B45DKOL15B90 1105MM 1289 18 1199
5907 |335/B6601 HOSE -12 BSP EHP 530mm A 2076 18 1931
5908 |335/B7431 T-ADP M24X1.5M - M24X1.5 F 395 18 368
5909 |335/C1090 ROUND BUSH 11606 18 10794
5910 |335/C7298 HOSE HYBRID -return P458 1662 18 1546
5911 |335/C8504 O-ring 200 18 186
5912 |335/D1609 GA - 460MM BUCKET 24365 18 22660
5913 |335/D7606 AUXILIARY RELAY 768 18 715
5914 |335/D8470 LH JOYSTICK (TRAVEL) 53384 18 49648
5915 |335/E8720 SPROCKET #JS305 41849 18 38920
5916 |335/F2578 O Ring 18.72 x 2.62 29 18 27
5917 |335/F3456 HOSE -6 BSP HP 1600mm B 850 18 791




5918 |335/G2022 ACTUATOR SWING LOCK ETCHED 131 18 122
5919 |335/G7713 AUXILIARY COMBI VALVE (170 bar) 2961 18 2754
5920 |335/H0531 Seal Kit 9351 18 8697
5921 |335/Y0025 HOSE-06 BSP HP 1400mm A 780 18 726
5922 |335/Y0876 BATTERY CABLE (+VE) 2518 18 2342
5923 |335/Y1172 GA UNLOADING RAKE 131063 18 121889
5924 |335/Y1494 SPACER BUSH 99 18 93
5925 |335/Y5177 eco -XCELLENCE DECAL 140 18 131
5926 |335/Y7275 SUCTION STRAINER 405 18 377
5927 |336/C5668 220 LC XTRA ARM DECAL #JS220 E&E 1008 18 938
5928 |336/C7283 SCAVENGE HOSE #VM116 1547 18 1439
5929 |336/C8813 Sprinkler kit includes 25 gallon tank 129580 18 120510
5930 (336/C8819 Gutter brush kit Wire brush 127692 18 118754
5931 |336/D7940 Hose 3/8 BSP HP 1710mm 1357 18 1263
5932 |336/E0150 Kit Seal 5864 18 5454
5933 |336/E6672 Ripper tooth-6T 35890 18 33378
5934 |336/E7139 RBC INSTALLATION KIT HM 390 152528 18 141852
5935 [336/F4094 Drain Valve assembly / WIF sensor 440 28 410
5936 |35/410200 STEER VALVE 57308 18 53297
5937 |40/300922 ADAPTOR HARNESS 590 18 549
5938 |40/301761 R/H LATCH BOOM LOCK 396 18 369
5939 |40/302436 CONTROL ROD 60 18 56
5940 |40/302713 HOSE 2712 18 2523
5941 |40/303461 WA SHOVEL LINK -SHORT ARM-yellow 2869 18 2669
5942 |400/D2973 Water Pump 18971 28 17644
5943 |550/30390 SEAL KIT-CROWD RAM 5798 18 5393
5944 |550/40981 BUSH(STEERING CYL) 873 18 812
5945 |550/41330 O - RING 112 18 105
5946 |550/42146 FILTER KIT IVB (PH.II) 3747 18 3485
5947 |550/42786 TRACK SPACER 266 18 248
5948 |550/43173 SEAL KIT ROTARY COUPLING JS75 7532 18 7005
5949 |550/43332 SPRING WASHER 11 18 11
5950 |56GG/AA108 [HOSE -16 SAE IHP 1060mmA 4251 18 3954
5951 |627/10060 HOSE 949 18 883
5952 |627/10379 HOSE 2742 18 2551
5953 |653/40113 PIPE -ROD SIDE 760 18 707
5954 |696/00958 STEER VALVE. 70020 18 65119
5955 |696/01470 TEMP.SWITCH 4302 263 18 245
5956 |696/01538 BB15SIS HARNESS 6517 18 6061
5957 |701/58822 SWITCH ACTUATOR 4WD 109 18 102
5958 |701/58823 COVER HSC SWITCH 204 18 190
5959 |701/58843 DECAL joystick switch 80 18 75
5960 |701/58933 ROCKER SWITCH HORN ACTUATOR #VMT157 90 18 84
5961 |701/60032 PANEL SWITCH 24V #)S205 2927 18 2723
5962 |716/05300 24v HAZARD REL # 5.5T 2579 18 2399
5963 |716/30111 SENSOR TEMPERATURE 1465 18 1363
5964 |717/20137 COIL 12V 3222 18 2997
5965 |720/10038 BULB 101 18 94
5966 |7222/53323 BRACKT 109 18 102
5967 |7262/28134 SCRAPER 4834 18 4496
5968 |808/00229 BUSH 1409 18 1311
5969 |811/90297 PIVOT PIN 50x363 1646 18 1531
5970 |811/90483 PIVOT PIN 500 18 465
5971 |813/M2979 GASKET - VALVE BLO 673 18 626
5972 |819/00099 SPACER 25 18 24
5973 |823/00175 WASHER 1220 18 1135
5974 |823/10331 TAB WASHER 37 18 35
5975 |826/01570 THUMB SCREW M5 8 18 8
5976 |829/31077 SPACER LAYSHAFT 344 18 320
5977 |831/00117 BEARING 247 18 230
5978 |903/04617 ORING 472 18 439
5979 |907/10000 BEARING 1367 18 1272
5980 |907/11900 TAPER ROLLER B 5915 18 5501




5981 |KNJ1697 HOSE 997 18 928
5982 (KRV1667 HOSE 4878 18 4537
5983 |LBQ0302 O RING 80 18 75
5984 |02/634063 Gasket oil sump 4262 18 3964
5985 |02/800226 FILTER-MAIN 2182 18 2030
5986 |04/500304 SET PIN 18 18 17
5987 |123/04753 STEER COLUMN GAITER 572 18 532
5988 |125/07700 WA WINDOW -R/H(alt 125/07500) 3514 18 3269
5989 |128/F6299 GA DOOR -LH 18102 18 16835
5990 |128/F6305 GA SIDE WINDOW-RH 7929 18 7374
5991 |1305/3230Z BOLT 37 18 35
5992 |1315/9511Z BOLT M18 x 45 GRADE 8.8 134 18 125
5993 |1316/0303Z SET SCREW M8 x 16 Ig 7 18 7
5994 |1316/0510D SCREW 120 18 112
5995 |1316/0512Z BOLT M12 X 50 25 18 24
5996 |1318/3512Z BOLT M12 x 50 -NYLON 25 18 24
5997 |1371/0703D NUT M20 LOCK G12 767 18 714
5998 |1391/3305 SCREW 17 18 16
5999 |141/00259 CLAMP PISTON_SB 624 18 581
6000 |1430/1303 SELF TAPPING SCREW 7 18 7
6001 |1620/2053 ADAPTORsub(1620/0004) 81 18 76
6002 |20/951862 O-RING GASKET 82.22X2.62 PK 2-152 337 18 314
6003 |2201/0004 CLIP WORMDRIVE 13/23mm 80 18 75
6004 (2201/0019 Worm drive clip@190x210MM 337 18 314
6005 |2203/0094 CIRCLIP 238 18 222
6006 |229/01124 GUARD,FAN 1858 18 1728
6007 |2304/00215 Retaining Ring DIN472-215X5 2836 18 2638
6008 |234/06502 SPACER 23 18 22
6009 |25/222347 BU RING 266 18 248
6010 [25/222356 bolt socket-head 201 18 187
6011 |320/06623 FUEL INJECTOR CR 23979 28 22301
6012 |320/09216 Kit-top gasket NA 8017 18 7456
6013 |331/30894 READER PLATE 306 18 285
6014 |331/68877 MOUNT exhaust 804 18 748
6015 |332/A2434 CYLINDER BUSH 6119 18 5691
6016 |332/A2438 VALVE SET 18529 18 17232
6017 |332/C3291 SPACER - WEAR PAD 362 18 337
6018 |332/K9736 HOSE;RADIATOR TOP 1333 18 1240
6019 |332/L3271 W/H INSTRUMENT PANEL 14672 18 13645
6020 |332/L7398 HOSE CAC INLET 8590 18 7989
6021 |332/L7895 HOSE FILTER TO ENGINE 1453 18 1352
6022 |332/19936 LATCH RH 1884 18 1753
6023 |332/N0582 FUEL LINE COMPLETE 1062 18 988
6024 |332/P0579 Precleaner Assembly 5194 18 4831
6025 |332/P1342 ENGINE HARNESS 2721 18 2531
6026 |332/P4099 THROTTLE CABLE 6002 18 5582
6027 |332/P4715 HOSE 984 18 916
6028 |332/P8099 STRIKER DOOR LATCH 143 28 133
6029 |332/Y0605 BUSH MAIN FRAME 6433 18 5983
6030 [332/Y0688 Hose Front Brake Line 577 18 537
6031 |332/Y1338 DRAIN VALVE 232 28 216
6032 |332/Y2693 GA STEER MOUNT 61 18 57
6033 |332/Y2905 HOSE 2963 18 2756
6034 |332/Y3294 GASKETTHM HOUSING COVER 102 18 95
6035 |332/Y5366 Tube, Fuel Supply (E) 98 18 92
6036 |332/Y8210 ROLL DRAWING FOAM STRIP L/H 255 18 238
6037 |332/Y8680 DECAL DIPPER 4DX 289 18 269
6038 (332/Y9860 Thrust washer 461 18 429
6039 |333/J1227 SUPPORT BRACKET 312 18 291
6040 (333/J2590 3/8UNC CAPSCREWX3/4. 41 18 39
6041 |333/K8558 60 BAR PRESSURE TRANSDUCER#JS220 4741 18 4410
6042 |333/L1758 ACTUATOR CUSHION BLACK ETCHED 135 18 126
6043 |333/L2365 HOSE -TANK TO WATER SEPARATOR 957 18 891




6044 |333/L8022 WA Pivot pin 5717 18 5317
6045 |333/P5303 STEER RAM PIVOT PIN 1579 18 1469
6046 |333/P5638 GA CYLINDER MECHANISM 6321 18 5879
6047 |333/P8908 HOSE 3/4 ST-45 DEG 1550 MM LONG 4397 18 4090
6048 |333/P9579 TANK EXPANSION 8662 18 8056
6049 |333/T2184 LEFT HAND JOYSTICK 34033 18 31651
6050 |333/Y2106 MC KIT MAJOR 4230 28 3934
6051 |333/Y4251 Stab Seal Kit 460 18 428
6052 |333/Y5015 COMPRESSION PLATE 73 18 68
6053 |333/Y9495 Sticket Kit New 3DX 1607 18 1495
6054 |334/12788 Clamp 79 18 74
6055 |334/L7497 WORM DRIVE CLIP 72 18 67
6056 |334/Y4485 Rubber packing 47 18 44
6057 |334/Y5527 AC HOSE 2463 18 2291
6058 |334/Y8159 Wiper Blabe 358 18 333
6059 |335/A4709 RH WINDOW 4327ZX 7333 18 6820
6060 |335/A8474 Kit UJ 2116 18 1968
6061 (335/B0473 WASHER 11,4x16,3x1,5 USIT 97 18 91
6062 |335/C3894 shaft 7000 18 6510
6063 |335/G6595 Tube Assy LE Dump SP 2355 18 2191
6064 |335/G7706 2nd SECTION 14645 18 13620
6065 |335/G8269 COMPLETE SEAL KIT 3295 18 3065
6066 [335/H0519 Counter Balance Valve 8520 18 7924
6067 |335/H9683 HOSE 3/4 BSP ST - ST 385LG 1832 18 1704
6068 |335/Y1490 WHEEL & TYRE LH - 30X10-20 SOLID 43756 28 40694
6069 |335/Y1491 SOLIDTYRE 30X10-20 LH SOLIDEAL 21645 28 20130
6070 |335/Y1975 FLAPPER 8.25 X 16 306 18 285
6071 |336/A0530 Operator Presence Switch 976 18 908
6072 |336/A7705 Scavenging hose #VM115T3 1213 18 1129
6073 |336/B1345 U-Ring 2662 18 2476
6074 |336/B6448 SPH. ROLLER BRG 22320 EJA/VA405#VM116 39683 18 36906
6075 |336/C8811 Sweeper collector -SB Hopper 5 ft Hyd dr 416954 18 387768
6076 |336/D5313 LOCKING PLATE 61 18 57
6077 |336/E0170 Kit Seal 6615 18 6152
6078 |336/F4669 HOSE - PRIORITY VALVE TO MANIFOLD P3 3417 18 3178
6079 |336/Y1743 WA MTG BRACKET 680 18 633
6080 |40/301615 BOOM LOCK WA 1236 18 1150
6081 |40/302450 P92 STEERING RAM -2WD 30759 18 28606
6082 |400/D2342 COOLANT HOSE TOP SIDE 1243 18 1156
6083 |400/E7380 GA RAM Shovel Reset 70x40 18738 18 17427
6084 |45/920050 QRC 10 MALE - 8 SAE 1319 18 1227
6085 |45/920090 Seal O Ring 232 18 216
6086 |550/40098 RETAINING RING 266 18 248
6087 |550/41269 PIN 756 18 704
6088 |550/41936 PISTON ROD NUT 2929 18 2724
6089 |550/42047 SET SCREW 69 18 65
6090 |550/42116B H.E.COVER WITH BUSH (P-12) 3017 18 2806
6091 [550/42903 H.E.COVER stablizer ram 4DX 3630 18 3376
6092 |550/43005 BREATHER # 4327X AXLE - GRAZIANO CHILD P 447 18 416
6093 |550/43091 SPRING 14671 18 13645
6094 |550/43669 FRICTION PLATE 1062 18 988
6095 |6009/3825Z BOLT 792 18 737
6096 |612/01200 HOSE 904 18 841
6097 |613/05900 HOSE 1286 18 1196
6098 |629/01464 DIVIDED WHEEL RIM 14X25- 23433 18 21793
6099 |629/20800 HOSE 1253 18 1166
6100 |649/51936 GREASE HOSE 1107 18 1030
6101 |696/00536 REPAIR KIT 1854 28 1725
6102 |696/01497 CAB ROOF 5471 18 5089
6103 |696/01878 SPEEDO METER 3980 18 3702
6104 |696/01891 HOSE,BOTTOM PLATE TO PUMP 971 18 904
6105 |696/01977 HOSE, TEST POINT 628 18 585
6106 |700/50063 Light Working 24V 3906 18 3633




6107 |701/58832 HAMMER SWITCH 204 18 190
6108 |7232/30106 |O RING 1275 18 1186
6109 |811/70080 PIVOT PIN 641 18 597
6110 |811/90485 PIVOT PIN 558 18 519
6111 |814/00345 SPRING 337 18 314
6112 |816/10034 ADAPTOR 327 18 305
6113 |816/20062 ADAPTOR HM210 4682 18 4355
6114 |816/80030 PLUG-DETENT 135 18 126
6115 |819/00113 SHIM 456 1345 18 1251
6116 |828/00261 BONNET STOP-REAR 14 18 14
6117 |904/06500 OIL SEAL 157 18 147
6118 |980/A6562 KIT -JS205 3.0 ARMLINE HAMMER 63435 28 58995
6119 |998/11400 Kit seals 26986 18 25097
6120 [JHH0029 TUBE;VINYL 1873 18 1742
6121 |JRJ0123 HOSE 1980 18 1842
6122 [JRV0278 CLAMP;PIPE#)S370 1935 18 1800
6123 |JRV0332 HOSE 22624 18 21041
6124 (KNJO604 ADAPTER#JS370 164 18 153
6125 |LBQ0212 O-RING 108 18 101
6126 |LTMO0130 BEARING 8953 18 8327
6127 |02/634034 Rod push 721 28 671
6128 |02/634769 Gasket Timing Case 547 18 509
6129 (02/911333 Bolt con-rod 41 18 39
6130 |120/68101 GEAR LEVER RUBBER BOOT 406 18 378
6131 |123/00529 GROMMET 36 28 34
6132 |125/07600 WA WINDOW -L/H 3514 18 3269
6133 |1315/3307Z M8 X 25 HT HEX BOLT 11 18 11
6134 |1315/3318Z BOLT 14 18 14
6135 |1315/3714Z BOLT M16 x 60 G8.8 42 18 40
6136 |1315/3719Z SET SCREW M16 x 2 x 90mm 85 18 80
6137 |1316/0310Z SET SCREW M8 x 1.25 x 40mm 16 18 15
6138 |1317/3407Z M10 X1.50 X 25 ISO 4162 HEX 12 18 12
6139 |1370/0609D FLANGE LOCK NUT M16 130 18 121
6140 |1620/2067 ADAPTOR 125 18 117
6141 |20/950728 SEAL (JS75) 496 18 462
6142 |2027/08020 Socket Head Cap Screw DN912-M 8X20 -12.9 15 18 14
6143 |229/00430 HOSE 3/4 (1S75) 1189 18 1106
6144 |229/01353 Disk Spring Washer 162 18 151
6145 |2314/06025 Parallel Key A 6X6X25 129 18 120
6146 |2401/0006 O RING 11 18 11
6147 |2403/0432 MASTER - O RING 70IRHD 1431 18 1331
6148 |25/222349 oring 184 18 172
6149 |25/606101A  |BOLT 67 18 63
6150 |259/01307 SHIELD 251 18 234
6151 |2766/01215 SEAL RING 90 18 84
6152 |2772/10520 O RING 480 18 447
6153 |320/02709 CYLINDER HEAD GASKET 444 IMPORT 6080 18 5655
6154 |320/03312 BEARING-BIG-END-MAS200 U/S 0.50 232 18 216
6155 |320/03411 Top Ring (103.5 mm) 557 28 519
6156 |320/03412 Second Ring (103.5 mm) 255 28 238
6157 |320/03413 Ring oil control (103.5 mm) 333 28 310
6158 |320/04389 PIPE TURBO OIL DRAIN CR 666 18 620
6159 |320/05924 O-RING 82X2.5 288 18 268
6160 |320/06679 PE FUEL INJECTOR NO.4 1706 28 1587
6161 |320/07779 Injector Seal-T4 206 18 192
6162 |320/45025SB |Short Block 448 90546 18 84208
6163 |331/52903 SHIM-2 MM 112 18 105
6164 |331/62521 HINGE BLOCK ASSEMBLY ABI 2404 18 2236
6165 |331/67361 HOSE COVER 2689 18 2501
6166 |332/A0108 TOOL MOIL 11827 18 11000
6167 |332/D7554 Switch Compression high frequency 62 18 58
6168 |332/E4218 VALVE SET 27879 18 25928
6169 |332/G3458 JCB DECAL ARTWORK (740 x 230) 713 18 664




6170 |332/H2466 SWITCH VIBRATION 9914 18 9221
6171 |332/16263 SEAL 613 18 571
6172 |332/17749 ASHTREE MIRROR#JS370 9987 18 9288
6173 |332/K0390 ENGINE MOUNT RUBBER. 6894 18 6412
6174 |332/K0952 Engine Mount 9147 18 8507
6175 |332/L2359 3/4BSP ST-ST HOSE 1130mm 3367 18 3132
6176 |332/L3279 W/H 2 WAY GEAR CONTROL 6780 18 6306
6177 |332/L5863 WA STAR PLATE 41295 18 38405
6178 |332/N0915 HYDROLAGER V1500 S 9257 18 8610
6179 |332/N2143 BUFFER ADAPTER 289 18 269
6180 |332/P2504 TEMP GAUGE 633 18 589
6181 |332/58033 BREEZE CONSTANT-TORQUE CLIP 1148 18 1068
6182 |332/Y1609 FUSE BOX ASSY. 365 18 340
6183 |332/Y2001 ROD ROPE GUIDE 113 18 106
6184 |332/Y2186 RAM-LDR-LFT 44748 18 41616
6185 |332/Y3520 Seal Kit 5171 18 4810
6186 |332/Y4829 LAYSHAFT -2WD Layshaft 5244 18 4877
6187 |332/Y5355 SCREW, BANJO CONNECTOR (E) 36 18 34
6188 |332/Y5501 INSTRUMENT CLUSTER_SB 5267 18 4899
6189 |332/Y7744 SEAL-PISTON 1158 18 1077
6190 |332/Y7906 ADJUSTER M8 724 18 674
6191 |332/Y7924 Seal kit Dozzer pump 518 18 482
6192 |332/Y9703 HEXAGON NUT 86 18 80
6193 |333/F0968 Filter fuel assy 1593 18 1482
6194 [333/H8368 Metal Face Seal 41951 18 39015
6195 |333/J3270 RH DOOR DECAL 358 18 333
6196 |333/L2514 Lexan Top screen 6617 18 6154
6197 |333/L3008 WA Holder Link external right 714 18 665
6198 |333/P2906 SIDE WINDSCREEN-RIGHT 2741 18 2550
6199 |333/P3021 WASHER 45X11X5 21 18 20
6200 |333/P6342 CAB HARNESS 12986 18 12077
6201 |333/Y0008 LONG BLOCK 4 BT INDUSTRIAL STAGE 2 229622 28 213549
6202 |333/Y2648 SPRING COMMPRESSION 95 18 89
6203 |333/Y3055 HOSE BEND 857 18 798
6204 |333/Y3770 RING,COMPRESSION PISTON 76 18 71
6205 |333/Y4253 Dipper Seal Kit 491 18 457
6206 |333/Y6571 WA Main pivot Bolt 3319 18 3087
6207 |333/Y7562 RUBBER PAD 30x20x12 20 18 19
6208 |334/)4493 HOSE KIT #)5S220 E&E 30103 18 27996
6209 |334/L6745 45 Elbow G3/4-G3/4 748 18 696
6210 |334/L7501 WORM CLIP DRIVE 40-60 79 18 74
6211 |334/P2107 WA HSE FRM LH FRT LEG#JS220 1669 18 1553
6212 |334/Y4154 DUMP SWITCH 280 18 261
6213 |335/A4575 ABI-AIR FILTER 4391 18 4084
6214 |335/A6153 CAB W/H 23872 18 22201
6215 |335/A7580 Panel W/H 4040 18 3758
6216 [(335/B1199 Indicator LED Blue 110-240V 213 18 199
6217 |335/B1818 DOOR ASSY LH BEHIND CAB #JS145 10737 18 9986
6218 |335/B3074 JS145 Track Chain 44 x 500 #)S145 240638 18 223794
6219 |335/B6760 HOSE-10 BSP HP 840mm 1106 18 1029
6220 |335/B6883 Port, Ref. SK0930 687 18 639
6221 |335/B6912 Pipe S/A 2988 18 2779
6222 |335/C2576 Idealer assy 88531 18 82334
6223 |335/C2913 Pipe Left Side 2346 18 2182
6224 |335/C3896 PIN 164 18 153
6225 |335/C6973 FUSE LINK 121 18 113
6226 |335/C7150 FOAM JCB DOOR UPPER HALF 1435 18 1335
6227 |335/D2114 CHASSIS HARNESS JS205 DOM NON AC#JS205 18333 18 17050
6228 |335/G6590 Tube Assy LE Crowd SP 2702 18 2513
6229 |335/H0802 Makeup Valve 3020 18 2809
6230 |335/H1063 12V FM RADIO #P577&P576 8004 18 7444
6231 |335/H7502 O Ring 35 18 33
6232 |335/Y2706 GA REAR AXLE -40kph 10 BOLTS 219002 18 203672




6233 |335/Y5242 AC HOSE (COND TO RD) 2529 18 2352
6234 |335/Y7302 Pusher Fan Optional 5654 28 5259
6235 |335/Y9359 Harness RCP 2DXL 2052 18 1909
6236 |336/A4744 ARM FEED PIPE RS #JS305 22058 28 20514
6237 |336/A4755 BUCKET FEED PIPE#JS305 19445 28 18084
6238 |336/A9060 DRIVER KEY#455ZX 804 18 748
6239 |336/B1498 Screw Plug 733 18 682
6240 |336/B7499 ABI HOSE 3/4 BSP 2400MM 4501 18 4186
6241 |336/C8787 Seal Kit 5233 18 4867
6242 |336/D6308 GA TRACK CHAIN/SHOE - 600 49 HD#JS220U 390432 18 363102
6243 |336/E0163 Kit Seal 5379 18 5003
6244 (336/E6847 Bolt, 40mm 190 18 177
6245 |336/Y0200 Assembly Shift Unit AMT 51570 18 47961
6246 |356/00002A  |GA CAB DOOR - LHS(W/O GAS STURT) 60419 18 56190
6247 (380A0400Z RING:SNAP 19 18 18
6248 |140/301163 GA LINKAGE ASSY 2608 18 2426
6249 |40/301811 TOE PLATE 5910 18 5497
6250 |40/302471 OIL COOLER TRANSMISSION P92 43991 18 40912
6251 |40/303401 DETENT PLUG 49 18 46
6252 |40/303928 SELACTOR FORK 3RD & 4TH 1410 18 1312
6253 |400/A6993 POP-Rivet - 3.2 mm X 20mm 12 18 12
6254 |400/E6539 3-WAY FUEL VALVE 10829 18 10071
6255 |400/H0390 HYD LEVEL INDICATOR 950 18 884
6256 |400/N9458 OUTPUT SHAFT 288161 18 267990
6257 |4003/1619 GREASE SLEW 300G 4607 18 4285
6258 |4033/11222 Bearing Flange housing Finished#VM115D 24653 18 22928
6259 |4033/11292 Coupling 2966 18 2759
6260 |445/12304 SPRING RETAINER 26 18 25
6261 |459/30297 SELECTOR FORK -1st & 1785 18 1661
6262 |550/41643 REPAIR KIT(PROTECTION VA 729 28 678
6263 |550/42134 CONTOL UNIT-B 191927 18 178493
6264 |550/42500 LEAK OFF PIPE 683 28 636
6265 |550/42976 PISTON 5106 18 4749
6266 |550/43008 SCREW 153 18 143
6267 |550/43148 SEAL KIT VALVE BLOCK 19271 18 17923
6268 |550/43243 TRACK BUSHING MASTER-JS140 867 18 807
6269 |614/43000 HOSE 1337 18 1244
6270 |627/10071 HOSE ASSY 1545 18 1437
6271 |629/00144 HOSE 1075 18 1000
6272 |646/05078 WA CLAMSHOVEL JAW 83327 18 77495
6273 |649/51209 HOSE 4C7S 1.65M1/4SB(JS7 1075 18 1000
6274 |696/01428 BRAKE PIPE 4302 182 18 170
6275 |696/01458 CAB HARNESS 4302 1085 18 1010
6276 |696/01893 HOSE,BOTTOM PLATE TO SUPPLY UNIT 557 18 519
6277 |696/02099 FLAP; 17.5X25 2006 18 1866
6278 |721/G5623 HARNESS CAB ROOF 4119 18 3831
6279 |7232/50410 Engine base rear 1295 18 1205
6280 |808/00278 BUSH 562 18 523
6281 |811/90143 PIVOT PIN 3730 18 3469
6282 |813/00448 V SEAL 456 4842 18 4504
6283 |814/00233 SPRING 101 18 94
6284 |814/10170 SPRING COMPRESSION 11 18 11
6285 |816/17071 M/M ADAPTOR SAE/BSP 147 18 137
6286 |816/50018 ADAPTOR TEE;3/8M/F-1/4 1066 18 992
6287 |816/90728 BULKHEAD ADAPTOR G3/8 MALE G3/8 MALE 152 18 142
6288 |823/00377 PLAIN WASHER 21 18 20
6289 |826/00688 COUNTER SUNK SCREW M6*25 5 18 5
6290 |826/01453 CABLE TIE 210mm x 3 11 18 11
6291 |826/01546 COUNTERSUNK SCREW M6X30LG 19 18 18
6292 |826/10837 HOULDER SCREW 114 18 107
6293 |828/00400 GROMMET 31 18 29
6294 |828/00417 O RING 1434 18 1334
6295 |835/10130 BUFFER M8 X 80 143 18 133




6296 |8412/05400 Fuse 40 A 87 18 81
6297 (892/01154L Tool FIP Cover Removal 5216 18 4851
6298 |914/88200 PROPALER SHAFT 58866 18 54746
6299 |983/10317 TOOL RETAINING PIN 10988 18 10219
6300 [JNV1403 LINK ARM RH 6657 18 6192
6301 (KAV1285 PIN ATT.(JS700 1524 18 1418
6302 [KNJO606 ADAPTER 1 MALE - 1 MALE#JS370 257 18 240
6303 |KRA0999 RETAINER SEAT #229/01728 3407 18 3169
6304 (KRV1680 PIN ATT 65MM DIA 2391 18 2224
6305 [LAMOO055 SEAL OIL (JS75) 15472 18 14389
6306 |LBQO953 O RING 566 18 527
6307 |07240/70012 |Orbitrol OSPC 315 ON DA-0150-3075.00(S 20545 18 19107
6308 |1315/0108Z SET SCREW M5 x 30 G8.8 10 18 10
6309 |1315/0507D SET SCREW M12 x 25 G8.8 49 18 46
6310 |1316/0203D SCREW 187 18 174
6311 |1316/3513D HEX HD BOLT M12 X 55 132 18 123
6312 |1316/3819 M20%*90 BOLT FOR SLAVE USE 112 18 105
6313 |1391/3425D CAP SCREW -M10 x 150mm 72 18 67
6314 |1406/0006 SEAL 56 18 53
6315 |1425/0009D M12 SPRING WAS 11 18 11
6316 |162/01059 SPACER 4801 18 4465
6317 |17/922441 O Ring 275 18 256
6318 |2103/0703 CLIP 6 18 6
6319 |2103/1317 SPLIT PIN 19 18 18
6320 |2105/1405 DOWEL DIA 8 x 20 LONG 2056 18 1913
6321 |215/11554 G.A. ARM 6.4m 723074 18 672459
6322 |2242/23560 PLAIN BEARING( MAINTENANACE FREE) 9527 18 8861
6323 |229/01223 HARNESS MAIN 5604 18 5212
6324 |229/01349 Mounting Plate-WA 501 18 466
6325 |229/02336 MAKE UP LINE TUBE 599 28 558
6326 |229/02697 FACIA PANEL HARNESS 4663 18 4337
6327 |2400/0209 O-RING. 11 18 11
6328 |2410/1106 GROMMIET BLIND 15.9 DIA x 3.5 THK 58 18 54
6329 |25/221746 KIT SEAL (56477-1) 875 18 814
6330 |25/974608 HOUSING SEAL 673 18 626
6331 |2748/00014 RIEGELVERSCHLUSS E3-16-25 1679 18 1562
6332 |320/03303 BEARING LOWER MAIN U/S 0.50 201 18 187
6333 |320/04388 PIPE - T/CHARGER OIL FEED HTT 562 18 523
6334 |320/04551 WASHER BONDED 67 18 63
6335 |320/06892 INJECTOR 56KW BS IIl NIL RISK 2408 28 2240
6336 |320/07740 ROCKER COVER ASSY BSlII 10101 28 9394
6337 |320/09049 ENGINE LIFTING BRACKET 202 18 188
6338 |320/09650 CRANK SENSOR 5496 18 5112
6339 |320/A6012 Turbo 129kW Down 135124 18 125666
6340 |320/A8513 ALTERNATOR AAN 28V 100A 50758 28 47205
6341 |331/42641 SPROCKET 22450 18 20879
6342 |331/51330 GAS STRUT BRKT 304 18 283
6343 |331/67257 Dust Seal 2066 18 1922
6344 |331/68890 MOUNT EXHAUST 770 18 717
6345 |332/A2185 GAS HOSE 2797 18 2602
6346 |332/D7555 Switch Compression low frequency 62 18 58
6347 |332/G3920 COVER -LH inner fender 665 18 619
6348 (332/N2021 Actuator Switch Vibrator Hi/Lo 62 18 58
6349 |332/N2536 FILTER HOLDER 120 18 112
6350 |332/P2818 HARNESS ASSY 12220 18 11365
6351 (332/P7275 Window Rear 4448 28 4137
6352 (332/P7284 Exc Bucket 1.02 Cum 54 Inch 6 Teeth 174170 18 161979
6353 |332/P8538 T-BOLT CLAMP 67-74 86 18 80
6354 (332/R3767 Filler/Breather 3426 18 3187
6355 |332/X2638 Element Hyd Return 5141 18 4782
6356 |332/Y3337 TUBE INJECTOR FUEL SUPPLY 3472 18 3229
6357 (332/Y3584 Wind Screen 6413 18 5965
6358 |332/Y3988 Gasket 3644 18 3389




6359 |332/Y5405 BANJO BOLT (M14X1.5) 22 28 21
6360 |332/Y7127 WA STABILISER S/S_SB 5423 18 5044
6361 |332/Y7885 MC PAD 8610 18 8008
6362 |332/Y8091 HOSE RETURN TANK_SB 1097 18 1021
6363 |332/Y8535 WA GRILLE HOUSING 2ws 5197 18 4834
6364 |333/C6209 PRESSING LH MOUNT 47 18 44
6365 |333/D9799 Solenoid emergency 8557 18 7959
6366 |333/G9479 Gasket 517 18 481
6367 |333/J7154 FRONT GLASS BEADING 235 18 219
6368 |333/L2366 HOSE- WATER SEPARATOR TO FILTER 577 18 537
6369 |333/L2382 HOSE-TANK TO WATER SEPARATOR 901 18 838
6370 |333/L4915 PIPE: VALVE TO COOLER 7198 28 6695
6371 |333/P1187 HOSE 1699 18 1581
6372 |333/P5294 STEER RAM PIVOT PIN 1280 18 1191
6373 |333/V9202 UNIVERSAL THROTTLE CABLE 8025-35 8738 18 8127
6374 |333/Y0807 CLAMP VALVE ASSY (ALT NO. 25/223041) 4703 18 4374
6375 |333/Y1027 PIPE S/A 5153 18 4793
6376 |333/Y2794 SPACER 516 18 480
6377 |333/Y2911 REAR WINDOW GLASS 1519 18 1413
6378 |333/Y3033 REAR SIDE GLASS R/H 880 18 819
6379 |333/Y4427 WA PIN - CHASSIS FRONT 1024 18 953
6380 |333/Y5769 GA STEERING WHEEL 2061 28 1917
6381 |333/Y5893 SLIDING GEAR 3RD Z-24 1327 18 1235
6382 |333/Y5994 Seal-Rod 300 18 279
6383 |333/Y9760 WA PIN - CHASSIS REAR 709 18 660
6384 |334/E5191 Fuel pump 16169 28 15038
6385 |334/K1476 ADAPTOR 1-1/4 JIS(M) 1-1/4 BSP(M) 1076 18 1001
6386 |334/L8652 ARM CYLINDER JS140 120973 18 112505
6387 |334/19437 Shovel Ram 5.5T 143735 18 133674
6388 |334/P8401 ROOF HATCH LINER 1367 18 1272
6389 |334/P9318 INDUCTION HOSE JS140 3775 18 3511
6390 |334/Y5724 HOSE -12 BSP HP 600MM B 2252 18 2095
6391 |335/A7694 Seal for slew bearing JS200 36592 18 34031
6392 |335/A8993 PARK BRAKE CABLE 762 18 709
6393 (335/B1203 Indicator LED Green 110-240V 191 18 178
6394 |335/B1358 ARM CYL PIPE HEAD SIDE 7589 28 7058
6395 |335/B5030 ELBOW 90 DEG M24x1.5 (MxF) 327 18 305
6396 |335/C3476 Fan Assembly 212 28 198
6397 |335/D2362 SHUTTLE VALVE 455ZX 4879 18 4538
6398 |335/D2376 ABI-HAND THROTTLE ASSY 3516 18 3270
6399 |335/E1602 O-RING GASKET 110.72X3.53 PK 2-245 11 18 11
6400 |335/E3726 G 1/2 A - ADAPTOR (MOTOR IN 347 18 323
6401 |335/E4521 Lock Assembly 263 28 245
6402 [335/E4955 Arm Wiper, Without Tube 3881 18 3610
6403 |335/E4964 8 CABIN FAN 1740 18 1619
6404 |335/G0365 GASKET ON TURBO 20kVA 627 18 584
6405 |335/G5124 BUSH 937 18 872
6406 |335/G9447 3/4" UNC Spring Washer 573 18 533
6407 |335/G9448 3/4" UNC Spring Washer 134 18 125
6408 |335/Y0021 WA LOADER FEED PIPE 4077 18 3792
6409 |335/Y1251 WHEEL & TYRE RH - 30X10-20 SOLID 43756 28 40694
6410 |335/Y2194 CAP SCREW M12 x 30 GRADE 10.9 31 18 29
6411 |335/Y3769 FLAP - 10X20 18PR 628 18 585
6412 |335/Y4808 PANEL HARNESS 2DX WITH LI 15672 18 14575
6413 |335/Y4870 WA STEER PIPE -2ws 1039 18 967
6414 |335/Y6871 HOSE -08 BSP HP 1130mm B 697 18 649
6415 |335/Y7630 ACTUATOR THROTTLE SONCEBOZ 25114 18 23357
6416 |336/A3656 STRIKER#4327X 33 18 31
6417 |336/A4210 SEALKIT 7871 18 7321
6418 |336/A6596 HOSE-12 BSP LP 495mm A #)5205/15220 1119 18 1041
6419 |336/C5298 Bush 754 18 702
6420 |336/D1932 2SEC OFF - DELAY RELAY 1759 18 1636
6421 |336/D4000 WA TOOLBOX BASE 8169 18 7598




6422 |336/E7466 Valve Main Relief -180 Bar 5977 18 5559
6423 (336/F1245 Service KITS Bucket Line R/S 13307 18 12376
6424 |336/F1563 Adapter 9175 18 8533
6425 (336/F3942 455ZX BSIII TURBO FIELD FIX KIT 158117 18 147049
6426 |336/F4242 HOSE 1/2" FAN MOTOR TO BRAKE VALVE 3121 18 2903
6427 |40/301422 TOE PLATE 41464 18 38562
6428 |40/302240 WA GP SHOVEL 1.1cu.m 7'8 92582 18 86102
6429 |40/302856 KNOB 70 18 66
6430 |400/F5428 FUEL GAUGE LEAK-PROOF ETH 104 2962 18 2755
6431 |400/N7476 END CAP PLATE 1438 18 1338
6432 (400/58413 PUMP FLANGE 4570 18 4251
6433 (4300/0008 FUEL SENDER 585MM 11532 18 10725
6434 |445/40123 REACTION PIN 33 18 31
6435 |45/920089 SEAL -GLYD RING 1003 18 933
6436 |550/30828 SEAL RING 1978 18 1840
6437 |550/41299 COUPLING 97070 18 90276
6438 [550/41331 PISTON RING 707 18 658
6439 (550/42227 PIPE S/A ARM CYLD. JS215 10151 18 9441
6440 |550/42289 PLUG 23 28 22
6441 |550/42773 SEAL GROUP 1873 18 1742
6442 |550/43658 Floating Seal 12156 18 11306
6443 |550/43809 HOSE KIT 3DX 16690 18 15522
6444 (581/07001 SEAL,MOUNTING 4379 18 4073
6445 |612/02100 HOSE 1148 18 1068
6446 |614/02200 HOSE 1523 18 1417
6447 |627/10362 HOSE 3539 18 3292
6448 |627/10365 3/4IN ST-ST HOSE 1000 LG 5378 18 5002
6449 |646/04628 THRUST WASHER 25 18 24
6450 [696/00668 W.A.PRIORITY VALVE FEED PIPE 905 28 842
6451 [696/01181 PIN. 61 18 57
6452 |696/01449 HOSE 430Z 2885 18 2684
6453 (701/58700 Cover hazard switc 266 18 248
6454 |701/60029 Switch 2411 18 2243
6455 (721/12520 CHASSIS HARNESS -EXPORT 12721 18 11831
6456 |808/00308 BUSH 3107 18 2890
6457 (8121/01033 RELAY 12V / 40A W / 60A WITH DIODE #VMT2 1072 18 997
6458 |813/00289 GASKET 89 12 83
6459 [816/13351 ADAPTOR 450 18 419
6460 |816/80051 PLUG 181 18 169
6461 |816/90040 ADAPTOR 423 18 394
6462 (819/00119 SHIM 456 1137 18 1058
6463 (821/00280 PIPE CLIP 176 18 164
6464 (821/00410 P CLIP (FOR 10 O.D.PIPE 141 18 132
6465 [826/00872 PAN HEAD SCREW 7 18 7
6466 |826/01102 M8 X 1.25 X 3.0 - 5.0 STANDARD 214 18 200
6467 |826/01265 DOWEL BOLT 54 18 51
6468 |826/M7635 STAKE NUT M30 X 2 587 18 546
6469 |834/10476 HOSE RADI.TOP 3579 18 3329
6470 [903/04619 LOCKING PLATE 701 18 652
6471 |910/60086 CABLE 8218 18 7643
6472 |928/60339 VALVE HAMMER AUX.(alt-928/60209) 31266 18 29078
6473 |JHJ0123 KNOB : 12MM MTG 680 18 633
6474 [JLJOO50 ADAPTER 98 18 92
6475 |KNJO758 ADAPTOR 1/4 MALE - 1/4 MALE#JS370 153 18 143
6476 |KNJ1936 ADAPTOR 376 18 350
6477 |KNJ1956 HOSE NYLON 1103 18 1026
6478 |KNJ1958 HOSE-06 BSP PL 1550mm B #JS370 825 18 768
6479 |KRBO737 SHIM 187 18 174
6480 [KRJ2657 PIN SPECIAL 2327 18 2165
6481 |KRJ2681 FLANGE SPLIT 293 28 273
6482 |KRJ3823 OIL RETURN CHECK VALVE 3893 18 3621
6483 |KSJ0806 HOSE 1332 18 1239
6484 [KSJ1135 HOSE NYLON 1874 18 1743




6485 |KTJ0670 HOSE 336 18 313
6486 |02/630114 O Ring 88 18 82
6487 |02/911398 ISOLATOR, NOISE 51 18 48
6488 |05/903803 WASHER 94 18 88
6489 |1088/0011 PIVOT BOSS 259 18 241
6490 (115-K70041 THROTTLE CABLE 2425 18 2256
6491 |123/03152 PIPE L.H 115 18 107
6492 |1315/4036Z BOLT; M24 X 320 (LPS) 1385 18 1289
6493 |1316/0307Z SCREW 7 18 7
6494 |1316/3727 Bolt M 16X 170 140 18 131
6495 |1316/3828D  |BOLT M20 x 180 LG #JS370 621 18 578
6496 |1317/3409Z BOLT FLANGED HEX M10 x 35 g8.8 19 18 18
6497 |1370/0603D  |M16 LOCK NUT 285 18 266
6498 |1371/0301D NUT HEX M10 HIGH STRENGTH 298 18 278
6499 |1391/3612D CAP SCREW M14 X 50 LG 46 18 43
6500 |1612/2055 ADAPTOR G1AX G 500 18 465
6501 |1620/0005 ADAPTOR G1/2 * 3/4 BOS 116 18 108
6502 |20/950906 KIT SEAL 13601 18 12649
6503 |20/951861 ANTIEXTR.RING 2,18x83,01 8-152 N300-90 673 18 626
6504 |2201/01030  |Washer 30 DIN1440-A2G 136 18 127
6505 |229/00335 HOSE -PILOT LINE(JS75) 487 18 453
6506 |229/00695 HOSE; 3/4 4215 18 3920
6507 |229/01202 Mtg Bracket cable 665 18 619
6508 |229/01555 T BOLT CLAMP 140 18 131
6509 |229/01556 T BOLT CLAMP 140 18 131
6510 |2302/06040 |Tension pin DIN1481- 6X 40 19 18 18
6511 |2401/0106 O RING 35 18 33
6512 |2410/0114 GROMMET 28 18 27
6513 |2883/51684 Hose 45P20 1860mm long 4911 18 4568
6514 |32/925760 ELEMENT FUEL 1739 18 1618
6515 |320/04221 PIPE TURBOCHARGER OIL DRAIN 1883 28 1752
6516 |320/04905 672 WATER PUMP TIER 2 17701 28 16462
6517 |320/04982 COOLANT HOSE BOTTOM 532 18 495
6518 |320/06677 PIPE FUEL INJECTOR NO.2 2340 28 2177
6519 |320/06678 PIPE FUEL INJECTOR NO.3 2330 28 2167
6520 |320/09421 Kit PISTON KIT TCA 26719 28 24849
6521 |320/09522 SENSOR VR CRANKSHAFT 1021 18 950
6522 |331/37055 KEEP PINN 151 18 141
6523 |331/49770 LOWER ROLLER ASSY. 19523 18 18157
6524 |331/67260 O-RING 43 18 40
6525 |331/67280 O RING 272 18 253
6526 |331/69235 WA FUEL TANK FILLER 326 18 304
6527 |332/A2236 CHARGING KIT 50916 18 47352
6528 |332/A2287 COMPLETE AUTO GREASER HM2180 104016 18 96735
6529 |332/A2436 STEP SEAL HM380 2460 18 2288
6530 |332/C1432 O Ring 426 18 397
6531 |332/G9369 STEERING WHEEL CAP 49 18 46
6532 |332/H3904 Kit 97341 18 90528
6533 |332/16260 SPACER (MASTER PIN) 1391 18 1294
6534 |332/K3177 JCB DECAL 2086 18 1940
6535 |332/L0039 HOSE 2373 18 2207
6536 |332/L0312 DRIVE COUPLING OUT 4717 18 4387
6537 |332/L4019 BUSH 652 18 607
6538 |332/L5763 HEAD LAMP RH 887 18 825
6539 |332/1L8618 GUARD-DOOR STRIKER 35 18 33
6540 |332/L9088 CAB HARNESS JS200- ESOS & ECU 9796 18 9111
6541 |332/19851 GASKET TANK COVER 462 18 430
6542 |332/N7398 BEARING FLANGE COVER M/C 3338 18 3105
6543 |332/P5151 HOSE 1/4; LS PORT 1649 18 1534
6544 |332/V2470 1/2 HP HOSE 1800mm LONG 1276 18 1187
6545 |332/W0176 Pivot pin 9078 18 8443
6546 |332/Y0683 Inlet Air Pipe 2191 18 2038
6547 |332/Y0945 NYLON GUIDE BLOCK 111 18 104




6548 |332/Y1000 STABILISER RAM 58787 18 54672
6549 |332/Y1105 HOSE PRESSURE 811 18 755
6550 |332/Y3291 SEAL GROMMET 38 18 36
6551 |332/Y3357 MANIFOLD FUEL 353 28 329
6552 (332/Y3947 Front Window Glass 2095 18 1949
6553 |332/Y5116 Gasket, Rear Cover (E) 106 18 99
6554 (332/Y5272 Planet Gear 33464 18 31122
6555 |332/Y5739 Gasket 970 18 903
6556 |332/Y6223 Oil Cooler JS140 34310 18 31909
6557 |332/Y7032 Piston 2199 18 2046
6558 |332/Y7880 BOTTOM DAMPER 11578 18 10768
6559 |333/G6698 Alternator 23669 28 22013
6560 |333/J3266 LH DOOR DECAL 358 18 333
6561 |333/J5508 WA EXHAUST MTG BRKT 2322 18 2160
6562 |333/K0736 BOTTOM ROLLER - JS360#JS370 111892 18 104060
6563 |333/L3393 Bolt Handle M12*30 201 18 187
6564 |333/L8320 GA Drum 1250 Assy. 223038 18 207426
6565 |333/R6000 EATON 20W TOUGH COIL SOLENOID 7138 18 6639
6566 |333/Y0112 SET BOLT M20X60- 10.9 GRADE 154 18 144
6567 |333/Y1193 WINCH WIRE ROPE 18/7 25508 18 23723
6568 |333/Y2397 VALVE CHECK 739 18 688
6569 |333/Y2484 GASKET, RECTANGULAR 13 18 13
6570 |333/Y2657 WA R/H LEVER stabiliser 170 18 159
6571 |333/Y3194 CLAMP , V-BAND 629 18 585
6572 |333/Y3778 TUBE,FUEL DRAIN 534 18 497
6573 |333/Y4319 PIVOT PIN 1043 18 970
6574 |333/Y4573 BUCKET RAM -4DX 48721 18 45311
6575 |333/Y5161 BAFFLE -PRE-FILTER 115 18 107
6576 [333/Y5395 wa handle lock 26 18 25
6577 |333/Y5605 SEALANT LOCTITE 620 (50ML) 1124 18 1046
6578 |333/Y5827 GASKET FOR SHIFTER HSG 43 18 40
6579 |333/Y6553 FUSE BOX COVER SEAL -P391 176 18 164
6580 |333/Y7210 Radiator 105736 18 98335
6581 [333/Y9230 Lock Washer 299 18 279
6582 |334/E2805 Regulator Interface Seasl Kit 3507 18 3262
6583 |334/L3050 GEAR PUMP CASAPPA 432ZX 74085 18 68900
6584 |334/14283 WA COVER MIDDLE 5624 18 5231
6585 |334/P7629 DOOR PANEL LOWER 2241 18 2085
6586 |334/P7758 TOP HATCH LATCH 2998 18 2789
6587 |334/Y0507 FRONT TYRE 13X24 - 16PR 35732 28 33231
6588 |335/A8112 PRESSURE CAP 139 18 130
6589 |335/A9111 MANUAL VALVE ASSY 4315 18 4013
6590 |335/B4677 PROPELLER SHAFT FRONT 15644 18 14549
6591 |335/B5880 REAR VIEW MIRROR 187 28 174
6592 |335/B7568 HAMMER LINE FEED UPPER PIPE 9018 28 8387
6593 |335/C3884 IDLER With COLLAR 53453 18 49712
6594 |335/C3901 YOKE 9138 18 8499
6595 |335/C9461 FRONT HEAD - HM2180HD 350954 18 326388
6596 |335/C9882 Filter Kit for 1000 Hrs 29280 18 27231
6597 |335/C9884 Filter Kit for 1000 Hrs 15458 18 14376
6598 |335/D5632 GEAR PUMP # 4227X 69560 18 64691
6599 |335/E3244 BATTERY ISOLATOR 5590 18 5199
6600 |335/F8568 BOTTOM HOSE 295 18 275
6601 |335/G1019 A LIGHT ASSY LH 2416 18 2247
6602 |335/G1832 WA Handrail 3775 18 3511
6603 |335/G5962 HOSE- COMP TO COND 3218 18 2993
6604 (335/G6712 Platform Mount 775 18 721
6605 |335/Y0093 PIVOT PIN 270 18 252
6606 |335/Y1482 SOLIDTYRE 30X10-20 RH - SOLIDEAL 20099 28 18693
6607 |335/Y3768 TUBE 10X20 18PR 1358 18 1263
6608 |335/Y9006 ECU H/WARE INDIA T/MATICS 23834 18 22166
6609 |336/B1515 U-Ring 4023 18 3742
6610 |336/D1374 Ejective Pre cleaner #J5140 7376 18 6860




6611 |336/D9366 DOUBLE PIPE CLAMP 34-34 STEEL 251 18 234
6612 |336/E6690 CAB HARNESS JS220 38285 18 35606
6613 |336/F4926 ABI EXPANSION BOTTLE 26756 18 24884
6614 |40/302160 SPEEDOMETER (3D SUPER) 3764 18 3501
6615 |40/302843 TORSION SPRING R.H 19 18 18
6616 |40/303986 HOSE 1325 18 1233
6617 |400/B3286 REVERSE ALARM 963 18 896
6618 |400/L2936 VMT860 ECO 1000 HRS FILTER KIT 7373 18 6857
6619 |4054/15009 RING 4584 18 4264
6620 |445/M2167 PISTON - CLUTCH 336 18 313
6621 |450/20401 PLATE PRESSURE 1194 18 1111
6622 |50/100231 RECOIL & IDLER ASSEMBLY#JS370 584317 18 543415
6623 |550/30075 SEAL KIT-SLEW RAM 4CX 11259 18 10471
6624 |550/41296 COUPLING 70379 18 65453
6625 |550/41824 PISTON 3316 18 3084
6626 |550/42323 BRONZE BUSH 742 18 691
6627 |550/42519 SKET FOR EX MANIFOLD-4H.2416 40 18 38
6628 [550/42902 PISTON ROD stablizer ram 4DX 21057 18 19584
6629 |550/43011 SCREW 48 18 45
6630 |550/43013 BEARING #4327X-V2 22286 18 20726
6631 |550/43015 BEARING #4327ZX-V2 15696 18 14598
6632 |550/43041 PLANETARY GEAR 34196 18 31803
6633 |550/43246 TRACK SPACER-JS140 152 18 142
6634 |550/43334 STEEL BALL 7 18 7
6635 |581/18071 0201YD.FILTER (6 MICRON) 23006 18 21396
6636 |613/20200 HOSE 1019 18 948
6637 |614/01200 HOSE 927 18 863
6638 |627/10363 HOSE 3314 18 3083
6639 |627/10467 HOSE 1269 18 1181
6640 |629/00154 HOSE 806 18 750
6641 |646/04454 WA BUCKET LEVER-17" 7954 18 7398
6642 |648/02507 RUBBER HOSE 1189 18 1106
6643 |649/51210 HOSE 1.5M1/4SB (JS75) 985 18 917
6644 |696/00698 FOOT CONTROL VALVE 1566 28 1457
6645 |696/01253 VENT HOSE- L.H TOR.HTA 163 18 152
6646 |696/01416 HOSE 4307 1895 18 1763
6647 |1696/01968 STEERING UNIT OSPC 630LS(ID NO.11004233) 78833 18 73315
6648 |1696/02087 HOSE 1 4264 18 3966
6649 |701/60037 GASKET PANEL SWITCH 222 18 207
6650 (7232/20052 Thrust Washer 25 18 24
6651 |811/50373 PIVOT PIN 1008 18 938
6652 |811/90150 PIVOT PIN (JS70) 952 18 886
6653 |8121/01048 STEP RELAY 12V 7034-0026 #VMT257 8455 18 7864
6654 |816/00358 Adaptor 85 18 80
6655 (816/00464 ADAP;90 1/4 BSP (F), 1/4 BSP (M) x 2 411 18 383
6656 |819/00070 SHIM 10 18 10
6657 |819/00071 SHIM 12 18 12
6658 |819/00120 SHIM 456 644 18 599
6659 |821/10260 CLAMP HALF - VALVE HOSES 146 18 136
6660 |826/00852 PAN HD SCREW -M4 x 20LG 7 18 7
6661 |826/10631 BOLT 1961 18 1824
6662 |827/80218 Rear Glass(TIM-114010) 1269 18 1181
6663 |828/00275 O RING 10 18 10
6664 |828/00313 O'RING (200-245-4470) 88 18 82
6665 |834/10477 HOSE RADI.BTM 7515 18 6989
6666 |892/01150L Tool Oil Sump Location Dowel 518 18 482
6667 |892/01157L Tool Crankshaft Front Seal Fitting 15999 18 14880
6668 |904/50028 SEAL RING - DIA 53 337 18 314
6669 |928/60027 VALVE SOLENOID 31572 18 29362
6670 |980/A0982 GA HM140 326555 18 303697
6671 [JHHO033 TUBE:VINYL (SEE JHH0018) 878 18 817
6672 [KHN1542 CAP;VINYL 18 18 17
6673 |KNC0054 PIPE : SPL 326 28 304




6674 [KRV1641 BAR; BASE#JS370 1854 18 1725
6675 |KSJ1871 HOSE 3/8 800 ST ST 726 18 676
6676 |LBQ0292 O RING 211 18 197
6677 [LBQ5255 O RING 172 18 160
6678 |02/200087 O-RING 84 18 79
6679 |02/634929 Valve . 2865 18 2665
6680 |02/800450 JET PISTON COOLING 4386 28 4079
6681 |04/800278 DISC OUTER 2642 18 2458
6682 |128/F6304 GA SIDE WINDOW-LH 9102 18 8465
6683 |130/99565 HAMMER 10LBS 624 18 581
6684 |1316/0410D SCREW M10*40 MM 23 18 22
6685 [1316/3512D  |M12X50 325 18 303
6686 |1370/0101D STANDARD NUT M6 26 18 25
6687 |1391/3511D CAP SCREW M12 X 45 59 18 55
6688 |1406/0008 SEAL 19 18 18
6689 |1417/0016Z ARRUELA 5/8 EXTL 13 18 13
6690 [1422/0099D |Washer Hard Metric 28 18 27
6691 |1604/2053 ADAPTOR M/M 194 18 181
6692 |172R024VZ NUT 2076 18 1931
6693 |206/20705 SEAL 54 18 51
6694 |2103/0709 SPLIT PIN 7 18 7
6695 |229/00224 HOSE 1/2 (JS75) 4029 18 3747
6696 |229/01117 BONNET CATCH 227 18 212
6697 |229/01169 LH CONSOLE COVER 209 18 195
6698 |229/01505 PUMP #5140 245985 18 228767
6699 |229/02334 HOSE RUBBER 280 18 261
6700 |229/02695 CAB HARNESS 18608 18 17306
6701 |2400/0215 O RING 32 18 30
6702 |25/964902 SOLENOID COIL (JS75) 3913 18 3640
6703 |25/987005 A.R.V.-TOP 14385 18 13379
6704 |265/01257 Pivot Pin- Upper Centre 456 8484 18 7891
6705 |265/02146 Hose assy 1831 18 1703
6706 |2748/00022 HANDLE 213-0702.3 DIRAK 73 18 68
6707 |2748/03250 HANDLE E50XM8GN6336.1 GANTER 109 18 102
6708 |2772/02023 O RING 171 18 160
6709 |2772/03835 O-RING 37.7 x 3.5 PERBUNAN 90 SH 146 18 136
6710 |2806/00112 Disc Spring DIN2093-A112 GR2 455 18 424
6711 |30/600139 Q/R-COUPLING CAP 10 18 10
6712 |30/700613 TOP COVER 209 18 195
6713 |32/925818 DRAIN VALVE C/W WIF SENSOR & SEAL 1742 28 1621
6714 |320/05026 ACCESS COVER.FLYWHEEL HSG 102 18 95
6715 |320/07484 FUEL FILTER ASSY-FM1000 10MIC 24V PUMP 32496 18 30222
6716 |320/A3069 Piston Assy 4.4 (103.5 mm) 3894 28 3622
6717 |320/A4691 RAD OUT HOSE 6583 18 6123
6718 |331/24813 PLUG 44mm 23 18 22
6719 |331/26974 AIR VENT 1912 18 1779
6720 |331/31173 SPACER 75 18 70
6721 |331/35791 CLAMP POT _SB 757 18 705
6722 (331/36910 Knob Blower A/C 923 18 859
6723 |331/63292 GAS STRUT 784 18 730
6724 |331/67355 HEAD DAMPER 13086 18 12170
6725 |332/A2430 HOSE ADAPTER 485 18 452
6726 |332/D7550 242/20915AL ACTUATOR #VMT257 62 18 58
6727 |332/F5479 ROOF LINER 3313 28 3082
6728 |332/H3916 Circlip 350 18 326
6729 |332/K3176 DECAL BOOM 741 18 690
6730 |332/L2634 EXHAUST SILENCER -AL412TAC 12476 28 11603
6731 |332/L4240 WA HEAD LAMP GUARD 572 18 532
6732 |332/L7414 HOSE; 3/4BSP X 1SAE (LP) 2987 18 2778
6733 |332/19156 REAR CHASSIS HARNESS 10531 18 9794
6734 |332/L9290 HOSE-16 BSP UHP 3710mm B 14822 18 13785
6735 |332/N4511 LOKCKSTRIKER 1281 18 1192
6736 |332/P1386 REV.FRAME WIRING HARNESS JS200 11512 18 10707




6737 |332/P7886 FRONT GLASS BOTTOM BEADING 58 18 54
6738 |332/P9502 T-Bolt clamp 106 18 99
6739 |332/R4887 LH REAR CORNER 25455 18 23674
6740 |332/Y0155 PLATE 217 18 202
6741 |332/Y1747 GA GEARBOX -S5700 S/R XTRA 161191 18 149908
6742 |332/Y1966 ROPE GUIDE 87 18 81
6743 |332/Y2666 PIPE BRAKE FRONT 375 18 349
6744 |332/Y2667 BRAKE PIPE FRONT LH 244 18 227
6745 |332/Y2922 WA DOOR 13137 18 12218
6746 |332/Y3286 GASKET EXHAUST MANIFOLD 34 18 32
6747 |332/Y3333 GASKET PUSH ROD COVER 94 18 88
6748 |332/Y3336 TUBE INJECTOR FUEL SUPPLY 3544 18 3296
6749 (332/Y3948 Glass Cab Side Lower 2389 18 2222
6750 |332/Y5122 Solenoid, Fuel Pump (E) 30120 28 28012
6751 |332/Y5359 Hose, Plain (E) 451 18 420
6752 |332/Y5456 SPEEDOMETER -40kph 2804 18 2608
6753 |332/Y5587 REAR WHEEL-W13LX24_SB 12459 18 11587
6754 |332/Y5957 SEAT_SB 9444 18 8783
6755 |332/Y6200 Bush Steel(DONG-DIPPER) 2222 18 2067
6756 |332/Y7862 VALVE SET 26156 18 24326
6757 |332/Y8283 TRACK LINK REGULAR LH 1628 18 1515
6758 |332/Y8674 Seal Kit 23175 18 21553
6759 |332/Y9356 LH bonnet hinge 577 18 537
6760 |332/Y9828 HEXAGON SCREW 2186 18 2033
6761 [332/Y9869 Central shaft 16101 18 14974
6762 |333/F1919 O Ring 671 18 625
6763 |333/L9945 THROTTLE LEVER 5554 18 5166
6764 |333/L9974 HEADLAMP INDIA 12V 1024 18 953
6765 |333/P0495 FUEL HOSE ,TANK TO FIP 733 18 682
6766 |333/P1847 3STATION SOLENOID VALVE 17023 18 15832
6767 |333/P5214 CONTROL CABLE 3672 18 3415
6768 |333/P5712 T-BOLT CLAMP 58-66 74 18 69
6769 |333/X2923 PIVOT PIN - BOOM TAPER 4029 18 3747
6770 |333/Y2317 NUT,HEXAGON FLANGE 7 18 7
6771 |333/Y2447 PULLEY, FAN 1163 18 1082
6772 |333/Y2482 DIPSTICK 83 18 78
6773 |333/Y2656 WA L/H LEVER stabiliser 170 18 159
6774 |333/Y3081 Piston Rod S/A 11675 18 10858
6775 |333/Y3140 Pinion 64694 18 60166
6776 |333/Y3143 PIPE,AIR TRANSFER 818 18 761
6777 |333/Y4252 Stab Seal Kit 460 18 428
6778 |333/Y4255 Outlet Seal Kit 460 18 428
6779 |333/Y4696 6-IN1 HYDRAULIC CYL 9771 18 9088
6780 |333/Y5599 PIN FOR GEAR SHIFTER HOUSING 11 18 11
6781 |333/Y5877 GASKET ( C.A. GUIDE) 23 18 22
6782 |333/Y6691 SHIFTER LEVER HI-LOW 1009 18 939
6783 |333/Y8255 REFLEX REFLECTOR -RED 87 18 81
6784 |333/Y9140 Nut, Regular Hexagon 6 18 6
6785 |333/Y9940 WA HANDLE -BONNET LOCK 29 18 27
6786 |334/K3212 Shoulder Bolt M20 X 105 1206 18 1122
6787 |334/13171 WA GUIDE ROD-RH 99 18 93
6788 |334/L9419 SCAVENGE HOSE 4266 18 3968
6789 |334/P1394 ROLLER CHAIN 06B-1X128 DIN 8187 828 18 771
6790 |334/T9239 Fuel Sender #4327ZX 13810 18 12844
6791 |334/Y1631 HOSE -diesel 1162 18 1081
6792 |334/Y1839 POSITIONAL ADAPTOR 260 18 242
6793 |334/Y1904 LINER BEARING 1846 18 1717
6794 |334/Y4429 FRONT WIPER ASSY 331 18 308
6795 |334/Y5222 HOSE 1709 18 1590
6796 |334/Y7383 PRESSURE SENSOR ADAPTOR 200 18 186
6797 |334/Y8221 HOSE-06 BSP HP 3260mm B 1983 18 1845
6798 |335/B5684 JS205 LC NOMENCLATURE M/C DECAL 97 18 91
6799 |335/B7570 HAMMER LINE RETURN UPPER PIPE 11368 28 10573




6800 |335/C2914 Pipe HE Left Side 2660 18 2474
6801 (335/C4730 Alternator 15382 28 14306
6802 |335/C5054 TAIL LAMP LH - 455ZX 1606 18 1494
6803 |335/C5056 Tail Lamp RH 455ZX 1575 18 1465
6804 |335/C5779 BRAKE PUMP 40840 18 37982
6805 |335/C8405 JS81 Engine Fan 5034 18 4682
6806 |335/E2103 R/H OUTER PLATE 481 18 448
6807 |335/G1117 WA Light Assy RH 2416 18 2247
6808 |335/G1765 GEAR BOX-BONFIGLIOLI #/MT860ECO 125426 18 116647
6809 |335/H7494 Spring 10586 18 9845
6810 |335/H8441 FRONT TYRE 13X24 APOLLO - 16 PR 32881 28 30580
6811 |335/H8810 Bush BUSH 1035 18 963
6812 |335/Y0015 PIN 50.8X291.5 1357 18 1263
6813 |335/Y1227 HOSE -6 BSP HP 1350mm C 791 18 736
6814 |335/Y4099 GA GRILLE HOUSING P589 6719 18 6249
6815 |335/Y5311 HOSE -06 BSP HP 700 mm A 895 18 833
6816 |335/Y5399 HOSE -12 BSP HP 1600 mm A 3237 18 3011
6817 |335/Y5638 HOSE -12 BSP HP 450 mm B 1772 18 1648
6818 |335/Y8713 RAM SHOVEL 18164 18 16893
6819 |335/Y9640 HOSE -10 BSP HP 630 MM A 1226 18 1141
6820 |336/B8480 PLATE WORK LIGHT 157 18 147
6821 |336/C1653 WA FRAMEWORK #5220 E&E 3919 18 3645
6822 |336/C2900 Brake pipe rear LH #4327ZX 261 28 243
6823 |336/C2909 Brake pipe rear LH #4327ZX 325 28 303
6824 |336/E7389 Kit Seal 3963 18 3686
6825 |340/00184 DRAIN HOSE & KEEPER #JS305 4561 18 4242
6826 |35/412100 PRIORITY VALVE 25343 18 23569
6827 |40/301861 HOSE 3/4 LP,500MM 942 18 877
6828 |40/302427 TOWER COVER 6559 18 6100
6829 |40/302627 FLOOR MATPROTECTOR P92 212 18 198
6830 |40/302914 HOSE 1357 18 1263
6831 |400/N6084 Bucket greaser 6591 28 6130
6832 |4101/0251 A113 50 mltrs PERMABOND 992 18 923
6833 |42/600100 TYRE FRONT 9.00X16 -16PR JCB BK6060 TT 12269 28 11411
6834 |445/03020 SPRING RETAINER 22 18 21
6835 |45/920048 QR COUPLING 12 MALE -12 SAE 4843 18 4504
6836 |500/00126 ELEMENT-PRIMARY 1368 18 1273
6837 |550/41000 SPARE SEAL KIT(STAB CYL) 4535 18 4218
6838 |550/41222 THRUST WAHER 660 18 614
6839 |550/42104 SNAP RING (P12) 90 18 84
6840 |550/42232 SNAP RING ARM CYLD. JS215 26 18 25
6841 |550/42314 TRACK SPACER 207 18 193
6842 |550/42462 ROTARY SHAFT SEAL(GE)- 649 18 604
6843 |550/42831 TUBE BKT RAM 40/303543 16879 18 15698
6844 |550/42977 OIL DIPSTICK 7095 18 6599
6845 |550/43033 COWL 31 18 29
6846 |550/43090 THRUST WASHER 2886 18 2684
6847 |550/43107 BRAKE DISK DRUM 30538 18 28401
6848 |550/43108 SUPPORT 46667 18 43401
6849 |550/43240 TRACK LINK MASTER-RH-JS140 1873 18 1742
6850 |550/43241 TRACK LINK MASTER-LH-JS140 1873 18 1742
6851 |550/43773 H.E.COVER Lift ram P 92 4608 18 4286
6852 |612/24600 HOSE -06 HP BSP 470mm B 462 18 430
6853 |613/31900 HOSE 778 18 724
6854 |627/10076 HOSE 1354 18 1260
6855 |627/10574 HOSE 2742 18 2551
6856 |627/10647 HOSE;HYD 3/4 ST-ST. 3463 18 3221
6857 |629/27000 HOSE 5/8BSP 980MM 2046 18 1903
6858 |646/04563 GA CLAM SHOVEL 198162 18 184291
6859 |649/51320 BRAKE HOSE 760mm 1045 18 972
6860 |696/00677 HEAD LAMP 622 18 579
6861 |696/01404 WA TRANSMISSION BRACKET 3630 18 3376
6862 |696/01701 HAND CONTROL VALVE 2509 28 2334




6863 |696/01881 WARNING CLUSTER 2056 18 1913
6864 |701/47401 KEY,ISOLATOR 1969 18 1832
6865 |701/60016 SWITCH 3-position 2277 18 2118
6866 |701/80476 CARLING ROCKER SWITCH 658 18 612
6867 |701/E0089 SWITCH PANEL 24V 3POS DP RW LED 992 18 923
6868 |721/12531 CAB ROOF FRONT EXT. HARNESS 3304 18 3073
6869 |7210/10313 O RING 933 18 868
6870 |816/91033 ADAPTOR 97 18 91
6871 |828/10307 O RING 71 18 67
6872 |830/12084 PIPE BOOM DOWN 4736 28 4405
6873 |892/01156L TOOL CRANKSHAFT REAR SEAL FITTING 14773 18 13739
6874 |991/20019 UNIVERSAL SEAL KIT 1949 18 1813
6875 [JHH0018 RUBBER FUEL HOSE (ROLL) 19365 18 18010
6876 [JLV1433 HOSE 602 18 560
6877 |KNJO605L ADAPTOR; HOSE 171 18 160
6878 |KRA0791 HOSE HYD (SEE JHV0061) 1719 18 1599
6879 [KRJ1391 ADAPTOR 271 18 253
6880 |KSB0691 SHIM;PLATE 829 18 771
6881 |[LNO0104 GEAR BOX SWING(alt-332/L5886) 137204 18 127600
6882 |02/634247 Thermostat 2525 18 2349
6883 |02/800310 ROD CONNECTING 38458 28 35766
6884 |02/801539 PISTON & LINER KIT 1 SET 70830 28 65872
6885 |02/801585 HOSE BY PASS 1981 18 1843
6886 |02772/03335 |[O-RING 32,9X3,5 PERBUNAN 90SH 48 18 45
6887 |05/903872 BEARING 103972 18 96694
6888 |109/50206 UNIVERSAL JOINT 5082 18 4727
6889 |123/02719 ADAPTOR PLATE 207 18 193
6890 |130/15106 SEAL KIT-LIFT RAM 7704 18 7165
6891 |1315/0307D  [SET SCREW M8 x 25 G8.8 10 18 10
6892 |1315/3320Z BOLT M8 x 100 G8.8 19 18 18
6893 |1315/3833Z BOLT; M20 X 260 190 18 177
6894 |1315/4031Z BOLT M24x220 448 18 417
6895 |1316/3515D BOLT M12 x 65 - G10.9 #JS370 542 18 505
6896 |1316/3717D BOLT M16 x 75 - G10.9 80 18 75
6897 |1321/0303Z SET SCREW M8X16 12 18 12
6898 |1321/0409Z SET SCREW -M10X35 19 18 18
6899 |1321/3818Z BOLT M20 x 80 ENCAPS. G8.8 90 18 84
6900 |1391/3408 CAP SCREW M10 x 30 G12.9 79 18 74
6901 |1392/3107D  [CAP SCREW M5X25 237 18 221
6902 |1411/0003Z WASHER 3/8 MED PLAIN 11 18 11
6903 |15/920110 MASTER CYLINDER 10299 18 9579
6904 |2099/08012 SCREW M8X12 22 18 21
6905 |2208/00112 SPANNSCHEIBE DIN 6796-12-FST 2111 18 1964
6906 |229/00265 HOSE -RAD.BOTTOM 266 18 248
6907 |229/00561 TOOLKIT STD JS210 1507 18 1402
6908 |229/00638 GUARD FRONT 5709 18 5310
6909 |229/00694 HOSE; 3/4 1655 18 1540
6910 |2405/0211 O RING BS220 NBR60 92 18 86
6911 |25/221634 BU RING 749 18 697
6912 |25/223191 O Ring 94 18 88
6913 |25/404500 LINK 606 18 564
6914 |25/606826 PLATE SEAL 122 18 114
6915 |25/929320 PIN PIVOT 585 18 545
6916 |25/929321 CIRCLIP 33 18 31
6917 |2520/31005 REDUCER 1X 1/2 /A3C 203 18 189
6918 |257/44700 TRUNNION & SCREW 272 18 253
6919 |2806/00031 Disc Spring DIN2093-A 31,5 24 18 23
6920 |2883/52780 Hose 45P20 5300mm long 10124 18 9416
6921 (30/926117 Drier receiver 4383 18 4077
6922 |32/912500 SUCTION STRAINER 2748 18 2556
6923 |32/922100 END COVER KIT 5729 18 5328
6924 |320/02721 CYLINDER HEAD M/CNG 444 BS2 NA/TC 49884 18 46393
6925 |320/04133A Filter Engine 992 18 923




6926 |320/06676 PIPE FUEL INJECTOR NO.1 1771 28 1648
6927 |320/06953 FIP 63kW T2 59610 28 55438
6928 |320/06960 INJECTOR - STG3A 448 mech 4151 28 3861
6929 |320/07735 CCV UNIT-T4 9982 18 9284
6930 |320/08007 O ring Blank plate SAE B 145 18 135
6931 |320/A6515 INJECTOR 100kW TC GENSET 4445 28 4134
6932 |320/A6566 FUEL INJECTOR 672 MECHANICAL 31237 28 29051
6933 |320/A6587 Washer-Fuel injector 137 18 128
6934 |320/A6589 Spectacle Washer- Fuel injector 11 18 11
6935 |320/A6590 Banjo-Fuel injector 29 18 27
6936 |320/A9997 ENGINE HARNESS T3 444 CR 72504 18 67429
6937 |331/30317 SWITCH COVER MOUNT 67 18 63
6938 |331/36367 Latch LH(TIM-115144) 7407 18 6889
6939 |331/48328 PULL HANDLE 456 106 18 99
6940 |331/67259 BUFFERING 4492 18 4178
6941 |331/67263 O RING 48 18 45
6942 |332/A0812 TOOL CHISEL 18271 18 16993
6943 |332/C9192 Bush 2246 18 2089
6944 |332/G2418 SENSOR THERMISTER, 9K 4455 18 4144
6945 |332/H3919 Circlip 264 18 246
6946 |332/K7806 90 DEG ELBOW CONNECTOR 537 18 500
6947 |332/L3086 TWIN PUMP PGP640 (65 +23 CC/REV) 135245 18 125778
6948 |332/L4401 CABIN HARNESS AUTO IDLER JS200 7935 18 7380
6949 |332/L5860 WARNING CLUSTER 1811 18 1685
6950 |332/L7397 COOLANT HOSE - TURBO END 8385 18 7799
6951 |332/N0649 Hose 1SN20 LAENGE 1710 1705 18 1586
6952 |332/N1303 Cap Water Tank 2989 18 2780
6953 |332/N2653 Motor Flange #VMT257 1453 18 1352
6954 |332/P1385 REV.FRAME WIRING HARNESS JS140 20857 18 19398
6955 |332/P2113 RADIATOR HOSE-BOTTOM 608 18 566
6956 |332/W0212 PIN PIVOT 9OMM X 262MM LG. 15009 18 13959
6957 |332/Y0798 WEAR PAD SPACER 12mm 231 18 215
6958 |332/Y1337 WHEEL MOUNT. BOLT M20 114 18 107
6959 |332/Y1491 Shim 468 18 436
6960 |332/Y1690 TA.ROLLER BEARING 3201 18 2977
6961 |332/Y2015 RUBBER U-CLAMP 80 18 75
6962 |332/Y3324 SEAL RECTANGULAR RING 112 18 105
6963 |332/Y3348 HOSE FLEXIBLE 1496 18 1392
6964 |332/Y3818 JOINT (INLET MANIFOLD) 15 28 14
6965 |332/Y4235 OIL SEAL (CR MAKE) 1665 18 1549
6966 |332/Y5048 WA LEVER LOADER CONTROL_SB 378 18 352
6967 |332/Y5367 Hose, Flexible (E) 1038 18 966
6968 |332/Y6733 Needle roller bearing 1254 18 1167
6969 |332/Y7818 ADAPTOR PLATE 614 18 572
6970 |332/Y8286 TRACK PIN MASTER 748 18 696
6971 (332/Y9730 Inner disc clutch 6063 18 5639
6972 |332/Y9809 HEXAGON SCREW 179 28 167
6973 |332/Y9861 Hexagon screw 70 18 66
6974 |333/C6210 PRESSING RH MOUNT 47 18 44
6975 |333/D2696 MAIN ELEMENT 4687 18 4359
6976 |333/H4076 Steel Track Measuring Kit 25801 18 23995
6977 |333/J7099 JS REFLECTOR 641 18 597
6978 |333/J8122 MAIN HARNESS 86338 18 80295
6979 |333/K6208 PIPE 2.4m ARM F/F FEED (SVT 5148 28 4788
6980 |333/L2409 FUEL HOSE-NRV TO TANK 513 18 478
6981 |333/L3426 WIRING( use 333/Y5281) 47826 18 44479
6982 |333/L7524 WA SPRAY PIPE 3639 18 3385
6983 |333/P0926 Operator's Seat with seat belt 9814 18 9128
6984 |333/P4929 ENGINE HARNESS 877 18 816
6985 |333/T7616 CANOPY MOUNT 1230 18 1144
6986 |333/Y0802 PLATE - SEAL 186 18 173
6987 |333/Y1151 SEALKIT 24996 18 23247
6988 |333/Y1476 SEALKIT 19219 18 17874




6989 |333/Y2306 SCREW, HEX FLANGE HEAD CAP 18 18 17
6990 |333/Y2336 SEAL,O RING 42 18 40
6991 |333/Y2419 VALVE, COVER 241 18 225
6992 |333/Y3458 COLLET,VALVE 18 18 17
6993 |333/Y3771 TUBE,AIR FUEL 110 18 103
6994 |333/Y5480 BALL BEARING 6210 653 18 608
6995 |333/Y5826 GASKET (FOR BEARING HSG FRONT) 13 18 13
6996 |333/Y5906 SPACER (FOR LAY SHAFT) 324 28 302
6997 |333/Y6375 GEAR SHIFTER HOUSING GASKET ITL 17 18 16
6998 |333/Y6701 SLIDING GEAR 2ND Z-32 2115 28 1967
6999 |333/Y9227 Tube S/A 4827 18 4490
7000 |334/C6987 Hex.Bolt M24x65L 292 18 272
7001 |334/J2550 BAND CLAMP 80 DIA H.D. 2913 18 2710
7002 |334/L4247 SWING GEARBOX JS81. 89606 18 83334
7003 |334/P8769 REAR TYRE 14X24 40532 28 37695
7004 |334/P8797 WIPER MOTOR 8611 18 8009
7005 |334/P9548 426-456 CAB HARNESS 114085 18 106100
7006 |334/R1953 DOZER CABLE 850mm JS30 8200 18 7626
7007 |334/Y4683 GA DRIVEHEAD -40kph 73717 18 68557
7008 |334/Y5823 SHOVEL LEVER -LONG 1427 18 1328
7009 |334/Y6898 RADIATOR 36340 18 33797
7010 |334/Y7156 GA SUCTION HOSE 3035 18 2823
7011 |334/Y8219 HOSE-06 BSP HP 3445mm B 2067 18 1923
7012 |335/08805 WA L/H MOUNT engine 689 18 641
7013 |335/A9095 TIMER UNIT ASSY - 12V 7577 18 7047
7014 |335/A9694 IDLER YOKE ASSEMBLY #JS81 63539 18 59092
7015 |335/C1129 RUBBER COVER 1029 18 957
7016 [335/C3583 Head Fuel Filter 512 18 477
7017 |335/C6392 COVER FILTER 2447 18 2276
7018 |335/C7826 PRESSURE SWITCH 4612 18 4290
7019 |335/C8473 Plug 4693 18 4365
7020 (335/C8480 Hex. socket screw 656 18 611
7021 (335/C8510 Hex. socket screw 1054 18 981
7022 |335/C8540 Seal 2329 18 2166
7023 |335/D6507 BOTTOM HOSE 202 18 188
7024 |335/D9990 HOSE-SENDER TO PRIMARY FILTER 1985 18 1847
7025 |335/E0580 LOADER CONTROL JOYSTICK 127675 18 118738
7026 |335/G1355 SHIM OD130 ID71 0.8THK #JS145 32 18 30
7027 |335/G2101 MAIN W/H JS220 SMART CONTROLS 67522 18 62796
7028 |335/G6129 PROTECTION TOOTH #JS370 4687 18 4359
7029 |335/G8252 AC VALVE 1792 18 1667
7030 |335/G8263 5th & 6th SECTION 17121 18 15923
7031 |335/G8743 FAN 25 H SERIES KIT #430ZXH3 15042 18 13990
7032 (335/H1244 Transformer 600A 5VA 62/40 1653 18 1538
7033 (335/H4277 Rubber Gaiter 10887 18 10125
7034 |335/H8800 Bush 1466 18 1364
7035 |335/Y2772 GA PIVOT PIN - ABI 279 18 260
7036 |335/Y5400 HOSE -12 BSP HP 2750 mm A 5143 18 4783
7037 |335/Y9299 Remote Cooling Pack 53835 18 50067
7038 |336/A2016 TAIL PIPE 466 18 434
7039 |336/A4031 ABI PCB FUSE & RELAY TRACKED #455ZX 13179 18 12257
7040 |336/C4910 FUEL HOSE TANK TO PRE FIL PUMP 756 18 704
7041 |336/C8953 Clamp 300 18 279
7042 |336/D3869 Bucket 305mm 21933 18 20398
7043 |336/E4012 WA CWT MIRROR MTG BRKT 1585 18 1475
7044 |336/E7384 Kit Seal 2887 18 2685
7045 |336/E7616 Fuel gauge leak proof 1741 18 1620
7046 |336/E8732 PYRAMID TOOL 10765 18 10012
7047 |336/F1096 HOSE -12 BSP HP 1075mm A 2348 18 2184
7048 |336/F2493 Hose, Dipper Ram 18689 18 17381
7049 |336/F3119 Clamp Assembly 1025 18 954
7050 |336/F4155 HOSE 3/4" PUMP 1 TO TANK 1279 18 1190
7051 |336/F6269 HOSE -10 BSP EHP 1000mm A #JS81 2981 18 2773




7052 (336/Y0898 SPACER BUSH 153 18 143
7053 (40/301502 ADAPTOR -3/4X7/8 174 18 162
7054 (40/302682 MAIN DRIVE SHAFT 13553 18 12605
7055 |40/302685 PANEL HARNESS 4WD 15585 18 14495
7056 (40/302694 CHASSIS HARNESS 4WD 11883 18 11052
7057 |40/302889 HOSE SPIRAL GUARD 105 18 98
7058 (40/303348 FIXING PLUG 546 18 508
7059 [400/N0922 GASKET, VALVE COVER 77 18 72
7060 |400/N0924 ORING 3 18 3
7061 |400/N1352 Pipe S/A 5119 18 4761
7062 |400/N1497 POLY-V BELT(LENGTH -1420 mm) 1731 18 1610
7063 |445/40117 DISC SPRING 406 18 378
7064 |478/00288 Retainer 857 18 798
7065 [531/38111 BACKBLADE TOE PLATE 7018 18 6527
7066 |550/30113 BUSH 8205 18 7631
7067 |550/40911 PISTON ROD S/A(BOOM CYL) 23140 18 21521
7068 |550/41297 COUPLING 51788 18 48163
7069 [550/41358 HEXAGON NUT 71 18 67
7070 |550/41377 CAP SCREW 60 18 56
7071 [550/42048 SNAP RING 92 18 86
7072 |550/42103 SET SCREW (P12) 693 18 645
7073 [550/42430 ELECTRO HYDRAULIC TOOL KIT 21645 18 20130
7074 |550/42491 JOINT FOR THERMOSTAT COVER 38 28 36
7075 [550/42516 DIPSTICK ASSLY. 50 18 47
7076 |550/43021 SPRING LOCK RING 651 18 606
7077 |550/43061 SHIM 1.150MM 991 18 922
7078 |550/43326 HEX HD. BOLT 57 18 54
7079 |550/43620 SEAL OIL 2613 18 2431
7080 |550/43786 STOP RING HM2180 3325 18 3093
7081 [550/43826 BOLT 71 18 67
7082 [581/R2034 FILTER - TRANSMISSION 1012 18 942
7083 (6004/3714 CAPSCREW 701 18 652
7084 |611/21800 HOSE 657 18 612
7085 (612/21500 HOSE 1670 18 1554
7086 |613/05600 HOSE 1155 18 1075
7087 |614/01900 HOSE 1597 18 1486
7088 (614/46700 HOSE 5/8 BSP 1490mm 1373 18 1277
7089 |616/80214 HOSE 2742 18 2551
7090 |629/20600 HOSE 1029 18 957
7091 [696/01561 HOSE HYD COOLER 4064 18 3780
7092 |696/01808 STEER RAM - 80 X 50 18007 18 16747
7093 (701/80530 Side Indicator Switch 323 18 301
7094 |7232/50420 Engine base front 1365 18 1270
7095 |808/00228 BUSH 861 18 801
7096 (809/00090 LINER BEARING 491 18 457
7097 (8105/00011 Pressure Switch 9431 18 8771
7098 (811/50380 PIVOT PIN 1859 18 1729
7099 (811/90469 PIVOT PIN 449 18 418
7100 |813/00182 GASKET 56 18 53
7101 |813/00476 Gasket 301 18 280
7102 (813/50043 GASKET END COVER 25 18 24
7103 [814/10203 COMPRESSION SPRING 29 18 27
7104 |819/00102 SHIM 169 18 158
7105 [819/00117 SHIM 456 819 18 762
7106 |823/10643 WASHER; M24 (8THK) 100 18 93
7107 [823/10750 SPACER 51.2x75x4 520 18 484
7108 [826/00718 NUT 5 18 5
7109 [826/10532 Fastener 1/4 turn 2486 18 2312
7110 [826/11046 SCREW M8x20 BUTTON HD. 28 18 27
7111 (827/80438 WINDSCREEN-TINTED 7955 18 7399
7112 |828/10220 ORING 677 18 630
7113 |828/J0009 O RING #J5205/J5220 701 18 652
7114 |830/13089 TUBE ASSY ARM 5878 28 5467




7115 |834/10861 RUBBER HOSE 446 18 415
7116 |8424/01085 HEAD LAMP H3 12-24V SW 3036 18 2824
7117 |903/04618 RING RUBBER 1227 18 1142
7118 |903/04621 WASHER 338 18 315
7119 |910/60277 CABLE CONTROL ASSE 5853 18 5444
7120 |913/01101 PIN 174 18 162
7121 |914/33602 NUT/WASHER 1736 18 1615
7122 |914/60259 FRONT IDLER SHAFT 4612 18 4290
7123 |921/01404 SHIM 0.76 MM 326 18 304
7124 (JHHO039 HOSE 1421 18 1322
7125 [JHNO211 SPINDLE 105 18 98
7126 [JNJO178 HOSE 578 18 538
7127 (KAV0792 CLAMP;PIPE 263 18 245
7128 (KHRO736 SCREW M6x12 PAN HD POZI 23 18 22
7129 (KMJO707 UNION#JS370 990 18 921
7130 (LBB0182 RING BACK-UP 491 18 457
7131 |LLMO059 gauge,level 4349 18 4045




	1.pdf
	2.pdf
	3.pdf
	4.pdf
	Final Price List 2019 (7131)


